
4995A-ICS 
4-COLOR SMALL OFFSET PRESS ,,. ·, 

[ CONFIDENTIAL I 

This parts list also includes the optional accessories AUg. 2003 
for your convenience when ordering. 





220 

895 

890 

Machine model No. : 534 7Z, 534AZ, 5344Z 

330 

615 

345 

~~&--340 

260 

310 

315 
170 280 175 285 110 250 280 170 290 655 170 230 370 390 320 

Operation side 

395 

160 
829 

610 

"" -··-······ 

g 

652 

521 

a 

532 

512 
520 513 516 514 

630 720,725 850 656 830 860 

Non operation side 

532 

820 
825 

615 

753 

870 

872 

892 

880 





SECTION INDEX SECTION 

Bed section 110-175 I 
Main section 210-290 I 
Feeder section 310-395 I 
Ink, water section 510-548 I 
Electrical section 610-630 I 
Accessories section 650-652 • 
Lubrication section 655-656 • 
Cover section, etc. 680-850 • 
Delivery section 860-895 • 
Part number index • 



Copyright 2002 A.B.Dick Company 
All rights reserved. This publication may not be duplicated, reproduced, or transmitted (in 
whole or in part) in any form or by any means, electronic or mechanical, (including, without 
limitation, photocopy, facsimile, recording, or any information storage and retrieval sys­
tem) without prior written consent of A.B. Dick Company. 

Disclaimer of Warranties (Express and Implied) 
While due care has been taken in the preparation of this manual, A.B. Dick Company makes 
no representation or warranties with respect to the adequacy or accuracy hereof and 
specifically disclaims any implied warranties of merchantibility or fitness for any particular 
purpose. Further, A.B.Oick Company reserves the right to revise this publication and to 
make changes (both substantial and insubstantial in nature) in the contents hereof from 
time to Ume hereafter without obligation of A.B. Dick Company to notify any person or 
organization of such revisions or changes. 

Safety Warning 
Safety devices have been installed as original equipment for your protection and safety. 
The removal, disconnection. or alteration of any safety guard, protective cover, safety 
interlock, or other safety or protective device comprising part of the equipment described 
herein poses an undue safety hazard and the same is strictly prohibited. 

Disclaimer of liability 
A.B.Dick Company disclaims any responsibility or liability for personal injury, death, or 

property damage caused by or arising out of {i) the removal, disconnection, or alteration 

of any safety guard, protective cover, safety interlock, or other safety or protective device 

comprising part of the equipment described herein, (ii) the use of any parts other than 

the parts supplied by A.B.Dick Company, or (iii) the failure of the person or persons 

operating the equipment described herein or servicing or repairing the same to observe 

all operating and safety procedures and warnings contained herein. 

FCC Warning (FCC Rules apply to U.S.A. only.) 

This equipment has been tested and found to comply with the limits for a Class A digital 

device, pursuant to part 15 of the FCC Rules. These limits are designed to provide 

reasonable protection against harmful interference when the equipment is operated in 

a commercial environment. This equipment generates. uses and can radiate radio 

frequency energy and, if not installed and used in accordance with the instruction manual, 

may cause harmful interference to radio communications. Operation of this equipment 

in a residential area is likely to cause harmful interference in which case the user will 

be required to correct the interference at his own expense. 



I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

I-I 
B1 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

1-
:::> 
(.) 

PUBLICATION COMMENT SHEET 
Use this feedback sheetto make us aware of the strengths and weaknesses of the material you have received. 
Please comment on adequacy, quality, usability, format, content, etc. Specific errors or deficiencies should 
be referenced by page and/or figure number. 

Name and Address 

Phone Date Title of Publication 

Publication Part Number (PIN) Publication Form Number and Date (Rear Cover) 

Page#/Figure# Description of Error or Deficiency (please be specific) 

Please indicate here if you are requesting an answer: 

PLEASE RETURN COMPLETED FORM TO: 
A.B.Dick Company 

7 400 Caldwell 
Niles, IL 60714 

MSN63 





4-COLOR SMALL OFFSET PRESS 

4995A-ICS 

I PARTS LIST I 

NOTICE 

THIS MANUAL CONTAINS CONFIDENTIAL, PROPRIETARY AND NON-PUBLIC INFOR­

MATION OF A.B.DICK COMPANY DUPLICATION OR REPRODUCTION (IN WHOLE OR IN 

PART) OF THIS MANUAL OR DISCLOSURE HEREOF TO UNAUTHORIZED PERSONS 

WITHOUT THE PRIORWRITIEN CONSENT OF A.B.DICK COMPANY IS PROHIBITED. 





PREFACE 

Thank you for purchasing our small offset press. 

-----£WARNING 
Never replace any parts other than the consumables shown in the 

maintenance edition "Chapter 4 Replacing the Supplies'' in the operation 

manual. The replacement should be done by a service technician who has 

special knowledge and technical expertise through training, so consult the 

dealer who you purchased the machine from. 



How to use the parts list 
1. Section number 

This parts list is divided into machine sections and each section has a number. 

(Example) Section number 

53472 110 

T =r Section number 

Machine model number 

* This number includes both the machine model number and 
the section number. 

2. How to use the parts list 

1) To find the part number (when ordering the part) 

Part to replace 
Find the section number f!eeded 
on this illustration of the machine. 

5340 61 461 

• • CONUIU. 

·.-::-: 
.. 

2) To find the section number and the position identificaiton number 
of the part in the illustration when knowing the part number 

To find the section number and 
the position identification number, 
use the part number index at the 
end of th1s manual. 

Jt W 1.. ' ncnoN 11t0U 

--· 
--· 

-----~· 

--· -· 
• 

.. .. 



Section No. 

5347Z 110 

5347Z 160 

5347Z 170 

5347 z 175 

5347 z 210 

5347 z 215 

534AZ 220 

5344Z 230 

534AZ 240 

534AZ 242 

5344Z 245 

5344Z 250 

5347 z 260 

5344Z 280 

5344Z 285 

5347 z 290 

5347Z 310 

5347Z 315 

5347Z 320 

5347Z 330 

5347 z 340 

5347 z 345 

5347Z 350 

5347 z 355 

5347 z 360 

5347 z 365 

5347 z 370 

5347 z 390 

5347 z 395 

534AZ 510 

534AZ 512 

534AZ 513 

5344Z 514 

5347Z 516 

534AZ 520 

5344Z 521 

5347 z 530 

5347 z 532 

5344Z 535 

CONTENTS 

Section name Page 

<l Bed section I> 
Bed frame ........................................................................................................................................ 1 0 

Blanket cleaning blower ················································································································ 12 

Pump piping ···································································································································· 14 

Pneumatic piping ···························································································································· 18 

<J Main section I> 

1st cylinder pressure ···················································································································· 22 
3rd cylinder pressure .................................................................................................................... 26 

2nd, 4th cylinder pressure ............................................................................................................ 30 
Impression cylinder ........................................................................................................................ 34 
1st blanket cylinder ........................................................................................................................ 38 
3rd blanket cylinder ........................................................................................................................ 42 

2nd, 4th blanket cylinder ················································································································ 46 
Main drive ........................................................................................................................................ 50 

Cam shalt ············································································································ ···························· 52 
1st, 3rd transfer drum .................................................................................................................... 54 

2nd transfer drum ............................................................................................................................ .56 

Main frame ........................................................................................................................................ 58 

<l Feeder section I> 

Paper feed table ···························································································································· 62 
Feeder frame .................................................................................................................................... 64 

Paper guide .................................................................................................................................... 66 

Air valve ············································································································································ 68 
Feeder head drive ............................................................................................................................ 70 
Feeder head .................................................................................................................................... 74 

Feed roller ········································································································································ 78 
Feeder board .................................................................................................................................... 82 

Paper insertion ................................................................................................................................ 86 

Paper feed drum ............................................................................................................................ 90 

Paper feed table lifting ················································································································ 94 
Pull side guide ................................................................................................................................ 96 

Pull side guide drive .................................................................................................................... 100 

<link, Water section!> 

Ink frame ········································································································································ 104 
Ink rider oscillating roller ............................................................................................................ 106 
Ink oscillting roller ........................................................................................................................ 110 
Ink form roller ................................................................................................................................ 114 

Ink fountain ···································································································································· 118 
Operation shaft ................................................................................................................................ 124 
Operation shaft drive .................................................................................................................... 128 
Water fountain roller .................................................................................................................... 130 
Water circulation device ................................................................................................................ 134 
Water form roller ............................................................................................................................ 136 



Section No. 

534AZ 540 

534AZ 545 

534AZ 548 

5347Z 610 

5347 z 615 

5347Z 625 

5347 z 630 

5347Z 650 

5347Z 652 

5347Z 655 

5344Z 656 

5344Z 680 

5347Z 710 

5347Z 715 

5347 z 720 

5347 z 725 

5347 z 750 

5347 z 751 

5347 z 752 

534AZ 753 

534AZ 755 

534AZ 820 

5344Z 825 

534AZ 828 

534AZ 829 

5344Z 830 

5347Z 840 

5344Z 850 

5344Z 860 

5344Z 870 

5344Z 872 

5344Z 880 

5344Z 890 

5344Z 892 

5347Z 895 

CONTENTS 

Section name Page 

1st, 3rd plate cylinder .................................................................................................................... 140 

2nd, 4th plate cylinder .................................................................................................................... 146 

Plate tail edge insertion device 152 

<l Electrical section I> 

Control box .................................................................................................................................... 156 

Operation panel ................................................................................................................................ 1 60 

Operation stand ···························································································································· 162 

Static eliminator ···························································································································· 166 

<]Accessories section I> 

Accessories ···································································································································· 168 
Work organizer ................................................................................................................................ 170 

<]Lubrication section!> 

Lubrication (OPS) ............................................................................................................................ 172 

Lubrication (NOPS) ........................................................................................................................ 174 

<]Cover section, etc. I> 

Tape inserter .................................................................................................................................... 176 
Cover (OPS, feeder side) ................................................................................................................ 178 

Cover (OPS, delivery side) ............................................................................................................ 182 

Cover (NOPS, feeder side) ............................................................................................................ 186 

Cover (NOPS, delivery side) ........................................................................................................ 190 

Safety cover (Feeder side) ............................................................................................................ 192 
Safety cover (Impression cylinder) ............................................................................................ 194 
Safety cover (Transfer drum) ........................................................................................................ 196 

Safety cover (Delivery side) ........................................................................................................ 200 

Safety bar ........................................................................................................................................ 202 

1st, 3rd blanket cleaning ................................................................................................................ 206 

2nd, 4th blanket cleaning ............................................................................................................ 210 
1st, 2nd blanket cleaning drive .................................................................................................... 214 
3rd, 4th blanket cleaning drive .................................................................................................... 218 
Powder spray device .................................................................................. _.................................. 222 
Register punch (RP520-220F) ........................................................................................................ 226 

Decurling device ............................................................................................................................ 230 

<]Delivery section!> 

Delivery frame ···································· .......................................................................................... . 232 
Drive shaft. Driven shaft ................................................................................................................ 234 
Chain delivery gripper .................................................................................................................... 236 
Delivery table dolly ........................................................................................................................ 238 

Delivery lifting ................................................................................................................................ 240 

Side guide ........................................................................................................................................ 244 

Back guide ........................................................................................................................................ 248 

<]Part number index!> 





r~~~~z------------------- ~?Y=~ 
'\" 'J ~" 7 iJ- L, SECTION 

BED FRAME 

I OPS I 

10 

-i!7Y3 ;.-llf-lj- I 5347Z 110 
SECTION NUMBER 

'· 

( 

I 



BED FRAME 

-1!:7;.-'s/' 
SECTION 

-1! :7;; s :.-''!!>% I 534 7Z 110 
SECTION NUMBER 

%?-? O)il~~'i, .f;:ifi;C:: Ci;:-..t~:IJ5~ts. JSt-.lth it:>c~i;::f;t~:ifl:>.ri!I!~L- "'C < tf.~l.\, 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

N" _,, H~<fjSET No mM\II>j PART NAME 11!1!<it 
" i!lllilli'F'f PART No !lfnli:li'F'f COMPONENT PARTS No Q'ty 

1 5330 11 181 7°v-~ PLATE 4 
2 9670102508 ~~,~···~ M10X25 HEXAGON SOCKET BOLT M10X25 8 

5 5347 11 342 bJ\•- COVER 1 
6 9660050014 t'~ M5 HEXAGON NUT M5 6 
7 5344 61 213-1 7•?~,~ BRACKET 1 
8 95103048-2 1~n•-9 FR-A520-5.5K INVERTER FR-A520-5.5K 1 
9 5344 61 212 bn•- COVER 1 

10 99307005 )1~·71•9- NOISE FILTER 1 

12 9642040814 t~•Ja~• M4X8 SMALL PAN-HEAD SCREW M4X8 9 
13 9642052014 t~•Ja~· M5X20 SMALL PAN-HEAD SCREW M5X20 4 
14 9670104508 ~~,~···~ M10X45 HEXAGON SOCKET BOLT M10X45 16 
15 95503005 ~·· ST-18C-24AC/DC24 BELL ST-18C-24AC/DC24 1 
16 5344 11 333 7•?~'~ BRACKET 1 
17 9660040014 t'~ M4 HEXAGON NUT M4 4 
18 5344 11 141 bn•- COVER 1 
19 5344 11 332 bJ\•- COVER 1 
20 9672103014 o'b?···~ M10X30 HEXAGON HEAD BOLT M10X30 6 
21 5486 14 412 ••Jvr BOLT 12 
22 9660160014 t'~ M16 HEXAGON NUT M16 12 
23 5430 11 411 ~··'*~·-~ JACK BASE 10 
24 5347 11 310 ~·,~· BED 1 
25 5347 11 341 bn•- COVER 1 
26 9670104008 ~~,~···~ M10X40 HEXAGON SOCKET BOLT M10X40 48 
27 5512 11 116 7•o'? BLOCK 16 
28 5344 11 110-6 ~·,~•7v-£ BED FRAME 1 
29 5344 11 143 bn•- COVER 1 
30 5340 72 032 ~,,~. STUD 4 
31 5332 61 423-1 7•?~'~ BRACKET 2 
32 99953-1 7?~ SP101A-1123HBT FAN SP101A-1123HBT 2 
33 9716050014 t?,•b•a M5 PLAIN WASHER M5 4 
34 9670051008 ~~,~···~ M5X10 HEXAGON SOCKET BOLT M5X10 10 
35 9670125008 ~~,~···~ M12X50 HEXAGON SOCKET BOLT M12X50 6 
36 5344 61 311 9•7~ DUCT 1 
37 5344 61 312 9•7~ DUCT 1 
38 5344 11 219-1 7•?~'~ BRACKET 2 
39 9670122508 ~~,~···~ M12X25 HEXAGON SOCKET BOLT M12X25 12 
40 5340 61 461 ~5~~bn•- TRANSFORMER COVER 1 
41 98705051 ~5~~ DRB-12UL TRANSFORMER DRB-12UL 1 
42 9642061414 t~•Ja~· M6X14 SMALL PAN-HEAD SCREW M6X14 4 
43 9710060008 J\•a,•b•a M6 SPRING WASHER M6 4 
44 9716060014 t?,•b•a M6 PLAIN WASHER M6 4 
4 5 5 51 2 11 111 t• ~ PIN 4 
46 5347 11 210-1 ~·,~•7v-£ BED FRAME 1 
47 5522 71 116 7•5~,~ BRACKET 3 
48 9670061008 ~~,~···~ M6X10 HEXAGON SOCKET BOLT M6X10 3 
49 5340 76 001-2 t1•n•~ OIL PAN 4 
50 5344 11 216 bJ\•- COVER 1 
51 9716100014 t?,•b•a M10 PLAIN WASHER M10 4 
52 9652050807 ~5~Ja~· M5X8 SMALL TRUSS SCREW M5X8 2 
53 5344 74 314 fn•~J?1~3~~1n•~ NUMBER PLATE 2 
54 9642050614 t~•Ja~· M5X6 SMALL PAN-HEAD SCREW M5X6 2 

11 



BLANKET CLEANING BLOWER SECTION 

12 

-t!~y.:.--jif-1§­

SECTION NUMBER 

17 

5347Z 160 

93>© ~} 

r 



-t7>'aY 
SECTION 

-t?>'a Yil!'-5 I 5347Z 160 
SECTION NUMBER 

BLANKET CLEANING BLOWER * ,_? O>rul!'! 1;1, lll!lli' <:: 1: lo'fiJ<iJ<J1<lt.< :01:: >O, itJtll!jlo l:tlll!llt'l::i!l!illl--.:: < to;!<\ '• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

t':} ~:i'fl:~jSET No. No. !}Bg;m:~ PART No. 
ruJ!'!,g!IJ;/ 
m~lli'~ COMPONENT PARTS 

1 5347 16 113 t•--•·-~ 10X13X500 
2 98809 7-7·1~?7;)7° 3330 
3 9670051008 ~7'H*·I~r M5X10 
4 90913020 
5 5290 83 351 J:1<?9-
6 5347 16 112 t• -··-~ 10X13X400 
7 5347 16 111 
8 95151 
9 5347 16 114 

10 91815 t• -··-~ 10X17X1300 
11 5347 16 115 t• -··-~ 10X17X1700 
12 5330 16 422 
13 9642051014 
14 9710050008 n•:;<iJ•tJ•:;< M5 
15 5347 16 130 1\ 0 17° 
16 91190 
17 5347 16 120 
18 9671050808 
19 5290 35 113 
20 9660040014 t'H M4 
21 5347 16 150 
22 9670061608 
23 5290 34 152-1 
24 91211 
25 5300 16 514 
26 5300 16 513 ~70 IJ;:J?• 
27 5310 16 511 n·1~7· 

28 530016 512 ~70-J~ 

29 97604-1 ~~)-(r• AS-10N AC115V 
30 9670040808 
31 9710040008 n•«iJ•tJ•« M4 
32 5310 16 515 
33 5347 16 141 
34 9670041008 
35 9710060008 n•:;.iJ•tJ•« M6 
36 9660060014 

13 

PART NAME 
Nn 

HOSE 10X13X500 
CABLE CLAMP 3330 
HEXAGON SOCKET BOLT M5X10 
FIXING PLATE 
CONNECTOR 
HOSE 10X13X400 
HOSE 10X13X350 
CABLE CLAMP 3334 
HOSE 10X17X900 
HOSE 10X17X1300 
HOSE 10X17X1700 
HOSE 10X17X1000 
SMALL PAN-HEAD SCREW M5X10 
SPRING WASHER M5 
PIPE 
HOSE BAND 13 
PIPE 
HEXAGON SOCKET BOLT M5X8 
COLLAR 
HEXAGON NUT M4 
BRACKET ASSY 
HEXAGON SOCKET BOLT M6X16 
NIPPLE 
HOSE BAND 16 
HOLDER 
SPRING 
VALVE 
SPOOL 
SOLENOID AS-10N AC115V 
HEXAGON SOCKET BOLT M4X8 
SPRING WASHER M4 
BRACKET 
BRACKET 
HEXAGON SOCKET BOLT M4X10 
SPRING WASHER M6 
HEXAGON NUT M6 

ll!ll& 
Q'ty 

2 
10 
1 4 

6 
2 
1 
1 
2 
2 
1 
1 
2 

10 
10 

2 
4 
2 
2 
2 
8 
1 
6 
6 
9 
2 
2 
2 
2 
2 
4 
8 
1 
1 
4 
2 
2 



--~~~~---------------------~7Y3~ 

SECTION 

;j;O"J) 0 J\-(1J"J 

PUMP PIPING 

36 

INOPS I 

14 

~7Y3~li-l!­

SECTION NUMBER I 5347Z 170 

I OPS I 



PUMP PIPING 

Nn 

5344 16 111 

5347 16 200 

91100 2 

1 5347 17 114 
2 9710050008 
3 5347 17 115 
4 5290 17 111 
5 5340 17 112 
6 9410301608 
7 5290 17 115 
8 5300 17 116 
9 5310 17 117-1 

10 9650052014 
11 5300 12 224 
12 9642051014 
13 5290 83 351 
14 5290 17 113 
15 91211 
16 5347 17 113 
17 5430 14 111 
18 5340 17 114 
19 91213 
20 5347 17 112 
21 90911026 
22 90911068 
23 5664 16 121 
24 90913012 
25 5347 17 116 
26 5486 76 517 
27 95151 
28 5290 16 419 
29 9672081614 
30 9710080008 
31 9716080014 
32 90904 
33 97054 
34 9684061208 
35 533016112-2 
36 90101 
37 5290 16 226 
38 91240 
39 91234 
40 5430 14 116 
41 91232 
42 91200 
43 5290 16 215-1 
44 91237 
45 91236 
46 5290 16 411 
47 5290 16 418 
48 5290 16 417 
49 91251 
50 5290 16 412-1 
51 90502 
52 91150 
53 5290 16 414 

-1!:7:..-a/' 
SECTION 

-1! :7 "' 3 /''ll>-13- I 5347Z 170 
SECTION NUMBER 

* -.-1 0)$!/,l;l:, l!llfi'<:: c l;:>:t;J;i><¥<t.< >.;tz 16, i!:>t..,i;:lil!lll!';,i!l!l& 1.- -c < ttt> ''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

fi~~M;f,J;; PART NAME 
Ulll<li!'"t COMPONENT PARTS No 

11!Jlf( 
Q'ty 

PUMP ASSY 2 
80-89 
Ir-m 0 ~7° ASSY AIR PUMP ASSY 1 

I?-m 0 ~7° ASSY AIR PUMP ASSY 1 

rn-i\ 10X16X450 HOSE 10X16X450 1 
1\":it't"t.J";jt M5 SPRING WASHER M5 6 
rn-i\ 10X16X1000 HOSE 10X16X1000 1 
n"Ju7" VALVE 1 

SPINDLE 1 
SPRING PIN 3X16 2 
SPRING 2 
COVER 2 

~;>::.(9"-77"1;-) KNOB(DARK GRAY) 2 
'?lu't7J:it01" M5X20 SCREW M5X20 2 

PLATE 2 
t'\"J:it::.>" M5X10 SMALL PAN-HEAD SCREW M5X10 6 

CONNECTOR 1 
n"Ju7" VALVE 1 

HOSE BAND 16 8 
rn-i\ 10X16X800 HOSE 10X16X800 1 

NIPPLE 1 
SPINDLE 1 

rn-i\1\"~ r" 19 HOSE BAND 19 11 
rn-i\ 15X22X1450 HOSE 15X22X1450 1 

HOSE NIPPLE PT3/8X16 1 
Y7~r R3/8XR3/4 SOCKET R3/8XR3/4 1 

NIPPLE 2 
m-i\J\"~r" SGT430 HOSE BAND SGT430 2 
rn-i\ 25.4X31.4X1700 HOSE 25.4X31.4X1700 1 

STUD 2 
7-7"1u77~7· 3334 CABLE CLAMP 3334 3 
711u9- FILTER 1 

HEXAGON HEAD BOLT M8X16 8 
1\":it't"t.J";jt M8 SPRING WASHER M8 8 
t7't"t.J";jt M8 PLAIN WASHER M8 8 
i\'\" IJ'f- 5X5X28 KEY 5X5X28 1 
'E-9- SCL-KR 550W MOTOR SCL-KR 550W 1 
rJ:itOI" M6X12 SET SCREW M6X12 2 
JO -IJ- PULLEY 
V'\"Jur A-35 V-BELT A-35 1 
JO -lj PULLEY 1 

NIPPLE 3/4" 4 
Ilurn" 3/4" ELBOW 3/4" 2 

NIPPLE 1 
T-TYPE ELBOW 3/4'' 1 
HOSE NIPPLE PT3/4" 1 
AIR PUMP 1 
NIPPLE 1/8" 1 

Il!lifi\\ 1 /8" ELBOW 1/8" 1 
PIPE 1 
BRACKET 1 
BRACKET 1 
OIL CUP 6 1 
CAP 1 

0- 1!~7" P-46 0-RING P-46 1 
t-lu WICK 1 

BOTTLE 1 

15 



PUMP PIPING 

No. 

54 5290 16 413 
55 5290 16 212 
56 5290 16 312 
57 5290 16 314 
58 5290 16 316 
59 5290 16 313 
60 5290 16 315 
61 9664050014 
63 5290 16 311 
64 5344 17 111-1 
65 5330 16 422 
66 9670081608 
67 5344 16 121 
68 5430 14 112 
69 90911012 
70 5430 14117 
71 9670061008 
72 91222 
73 90911044 
74 5320 87 218 
75 9670051008 
76 5290 16 416 1 
77 5347 17 111 
78 91832 
79 97065 
80 90914012 
81 90914014 
82 90914015 
83 90914022 
84 90914025 
85 90914049 
86 91080 
87 91081 
88 91119 
89 91124 
91 9670064508 
92 9660060014 
93 5347 17 117 
94 90296 
95 5290 16 227 

-t:7Vs:-' 
SECTION 

-t:7Va :-''i!l'-5 I 5347Z 170 
SECTION NUMBER 

* .,._, O)m><t, U~<!i<:: <: <.:-ti!itJ<!I<t.< ~ '" 16, ltJtD!i<.:<t!ll<l'i'-<ill!ill t- -c < ti'!s ''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

§B&.~fl;~ PART NAME 
!ifll!:<l'i" COMPONENT PARTS No 

11ll!& 
O'ty 

t'~ NUT 1 
2 
2 
2 

*'• SCREW 2 
2 

~''7- WASHER 2 
f3?t'~ M5 WING NUT M5 2 

2 
7•5~'~ BRACKET 1 
t•=-~·-~ 10X17X1000 HOSE 10X17X1000 1 
V~,~-·~~ M8X16 HEXAGON SOCKET BOLT M8X16 9 
t•--~--~ 15X22X300 HOSE 15X22X300 1 

NIPPLE 2 
,!~;t~IJva• 3 I 4X3 I 4 ELBOW 314X314 4 

NIPPLE 2 
V~'~a·H M6X10 HEXAGON SOCKET BOLT M6X10 2 
t• -~--~ 15X22X700 HOSE 15X22X700 1 
n?9- <4790> CONNECT0R(4790) 1 
t• -~--~ 10X17X220 HOSE 10X17X220 1 
v~'~*·'.r M5x1o HEXAGON SOCKET BOLT M5X10 3 
;~•Jv NOZZLE 1 
a-~ 15X22X1600 HOSE 15X22X1600 1 
t•--~--~ 15X22X600 HOSE 15X22X600 1 
A9-~~1,f(80FR) START SWITCH(80FR) 1 

SPRING TUBE(VACCUM) 4 
J7•t,~ KNOB NUT 4 

FILTER COVER(VACUUM) 2 
PACKING 4 

71lv9- til\ •- <7• or-> FILTER COVER(BLOWER) 2 
PUMP BODY CBX15 2 
CARBON BLADE 8 
BALL BEARING 6202ZZCM 4 

71lv9 FILTER 4 
SEAL WASHER 4 

V~'~a•Jv~ M6X45 HEXAGON SOCKET BOLT M6X45 1 
t' ~ M6 HEXAGON NUT M6 
·-~ 15X22X1200 HOSE 15X22X1200 1 

BALL BEARING 6202ZZ 2 
BLADE FOR PUMP 4 

16 



17 



-i!?i-'3:.-llf~ 
SECTION NUMBER ~-;:-::-:--. 5347Z 175 I 

PNEUMATIC PIPING 

0 

~ 
~~· 0 

15 
14 

1 
0 

0 

18 



PNEUMATIC PIPING 

1 91166 
2 91062 
3 5344 17 121 
4 9642050814 
6 90905001 
8 90903037 
9 9642043014 

10 9440040740 
11 9440040750 
12 9440041350 
13 9440041400 
14 90904045 1 
15 90904043 
16 6520 14 121-3 
17 90913020 
18 94209 
19 6520 14 123 
20 90903020 
21 90903033 
22 90903036 
24 9440040600 
25 9440040680 
26 9440042100 
27 9440042200 
28 98809 
29 90905004 
30 90911017 
31 9670053008 
32 9716050014 
33 5327 56 186 
34 90903111 
35 90906006 
36 90903004 
37 90903003 
38 90904103 
39 94206 
40 90904092 
41 9440080150 
42 91165 
43 91167 
44 90911056 
45 9440041050 
46 9440043900 
47 90911054 
48 9440080500 
49 91181 
51 90911055 
52 9440081060 
53 9440041570 
54 9440042500 
55 9670053508 
56 9440080600 
58 9440041300 
59 9440042700 
60 5290 52 257 
61 9642042014 
63 9440040310 
64 9440040130 
65 9440040790 

-!!~:/.:-' 

SECTION 
-l!~V./lflS' I 5347Z 175 
SECTION NUMBER 

* Y-9 0tl5~';t, .wi.f;<:: C.I;:>J~;Ql:3iti. ¢ t;:l(:J, tl::Jt~l;:,:t.{:3i:fft:~:im.$3- L L < tf.;! l,\0 

The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

1\ 0 1'7°1\":;,r" PZ-24 
1\ 0 1'7°1\":;,r" PZ-544 
t.II\"-
t'\"J;j<;:J" M5X8 
'Hlo':t- AN 103-01 

t'\"J;j<;:J" M4X30 
m-i\ 4X740 
m-i\ 4X750 
m-i\ 4X1350 
m-i\ 4X1400 
T''J:J'''\"J 

Ij'-J;)70[J~ij-

m-i\r.>lt.It?" 
m-i\ HB-8 8.5X12.5 

Ilvili" M-5HLH-4 
ili-i\IIvili" M-5HL-4 

m-i\ 4X600 
m-i\ 4X680 
m-i\ 4X2100 
m-i\ 4x22oo 
?"-7"11!77)7° 3330 
':t-([J:;,':t AN120-M5 
-~7°lv R3/8X9 
Y?"~rm"Jvr M5X30 
t5':t"1J";;t M5 
i\'\0-'j-

71lv9-vt"lv9-
Ilvili" GWL8-1 0 
Ilvili" GWL8-8 

T''J~"'\"J 

m i\ 8X150 
1\ 0 1'7°1\":;,r" PZ-14 
1\ 0 1'7°1\":;,r" PZ 34 
L;tYJ1 KQU 04-00 
m-i\ 4X1050 
m-i\ 4X3900 

m-i\ 8X500 
1\o-(7°1\":;,r" PZ-0108 
1 ;t:;,'J-( KQU 08-00 
m i\ 8X1060 
m-i\ 4X1570 
m-i\ 4X25oo 
Y?"~rm"Jvr M5X35 
m-i\ sx6oo 
m-i\ 4X1300 
m i\ 4X2700 

t'\"J;;t;:J" M4X20 
m-i\ 4X310 
m-i\ 4X130 
m-i\ 4X790 

19 

PART NAME 
N' 
PIPE BAND PZ-24 
PIPE BAND PZ-544 
COVER 
SMALL PAN-HEAD SCREW M5X8 
SILENCER AN103-01 
ELBOW UNION KJL04-M5 
SMALL PAN-HEAD SCREW M4X30 
HOSE 4X740 
HOSE 4X750 
HOSE 4X1350 
HOSE 4X1400 
MAGNET VALVE VQZ115-5L-C4 
MANIFOLD VV3QZ12-04C 
AIR COMPRESSOR 
FIXING PLATE 
HOSE HB-8 8.5X12.5X5000 
DRAIN BOLT 
ELBOW M-5HLH-4 
HOSE ELBOW M-5HL-4 
ELBOW UNION KQ2L04-01S 
HOSE 4X600 
HOSE 4X680 
HOSE 4X2100 
HOSE 4X2200 
CABLE CLAMP 3330 
SILENCER AN120-M5 
NIPPLE R3/8X9 
HEXAGON SOCKET BOLT M5X30 
PLAIN WASHER M5 
SPACER 
UNION KQ2S06-M5 
FILTER REGULATOR 
ELBOW GWL8-10 
ELBOW GWL8-8 
MAGNET VALVE 
NIPPLE GWS8-8 
MAGNET VALVE 
HOSE 8X150 
PIPE BAND PZ-14 
PIPE BAND PZ-34 
UNION KQU 04-00 
HOSE 4X1050 
HOSE 4X3900 
UNION KQU 06-08 
HOSE 8X500 
BAND PZ-0108 
UNION KQU 08-00 
HOSE 8X1060 
HOSE 4X1570 
HOSE 4X2500 
HEXAGON SOCKET BOLT M5X35 
HOSE 8X600 
HOSE 4X1300 
HOSE 4X2700 
BRACKET 
SMALL PAN-HEAD SCREW M4X20 
HOSE 4X310 
HOSE 4X130 
HOSE 4X790 

11!llll1 
O'ty 

1 8 
4 
1 

54 
7 
8 

12 
1 
2 
1 
2 
8 
2 
1 
2 
1 
1 
8 

16 
1 2 

2 
1 
1 
1 
4 
1 
1 
2 
2 
2 
1 
1 
1 
1 
1 
2 
1 
1 
6 
5 
7 
2 
2 
1 
1 
5 
2 
1 
1 
3 
2 
1 
2 
2 
5 
8 
1 
1 



PNEUMATIC PIPING 

NQ 
66 
67 
68 
69 
70 
71 
72 
73 
74 
75 
76 
77 
78 
79 
80 
81 
82 
83 
84 
85 
86 
87 
88 
89 
90 
91 
92 
93 
94 
95 
96 
97 
98 
99 

100 
1 01 
102 
103 
104 

-tr,t-:ifi:f:tjSET No. 
!}Bg:'£:~ PART No. 

9440041250 
9440040320 
9440040200 
9440040780 
9440041200 
9440040770 
9440043100 
90904099 
90904044-1 
9440060140 
9440040150 
9440040480 
5340 87 127 
9440042150 
9440040120 
9440040520 
9440040700 
9440042000 
5295 76 052 
9670050808 
5344 17 122-3 
90904046 
9642032214 
9 51 51 
9440042900 
91258 
9440063000 
9440040950 
9440040060 
9440080120 
9440080300 
9642031414 
90903063 
9440040050 
9440040300 
90903106 
90903039 
9440043000 
9440042600 

-1?7V,Y 
SECTION 

-1? 7 '-'•"llf-5 I 5347Z 175 
SECTION NUMBER 

:!:"<-9 0)$/ill:l, l:Jilii'C I:Ic"1ii<i><g,!tHt.:!D, tt>'C!J!ii;::I:ti:Jllii'O,i!l!ii\Vc ( ti'i>''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

1!1!/il,g!();/ 
~~l!i~ COMPONENT PARTS 

PART NAME 
N• 

rn-A 4X1250 HOSE 4X1250 
rn-A 4X320 HOSE 4X320 
rn-A 4x2oo HOSE 4X200 
rn-A 4X780 HOSE 4X780 
rn-A 4X1200 HOSE 4X1200 
rn-A 4x77o HOSE 4X770 
rn-A 4X3100 HOSE 4X3100 
~=m-·~· SS5Y3 20-06 MANIFOLD SS5Y3-20-06 

1 
1 
1 
1 
1 
2 
2 
2 

7" :;:;'' '\ \\ J MAGNET VALVE SY3120-5LZ-C4 1 2 
rn-A 6x140 HOSE 6X140 1 
rn-A 4X150 HOSE 4X150 1 
rn-A 4X480 HOSE 4X480 1 

SPACER 2 
rn-A 4X2150 HOSE 4X2150 1 
rn-A 4X120 HOSE 4X120 1 
rn-A 4X520 HOSE 4X520 1 
rn-A 4X700 HOSE 4X700 1 
rn-A 4x2ooo HOSE 4X2000 1 

STUD 2 
v;-~~m"Ju~ M5X8 HEXAGON SOCKET BOLT M5X8 2 

BRACKET 2 
T''J:J'''\''J MAGNET VALVE VQZ332-5L-C8 1 
t'\"J:i<:J" M3X22 SMALL PAN-HEAD SCREW M3X22 2 
;--7"Ju?:o7• 3334 CABLE CLAMP 3334 1 
m A 4X2900 HOSE 4X2900 1 
~7•1u 1/4" NIPPLE 1/4" 1 

m A 6X3000 HOSE 6X3000 1 
rn-A 4X950 HOSE 4X950 1 
rn-A 4x6o HOSE 1 
rn-A 8X120 HOSE 8X120 1 
rn-A 8x3oo HOSE 8X300 1 
t'\"J:i<:J" M3X14 SMALL PAN HEAD SCREW M3X14 2 

SPEED CONTROLER SCL-H44 4 
rn-A 4X50 HOSE 4X50 4 
rn-A 4x3oo HOSE 4X300 2 

ELBOW KQ2L08-01S 2 
7-A• KJT04-00 JOINT UNION KJT04-00 2 
rn-A 4x3ooo HOSE 4X3000 4 
rn-A 4X2600 HOSE 4X2600 2 

20 



21 



1ST CYLINDER PRESSURE 

44 

22 

-t! 7 >- • ,_.llf-it R 
SECTION NUMBE 

~0\ ~4l 
/ 

'I --:5::-3 4;-.;7-.;z ?2~1 ool 

100 



9"11 1-"?11.1 "'""'""" SECTION 
-l<?:/a >''lit'% I 5347Z 210 
SECTION NUMBER 

1ST CYLINDER PRESSURE * ,_ 9 o;1lfliiHt, lll<I\'C: c 1.:-tilit<!l<\t.:'..t;:>O, !EJtU!ii.:iilll<I\'.,Jmllf Vc <lit< ''• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

NQ -t!"} 1-:ft~jSET No. 
$fia:ifr-1'5' PART No. 

5340 21 120Z 

5340 21 520Z 

5340 21 630 

5344 21 140 

1'tB61~%>j PART NAME 
!ltmt<il'"t COMPONENT PARTS No 
i.ln"- ASSY LEVER ASSY 

i.ln"- ASSY LEVER ASSY 
28,74 

~~71- ASSY SHAFT ASSY 

Ill lilt 
Q'ty 

1 

1 

1 

1.1n"- ASSY LEVER Assv 1 I 
75,78 

----~5~3'4'4~2~1"1~8~0,---~f~3~?~~~1~~~"~9~A~S~S~Y~------~A~D~J~U~S~T~M~E~N~T=-~s~H7A~F~T~A~S~S~Y~----------71 
----~~~~~~--~~5~9~,~1~3~~~~------~~~~~~~~~~~----------~ 

5344 21 190 ~~71- ASSY SHAFT ASSY 1 

5347 21 130 i\9'!11-" ASSY STUD ASSY 1 
81,93 

5512 21 540 i.ln"- ASSY LEVER ASSY 1 
78,87 

5512 21 560-1 i\9'VI-" ASSY STUD ASSY 1 
88,93 

1 5344 74 211-1 :>'I"Jv LABEL 1 
2 5344 74 212-1 ?'l"lv LABEL 1 
3 9684060608 SET SCREW M6X6 1 
4 5344 21 182-1 n:.l-" '" < 9" -??" 1.1- > HANDLE(DARK GRAY) 1 
5 5340 21 182 1JI., CAM 1 
6 9410302008 i\7° <J:;.?"t 0

:;. 3X20 SPRING PIN 3X20 2 
7 9410301608 SPRING PIN 3X16 2 
8 5344 21 181 SHAFT 1 
9 9410302508 i\7° 'D9"t 0

:;. 3X25 SPRING PIN 3X25 1 
10 9642040414 t'I"J:i<~" M4X4 SMALL PAN-HEAD SCREW M4X4 2 
11 9710040008 n":~<'t"1J":i< M4 SPRING WASHER M4 10 
12 5340 21 175 SPRING 2 
13 5340 21 183 RATCHET 2 
14 9660080014 t'!ll- M8 HEXAGON NUT M8 7 
15 5321 22 121 m"Jvl- BOLT 2 
16 9684040408 1->i:i<~" M4X4 SET SCREW M4X4 1 
17 5290 37 433 SPRING STUD 1 
19 9710080008 n":~<'t"1J":i< M8 SPRING WASHER M8 5 
20 5340 21 131 THRUSTER 2 
21 9684050508 1->i:i<~" M5X5 SET SCREW M5X5 8 
22 5330 52 492 I-)11J5 LOCK COLLAR 4 
23 9721100008 E- 1):;.9" E-10 E-RING E-10 5 
24 5340 21 120 1Jbi.ln"- CAM LEVER 1 
25 9670062508 'J7'!11-m"Jvl- M6X25 HEXAGON SOCKET BOLT M6X25 2 
26 5340 21 174 BRACKET 
27 5340 21 130 ADJUSTMENT PIN 2 
28 5290 21 612 BUSHING 2 
29 9670052008 ')7'!11-ffi"lvl- M5X20 HEXAGON SOCKET BOLT M5X20 6 
30 5340 21 112 STUD 
31 9410502008 i\7° 'D9"t 0

:;. 5X20 SPRING PIN 5X20 2 
32 9721120008 E-<J:;.?" E-12 E-RING E-12 
33 5340 21 173 }'-/., ARM 1 
34 5340 21 172 PIN 1 
35 5290 33 451-1 SPRING 2 
36 5290 21 161 SPRING STUD 3 
37 5340 21 171 STUD 1 
38 9710120008 n":~<<t"1J":i< M12 SPRING WASHER M12 1 
39 9660120014 t'!ll- M12 HEXAGON NUT M12 1 
40 5300 59 565 1 SPRING 4 
41 5290 41 114-1 n":~<1J7 SPRING STUD 1 
42 9721040008 E- 1):;.9" E-4 E-RING E-4 6 

23 



9"11 ~"?11J -l!7VaY 
SECTION 

-l!!'Va Y'il!'% I 5347Z 210 
SECTION NUMBER 

1ST CYLINDER PRESSURE * -.-? OJlli!li! It, j!!'il>C c I<-til<i><lollt.< '!d' 10, i£J'(IJ!il<ltj!l'ii>>:i;i!l!i&~ -c ( tt'iH'. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

NQ ;, , >'il>~jS ET No 
fll)~:ffl:~ PART No. 

43 5300 56 088 A 7° 11 ;)7" 
44 5344 21 111 lj ;)7 
45 5310 52 293 
46 9721070008 E-<):;,7" E-7 
47 5510 57 550 <J ;)7 
48 90628 7.:t~7°t 0 ;) SSP-4 
49 5300 33 561-2 
50 91710001 
51 5510 57 560 y-/., 
52 5340 21 133 iii'' A 
53 5310 52 292 
54 5340 21 891 IJI\"-
55 5344 21 145 <J ;)7 
56 9670041208 ~7·~ ~;J;" I~~ M4X 1 2 
57 97632-1 ~IJ)-(~" AS-05N AC115V 
58 5330 57 151 
59 9660040014 :t~~ M4 
60 9670061208 ~7~~;1;"1~~ M6X12 
61 5340 21 154-1 1);)7 
62 90692 't71\":il L10 
63 5340 21 152 
64 9670103008 ~7~~;J;"H M10X30 
65 5340 21 160 y-/., 

66 9670062008 ~7~ ~;J;" I~~ M6X2 0 
67 5340 21 220 y-/., 
68 5290 29 412 
69 5340 21 148 <J ;)7 
70 5340 21 151 <J ;)7 
71 9670065508 ~7~~;1;"1~~ M6X55 
72 5340 21 147 
73 5290 37 123 
74 5340 21 520 IJJ\"-
75 5340 21 140 Iii\"-
76 5340 21 511 
77 5340 21 146 
78 5290 52 253 
79 9670063508 ~7~~;1;"1~~ M6X35 
80 5330 21 664 
81 5347 21 134 
82 9670061608 ~7~~;1;"1~~ M6X16 
83 9670063008 
84 5290 52 244 l\":ilt.J7 
85 9410503208 7.7° 1);)7"t 0 :;, 5X32 
86 5330 21 662 IJI\"-
87 5340 21 550-2 IJJ\"-
88 5512 21 562-1 
89 5340 21 563 
90 5340 21 633 7.7-1~ 

91 5340 21 640 
92 5340 21 564 lj ;)7 
93 91170 
94 5340 21 580 y-/., 
95 9411503600 T-l\ 0 -t0

;) 5X36 
96 5340 21 622 
97 5340 21 631-1 
98 9410303008 7.7° 1);)7"t 0

;) 3X3Q 
99 5340 21 632-1 IJ/., 

100 5300 54 152 
101 9716060014 t7't"IJ":jl M6 

24 

PART NAME 
No 

SPRING 
LINK 
BOSS 
E-RING E-7 
LINK 
SNAP PIN SSP-4 
PIN 
SPACER 
ARM 
BOSS 
STUD 
COVER 
LINK 
HEXAGON SOCKET BOLT M4X12 
SOLENOID AS-05N AC115V 
BRACKET 
HEXAGON NUT M4 
HEXAGON SOCKET BOLT M6X12 
LINK 
CONED DISC SPRING L10 
PIN 
HEXAGON SOCKET BOLT M10X30 
ARM 
HEXAGON SOCKET BOLT M6X20 
ARM 
CAM ROLLER INNER RING 
LINK 
LINK 
HEXAGON SOCKET BOLT M6X55 
STOPPER 
BUSHING 
LEVER 
LEVER 
STUD 
STOPPER 
BUSHING 
HEXAGON SOCKET BOLT M6X35 
STOPPER 
STUD 
HEXAGON SOCKET BOLT M6X16 
HEXAGON SOCKET BOLT M6X30 
SPRING STUD 
SPRING PIN 5X32 
COVER 
LEVER 
STUD 
STOPPER 
SCALE 
PLATE 
LINK 
NIPPLE PFF-4 
ARM 
TAPER PIN 5X36 
BRACKET 
SHAFT 
SPRING PIN 3X30 
CAM 
BUSHING 
PLAIN WASHER M6 

11!1UC 
IJ'ty 

4 
1 
2 
9 
2 
4 
2 
4 
1 
2 
2 
1 
1 
8 
2 
2 
8 
8 
3 
4 
2 
1 
1 
4 
1 
4 
1 
3 
2 
1 
1 
1 
1 
1 
1 
2 
4 
1 
1 
3 
3 
1 
2 
2 
1 
1 
1 
1 
1 
1 
2 
1 
2 
1 
1 
1 
1 
1 
4 



9"1'1 ~"?1v -t:7~a0/ 

SECTION 
-t :7 ~ • "''ili'-5 1 s 3 47 z 21 o 
SECTION NUMBERL~~~~~~~ 

1ST CYLINDER PRESSURE * .,._? <!>$!!,\It, ilJ!i!i<:: c I<:>ti'/iiJ<)l!t.< ~ t' >b, ;±)'(~!<: Itjl!i!i>tri!!lll Vc < tU!; I '• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

NQ -1?';11-:jfj:~/SET No. ilB~~f,J;/ PART NAME ll!ll!lc 
tmmr:ifi:~ PART No. ll!nltili .. COMPONENT PARTS NQ Q'ty 

102 5340 21 560 f3?~1't 0 :;J ADJUSTMENT PIN 1 
103 5344 21 211 -1 7"77~~ BRACKET 1 
104 90319 ili''-1[1'\ ''Y 1JJ?'' 6203ZZ BALL BEARING 6203ZZ 2 
105 5344 21 1 91 ::Jt>/~ SHAFT 1 
106 5340 21 590 }' L, ARM 1 
107 5290 33 454 i\":i<1J7 SPRING STUD 1 
108 5290 21 1 42 i\":i<1J7 SPRING STUD 1 
109 5340 21 610 }'-/_, ARM 1 
11 0 5344 21 212-1 ::Jt>/~ SHAFT 1 
111 9716040014 t5'1"1J";j< M4 PLAIN WASHER M4 2 
11 2 5512 57 585 1Ji\"- COVER 1 
11 3 9715060014 t5'1"1J";j< M6 PLAIN WASHER M6 4 
11 4 9670064008 \17'' ~t." '" ~ M6X40 HEXAGON SOCKET BOLT M6X40 2 
11 5 9660100014 :t~~ M10 HEXAGON NUT M10 1 

25 



i!~::.-,;.-jif~ R 
SECTION NUMBE I 5347Z 215 

3RD PRESSURE 

26 



9"13 1-"911; -1!7'-'a:/ 
SECTION 

-1! 7 '-'a/ll>-15- I 5347Z 215 
SECTION NUMBER ' 

3RD CYLINDER PRESSURE * "'l-7 O)$ll.I;, l\l!l!i<:: 1: Io'ti1.:;6<lllt.< ~ h 1(>- i±)CU1iioi;l\l!lf;'!:i!l!llf G -c < ti<> ''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Nn -I?';J l-:ffl:.J¥jSET No. 
g~g:ffl:~ PART No. 

5340 21 120Z 

5340 21 520Z 

5340 21 630 

5344 21 140 

5344 21 180 

5344 21 190 

5347 21 130 

5512 21 540 

5512 21 560-1 

1 5344 74 211-1 
2 5344 74 212 1 
3 9684060608 
4 5344 21 182-1 
5 5340 21 182 
6 9410302008 
7 9410301608 
8 5344 21 181 
9 9410302508 

10 9642040414 
11 9710040008 
12 5340 21 175 
13 5340 21 183 
14 9660080014 
15 5321 22 121 
16 9684040408 
17 5290 37 433 
19 9710080008 
20 5340 21 131 
21 9684050508 
22 5330 52 492 
23 9721100008 
24 5340 21 120 
25 9670062508 
26 5340 21 174 
27 5340 21 130 
28 5290 21 612 
29 9670052008 
30 5340 21 112 
31 9410502008 
32 9721120008 
33 5340 21 173 
34 5340 21 172 
35 5290 33 451-1 
36 5290 21 161 
37 5340 21 171 
38 9710120008 
39 9660120014 
40 5300 59 565-1 
41 5290 41 114-1 
42 9721040008 

~g~~~ PART NAME 
ll!!lltl!i<t COMPONENT PARTS Nn 

IJJ\"- ASSY LEVER ASSY 

IJJ\" ASSY LEVER ASSY 

~V7r ASSY SHAFT ASSY 

1;/\"- ASSY LEVER ASSY 
75,78 
f3921~"? ASSY ADJUSTMENT SHAFT ASSY 

~V7r ASSY SHAFT ASSY 
94,95,105,106 
~9,r" ASSY STUD ASSY 
81,93 

1;/\"- ASSY LEVER ASSY 
78,87 
~9,r" ASSY STUD ASSY 
88,93 

5'1"1~ LABEL 
7'1"1~ LABEL 
H:<t~" M6X6 SET SCREW M6X6 
n;;, r" 1~ < 9" -??" v- > HANDLE(DARK GRAY) 
!Jb CAM 

SPRING PIN 3X20 
SPRING PIN 3X16 
SHAFT 
SPRING PIN 3X25 

t'I"J:<t~" M4X4 SMALL PAN-HEAD SCREW M4X4 
n":«'t"!:J":<t M4 SPRING WASHER M4 
~ )0 IJ ;)?" SPRING 

RATCHET 

t'" M8 HEXAGON NUT M8 

*" '"" BOLT 
r.>:<t~" M4X4 SET SCREW M4X4 
n":«!:J?' SPRING STUD 
1\":;tij"!:J":<t M8 SPRING WASHER M8 

THRUSTER 
r.>:<t~" M5X5 SET SCREW M5X5 
r.>!:J5- LOCK COLLAR 
E->J;;,?" E-10 E-RING E-10 
!Jbl;i\"- CAM LEVER 

~?-'"*"'~" M6X25 HEXAGON SOCKET BOLT M6X25 
BRACKET 
ADJUSTMENT PIN 
BUSHING 

~?-'"*"'~" M5x2o HEXAGON SOCKET BOLT M5X20 
STUD 
SPRING PIN 5X20 

E->J;;,?" E-12 E-RING E-12 
ARM 
PIN 
SPRING 
SPRING STUD 
STUD 

1\":<t't"!:J":<t M12 SPRING WASHER M12 
t' r M1 2 HEXAGON NUT M12 

SPRING 
1\":<tt.J?' SPRING STUD 
E- 1/;)?" E-4 E-RING E-4 

27 

llllll< 
O'ty 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 
1 
1 
1 
1 
2 
2 
1 
1 
2 
6 
2 
2 
7 
2 
1 
1 
5 
2 
8 
4 
5 
1 
2 
1 
2 
2 
6 
1 
2 
1 
1 
1 
2 
2 
1 
1 
1 
2 
1 
5 



9"13 ~"?1il ~7Va:/ 

SECTION 
-e 1"'" :--1f--r 1 53 4 7 z 21 5 
SECTION NUMBER 

3RD CYLINDER PRESSURE * '""T-7 OJJ}Bfflla~ ~:ft't;:; .t 1<::-tit::iJ>Jlt$. :s tc ~, il:.)(~!<:: lt$}t:ifi:1t:i!l!~ t.., L < tf.~ "'o 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. 

43 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 
54 
55 
56 
57 
58 
59 
60 
61 
62 
63 
64 
65 
66 
67 
68 
69 
70 
71 
72 
73 
74 
75 
76 
77 
78 
79 
80 
81 
82 
83 
84 
85 
86 
87 
88 
89 
90 
91 
92 
93 
94 
95 
96 
97 
98 
99 

100 
1 01 

t, ~:ft't~jS ET No. 
l}Bffl,::fi:~ PART No. 

5300 56 088 
5344 21 112 
5310 52 293 
9721070008 
5510 57 550 
90628 
5300 56 313-1 
5300 56 314 
5510 57 560 
5340 21 133 
5310 52 292 
5330 23 113 
5344 21 145 
9670041208 
95312003 
5330 57 151 
9660040014 
9670061208 
5340 21 154-1 
90692 
5340 21 152 
9670103008 
5340 21 160 
9670062008 
5323 21 860-1 
5290 29 412 
5340 21 148 
5340 21 151 
9670065508 
5340 21 147 
5290 37 123 
5340 21 520 
5340 21 140 
5340 21 511 
5340 21 146 
5290 52 253 
9670063508 
5330 21 664 
5347 21 134 
9670061608 
9670063008 
5290 52 244 
9410503208 
5330 21 662 
5340 21 550-2 
5512 21 562-1 
5340 21 563 
5340 21 633 
5340 21 640 
5340 21 564 
91170 
5340 21 580 
9411503600 
5340 21 622 
5340 21 631-1 
9410303008 
5340 21 632-1 
5300 54 152 
9716060014 

llB~M~ffJ;/ 
m~~~ COMPONENT PARTS 

1)::;? 

iii'' A 
E- 11::;?" E-7 
1)::;? 

1)::;? 

ViiJ1~" AS-10 N AC115 

t'H M4 

'hl\":;t L 10 

V7'Hm"l~r M10X30 
?-L. 
V7'V rm"H M6X20 
I:JI\"-
1:JL.o-5-t1 1J::; 
IJ::;? 
1)::;? 

V7~Hm"l~r M6X55 

ill\" 

V7~rm"lvr M6X35 

V7~rm"l~r M6X16 
V7~rm"H M6X30 
l\":;t1:J7 

I:JI\"-
ill\" 

7-7-1~ 

IJ::;? 
~7°1~ PFF 4 

?-L. 

IJL. 

t7'J"I:J":;t M6 

28 

PART NAME 

~· SPRING 
LINK 
BOSS 
E-RING E-7 
LINK 
SNAP PIN SSP-4 
PIN 
COLLAR 
ARM 
BOSS 
STUD 
WASHER 
LINK 
HEXAGON SOCKET BOLT M4X12 
SOLENOID AS-10-N AC115V 
BRACKET 
HEXAGON NUT M4 
HEXAGON SOCKET BOLT M6X12 
LINK 
CONED DISC SPRING L10 
PIN 
HEXAGON SOCKET BOLT M10X30 
ARM 
HEXAGON SOCKET BOLT M6X20 
COVER 
CAM ROLLER INNER RING 
LINK 
LINK 
HEXAGON SOCKET BOLT M6X55 
STOPPER 
BUSHING 
LEVER 
LEVER 
STUD 
STOPPER 
BUSHING 
HEXAGON SOCKET BOLT M6X35 
STOPPER 
STUD 
HEXAGON SOCKET BOLT M6X16 
HEXAGON SOCKET BOLT M6X30 
SPRING STUD 
SPRING PIN 5X32 
COVER 
LEVER 
STUD 
STOPPER 
SCALE 
PLATE 
LINK 
NIPPLE PFF-4 
ARM 
TAPER PIN 5X36 
BRACKET 
SHAFT 
SPRING PIN 3X30 
CAM 
BUSHING 
PLAIN WASHER M6 

11lll<lt 
Q'ty 

4 
1 
1 
8 
1 
2 
1 
2 
1 
3 
1 
2 
1 
4 
1 
1 
4 
6 
3 
4 
2 
1 
1 
4 
1 
4 

3 
2 
1 

1 
1 
1 
1 
2 
4 
1 
1 
3 
3 
1 
2 
2 
1 
1 
1 
1 
1 
1 
2 
1 
2 
1 
1 
1 
1 

4 



9"13 t-"?11; -!!7>-'aY 
SECTION 

" 7 >-'aYcllf-5 I 5347Z 215 
SECTION NUMBER 

3RD CYLINDER PRESSURE * '<-:' o:>GBNH;J:, ~lffC 1: 1<::-tii<IJ<ll\t< 01' 1<\, itJtll!ilo l;l:~lff'l<i!l!llf ~ -c ( tt'IE ''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. -t!"') J-:g;:{j-jSET No. ~~¥~/coMPONENT PART NAME 11!11<11 
OO~:ffi:~ PART No. PARTS Nu Q'ty 

102 5340 21 560 73?B1t 0 :;, ADJUSTMENT PIN 1 
103 5344 21 211 -1 7 \\ ? !T'.:Ji'· BRACKET 1 
104 90319 iii" -IV'\\\ y IJ J'J'' 6203ZZ BALL BEARING 6203ZZ 2 
105 5344 21 1 91 011'7r SHAFT 1 
106 5340 21 590 J'-1.. ARM 1 
107 5290 33 454 il":i<IJ7 SPRING STUD 1 
108 5290 21 142 l\":i<IJ7 SPRING STUD 1 
109 5340 21 610 J'-1.. ARM 1 
11 0 5344 21 212-1 011'7r SHAFT 1 
111 5290 35 1 31 -1 i\JO IJ:J'J" SPRING 1 
11 2 9715060014 t7't"IJ":i< M6 PLAIN WASHER M6 4 
11 3 9670064008 Y7'Ht"lvr M6X40 HEXAGON SOCKET BOLT M6X40 2 
11 4 9660100014 t~t- M10 HEXAGON NUT M10 1 
11 5 9716040014 t7't"IJ":i< M4 PLAIN WASHER M4 2 

29 



2N0,4TH CYLINDER PRESSURE 

-t!?Y::~;.-o 

SECTION 

30 

1!7Y3Ylif-lj-
SECTION NUMBER IJ ----;;-:;-:-----. . 534AZ 220 I 



-t7Va/ 
SECTION 

-1! 7 '-'" /'Ill'% I 534AZ 220 
SECTION NUMBERL-~~2_~~~ 

2ND,4TH CYLINDER PRESSURE *";!-?OJ$~ a, tl:ifl:<:: C l;:-.j~M~t.J.¢t:.~, tt)C~I.:U:t3t:iil:~:i!l!*&t.... L < tf.<!l.,., 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. -t! ":1 1-:iii=--ftjS ET No. 
~tf&:Wi=~ PART No. 

5340 21 520Z 

5340 21 530Z 

5340 21 630 

5340 21 770 

5344 21 180 

5512 21 130-1 

5512 21 560-1 

5512 21 720 

5512 21 750 

1 9721070008 
2 5340 21 151 
3 5290 33 451-1 
4 5290 21 142 
5 5290 33 454 
6 9721120008 
7 5340 21 790 
8 5344 21 212 1 
9 9710120008 

10 9660120014 
11 9660080014 
12 9710080008 
13 5340 21 564 
14 90692 
15 5340 21 152 
16 5340 21 633 
17 5340 21 640 
18 9684050508 
19 9642040414 
20 9710040008 
21 5340 21 175 
22 5340 21 622 
23 9670063008 
24 5340 21 183 
25 9410301608 
26 5340 21 631-1 
27 5340 21 632-1 
28 9411503600 
29 9670061208 
30 5344 21 211-1 
31 90319 
32 5340 21 771 
33 9410303008 
34 9716060014 
35 5340 21 154-1 
36 9721100008 
38 5340 21 780 
39 5340 21 560 
40 5340 21 148 
41 9670103008 
42 5340 21 740 

{f~JiJ£f,j;/ 
U!J;)Glfi~ COMPONENT 
1.1/\"- ASSY 
95,99 

1.1/\"- ASSY 

::rt>7~ ASSY 
24-27,33 

::rt>7~ ASSY 

73?1!101"? ASSY 
24,25,50-53 

i\9~!!r" ASSY 
80,84 
i\9~~" ASSY 
84,88 

IJil"- ASSY 
76,77 

IJil"- ASSY 
77,89 

E- 1J:>?" E-7 
1);)? 

ll":ltt.I7 
1\":ltt.I?-
E 1J:>?" E-12 
J>-/., 

1\":lt<J"t.I";;t M12 
:t~~ M12 
:t~~ M8 
1\":lt<J"t.I";;t M8 
IJ;)? 
't71\":lt L10 

i\7-lv 

~;(;;t<:J" M5X5 
:t"'"J:It<:J" M4X4 
ll":ltif"t.I";;t M4 

V7~H;"Jv~ M6X30 

E- 1J:>?" E-10 
J>-1., 

'J:>? 

J>-1., 

PART NAME 
PARTS No. 

LEVER ASSY 

LEVER ASSY 

SHAFT ASSY 

SHAFT ASSY 

ADJUSTMENT SHAFT ASSY 

STUD ASSY 

STUD ASSY 

LEVER ASSY 

LEVER ASSY 

E-RING E-7 
LINK 
SPRING 
SPRING STUD 
SPRING STUD 
E-RING E-12 
ARM 
SHAFT 
SPRING WASHER M12 
HEXAGON NUT M12 
HEXAGON NUT M8 
SPRING WASHER M8 
LINK 
CONED DISC SPRING L10 
PIN 
SCALE 
PLATE 
SET SCREW M5X5 
SMALL PAN-HEAD SCREW M4X4 
SPRING WASHER M4 
SPRING 
BRACKET 
HEXAGON SOCKET BOLT M6X30 
RATCHET 
SPRING PIN 3X16 
SHAFT 
CAM 
TAPER PIN 5X36 
HEXAGON SOCKET BOLT M6X12 
BRACKET 
BALL BEARING 6203ZZ 
SHAFT 
SPRING PIN 3X30 
PLAIN WASHER M6 
LINK 
E-RING E-10 
ARM 
ADJUSTMENT PIN 
LINK 
HEXAGON SOCKET BOLT M10X30 
ARM 

31 

ll!ll& 
(l'ty 

2 

2 

2 

2 

2 

2 

2 

2 

2 

16 
6 
4 
2 
2 
2 
2 
2 
2 
2 

14 
10 

2 
8 
4 
2 
2 

16 
4 

1 2 
4 
2 
9 
4 
4 
2 
2 
4 

1 2 
2 
4 
2 
2 
8 
6 

1 0 
2 
2 
2 
2 
2 



-1!:7:/,:/ 
SECTION 

-1! :7 :/" :/fl>{5- I 53 4AZ 2 2 0 
SECTION NUMBER 

2ND,4TH CYLINDER PRESSURE * ?-? O)m!lt, jj!lJIC 1: Io::-ti/<:O<lllt.< ;ot, "'' tt)(!l!ilo::Itjj!l!l>.ri!l!l& vc < t.:~ ''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

llf<{;l,,gj(j;/ 
m~lil~ COMPONENT PARTS 

43 5290 37 123 
44 5300 54 152 
45 9410503208 
46 5344 74 211-1 ::>'\" lv 
47 5344 74 212-1 ::>'\"lv 
48 9684060608 
49 5344 21 182-1 1\::> ~" lv < ~" -77" v- > 
50 5340 21 182 tJ[., 
51 9410302008 
52 5344 21 181 
53 9410302508 
54 9670062508 
55 5340 21 174 
56 5340 21 172 
57 5340 21 173 }'-{., 

58 9684040408 
59 5321 22 121 m" lv ~ 
60 5340 21 171 
61 5300 59 565-1 
62 5290 52 244 
63 5344 21 112 1)::>7 
64 9721040008 E- 1J::>7" E-4 
65 5330 21 664 
66 9660040014 t'H M4 
67 5330 57 151 
68 5310 52 293 
69 5510 57 560 }'-{., 

70 5310 52 292 
71 9670061608 ~9-~~m"lv~ M6X16 
72 5290 29 412 tJbo-5-t1' 1J::> 
73 9410502008 
74 5290 37 433 
75 5290 21 161 
76 5340 21 730 I; I\"-
77 5290 52 253 
78 9670065508 
79 5340 21 147 
80 5512 21 134-1 
81 9670062008 ~9-'Hm" lv ~ M6X20 
82 5330 21 662 tJI\"-
83 5340 21 563 
84 91170 
85 9670063508 
86 5330 52 492 
87 5300 56 088 
88 5512 21 562-1 
89 5340 21 760-1 I; I\" 
90 5340 21 133 
91 5340 21 590 }'-{., 

92 5340 21 146 
93 5340 21 130 
94 5340 21 530 
95 5290 21 612 
96 9670051608 
97 5340 21 751 
98 5340 21 131 
99 5340 21 520 I; I\"-

100 9670052008 
101 5340 21 112 

32 

PART NAME 
No 

BUSHING 
BUSHING 
SPRING PIN 5X32 
LABEL 
LABEL 
SET SCREW M6X6 
HANDLE(DARK GRAY) 
CAM 
SPRING PIN 3X20 
SHAFT 
SPRING PIN 3X25 
HEXAGON SOCKET BOLT M6X25 
BRACKET 
PIN 
ARM 
SET SCREW M4X4 
BOLT 
STUD 
SPRING 
SPRING STUD 
LINK 
E-RING E-4 
STOPPER 
HEXAGON NUT M4 
BRACKET 
BOSS 
ARM 
STUD 
HEXAGON SOCKET BOLT M6X16 
CAM ROLLER INNER RING 
SPRING PIN 5X20 
SPRING STUD 
SPRING STUD 
LEVER 
BUSHING 
HEXAGON SOCKET BOLT M6X55 
STOPPER 
STUD 
HEXAGON SOCKET BOLT M6X20 
COVER 
STOPPER 
NIPPLE PFF-4 
HEXAGON SOCKET BOLT M6X35 
LOCK COLLAR 
SPRING 
STUD 
LEVER 
BOSS 
ARM 
STOPPER 
ADJUSTMENT PIN 
CAM LEVER 
BUSHING 
HEXAGON SOCKET BOLT M5X16 
STUD 
THRUSTER 
LEVER 
HEXAGON SOCKET BOLT M5X20 
STUD 

il!ll& 
Q'ty 

2 
2 
4 
2 
2 
2 
2 
2 
4 
2 
2 
5 
2 
2 
2 
2 
4 
2 
4 
2 
2 

10 
2 
8 
2 
2 
2 
2 
6 
8 
4 
2 
4 
2 
4 
4 
2 
2 
8 
4 
2 
4 
4 
8 
8 
2 
2 
6 
2 
2 
4 
2 
4 
6 
2 
4 
2 
6 
2 



"'""'·:,­
SECTION 

"'""'· :,-'ilt"'f I 534AZ 220 SECTION NUMBERL~~~~~~~ 

2ND,4TH CYLINDER PRESSURE * "-? 0$1,> It, jlll!';C: 1:: Ic>ti!<iJ<llltH I• >O, lE:lCill'lc Itjlll!'i'!:;;J!IIf Vc < Itt; I '• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

NQ -l!~ 1-:ffi:~jSET No. Ill!t,>,gf,j;/ PART NAME lllliJ< 
fl~fft:;fr:~ PART No. ll!il<l!'i"f COMPONENT PARTS No Q'ty 

102 5290 41 11 4-1 J\";j<1J7 SPRING STUD 2 
103 9670041208 'J?""J rm" Jli r M4X12 HEXAGON SOCKET BOLT M4X12 8 
104 95312003 'JvJ1r" AS-10-N A C 11 5 SOLENOID AS 10-N AC115V 2 
105 90628 7.t"J7°t 0 :> SSP-4 SNAP PIN SSP-4 4 
106 5300 56 314 In- COLLAR 4 
107 5344 21 145 1):;>9 LINK 2 
108 5300 56 313-1 tO:) PIN 2 
109 5510 57 550 1):;>9 LINK 2 
11 0 5330 23 11 3 fJ~~.rP WASHER 4 
111 5323 21 860-1 1JI\" COVER 2 
11 2 5290 35 1 31 -1 j!.J01j:;>9" SPRING 2 
11 3 9715060014 t5'1"1J";j< M6 PLAIN WASHER M6 4 
11 4 9670064008 'J7'!J 1'-ili\\ IV 1'- M6X40 HEXAGON SOCKET BOLT M6X40 4 
11 5 9660100014 t"Jr M10 HEXAGON NUT M10 2 
11 6 9716040014 t5'1"1J";j< M4 PLAIN WASHER M4 4 

33 



SECTION SECTION NUM IMPRESSION C -i!PY3::.-

r=o=o=o=o~;,~Y~LI~N~D~E~~R=o=o=o=o=o=ol'::::._ ______ _:-i!~P~Y;•~::.-:*~~:, 

I OPSI 

34 

BER I 5344Z 230 

~ 
~ 

62 
9 



-t:7Y· /''lit~ I 5344Z 230 
SECTION NUMBER~~~~~~~ 

IMPRESSION CYLINDER *'";(-? OJ$5aa~ if3f:iti=<:: c 1;:-..t~ili~Qt.;.F.>t:.~h tl:.3tl!;fl;:ltt11:11l:~i!I!WfL--c < tt.~t.,., 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. -t, ~111:-1'3-jSET No. 
!mtfll11l:.!J5" PART No. 

5340 23 115Z 

5340 23 117Z 

5344 23 230-2 

5344 23 260 

5344 23 270 

5344 23 280 

1 9648040850 
2 5344 23 241 3 
3 5512 23 214-2 
4 90699 
5 90324041 
7 5512 23 218 
9 9670061608 

10 5480 23 222 
12 5344 23 243 
13 90179 
14 9670051608 
15 5512 23 213 
16 5344 23 234 2 
17 9670063008 
19 5344 75 821-1 
20 9672084008 
21 5341 87 429 
22 5344 23 132-2 
23 5344 23 120-5 
26 9660080014 
27 9686082508 
28 5344 23 211-1 
29 9721070008 
30 5290 89 219 
31 5344 23 261 
34 5512 23 217 
35 92109009 
38 5344 23 271 
39 90441 
40 9660100014 
41 9710100008 
42 90470 
45 5344 23 220 1 
48 5344 23 233-1 
49 9670065008 
50 9670068008 
51 9670051001 
52 5340 23 136 
53 5340 23 133 

53 5344 23 141 

54 5340 23 132 
55 5340 23 134 
56 5344 23 142 
57 5340 23 131 
58 5340 23 114 

$g~~~ PART NAME 
!A'nli:lli'~ COMPONENT PARTS No 

llllllc 
Q'ty 

n'~·~?· ASSY HOUSING ASSY 2 
59,60 
/"~·~?· ASSY HOUSING ASSY 2 
60,65 

;j;J~:5!·- ASSY HOLDER ASSY 12 

1J•1~• ASSY GUIDE ASSY 4 
30,31 

J•o<J? ASSY BLOCK ASSY 4 
38,39 

;j;J~:5!•- AS SY HOLDER ASSY 4 
5,72 

SMALL FLUSH HEAD SCREW M4X8 32 
GRIPPER 24 
HOLDER 32 

U:t'J~ M5 U-NUT M5 32 
NEEDLE BEARING HK1816/LP03 16 
WASHER 8 
HEXAGON SOCKET BOLT M6X16 16 
PIN 32 
SPRING 32 
SET SCREW M5X8 32 

Y?''J~m·J~~ M5X16 HEXAGON SOCKET BOLT M5X16 32 
HOLDER 24 
HOLDER 12 
HEXAGON SOCKET BOLT M6X30 40 

nn•- COVER 4 
o'JIJ?m·J~~ M8X40 HEXAGON HEAD BOLT M8X40 16 

SPACER 16 
~"J' GEAR 2 

IMPRESSION CYLINDER 2 
:t'J~ M8 HEXAGON NUT M8 2 
r.,q~• M8X2 5 SET SCREW M8X25 2 

SHAFT 4 
E 11~?· E-7 E-RING E-7 4 

BUSHING 4 
GUIDE 4 
HOLDER 8 
INTERNAL THREAD TAPER PIN 8X50 4 

J"o'.!l? BLOCK 4 
BUSHING 70B 0812 4 

:T'J~ M10 HEXAGON NUT M10 4 
SPRING WASHER M10 4 

IJL.7:to? FCRS-22 CAM FOLLOWER FCRS-22 4 
?-L. ARM 4 

SPRING 4 
Y?''J ~m•JH M6X50 HEXAGON SOCKET BOLT M6X50 6 
Y?''J ~m•JH M6X80 HEXAGON SOCKET BOLT M6X80 4 
Y?''J~m·J~~ M5X10 HEXAGON SOCKET BOLT M5X10 12 

PLATE 2 
CAM 1 
1ST IMPRESSION CYLINDER 

IJL. CAM 
:51·12 }'';!~-, 2ND IMPRESSION CYLINDER 

SPACER 4 
CAM 2 

IJL. CAM 2 
BOSS 2 
SHAFT 2 

35 



-t1Va/' 
SECTION 

-!! 1 V 3 /'if"'f I 5344Z 230 
SECTION NUMBER 

IMPRESSION CYLINDER * "'<'-9 O)ill)g,;t, -UJ:::S:L C li:-;f~;QS.3Qt;.?t..~h it)tlltji;::a~:ffi:~i!l!~l-L < tf.~\,'o 
The dimension of the parts marked with a* differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. -e':l 1-:ffi:~ ;sET Nn llll!i:.i\'ffi;/ PART NAME jljj!ii( 
(t~g:ifF~ PART Nn m~*~ COMPONENT PARTS N• O'ty 

59 5340 23 11 5 1\?~''J?" HOUSING 2 
60 91621 iii'' -IV'\\\]' 1JJ?" 6207ZZCM BALL BEARING 6207ZZCM 4 
61 5340 23 11 8 tJJ\"- COVER 4 
62 9716060014 t5if"1J":i< M6 PLAIN WASHER M6 12 
63 9670064008 ')7':11-m"IH M6X40 HEXAGON SOCKET BOLT M6X40 8 
64 5340 23 11 6-1 1\rJ:J" J?'' HOUSING 2 
65 5340 23 11 7 l'':ll-"99f>(91~ BUSHING 2 
66 5344 23 314-1 tJI. CAM 4 
67 5340 23 312 il'\•-ij SPACER 4 
69 9670062008 ')7':11-;f;" I~ 1- M6X20 HEXAGON SOCKET BOLT M6X20 6 
70 5344 23 242 ':);). GRIPPER 8 
71 5290 29 316 'J':I;:J'P- WASHER 4 
72 5344 23 281 ilii!J:SI"- HOLDER 4 
73 5344 23 235 ill-':11\0- STOPPER 4 
74 9670082008 'J7':1rm"l~r M8X20 HEXAGON SOCKET BOLT M8X20 4 
75 9670062508 '!7..,~ifi''lld'· M6X25 HEXAGON SOCKET BOLT M6X25 8 
76 9670050808 ')7':11-m" I~ 1- M5X8 HEXAGON SOCKET BOLT M5X8 8 
77 5344 23 239 J•v-r PLATE 4 
78 5344 23 315 :IJ:>- COLLAR 8 

36 



37 



-

----:::-:~---- -i!7Y3/ 

"ld·"? SECTION 
9"11 J 

CYLINDER 1ST BLANKET 

I 534AZ 240 I -i! 7 y 3 /lif-1} R . 
SECTION NUMBE 

38 



9"11 J"l.~"? -1!7"'" :>'i!t~ I 534AZ 240 
SECTION NUMBER 

1ST BLANKET CYLINDER * '";(-"/ 0)~61J,:t~ .{:J~i:" C.l;::of~iJS~ti.9k!P, tl:,Jtllqi;:U:~~~i!l!~t."'C ( tf.(!l.,., 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

GB~M.~tiJ;/ 
m~*~ COMPONENT PARTS 

5340 24 550-1 or\'7~ ASSY 

5340 75 820-1 :I.JI\"- ASSY 

5344 24 310 'F"J' ASSY 

5344 24 320 ?;t-L.M-1~ ASSY 

1 5290 24 253 
2 5340 24 213-1 
3 5310 24 211 
4 5430 24 125 
5 5430 24 124-1 
6 9670063508 
7 9684060608 
8 5341 24 214 
9 5340 24 215 

10 9670051001 
11 5320 24 240 
12 5290 24 251 
13 5290 29 313 
14 9710040008 l\":1t'1":1.J":1t M4 
15 9642040814 :t'\"J:It:J" M4X8 
16 9686082008 
17 9660080014 
18 9670084008 
19 9410503208 
20 5340 24 164-1 
21 9642030814 :t'\"J:It:J" M3X8 
22 9710030008 l\":1t'1":1.J":;t M3 
23 5340 24 161 
24 5340 24 140 
25 91622 
26 5340 24 162 :I.JI\"-
27 9648051014 '77J:1t:J" M5X10 
28 91629 
29 91628 ~7~~'\"J'Y~?" FNTA6590 
30 9648051614 '77J:1t:J" M5X16 
31 5340 24 163 :I.JI\" -
32 91624 
33 9670052008 
34 5340 24 131-1 
35 9642031614 :t'\"J:It:J" M3X16 
36 5340 24 564 
37 97303 ~1~7 V-15-1C26 
38 97380 J'97'2I-9- VAM21 
39 5300 21 424 
40 98501 :I.JI\"- 360010-1 
41 5290 24 252 
42 5340 24 541 
43 5340 24 221 
44 5330 24 341 
45 5340 24 344 
46 9410301608 
47 5344 24 333 
48 9684050508 
49 5330 24 349-3 ~=<=-<9"-??"IJ-) 
51 5290 35 131-1 
52 9721070008 E- 11~?" E-7 

39 

PART NAME 
No 

SHAFT ASSY 

COVER ASSY 

GEAR ASSY 

WORM WHEEL ASSY 

NUT 
BRACKET 
SHAFT 
NUT 
BOLT 
HEXAGON SOCKET BOLT M6X35 
SET SCREW M6X6 
BRACKET 
BRACKET 
HEXAGON SOCKET BOLT M5X10 
KNOB 
SPRING 
WASHER 
SPRING WASHER M4 
SMALL PAN-HEAD SCREW M4X8 
SET SCREW M8X20 
HEXAGON NUT M8 
HEXAGON SOCKET BOLT M8X40 
SPRING PIN 5X32 
BRACKET 
SMALL PAN-HEAD SCREW M3X8 
SPRING WASHER M3 
PLATE 
HOUSING 
BALL BEARING 6905ZZCM 
COVER 
SMALL FLUSH HEAD SCREW M5X10 
THRUST WASHER FTRA6590 
THRUST BEARING FNTA6590 
SMALL FLUSH HEAD SCREW M5X16 
COVER 
BALL BEARING 6913ZZ 
HEXAGON SOCKET BOLT M5X20 
HOUSING 
SMALL PAN-HEAD SCREW M3X16 
BRACKET 
SWITCH V-15-1C26 
ACTUATOR VAM21 
PLATE 
COVER 360010-1 
NUT 
BRACKET 
BRACKET 
HOUSING 
PINION GEAR 
SPRING PIN 3X16 
DIAL 
SET SCREW M5X5 
KNOB(DARK GRAY> 
SPRING 
E-RING E-7 

lllll& 
Q'ty 

1 

1 

1 

1 

1 
2 
2 
4 
4 
4 
7 
2 
4 

16 
1 
3 
2 
2 
2 
4 
4 
4 
4 
4 
8 
8 
4 
1 
4 
2 

14 
4 
2 
6 
2 
2 

1 2 
1 
2 
1 
1 
1 
1 
1 
1 
1 
2 
1 

2 

3 
1 
1 
1 



5!"1'1 J"l.i'·"? -1!1:/s:.-' 
SECTION 

-1!1:/s '-''11>% I 534AZ 240 
SECTION NUMBER 

1ST BLANKET CYLINDER * '<'- P o:>!lll.li\ li, llllil<:" 1: Iooti/.:i>lilllt.< U"h, i±:ltU!ilo IJ:llllll;,ll!llf ~ -c < ti <I ''• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Nu !lll.li\i!il*j 
m~lll~ COMPONENT PARTS 

53 5310 33 538-1 
54 9648041014 ':t:>J:;t;.." M4X10 
55 5342 24 570 
56 9670061208 ~7~~;f;"IH M6X12 
57 5310 24 580 
58 5340 24 112-1 
59 90730 Jl 0 -1J-t"3? 1.6X5 
60 5290 24 275 
61 5340 24 124 
62 5330 24 311 
63 5330 24 319 2 
64 9672051214 o~1J?;f;"l~~ M5X12 
65 5330 24 321-1 7"o'.!J? 
66 9648040814 ':t:>J:;t;.." M4X8 
67 5330 24 322-1 
68 91298 ?" IJ i\ ~7° I~ C1:!"5! 
69 90900 '!'- 5X5X16 
70 5330 24 314-1 *''"] 
71 90477 i\:>i\~~"?~~?" CRT8-16 
72 5330 24 317 
73 5340 74 125 
74 90700 ut~~ M8 
75 5330 24 316-1 
76 5344 24 311 
77 9410301208 i\7° 1J~?"t0 ~ 3X12 
78 5330 24 318 
79 5344 24 313 
80 5344 24 321 
81 5330 23 113 
82 5340 24 113-1 =t:''Y 
83 90688 ':t:>Jl"<t L8 
84 5340 24 121 
85 91623 
86 53 40 2 4 111 -1 J"L.~"? 
87 5290 23 112 ::t:'':P 
88 5290 24 127 ;f;" I~~ 
89 91620 
90 5340 23 118 1:!1\"-
91 5340 24 123 
92 9670082008 
93 5340 24 150 
94 5340 24 122 
95 5340 24 266 
96 5340 24 267 
97 5340 75 830-1 7\\o'.!J? 
98 5340 75 833-1 7"o'.!J? 
99 5340 75 834-1 

100 5290 38 235 i\70 IJ~?" 
1 01 5340 75 821-1 1:!1\" 
102 9410201008 i\7° 1J~?"t0 ~ 2X10 
103 9716060014 t:>':t"1:r":;t M6 
104 5340 24 590 
105 5340 24 561-1 
108 90644 ll~'l'':t"1:r":;t A3 

40 

PART NAME 
Nn 
KNOB(DARK GRAY> 
SMALL FLUSH HEAD SCREW M4X10 
SLIDE PLATE 
HEXAGON SOCKET BOLT M6X12 
CHANGEOVER LEVER BRACKET 
NAME PLATE 
RIVET 1 .6X5 
WASHER 
WASHER 
GEAR 
GEAR WHEEL 
HEXAGON HEAD BOLT M5X12 
BLOCK 
SMALL FLUSH HEAD SCREW M4X8 
INDICATOR 
GREASE NIPPLE C-TYPE 
KEY 5X5X16 
GEAR 
THRUST BEARING CRT8-16 
GEAR 
NAME PLATE 
U-NUT M8 
BRACKET 
WORM GEAR 
SPRING PIN 3X12 
SHAFT 
BRACKET 
WORM WHEEL 
WASHER 
GEAR 
CONED DISC SPRING L8 
SHAFT 
BALL BEARING 6909ZZCM 
BLANKET CYLINDER 
GEAR 
BOLT 
BALL BEARING 6008ZZCM 
COVER 
COLLAR 
HEXAGON SOCKET BOLT M8X20 
ECCENTRIC BUSHING 
WASHER 
BLANKET (T-1. 95MM) 
UNDER SHEET 
BLOCK 
BLOCK 
PIN 
SPRING 
COVER 
SPRING PIN 2X10 
PLAIN WASHER M6 
SWITCH CAM 
INDICATER SHAFT 
TOOTHED LOCK WASHER A3 

1 
6 
1 
5 
1 
1 
2 
2 
3 
1 
1 
2 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
6 
1 
4 
1 
1 
1 
1 
3 
1 
1 
1 
1 
1 
1 
1 
1 

1 
1 
1 
1 
2 

1 
2 



41 



-!! :7 ;.- 3 ;..-jlf-lij- R 
SECTION NUMBE I 534AZ 242 I 

3RD BLANKET 

42 



9"13 J"L.t·"? -t:7V,:>' 
SECTION 

-t:7V; :>'llf-l'f I 534AZ 242 
SECTION NUMBERL. ~~~~~~ 

3RD BLANKET CYLINDER :1: ., -'I O)GB!l. I;t, i!!l!l<:: c I<:'.ti.l<ii<Jllt.< ¢1;: 16, itJtB;'ii;: Iil!ll!lo;i!l!llf ~ 1: ( It" I 'o 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. 

5340 24 550-1 ::Ji>7t- ASSY 

5340 75 820-1 t.JI\"- ASSY 

5344 24 310 'i'":P ASSY 

5344 24 320 ?;t-L.;Ji1 Iii ASSY 

1 5290 24 253 
2 5340 24 213-1 
3 5310 24 211 
4 5430 24 125 
5 5430 24 124-1 
6 9670063508 ~7'Hili"H M6X35 
7 9684060608 t-J!:;t::J" M6X6 
8 5341 24 214 
9 5340 24 215 

10 9670051001 
11 5320 24 240 
12 5290 24 251 
13 5290 29 313 
14 9710040008 
15 9642040814 t'\"J:1t::J" M4X8 
16 9686082008 
17 9660080014 
18 9670084008 
19 9410503208 
20 5340 24 164-1 
21 9642030814 t'\"J:1t::J" M3X8 
22 9710030008 1\":;t+J"t.J":;t M3 
23 5340 24 161 
24 5340 24 140 1\?:J''J?'' 
25 91622 
26 5340 24 162 t.JI\"-
27 9648051014 +J7J:1t::J" M5X10 
28 91629 
29 91628 ~7~t-'\":PY~?" FNTA6590 
30 9648051614 +J7J:1<01" M5X16 
31 5340 24 163 t.JI\"-
32 91624 
33 9670052008 
34 5340 24 131-1 
35 9642031614 t'\"J:;t::J" M3X16 
36 5340 24 564 
37 97303 ~1~7 V-15-1C26 
38 97380 :P?fJ.I-9- VAM21 
39 5300 21 424 
40 98501 t.JI\"- 360010-1 
41 5290 24 252 
42 5340 24 541 
43 5340 24 221 
44 5330 24 341 
45 5340 24 344 
46 9410301608 
47 5344 24 333 9"11>11! 
48 9684050508 t->l:;t::J" M5X5 
49 5330 24 349-3 
51 5290 35 131-1 
52 9721070008 E- 1J~?" E-7 

43 

PART NAME 
N• 
SHAFT ASSY 

COVER ASSY 

GEAR ASSY 

WORM WHEEL ASSY 

NUT 
BRACKET 
SHAFT 
NUT 
BOLT 
HEXAGON SOCKET BOLT M6X35 
SET SCREW M6X6 
BRACKET 
BRACKET 
HEXAGON SOCKET BOLT M5X10 
KNOB 
SPRING 
WASHER 
SPRING WASHER M4 
SMALL PAN-HEAD SCREW M4X8 
SET SCREW M8X20 
HEXAGON NUT M8 
HEXAGON SOCKET BOLT M8X40 
SPRING PIN 5X32 
BRACKET 
SMALL PAN-HEAD SCREW M3X8 
SPRING WASHER M3 
PLATE 
HOUSING 
BALL BEARING 6905ZZCM 
COVER 
SMALL FLUSH HEAD SCREW M5X10 
THRUST WASHER FTRA6590 
THRUST BEARING FNTA6590 
SMALL FLUSH HEAD SCREW M5X16 
COVER 
BALL BEARING 6913ZZ 
HEXAGON SOCKET BOLT M5X20 
HOUSING 
SMALL PAN-HEAD SCREW M3X16 
BRACKET 
SWITCH V-15-1 C26 
ACTUATOR VAM21 
PLATE 
COVER 360010-1 
NUT 
BRACKET 
BRACKET 
HOUSING 
PINION GEAR 
SPRING PIN 3X16 
DIAL 
SET SCREW M5X5 
KNOB(DARK GRAY> 
SPRING 
E-RING E-7 

illlWt 
O'ty 

1 

1 

1 

1 

1 
2 
2 
4 
4 
4 
7 
2 
4 

16 
1 
3 
2 
2 
2 
4 
4 
4 
4 
4 
8 
8 
4 
1 
4 
2 

1 4 
4 
2 
6 
2 
2 

1 2 
1 
2 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
2 
1 
3 



51"13 J"l.~"? -!!7Va:-' 
SECTION 

-1!:7Va :-''l!i'-5 I 534AZ 242 
SECTION NUMBER 

3RD BLANKET CYLINDER * .,._;. <Dililli! It, ~lii'C 1: 1<::"1i!<:O<)llt.< :0 lz ;,;, i£JtU{/I<::li~lil''l<i!l!l4f ~ 'L <It~ ''• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

N" -1:!.,1-:fi-l'tjSET No. 
v. !}Bg:ffl;~ PART NQ 

lJBg;gfij;/ 
m~lil'~ COMPONENT PARTS 

53 5310 33 538-1 
54 9648041014 
55 5340 24 570 
56 9670061208 
57 5340 24 580-1 
58 5340 24 112-1 
59 90730 l\ 0 -t.J-t"3? 1.6X5 
61 5340 24 124 
62 5330 24 311 
63 5330 24 319-2 'l'":Pili1-Jv 
64 9672051214 
65 5330 24 321-1 
66 9648040814 iJ:>J;;t;:J" M4X8 
67 5330 24 322-1 
68 91298 
69 90900 '!'- 5X5X16 
70 5330 24 314-1 =t"Y 
71 90477 ~5~~~":P~~?" CRT8-16 
72 5330 24 317 
73 5340 74 125 
74 90700 ut~~ M8 
75 5330 24 316-1 
76 5344 24 311 
77 9410301208 
78 5330 24 318 
79 5344 24 313 
80 5344 24 321 
81 5330 23 113 
82 5340 24 113-1 'l'":P 
83 90688 iJ-:>1\":;t L8 
84 5340 24 121 
85 91623 
86 5340 24 111-1 
87 5290 23 112 *\\ y 
88 5290 24 127 
89 91620 
90 5340 23 118 t.JI\"-
91 5340 24 123 
92 9670082008 
93 5340 24 150 
94 5340 24 122 
95 5340 24 266 7":>~?"~HT=1 .95MM) 
96 5340 24 267 
97 5340 75 830 1 
98 5340 75 833-1 
99 5340 75 834-1 

100 5290 38 235 
101 5340 75 821 1 t.JI\"-
102 9410201008 
103 9716060014 t:>iJ"t.J";;t M6 
104 5340 24 590 ~1~7t.J!. 

105 5340 24 561-1 
108 90644 1\~'l'iJ"t.J":;t A3 

44 

PART NAME 
N• 
KNOB(DARK GRAY> 
SMALL FLUSH HEAD SCREW M4X10 
SLIDE PLATE 
HEXAGON SOCKET BOLT M6X12 
BRACKET 
NAME PLATE 
RIVET 1.6X5 
WASHER 
GEAR 
GEAR WHEEL 
HEXAGON HEAD BOLT M5X12 
BLOCK 
SMALL FLUSH HEAD SCREW M4X8 
INDICATOR 
GREASE NIPPLE C-TYPE 
KEY 5X5X16 
GEAR 
THRUST BEARING CRT8-16 
GEAR 
NAME PLATE 
U-NUT M8 
BRACKET 
WORM GEAR 
SPRING PIN 3X12 
SHAFT 
BRACKET 
WORM WHEEL 
WASHER 
GEAR 
CONED DISC SPRING L8 
SHAFT 
BALL BEARING 6909ZZCM 
BLANKET CYLINDER 
GEAR 
BOLT 
BALL BEARING 6008ZZCM 
COVER 
COLLAR 
HEXAGON SOCKET BOLT M8X20 
ECCENTRIC BUSHING 
WASHER 
BLANKET(T-1.95MM) 
UNDER SHEET 
BLOCK 
BLOCK 
PIN 
SPRING 
COVER 
SPRING PIN 2X10 
PLAIN WASHER M6 
SWITCH CAM 
INDICATER SHAFT 
TOOTHED LOCK WASHER A3 

illl!i!< 
Q'ty 

1 
6 
1 
5 
1 
1 
2 
3 
1 
1 
2 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
6 
1 
4 
1 
1 
1 
1 
3 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
2 



45 



-::-;-:;-;;~-----I!?Y3;..-
9"12, 4J" l.t·"? SECTION 

2ND,4TH BLANKET CYLINDER 

46 

-l!?y•;..-11f-l§­
SECTION NUMBER I 5344Z 245 I 



-t>',aY 
SECTION 

-t>',a Y'llt-lj- I 5344Z 245 
S E C T I 0 N NUMB E R L. --=-=--:__:_::_:::_:_:: _ _j 

2ND,4TH BLANKET CYLINDER * Y-9 0)!15~U: .. ~W:L c l;;oJ~:QiQ4tJ.;;, t;; 10~ ii)(~l<::'±~:ffl:<!r:i!I!Wt t.., -c < tf.~ .,.,., 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Nn -1?71-:f'fi:~jSET Nn 
!l~~:ffl:~ PART No. 

5340 24 550-1 

5340 75 820-1 

5344 24 310 

5344 24 320 

1 5290 24 253 
2 5340 24 213-1 
3 5310 24 211 
4 5430 24 125 
5 5430 24 124-1 
6 9670063508 
7 9684060608 
8 5341 24 214 
9 5340 24 215 

10 9670051001 
11 5320 24 240 
12 5290 24 251 
13 5290 29 313 
14 9710040008 
15 9642040814 
16 9686082008 
17 9660080014 
18 9670084008 
19 9410503208 
20 5340 24 164-1 
21 9642030814 
22 9710030008 
23 5340 24 161 
24 5340 24 140 
25 91622 
26 5340 24 162 
27 9648051014 
28 91629 
29 91628 
30 9648051614 
31 5340 24 163 
32 91624 
33 9670052008 
34 5340 24 611-3 
35 9642031614 
36 5340 24 565 
37 97303 
38 97380 
39 5300 21 424 
40 98501 
41 5290 24 252 
42 5340 24 541 
43 5340 24 221 
44 5330 24 341 
45 5340 24 344 
46 9410301608 
47 5344 24 333 
48 9684050508 
49 5330 24 349-3 
51 5290 35 131-1 
52 9721070008 

$&,~.fil\j 
m~~~ COMPONENT PARTS 
:r\'7r ASSY 

IJI\"- ASSY 
54,73,97-103 

'!'"? ASSY 

?;t-L.;f;1-lv ASSY 

;f;"IH 
\17~1-;f;"J!Jr M6X35 
r.)(:1<:J" M6X6 

\17~1-;f;"J!Jr M5X10 

t~r M8 
\17~1-;f;"lvr M8X40 

l\":1<':t"IJ":1< M3 
7° v- r 

IJI\"-
':t7J:1<:J" M5X10 

':t7J:1<:J" M5X16 
IJI\"-

\17~1-;f;"I!Jr M5X20 

i\1~1' V-15-1C26 
??f2I-9- VAM21 
7°ll-r 
IJI\"- 360010-1 

9"1"\'lv 

E •J;:.?" E-7 

47 

PART NAME 
N• 
SHAFT ASSY 

COVER ASSY 

GEAR ASSY 

WORM WHEEL ASSY 

NUT 
BRACKET 
SHAFT 
NUT 
BOLT 
HEXAGON SOCKET BOLT M6X35 
SET SCREW M6X6 
BRACKET 
BRACKET 
HEXAGON SOCKET BOLT M5X10 
KNOB 
SPRING 
WASHER 
SPRING WASHER M4 
SMALL PAN-HEAD SCREW M4X8 
SET SCREW M8X20 
HEXAGON NUT M8 
HEXAGON SOCKET BOLT M8X40 
SPRING PIN 5X32 
BRACKET 
SMALL PAN-HEAD SCREW M3X8 
SPRING WASHER M3 
PLATE 
HOUSING 
BALL BEARING 6905ZZCM 
COVER 
SMALL FLUSH HEAD SCREW M5X10 
THRUST WASHER FTRA6590 
THRUST BEARING FNTA6590 
SMALL FLUSH HEAD SCREW M5X16 
COVER 
BALL BEARING 6913ZZ 
HEXAGON SOCKET BOLT M5X20 
HOUSING 
SMALL PAN-HEAD SCREW M3X16 
BRACKET 
SWITCH V-15-1 C26 
ACTUATOR VAM21 
PLATE 
COVER 360010-1 
NUT 
BRACKET 
BRACKET 
HOUSING 
PINION GEAR 
SPRING PIN 3X16 
DIAL 
SET SCREW M5X5 
KNOB(DARK GRAY) 
SPRING 
E-RING E-7 

1illl!lc 
Q'ty 

2 

2 

2 

2 

2 
4 
4 
8 
8 
8 

14 
4 
8 

32 
2 
6 
4 
4 
4 
8 
8 
8 
8 
8 

16 
16 

8 
2 
8 
4 

28 
8 
4 

1 2 
4 
4 

26 
2 
4 
2 
2 
2 
2 
2 
2 
2 
4 
2 
2 
4 
2 
6 
2 
2 
2 



-t!:7VaY 
SECTION 

-!! :7 V 3 Y'!li'-5 I 5344Z 245 
SECTION NUMBER 

2ND,4TH BLANKET CYLINDER * ~-'1 Q)$gtt~ ~:ft;:: c i.:>t~:iJ~:~t~ 9t.: ~t" tl:)(~l;:~t.fm:Ji:~i!l!*! v·c < t.:~ t-'.. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. 

53 
54 
55 
56 
57 
58 
59 
61 
62 
63 
64 
65 
66 
67 
68 
69 
70 
71 
72 
73 
74 
75 
76 
77 
78 
79 
80 
81 
82 
83 
84 
85 
86 
87 
88 
89 
90 
91 
92 
93 
94 
95 
96 
97 
98 
99 

100 
1 01 
102 
103 
104 
105 
108 

t "J 1-:fi:~jS ET No. 
JWg:ffi:~ PART No. 

5310 33 538-1 
9648041014 
5340 24 620 
9670061208 
5340 24 580-1 
5340 24 112-1 
90730 
5340 24 124 
5330 24 311 
5330 24 319-2 
9672051214 
5330 24 321 1 
9648040814 
5330 24 322-1 
91298 
90900 
5330 24 314 1 
90477 
5330 24 317 
5340 74 125 
90700 
5330 24 316-1 
5344 24 311 
9410301208 
5330 24 318 
5344 24 313 
5344 24 321 
5330 23 113 
5340 24 113-1 
90688 
5340 24 121 
91623 
5340 24 111-1 
5290 23 112 
5290 24 127 
91620 
5340 23 118 
5340 24 123 
9670082008 
5340 24 150 
5340 24 122 
5340 24 266 
5340 24 267 
5340 75 830-1 
5340 75 833-1 
5340 75 834-1 
5290 38 235 
5340 75 821-1 
9410201008 
9716060014 
5340 24 590 
5340 24 561-1 
90644 

<J?J;j<:'J" M4X1 0 

')':J':J I-t" 1\J 1- M6X 1 2 

I\0 -1J-t"3? 1.6X5 

*'' }' 
o':J1J?ili"lul- M5X12 
7\\o'.!l? 
<J?J;j<:'J" M4X8 

'!' 5X5X16 

~7~1-~"1~~?" CRT8-16 

Ut':JI- M8 

~) 01J~?"t0 ~ 3X12 

'1'"1 
'l71\";;< L8 

ili"-fu~"1~~?" 6909ZZCM 

*''? 
iii" Jut-
ili"-fu~"1~~?" 6008ZZCM 
1JI\"-

')':J':JI-ili"l\JI- M8X20 

7"7~':J':JHT-1.95MM) 

7"o'.!l? 
7"o';l? 

1JI\"-
~) 0 1J~?"t 0 ~ 2X10 

I\':J'I'+j"1J";j< A3 

48 

PART NAME 
Na 
KNOB (DARK GRAY) 
SMALL FLUSH HEAD SCREW M4X10 
SLIDE PLATE 
HEXAGON SOCKET BOLT M6X12 
BRACKET 
NAME PLATE 
RIVET 1 .6X5 
WASHER 
GEAR 
GEAR WHEEL 
HEXAGON HEAD BOLT M5X12 
BLOCK 
SMALL FLUSH HEAD SCREW M4X8 
INDICATOR 
GREASE NIPPLE C-TYPE 
KEY 5X5X16 
GEAR 
THRUST BEARING CRT8-16 
GEAR 
NAME PLATE 
U-NUT M8 
BRACKET 
WORM GEAR 
SPRING PIN 3X12 
SHAFT 
BRACKET 
WORM WHEEL 
WASHER 
GEAR 
CONED DISC SPRING L8 
SHAFT 
BALL BEARING 6909ZZCM 
BLANKET CYLINDER 
GEAR 
BOLT 
BALL BEARING 6008ZZCM 
COVER 
COLLAR 
HEXAGON SOCKET BOLT M8X20 
ECCENTRIC BUSHING 
WASHER 
BLANKET(T-1.95MM) 
UNDER SHEET 
BLOCK 
BLOCK 
PIN 
SPRING 
COVER 
SPRING PIN 2X10 
PLAIN WASHER M6 
SWITCH CAM 
INDICATER SHAFT 
TOOTHED LOCK WASHER A3 

11!11& 
Q'ty 

2 
1 2 

2 
10 

2 
2 
4 
6 
2 
2 
4 
2 
4 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2 
4 
2 
2 
2 

1 2 
2 
8 
2 
2 
2 
2 
6 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2 
4 
2 
2 
2 
4 



49 



I 5344Z 2SO 1!?:/3 ;..-llf-ij- . 
SECTION NUMBER 

INoPs I 

50 



MAIN DRIVE 

NQ -c ";/ 1-:iti=~jS ET No. 
lm~:ffi:~ PART No. 

5344 25 120 

5344 25 130 

1 9648051014 
2 5330 24 125 
3 90580 
4 5522 27 114-1 
5 5344 25 111 
6 5344 25 112 
7 5522 46 243-1 
8 5344 25 114-1 
9 9710050008 

10 9642051014 
11 5344 25 121 
12 9670083508 
13 5512 46 214 
14 5344 25 113 
15 90723 
16 90722 
17 5344 25 140 
18 9716080014 
19 9710080008 
20 9670082008 
21 5344 25 131 
22 90103008 
23 9723470008 
24 90317 
25 5640 56 111 
26 9670051208 
27 9672102014 
28 9710100008 
29 97061-1 
30 9684060608 
31 5660 25 113-1 

I" :7 (/. ~ -1! :7 (/. ~'l!l'-li} I 5344Z 2 50 
SECTION SECTION NUMBER 

% --:c-9 o.>I}B~~i~ .{J::ffi:L C.l<::-;f'i*ti)IQf,;. 9 ~~ ~h tl:.::R:~i;:'i§i;ffi:1.t!i!l!$3. t.... L < tt~ "'o 
The dtmension of the parts marked with a * differ depending on the press serial 
number. '1/hen ordering parts, please inform us of the press serial number. 

••9•- ASSY HOLDER ASSY 

7°-')- ASSY PULLEY 

iJ::>J:i<:J" M5X10 SMALL FLUSH HEAD SCREW M5X10 
t.JJ\"- COVER 

BALL BEARING 6006ZZ 
KEY 
MAIN DRIVE SHAFT 
GEAR 
SPACER 

t.JJ\"- COVER 

1 

1 

6 
2 
3 
2 
1 
1 
1 
1 

1\":i<iJ"t.J":i< M5 SPRING WASHER M5 .3 
t'I"J:i<:J" M5X10 SMALL PAN-HEAD SCREW M5X10 3 

BEARING HOLDER 1 
HEXAGON SOCKET BOLT M8X35 3 
SPACER 1 

70 -1)- PULLEY 1 
o'J?'J'J:Ji'- AW06 LOCK WASHER AW06 1 
o>J?t>Jr AN06 LOCK NUT AN06 1 

STUD 1 
t5iJ"t.J":i< M8 PLAIN WASHER M8 2 
n•:;<<t•t.J•:;< M8 SPRING WASHER M8 2 

HEXAGON SOCKET BOLT M8X20 2 
70 -'J- PULLEY 1 
V-'\••t- 3VX 630(3~'Jf) V-BELT 3VX 630(1SET-3PCS) 1 
C- 1J:>?" C-47 C-RING C-47 2 

BALL BEARING 6005ZZ 2 
WASHER 1 
HEXAGON SOCKET BOLT M5X12 2 

o'Jt.J?•"Jvr M10X2D HEXAGON HEAD BOLT M10X20 4 
1\":i<iJ"t.J":i< M10 SPRING WASHER M10 4 
t-9- MOTOR SF-JRB5.5KW 111-12 1 
1-.>l:i<:J" M6X6 SET SCREW M6X6 1 
70 -1)- PULLY 1 

51 



1!~Y3 ;;jjf-lj- I 5347Z 260 I 
SECTION NUMBER . . IIJ[,OI" 'l 

CAM SHAFT 

1-e~;.-.:.--
SECTION 

I OPS I 

52 



CAM SHAFT 

5347 26 120 

5523 36 150 

1 9660100014 
2 9710100008 
3 5347 26 163 
4 9723260008 
5 90214 
6 5523 36 151 
7 5430 53 225 
8 9721080008 
9 9660080014 

10 9710080008 
11 5347 26 161 
12 5347 26 162 
13 5347 26 164 
14 9716100014 
15 9670104508 
16 5347 26 121 
17 9670061608 
18 90211 
19 9723350008 
20 5347 26 116 
21 9684060808 
22 5347 26 117 
23 9716060014 
24 9670063008 
25 5347 26 118 
26 9670061208 
27 5330 23 113 
28 5347 26 119 
29 5347 26 115 
30 5347 26 112 
31 5347 26 113 
32 5347 26 114 
33 5347 26 111 
34 90900 
35 9721070008 
36 5347 26 170 
37 5347 26 172 
38 5290 21 123 
39 5300 57 052 
40 9710050008 
41 9660050014 
42 5290 29 312 
43 5347 26 130 
44 5290 34 142 
45 5290 34 141-1 
46 9716050014 
47 9642051014 
48 9670064508 
49 5290 37 434-1 
50 9660060014 
51 9670062008 
52 91341003 
53 5290 34 151 
54 5290 34 152-1 

1-1!7>-'a >' -!! 7 >-'a >''/lt-5 f 5347Z 260 
SECTION SECTION NUMBER 

* '";l-9 O)j}JSgy'"±~ im.ilf<:' C. !<::-;j'~:{)l:~t,J.7.)f;;.~h itJt~i<::ti~:ifl:~:iJI!~L, L < ff.~!.'o 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

liBfi&1:;f,];/ PART NAME 
!lllil('l!'i"t COMPONENT PARTS No 

1lll!& 
Q'ty 

1\?;'.1":/?" ASSY HOUSING ASSY 1 

:r:/;'.13:/ ASSY TENSION ASSY 2 
4 6 
t~r M10 HEXAGON NUT M10 2 
1\":;t't":t.r":;t M10 SPRING WASHER M10 2 

STUD 1 
C-'J;:,?" C-26 C RING C-26 4 

BALL BEARING 6000ZZ 2 
TENSION 2 

t:>'t":t.r":;t WASHER 2 
E-'J:/?" E-8 E-RING E-8 2 
t~r M8 HEXAGON NUT M8 2 
1\":;t't":t.r":;t M8 SPRING WASHER M8 2 

BRACKET 1 
PIN 1 

sr1rt-7":>7~r BRACKET 1 
t:>'t":t.r":;t M10 PLAIN WASHER M10 1 
')?"~J-;I;"Jvr M10X45 HEXAGON SOCKET BOLT M10X45 2 

HOUSING 
')7~ rm" Jv r M6x 16 HEXAGON SOCKET BOLT M6X16 3 

BALL BEARING 6202ZZ 2 
C-1);)?" C-35 C-RING C-35 1 

GEAR 1 
hi:;t;'.l" M6X8 SET SCREW M6X8 6 

SPROCKET 1 
t5't":t.r":;t M6 PLAIN WASHER M6 6 

HEXAGON SOCKET BOLT M6X30 6 
511~:/?\\)0 -lj- TIMING PULLEY 1 
'J?-~rm"Jvr M6X12 HEXAGON SOCKET BOLT M6X12 6 

WASHER 2 
CAM 1 
CAM HOLDER 1 
CAM 1 
SPACER 1 
CAM 1 
SHAFT 1 

'!'- 5X5X16 KEY 5X5X16 3 
E-'J:/?" E-7 E-RING E 7 4 
\JI\"- LEVER 1 

STUD 1 
PIN 1 

lj :/? LINK 1 
1\":;t't":t.r":;t M5 SPRING WASHER M5 1 
t~r M5 HEXAGON NUT M5 2 

WASHER 1 
\JI\"- LEVER 1 

STUD 1 
PACKING 1 

t:>'t":t.r":;t M5 PLAIN WASHER M5 
t'\"J:;t;'J" M5X10 SMALL PAN-HEAD SCREW M5X10 1 
'J?"'Hm"Jvr M6X45 HEXAGON SOCKET BOLT M6X45 1 

SPRING 1 
t·~ r M6 HEXAGON NUT M6 1 
'J?-~rm"Jvr M6X20 HEXAGON SOCKET BOLT M6X20 2 

PLUG R3/8 
II"Jv7" VALVE 1 

NIPPLE 

53 



9"11,3'J9;:Jr"? 

1ST,3RD TRANSFER DRUM SECTION 

54 

-!!7;.-3:.--lif-ij­
SECTION NUMBER 

5344Z 280 



" 7 "' 3 /''!It% I 5344Z 280 
SECTION NUMBER 

1ST,3RD TRANSFER DRUM * "'l-? o:>j}J)~~;t~ ~.W,:t:" C i<::'.t~:iJ!DQtJ. 7.> t:.l6~ i£3tl!ifl;:~;l:~:m:':t:i!l!~ t..,. L ( tf.a- ~'" 
The dimension of the parts marked with a* differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. -l! ':J 1-:fr~jS ET NQ 
llB5l!:ft~ PART No. 

5340 23 115Z 

5344 23 230-2 

5344 23 260 

5344 23 270 

1 5512 23 218 
3 9670061608 
4 90324041 
5 5344 23 234-2 
6 9670063008 
7 5512 23 213 
8 90179 
9 9670051608 

10 5512 23 217 
12 5480 23 222 
13 5344 23 243 
14 5512 23 214-2 
15 90699 
16 5344 28 130-1 
17 9648040850 
18 5340 23 115 
19 5340 23 136 
20 91621 
21 5340 23 118 
22 9670051001 
27 5344 23 132 2 
28 5344 28 120-3 
30 5344 23 271 
31 90441 
32 5344 28 223 
34 9660100014 
35 9710100008 
36 5344 28 220-1 
37 90470 
39 5344 23 211-1 
41 9721070008 
42 5290 89 219 
43 5344 23 261 
44 92109009 
45 9672084008 
46 5341 87 429 
47 5344 28 313-1 
48 5340 23 312 
49 5344 23 315 
50 9670064008 
51 5344 28 123 
52 5290 29 316 
53 5344 28 235 
54 9670062508 
55 9670082008 
56 5344 28 239 

ilf<,jl,~l(];/ 
ll!lili:lli" COMPONENT 
1\9;'.1":;,?" ASSY 

;J;Jv9"- ASSY 

t.I"1r" ASSY 

7"o'J? ASSY 
30,31 

'J'J'!J rm" Jv r M6X16 

'J'J'!Jrm"H M6X30 

'J'J'!Jrm"Jvr M5X16 

to:;, 

mlv9"-
U:t'!Jr M5 

JO v- r 

t.JJ\"-
'J'J'Ht"Jvr M5X1 0 * \\ }' 

PART NAME 
PARTS No 

HOUSING ASSY 

HOLDER ASSY 

1\lll!!( 
Q'ty 

4 

20 

GUIDE ASSY 4 

BLOCK ASSY 4 

WASHER 8 
HEXAGON SOCKET BOLT M6X16 16 
NEEDLE BEARING HK1816/LP03 20 
HOLDER 20 
HEXAGON SOCKET BOLT M6X30 48 
HOLDER 24 
SET SCREW M5X8 28 
HEXAGON SOCKET BOLT M5X16 28 
HOLDER 4 
PIN 28 
SPRING 28 
HOLDER 28 
U-NUT M5 28 
GRIPPER 28 
SMALL FLUSH HEAD SCREW M4X8 28 
HOUSING 4 
PLATE 2 
BALL BEARING 6207ZZCM 4 
COVER 4 
HEXAGON SOCKET BOLT M5X10 12 
GEAR 2 
1ST,3RD TRANSFER DRUM ASSY 2 
BLOCK 4 

t1v~r"71~'!Jr 70B-0812 BUSHING 70B 0812 4 
~)0 1);)?" SPRING 4 
:t'!Jr M10 HEXAGON NUT M10 4 

SPRING WASHER M10 4 
J'-L. ARM 4 
t.IL.7toJ'- FCRS-22 CAM FOLLOWER FCRS-22 4 

SHAFT 4 
E- 11:/?" E-7 E-RING E-7 4 

BUSHING 4 
GUIDE 4 
INTERNAL THREAD TAPER PIN 8X50 4 

o'!Jt.I?m" Jv r M8X40 HEXAGON HEAD BOLT M8X40 16 
SPACER 16 
CAM 4 
SPACER 4 

t.I7- COLLAR 8 
')'J'H;J;"Jvr M6X40 HEXAGON SOCKET BOLT M6X40 8 
I CP71JvL. ICP FILM 4 

WASHER 4 
LEVER STOPPER 4 

'J'J'!Jrm"Jvr M6X25 HEXAGON SOCKET BOLT M6X25 8 
'J'J'!J rm" Jur M8x2o HEXAGON SOCKET BOLT M8X20 4 
7° v- r PLATE 4 

55 



2ND TRANSFER DRUM 

' / 

/ 19 v 
I OPS I 

SECTION 

56 

-t!7i-'3:.-!lf"'l­
SECTION NUMBER 5344Z 285 

/1 
I 

I 
I 

I 
I 

I 
I 

) 



2ND TRANSFER DRUM 

N -lz";/1-:ffl:~jSET No. 
0. ll~~:ffi:~ PART No. 

5340 23 115Z 

-t:7"'"" 
SECTION 

-t:7"'a :-'lll'-\5- f 5344Z 285 
SECTION NUMBER 

%?-? 0t'm~U:~ .m:::HFr: C lz:>Ji;J;::iJ>34t.i7.>t::."tb~ it3t~k:'i~::ffi:=1i!ili!~J..,L < tf.<!lt'o 
The dimension of the parts marked With a* differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

~g~~~ PART NAME 
!llnl1lli<t COMPONENT PARTS Nn 

1llll'< 
(J'ty 

n~,·~?· ASSY HOUSING ASSY 2 
41,43 

5344 23 230-2 •• ,._ ASSY HOLDER ASSY 1 2 

5344 23 260 h•1~• ASSY GUIDE ASSY 3 

5344 23 270 7•o'? ASSY BLOCK ASSY 3 

1 5512 23 218 WASHER 6 
3 9670061608 HEXAGON SOCKET BOLT M6X16 1 2 
4 5512 23 213 ilill15Z''- HOLDER 1 5 
5 90179 SET SCREW M5X8 18 
6 9670051608 HEXAGON SOCKET BOLT M5X16 24 
7 90699 ut'~ M5 U-NUT M5 1 8 
8 5512 23 214-2 HOLDER 18 
9 5344 28 560 GRIPPER 18 

10 9648040850 SMALL FLUSH HEAD SCREW M4X8 1 8 
11 5480 23 222 PIN 1 8 
12 5344 23 243 SPRING 1 8 
1 5 5344 23 234-2 HOLDER 1 2 
16 90324041 NEEDLE BEARING HK1816/LP03 1 2 
17 5512 23 217 HOLDER 3 
18 5344 28 512-1 * \\ }' GEAR 1 
19 5344 28 521-3 2ND TRANSFER DRUM 1 
24 5344 28 523-1 SHAFT 3 
26 9670082008 HEXAGON SOCKET BOLT M8X20 3 
28 5344 28 550 ARM 3 
29 90470 h£.7:to?- FCRS-22 CAM FOLLOWER FCRS-22 3 
30 9721070008 E-IJ~?• E-7 E-RING E-7 3 
31 5290 89 219 BUSHING 3 
32 5344 23 261 GUIDE 3 
33 5344 28 223 SPRING 3 
34 90441 :t1~~~·71~'~ ?OB-0812 BUSHING ?OB-0812 3 
35 5344 23 271 BLOCK 3 
36 9660100014 t'~ M10 HEXAGON NUT M10 3 
37 9710100008 n•:!J<t•h•:!J M10 SPRING WASHER M10 3 
38 9672105508 o'h?*•Jv~ M1 OX 55 HEXAGON HEAD BOLT M10X55 8 
39 9716100014 t7iJ•h•:1J M10 PLAIN WASHER M10 8 
40 92109015 INTERNAL THREAD TAPER PIN10X65 2 
41 53 40 2 3 11 5 HOUSING 2 
42 5340 23 136 PLATE 1 
43 91621 BALL BEARING 6207ZZCM 2 
44 5340 23 118 hn•- COVER 2 
45 9670051001 HEXAGON SOCKET BOLT M5X10 6 
46 5344 28 536-1 CAM 2 
47 5344 28 533 SPACER 2 
48 5344 23 315 COLLAR 4 
49 9670063008 HEXAGON SOCKET BOLT M6X30 30 
50 5344 28 532-1 STUD 4 
51 5562 57 415 WASHER 4 
52 5290 29 316 ')''"~'- WASHER 3 
53 5344 23 235 STOPPER 3 
54 9670062508 HEXAGON SOCKET BOLT M6X25 6 
55 5344 23 239 PLATE 3 
56 9670063508 ~?"'H*•Jv~ M6X35 HEXAGON SOCKET BOLT M6X35 4 

57 



MAIN FRAME 

1-!!:7:/3/ 
SECTION 

lOPS I 

58 

-!!:7:/3/llf<l­
SECTION NUMBER 

~ 
13 

5347Z 290 

INOPS! 



SECTION SECTION NUMBER 

MAIN FRAME 

1""7:/s ;/ "" 7
"'• ;,''if-5 I 5347Z 290 

* ":'(-!/ O)$Ji.li~ f;l::ffi:<:: c 1<::-;fl*:QS:gilts. Q t:.?th a::>c~li!:~i.tll:ID:~:iill$8- l,., L < tf.~ .. ,G 
The dtmension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

NQ ·b Hii'tj S E T No 
!1~~$~ PART No. 

5340 61 170 

llll/il,i;jj;/ 
m~*<t COMPONENT PARTS 

PART NAME 
No 
FLUORESCENT LAMP BRACKET ASSY 

llllllf< 
O'ty 

1 

*--~1~5~3~4~4~2~9~1~2~1~--~A~~~
0

--~~~-----------------S~P~A7C~E~R~------------------------~2 2 5347 29 511 2 71;-l. FRAME 1 
3 9670053508 ~~,~···~ M5X35 HEXAGON SOCKET BOLT M5X35 12 
4 5340 29 241 7•7~,~ BRACKET 6 
5 5344 28 542 11• BAR 1 
6 5344 29 126 7•o,? BLOCK 2 
7 5344 29 125 ~ 0 -/\ 0 -b•1~• PAPER GUIDE 2 
8 9670061008 ~~,~···~ M6X10 HEXAGON SOCKET BOLT M6X10 2 
9 5344 29 124 AT- STAY 1 

11 9670062008 ~~,~···~ M6X20 HEXAGON SOCKET BOLT M6X20 4 
12 5344 11 219-1 7•7~'~ BRACKET 4 
13 9670052008 ~~,~···~ M5X20 HEXAGON SOCKET BOLT M5X20 28 
14 9670122508 ~~,~···~ M12X25 HEXAGON SOCKET BOLT M12X25 24 
15 9670084508 ~~,~···~ M8X45 HEXAGON SOCKET BOLT M8X45 6 
16 9670051608 ~~,~···~ M5X16 HEXAGON SOCKET BOLT M5X16 8 
17 9670081808 ~~,~···~ M8X18 HEXAGON SOCKET BOLT M8X18 32 
18 5340 29 236 AT- STAY 3 
19 5344 61 655 EJ~- SENSOR 4 
20 9710030008 11•a~•b•a M3 SPRING WASHER M3 12 
21 9642031414 t~•Ja~· M3X14 SMALL PAN-HEAD SCREW M3X14 10 
22 9642051014 t~•Ja~· M5X10 SMALL PAN-HEAD SCREW M5X10 9 
23 9710050008 n•a~•b•a M5 SPRING WASHER M5 11 
24 5340 29 238 bn•- COVER 2 
25 5340 29 237-1 AT- STAY 2 
26 5330 29 236 AT- STAY 3 
27 5344 28 141 ~ 0 -l\ 0 -b•1~• PAPER GUIDE 6 
28 5344 29 122 AT- STAY 2 
29 9670061208 ~~,~···~ M6X12 HEXAGON SOCKET BOLT M6X12 12 
30 5330 29 235-4 AT- STAY 2 
31 5340 36 561-1 AT- STAY 2 
32 9670051001 ~~,~···~ M5X10 HEXAGON SOCKET BOLT M5X10 4 
33 5340 36 563-1 7•7~'~ BRACKET 1 
34 5344 61 651 EJ~- SENSOR 1 
35 9648040814 ~5Ja~• M4X8 SMALL FLUSH HEAD SCREW M4X8 20 
36 5340 36 562 b•1~• GUIDE 5 
37 5347 29 512-2 71;-l. FRAME 1 
38 5341 61 651-1 *lu9•- HOLDER 1 
39 9660030014 t'~ M3 HEXAGON NUT M3 2 
40 99960 ~1J?7J7° FL15W FLUORESCENT LAMP FL15W 1 
41 9710040008 n•a~•b•a M4 SPRING WASHER M4 4 
42 9670061508 ~~,~···~ M6X15 HEXAGON SOCKET BOLT M6X15 3 
43 5340 61 161 ~1J?~?b~ LAMP COVER 1 
44 5344 29 131 AT STAY 1 
45 5344 29 514-4 71;-L. FRAME 1 
46 5340 29 235-1 AT- STAY 1 
47 9642040614 t~•Ja~· M4X6 SMALL PAN-HEAD SCREW M4X6 2 
49 5340 61 173 ~1J?~?7•7~'~ LAMP BRACKET 1 
50 5340 61 162-1 AT- STAY 1 
51 9642053014 t~•Ja~• M5X30 SMALL PAN-HEAD SCREW M5X30 2 
52 5340 61 164 7•5~,~ BRACKET 1 
53 5344 29 252 bn•- COVER 1 
54 5344 29 251 7•7~'~ BRACKET 1 
55 5344 61 665 J?T•JEJ~- PHOTO-CELL SENSOR 1 
56 5344 87 562 ~ 0 -J\ 0 -b•1~• PAPER GUIDE 5 
57 5344 29 513-8 71; l. FRAME 1 
58 9642030814 t~•Ja~• M3X8 SMALL PAN-HEAD SCREW M3X8 2 
59 5330 61 414 A9'~• STUD 1 

59 



MAIN FRAME 

Nn -tt"' 1-:lft~jSET No. 
6B~:ffff PART No. 

60 98809 
61 9642040814 
62 9648031014 
63 5344 29 236-1 
64 9670052508 
65 91165 

lt7Va :/ t7Va :/'!1>15- I 5347Z 290 
SECTION SECTION NUMBER 

* -.-? 0illl/iHI, ~li';<:: 1: l<:"ti!ii><l'<lt< :Ot"l>, i!)(Uiilal~li'i~iil!l& L -c ( t'IH'. 
The dimension of the parts marked With a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

IlllliH'i.f!;/ PART NAME illlWt 
iJI)l!;lfi" COMPONENT PARTS No O'ty 

7-7" Jv?:>:>7° 3330 CABLE CLAMP 3330 1 
t'\''J~:J" M4X8 SMALL PAN-HEAD SCREW M4X8 2 
'j']];j<;')" M3X10 SMALL FLUSH HEAD SCREW M3X10 2 
AT- STAY 1 
~7':1 r;J;" IH M5X25 HEXAGON SOCKET BOLT M5X25 4 
11 o17on":>r" PZ-14 PIPE BAND PZ-14 2 

60 



61 



----:-::-;-------- 1!~Y3/ 

SECTION 

'f1.?;:J9"1 

PAPER FEED TABLE 

1 

,/ 
./ 

/ 
/ 

2 

I OPSI 

62 

1!~Y3 ;..-jif~ R 
SECTION NUMBE I 5347Z 310 I 



PAPER FEED TABLE 

-1<9:/s/' 
SECTION 

"' 7 "'" /''flt-\5' I 5347Z 310 
SECTION NUMBERL-~~~~~~ 

* ,_? 0)$/illt, lil!lil<:" 1: 1~-.Ji!i:i><)llt.: '.>f</6, iJO)(Il/il~l:tlil!lll.-,i!l!ll! VC < Itt<\'• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

N' ;,,;lil"'<jSET No lli!/ili\liJ;/ PART NAME jfjjJ& 
" lll!lillil"'< PART No ll!iili:lil"'< COMPONENT PARTS No Q'ty 

1 5347 31 215 J•o'? BLOCK 2 
2 5347 31 214 ~-· RAIL 2 
3 9670064008 ~~,~···~ M6X40 HEXAGON SOCKET BOLT M6X40 12 
4 9670083008 ~~,~···~ M8X30 HEXAGON SOCKET BOLT M8X30 2 
5 5347 31 412 7•o'? BLOCK 1 
6 5347 31 413 :'Ji'7~ SHAFT 1 
7 9410602508 ~7·~~?•t•~ 6X25 SPRING PIN 6X25 4 
8 5640 38 230 , 0 -J\"-9•"-~ PAPER SUPPORT 8 
9 5347 31 411 fl~:'J9•1 PAPER FEED TABLE 2 

10 9648062014 97J*:'J• M6X20 SMALL FLUSH HEAD SCREW M6X20 32 
11 5347 31 414 7"~-~ PLATE 8 
12 92312016 H~9- 420ER-N 1 OOMM CASTER 420ER-N 1 OOMM 8 I 

~1~3~9~7~176~0~6~0~0~1'4-----,t~7~9~•~b"•~*~M~6~~~~~--~P7L~A~I~N~W~A~S~H~E~R~M~6~~~~---------,3~2~ 
14 9710060008 11•*9•b•* M6 SPRING WASHER M6 32 
15 9660060014 t'~ M6 HEXAGON NUT M6 32 

63 



171-51" 7lJ 1.. 

FEEDER FRAME 
1"~;-.~ 
SECTION 

I 5347Z 315 I 

I OPS I 

64 



71-9"-71J-L. 

FEEDER FRAME 

Nn -tt, 1-:at:~jSET No. 
liBJi!:i£:~ PART No. 

1 9670102508 
2 5347 31 111 -2 
3 5347 31 311 
4 5347 31 11 2 3 
5 9670103508 
6 9670063008 
7 5347 31 313 
8 9410402508 
9 9670050808 

10 9716050014 
1 1 5347 31 31 5 
1 2 9660060014 
1 3 9710060008 
1 4 5347 31 314 
1 5 5290 61 934 
16 5347 31 316-1 
1 7 5347 31 317 1 

I"' 7 Y a :/ -l! 
7 

y a :/i!>-15- I 53 4 7 Z 31 5 
SECTION SECTION NUMBER 

%?-? O)i:lBffa~i~ ~~'i:: C. !;:;>J~il~~tJ. .'!Jt:.~h i±)tlJ:JJ;::It~.m=-t-i!I:!-Wfl-L ( tt~t.,., 
The dimension of the parts marked with a * d1ffer depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

PART NAME 11!11& n'"'i\1!; I II!Jil<i'il'" COMPONENT PARTS NQ Q'ty 

'17'!1 rm" Jv r M10X25 HEXAGON SOCKET BOLT M10X25 2 
71J-L. FRAME 1 
iiJ'- STAY 1 
71J-L. FRAME 1 
~7'.!11'-ifi"JIIt- M10X35 HEXAGON SOCKET BOLT M10X35 2 
'J?"'!Irm"Jvr M6X30 HEXAGON SOCKET BOLT M6X30 8 
il:r- STAY 2 
ii7°'J;)?"t 0

:;. 4X25 SPRING PIN 4X25 2 
'J?"'V r m" Jv r M5X8 HEXAGON SOCKET BOLT M5X8 4 
t7't"1J";j< M5 PLAIN WASHER M5 4 
1JJ\"- COVER 1 
t'!ir M6 HEXAGON NUT M6 2 
1\"~i)''t.l"=ft M6 SPRING WASHER M6 2 
1JJ\"- COVER 1 
tO:;, PIN 2 
ii?"-Jv SCALE 1 
ii?"-Jv SCALE 1 

65 



'\ 0 )\ 0 - -n"1'r" 

PAPER GUIDE 

66 

i!7Y3/'ilf-ll­
SECTION NUMBER I 5347Z 320 I 



PAPER GUIDE 

Nn -1!-, 1-:ft~jSET Na 
$~:iii=~ PART No. 

5347 32 110 

5347 32 120 

5347 32 140 

1 9648051014 
2 5321 29 220-1 
3 5347 32 121 
4 9410302008 
5 5300 32 569 
6 9721120008 
7 5347 32 143 
8 9684050508 
9 5347 32 130 

10 531012 220-1 
11 531012 223-1 
12 5300 12 224 
13 9650052014 
14 5347 32 117-1 
15 9670051008 
16 9410402008 
17 5347 32 111 
18 5347 32 150 
19 5347 32 113 
20 9648051214 
21 5347 32 160 
22 5347 32 115 
23 9670040508 
24 99103009 
25 9670052008 
26 9716050014 
27 5330 32 563 
28 5340 53 312 
29 5347 32 116 
30 5347 32 141 
31 9716040014 
32 9710040008 
33 9642040814 
34 5347 32 114 
35 9670050808 

-l!)i/ 3 /lit% I 5347Z 320 
SECTION NUMBER 

* 'Ot-? OJil3~ a, ~fi;:· c 1<=-tii::O)UQt.i. .::> t:./:6, t±.:t~l.:amifi::t::i!l!$& t- -c < tt.<! "'" 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

PART NAME 
PARTS N(l 

llllilc 
Q'ty 

FEEDING SCREW ASSY 1 

;j"~ 1J:;t01" ASSY FEEDING SCREW ASSY 1 

FEEDING SCREW ASSY 2 

'hJ:;tOI" M5X1 0 SMALL FLUSH HEAD SCREW M5X10 16 
BUSHING 8 
FEEDING SCREW 1 

i\7° 1J:;.~"t 0 :;. 3X20 SPRING PIN 3X20 2 
BRACKET 4 

E- 1):;.~" E-12 E-RING E-12 2 
COLLAR 2 

r.>:;tOI" M5X5 SET SCREW M5X5 4 
SPROCKET 4 

n::. r"Jv <51"-~~" u- > HANDLE(DARK GRAY) 2 
'!1'<"-<51"-~~"IJ-) KNOB(DARK GRAY) 2 

PLATE 2 
'<lv'f7J:;t01" M5X20 SCREW M5X20 2 
1JI\"- COVER 1 

HEXAGON SOCKET BOLT M5X10 2 
i\7° 1):;.~"t 0 :;. 4X20 SPRING PIN 4X20 4 

FEEDING SCREW 1 
"" -71JJv1J" 1 r" VERTICAL GUIDE 1 

CENTER GUIDE 1 
'f7J:;t01" M5X12 SMALL FLUSH HEAD SCREW M5X12 3 
"" 71JJv1J"1r" VERTICAL GUIDE 1 

SENSOR BRACKET 1 
Y7'!1rili"Jvr M4X5 HEXAGON SOCKET BOLT M4X5 2 
7?11\"-t:;.tj- E32-D11 FIBER SENSOR E32-D11 1 
Y7'Hili"Jvr M5X20 HEXAGON SOCKET BOLT M5X20 4 

PLAIN WASHER M5 4 
1J\\{ ~\\ GUIDE 2 

COLLAR 4 
CHAIN 2 
FEEDING SCREW 2 
PLAIN WASHER M4 8 

1\":;t'f"IJ":;t M4 SPRING WASHER M4 8 
:T'I"J:;t;;" M4X8 SMALL PAN-HEAD SCREW M4X8 8 
i\'10-tj- SPACER 1 
Y7'!1rili"Jvr M5X8 HEXAGON SOCKET BOLT M5X8 2 

67 



-

~--1-!!7>--•'-' 
SECTION 

I IJ'I\"1!17" . 

AIR VALVE 

I OPSI 

~ 
y~ 

68 

-1!:7Y3;...-:Ji% 
SECTION NUMBER I 5347Z 330 I 

INOPS I 



IJ'1\"Iv7" 

AIR VALVE 

No. 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
1 2 
1 3 
14 
1 5 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 
54 

{!, 1-:ffl:~jS ET Nn 
ll!H~:I':l=.Jg- PART Nn 

90906008 
92303017 
92303018 
5347 33 311 
9670051008 
9642040614 
9710040014 
5347 33 211 
90911071 
91235 
91101035 
91211 
5347 33 134 
9 51 51 
91101017 
91101059 
90911026 
91213 
5347 33 214 
9684050608 
5300 17 116 
5290 17 115 
5340 17 112 
5290 17 111 
5347 33 212 
9410302008 
5347 33 135 
9710050008 
9642051014 
5347 33 213 
5347 61 791 
91190 
5347 33 133 
5347 33 116 
90911073 
5347 33 121 
9670061008 
90911074 
95152 
90911015 
9670064508 
90903083 
90911072 
5347 33 115 
9648051014 
5347 33 111 
5347 33 114 
5347 33 113 
5347 33 112 
9670050808 
5347 33 132 
91238 
5347 33 131 
90911017 

l-t1i/a ;/ ;, 1 "'" ;/'lJ>l'f I 5347Z 330 
SECTION SECTION NUMBER 

* '<'-9 0)$/iHt, ~'!lie c I~>ti!ii><J!ltH tub, ;±)CBI;I~It~lli'!:ll!llf Vt: ( ft;!< ''· 
The dimenston of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

lll<!il.i>!!<j 
m~lli~ COMPONENT PARTS 

PART NAME 
No 

jljjlil( 
O'ty 

PRESSURE GAUGE GZ46-K-02 2 
CAP 040-5025 3 

)7" 021-5425 KNOB 021 5425 3 
PANEL 1 
HEXAGON SOCKET BOLT M5X10 19 

t'\"J;;<':I" M4X6 SMALL PAN-HEAD SCREW M4X6 6 
1\":;<iJ"t.J":;< M4 SPRING WASHER M4 6 

BRACKET 2 
PANEL TOUCH TTH02 2 

J?-;J"?-IIvill" 114" ELBOW 114" 1 
HOSE NIPPLE HN-101-114X12.7 1 

ill-7-1\"::>1-" 16 HOSE BAND 16 2 
ill-?- 10X16X300 HOSE 10X16X300 1 
?- 7"Jv:?7:>7° 3334 CABLE CLAMP 3334 5 

HOSE NIPPLE 12.7X318 2 
f-7-" TL 10 JOINT TL-10 3 

HOSE NIPPLE PT318X16 3 
HOSE BAND 19 4 
SPINDLE 2 

1-J:;<':J" M5X6 SET SCREW M5X6 2 
t.JI\"- COVER 2 
7-70 '):>:?" SPRING 2 

SPINDLE 2 
1\"lv7" VALVE 2 

BRACKET 2 
7-7° IJ:;>:?"t 0 :> 3X20 SPRING PIN 3X20 2 
ill-?- 15X22X450 HOSE 15X22X450 1 
1\":;<iJ"t.J":;< M5 SPRING WASHER M5 6 
t'\"J;;<':I" M5X10 SMALL PAN-HEAD SCREW M5X10 6 

BRACKET 1 
VOLUME 1 
HOSE BAND 13 4 

ill-?- 8X13.5X1550 HOSE 8X13.5X1550 1 
fl-7" TUBE 1 
7-1-~-1- BVND-P488GT STRAIGHT BVND-P488GT 2 

BRACKET 1 
HEXAGON SOCKET BOLT M6X10 2 
LOCK NUT GMM-48 2 

7-7"Jv:?7:>7° 3307 CABLE CLAMP 3307 2 
~7° lv R3 I 8XR3 I 8 NIPPLE R318XR318 1 

HEXAGON SOCKET BOLT M6X45 2 
NIPPLE GWS6 6 1 
CHECK VALVE CB4V 1 1 

70 ~- J- PLATE 1 
iJ7J;;<':I" M5X10 SMALL FLUSH HEAD SCREW M5X10 3 
70 ~-" PLATE 1 
fl-7" TUBE 1 
fl-7" TUBE 1 

BLOCK 1 
HEXAGON SOCKET BOLT M5X8 1 

ill-?- 8X13.5X250 HOSE 8X13.5X250 1 
ill-?- ·~7°lv 1 14" HOSE NIPPLE 114" 
ill-?- 15X22X210 HOSE 15X22X210 

NIPPLE R318X9 2 

69 



"?7'' 

FEEDER HEAD ~7~
3

~ 

r========~~~D~R~I~V~E============~:::::_ ______ ~~~7~~·~
3 

~~~*~~~M SECTION SECTION NUM 
BER 

,J-eD 

I 5347Z 340 I 71-9"-'\~~"?~ 

2 

INOPS I 

70 



FEEDER HEAD DRIVE 

Nn 

5347 34 120 

5347 34 130 

5347 34 140 

1 9670063008 
2 5347 34 115 
3 5522 34 231-2 
4 9410402008 
5 5347 34 131 
6 5347 34 116 
7 5344 35 462 
8 5344 35 464 
9 9684050508 

10 9660080014 
11 5290 29 311 
12 5347 34 211 
13 9670061008 
14 5562 57 415 
15 9670062008 
16 5347 34 112 
17 5347 34 113 
18 5722 76 164 
19 5347 34 117 
20 90679 
21 5322 53 432-1 
22 5347 34 114 
23 9670063508 
24 5347 34 141 
25 9412302000 
27 5347 34 118-3 
28 5347 34 119 
29 9670083008 
30 5290 29 313 
31 9670083508 
32 5347 34 132 
33 5347 34 133 
34 9642042514 
35 9710040008 
36 98305002 
38 9711060008 
39 5664 73 641 
40 5300 54 332 
41 98945011 
42 9410400808 
43 5347 34 152-1 
44 9716060014 
45 9721040008 
46 9670061208 
47 5347 34 155 
48 5347 34 154 
49 9410503008 
50 5347 34 122 
51 5347 34 153 1 
52 5347 34 151-1 
53 90315 
54 5347 34 121 
55 9670061608 

-t!7Vo:/ 
SECTION 

-t!:7Vo :/'lll'{j- I 5347Z 340 
SECTION NUMBERL-~~~~~~ 

*•-• Q)Jlllffi\1±, llll'lli'<:: cl<:"tii<:i><Jl\t.<:Ot,>b, !E:ltU!il<:litll'lli''l>ili!IIIV<: < ti'isl'. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

llilffi\~~~ PART NAME 
!llhl<'lli'<t COMPONENT PARTS No 

i!lllif( 
Cl'ty 

J\''"~?" ASSY HOUSING ASSY 1 

f3,!1a'" ASSY ADJUSTMENT SCREW ASSY 1 
3-5 
T~r ASSY NUT ASSY 1 

HEXAGON SOCKET BOLT M6X30 8 
i\7- STAY 1 

GRIP 1 
i\7° <J~?"t 0 ~ 4X20 SPRING PIN 4X20 1 

ADJUSTMENT SCREW 1 
i\7-lv5'\"lv LABEL 1 

GUIDE BAR 1 
7"o'.!l? BLOCK 2 
r.>a'" M5X5 SET SCREW M5X5 4 
t~r M8 HEXAGON NUT M8 1 

WASHER 1 
BLOCK 1 

~7~ hli"IH M6X1 0 HEXAGON SOCKET BOLT M6X10 1 
WASHER 1 

~7~rm"Jvr M6X20 HEXAGON SOCKET BOLT M6X20 4 
i\:r- STAY 1 

BRACKET 2 
SPACER 2 
STUD 2 

•t-Jn•a L 12 CONED DISC SPRING L12 1 
PIN 1 

1;11"- LEVER 1 
~7~r;Ji"JVr M6X35 HEXAGON SOCKET BOLT M6X35 2 

NUT 1 
PARALLEL PIN 3X20 1 
BRACKET 2 
BRACKET 2 

~7~rm"Jvr M8X30 HEXAGON SOCKET BOLT M8X30 4 
WASHER 4 

~7~rm"Jvr M8X35 HEXAGON SOCKET BOLT M8X35 4 
BLOCK 1 

7'\"Jv LABEL 1 
SMALL PAN-HEAD SCREW M4X25 2 
SPRING WASHER M4 2 

i\1'H D4D1A32N SWITCH D4D1 A32N 1 
CONED DISC SPRING 6 2 
BRACKET 1 
COLLAR 2 

7-7"lv?"7~r· cM12 CABLE GROUND CM12 1 
i\7° IJJ?"t 0 ~ 4X8 SPRING PIN 4X8 2 

BRACKET 1 
PLAIN WASHER M6 8 

E- 11~?" E-4 E-RING E-4 4 
~7~ rm"Jv r M6X12 HEXAGON SOCKET BOLT M6X12 4 

PIN 4 
t.JII"- COVER 1 
i\7° 1JJ?"t 0 ~ 5X30 SPRING PIN 5X30 2 
1. n•-iJJv'"31~r UNIVERSAL JOINT 1 
t.JII"- COVER 1 

BRACKET 1 
;Ji"-fu'\"?~~?" 6003ZZ BALL BEARING 6003ZZ 2 

HOUSING 1 
HEXAGON SOCKET BOLT M6X16 6 

71 



FEEDER HEAD DRIVE 

56 5347 34 123 
57 90900 
58 9723350008 
59 5524 53 142 
60 9684060608 
61 90106037 
62 5347 26 118 
63 5330 23 113 
64 9670061014 
65 5347 34 111-3 
66 5520 74 114 1 
67 90700 
68 5344 54 913 
69 9670052008 
71 9670065008 
72 5347 34 157 
74 5347 34 156-1 
75 5330 88 236-1 
76 5344 52 513 

-!!7Va:>' 
SECTION 

-1!'-'Va /fl!:-15- l 5347Z 340 
SECTION NUMBER 

%7-? OJ~8fttt~ tmii!=<:: ~ 1;:-JiJ.i;tJi~tJ. Qt::.~, ii::st~l;:;lti,..~*:ri!I!*&G"C < tf.;!t,.,., 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

IW~~ffl;/ 
m~*~ COMPONENT PARTS 

PART NAME 
Nn 

l!llli!( 
O'ty 

SHAFT 1 
'f- 5X5X16 KEY 5X5X16 1 
c-•J:.?" c-35 C RING C-35 1 

WASHER 1 
SET SCREW M6X6 2 
TIMING BELT 150S5M1000 1 

:511::.::.?" 7° - 1J- TIMING PULLEY 1 
WASHER 1 
HEXAGON SOCKET BOLT M6X10 1 
HEAD GUARD 1 

71J?5'\"IHI1J") LABEL< ENGLISH) 1 
U-NUT M8 1 
SPACER 1 
HEXAGON SOCKET BOLT M5X20 1 
HEXAGON SOCKET BOLT M6X50 4 

;J;-i\ HOSE 1 
BRACKET 2 
COLLAR 2 
SPACER 2 

72 



73 



------~~~~--------------------~~~Y3~ 
7 -'-"'"-'l~r" 

' -" SECTION 
FEEDER HEAD 

I OPS I 

74 

-!!7i--3:.-llf-ll­
SECTION NUMBER 

5347Z 345 

I NOPSI 



FEEDER HEAD 

Nu 

5347 34 510 

5347 34 520 

5347 34 540 

5347 34 550 

5347 34 580 1 

5347 34 610 

5347 34 620 

5347 34 630 

5347 34 640 

5347 34 670 

5347 34 680 

5347 34 710 

5347 34 740 

5347 34 760 

5347 34 770 

5347 34 780 

1 9652051014 
2 5347 34 812 
3 5347 34 811 
4 90904100 
5 5347 34 586 
6 9672084014 
7 9670062008 
8 5347 34 544 
9 5347 34 683 

10 9670062508 
11 9715060014 
12 5347 34 711 
13 5347 34 591-1 
14 91331052 
15 9670061608 
16 9670064508 
17 90206 
18 9717120000 
19 5330 23 113 
20 5347 34 813-1 
21 5512 47 117 
22 90371 
23 9722120008 
24 9410602008 
25 90351004 
26 5347 34 573 
27 9710050008 

-t1'-'s:-' 
SECTION 

" 1 '-'" :-'l!l'-5 I 5347Z 345 
SECTION NUMBER 

* -.-9 O>$/IT,I<, ~<'II<:".!: l<':tl!<iJIJ\\t.< '->1<>0, iJO)(Ofl<li~l!IO,i!l!llfL <::<It 'is ''• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

~g~~~ PART NAME 
!llf>i<<'il" COMPONENT PARTS No 

11!1lilt 
Q'ty 

r-6 ASSY ARM ASSY 1 

r-6 ASSY ARM ASSY 1 

h6 ASSY CAM ASSY 1 
63,89 

h6 ASSY CAM ASSY 1 

7v-6 ASSY FRAME ASSY 1 
31,52 

'1?013:>'\~r" ASSY SUCTION HEAD ASSY 1 

'1?013:>'\'H" ASSY SUCTION HEAD ASSY 1 

;filv9"- ASSY HOLDER ASSY 1 
95,96 

7°v-r ASSY PLATE ASSY 1 

BACK PLATE ASSY 1 
106,114 

011>71- ASSY SHAFT ASSY 1 
58-60 

r 6 ASSY ARM ASSY 1 

Jil"lv ASSY NOZZLE ASSY 2 
98,99 

7°v-r ASSY PLATE ASSY 1 
39,63 

vi\"- ASSY LEVER ASSY 
71,72 

r-6 ASSY ARM ASSY 1 
21,35 

1-?iiJ:i<OI" M5X10 SMALL TRUSS SCREW M5X10 9 
hi\"- COVER 1 
hi\"- COVER 

DIN CONNECTOR 
~vJ1r"J\"lv7" SOLENOID VALVE 
o~h?;fi"Jvr M8X40 HEXAGON HEAD BOLT M8X40 4 

HEXAGON SOCKET BOLT M6X20 3 
i\9:>1-" STAND 2 

BRACKET 2 

~'"~"*"'"" M6X25 
HEXAGON SOCKET BOLT M6X25 6 

t:>iJ"h":i< M6 PLAIN WASHER M6 3 
ARM 1 

7v-6 FRAME 1 
BOLT MSB8-10 4 

~'"~"*"'"" M6X16 
HEXAGON SOCKET BOLT M6X16 1 4 

~'"~"*"'"" M6X45 
HEXAGON SOCKET BOLT M6X45 2 
BALL BEARING 6201ZZ 2 

:T"-'1"h"=i< M12 CORRUGATED WASHER M12 2 
WASHER 3 

hi\"- COVER 1 
BUSHING 2 

il:>ilr'J~Oii>- AS1101 THRUST WASHER AS1101 2 
C- 1):>?" C-12 C-RING C-12 
i\7° IJ:;>?"t 0 :> 6X20 SPRING PIN 6X20 2 
h67;tor- KRV13LLH CAM FOLLOWER KRV13LLH 
h6 CAM 
J\"=1<'1"h"=i< M5 SPRING WASHER M5 

75 



FEEDER HEAD 

Nn 

28 9660050014 
29 90315 
30 9670063008 
31 5347 34 581 1 
32 9723320008 
33 90504 
34 5347 34 613 
35 5347 34 790 
36 5347 34 527 
37 5347 34 526 
38 5347 34 511 
39 5347 34 761 
40 5347 34 528 
41 90337010 
42 90473 
43 5347 34 515 
44 5521 57 444 
45 5347 34 521 
46 5347 34 524 
47 9660060014 
48 5347 34 523 
49 9717140000 
50 9723350008 
51 9684080808 
52 5347 34 583 
53 5290 29 315 
54 9684050508 
55 90351019 
56 90950 
57 9660100014 
58 5522 34 231-2 
59 9410402008 
60 5347 34 681 
61 5347 34 543 
62 5347 34 682 
63 9412601500 
64 5300 59 134 
65 90336006 
66 5347 34 522 
67 5347 34 570 
68 5347 34 514 
69 5347 34 512 
70 9710060008 
71 9410603208 
72 5347 34 771 
73 5347 34 536 
74 5347 34 532 
75 5347 34 533 
76 5347 34 622 
77 5347 34 621 
78 5347 34 531 
79 92504025 
79 92504026 
80 5347 34 611 
81 5347 34 612 
83 5347 34 564 
84 91705003 
85 5347 34 560 
86 9412603000 

t7V,/' 
SECTION 

t:7v. /'Jll'% I 5347Z 345 
SECTION NUMBERL_~~~~~~ 

:1: ,_, <Dill!!;l,l;t, l\llo!i'O' 1: l~oti!<>I<J'<t.< :51,>!\, iJDtBI;!~I;tl:llo!i'>;ill!llf VC ( titn'. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

t~~ M5 

'.17~ht."lv~ M6X30 
)[J-L. 
c-•J::>?" c-32 
0 1J::>?" P-5 
;Ji-7. 8X12X205 
J'-L. 

;;.;;" 'JJ1Jvll"« 

DU7"~:'J2 MB1625-24FDU 
1:JL.7;toJ'- KRV16LL 

J'-L. 

t~~ M6 

tE.'J"t.J";;< M14 
C- 1JJ?" C-35 
hi;;<;;" M8X8 

1JL.7;toJ'- KRV22LL 
t1'J::> IR10X14X12 
t~ ~ M 1 0 

7"~:'J2 80F-0808 

I\1J::>7~~ 
;;<;;" 'JJ1Jvll"« 

1\";j<'J"t.J";;< M6 

[JI\"-

ililv:5l"-

tE.'J"t.J";;< C112-L6 

76 

PART NAME 
No 

HEXAGON NUT M5 
BALL BEARING 6003ZZ 
HEXAGON SOCKET BOLT M6X30 
FRAME 
C-RING C-32 
0-RING P-5 
HOSE 8X12X205 
ARM 
BRACKET 
SPRING 
SHAFT 
PLATE 
BRACKET 
DU BUSHING MB1625-24FDU 
CAM FOLLOWER KRV16LL 
SPRING 
STUD 
ARM 
BOSS 
HEXAGON NUT M6 
ARM BOSS 
CORRUGATED WASHER M14 
C-RING C-35 
SET SCREW M8X8 
ELBOW 
LOCK COLLAR 
SET SCREW M5X5 
CAM FOLLOWER KRV22LL 
INNER RING IR10X14X12 
HEXAGON NUT M10 
GRIP 
SPRING PIN 4X20 
SHAFT 
BLOCK 
PLATE 
PARALLEL PIN 6X15 
LOCK COLLAR 
BUSHING 80F-0808 
ARM BOSS 
HEIGHT CONTROL FOOT 
SPRING 
SHAFT 
SPRING WASHER M6 
SPRING PIN 6X32 
LEVER 
CAP 
PISTON 
SPRING 
HOUSING 
HOLDER 
SUCTION 
RUBBER SUCKER 
RUBBER SUCKER(FOR THIN PAPER) 
PLUG 
ELBOW 
PLATE 
WAVE WASHER C112-L6 
PLATE 
PARALLEL PIN 6X30 

11!ll'f( 
Q'ty 

1 
2 
5 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
4 
1 
1 
1 
1 
1 
1 
1 
1 
3 
1 
2 
1 
1 
1 
1 
1 
1 
1 
2 
2 
2 
2 
1 
2 
2 
2 
2 
1 
1 
3 
1 
1 



FEEDER HEAD 

No. 
87 
88 
89 
90 
91 
92 
93 
94 
95 
96 
97 
98 
99 

100 
1 01 
102 
103 
104 
105 
106 
107 
108 
109 
11 0 
111 
11 2 
11 3 
11 4 
11 5 
11 6 
11 7 
11 8 
11 9 
120 
1 21 
122 
123 
124 
1 2 5 
126 
127 
128 
129 
130 
1 31 
132 
133 
134 
1 3 5 
136 
137 
138 
139 
1 40 
1 41 
1 42 
1 43 
144 

-k":J t-:fft~jSET No. 
fi~~:f'H;~ PART No. 

5347 34 551 
5347 34 542 1 
5347 34 541 
5347 34 663 
9642030814 
9710030008 
99103014 
5347 34 665 
5347 34 631 
5347 34 632 
5347 34 633 
5347 34 741 
9410161208 
90507 
5347 34 635 
9721100008 
9648051614 
5347 34 641 
5347 34 642 
5347 34 672 
5347 34 673 
5347 34 652 
5347 34 661 
5347 34 731 
92303018 
92303017 
5347 34 651 
5347 34 671 
9670061408 
5347 34 751 
9717120008 
5290 29 312 
9723190008 
98949011 
98949010 
5347 34 674 
5347 34 675 
9721030008 
9716040014 
5347 34 694 
5347 34 693 
5347 34 692 
5347 34 691 
9642040814 
9710040008 
5347 34 695 
5347 34 698 
5290 32 217 
9670041608 
5347 34 555-1 
5347 34 557 
5347 34 556 
9684040408 
5347 34 552 
5347 34 554 
9671050808 
9716050014 
5347 34 720 

-t:''-'3/' 
SECTION 

" 7 '-' 3 /'ll>% I 5347Z 345 
SECTION NUMBER 

% ~-9 O)l}B~t:t~ ~:ffi:C:: C.l;:;-.f~M~t.;.,'5t;:. ~' tl:)(Mj{;:t:ttl:ffi:-t:i!1!~~L- L < tf.~~'o 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

$~~~~ PART NAME 
m!il<'ffl' ... COMPONENT PARTS ~o 

1\liUc 
Q'ty 

t.J[, CAM 1 
t.J[,~"? CAM SHAFT 1 
t.J[, CAM 1 

2 
t~·J~~· M3X8 SMALL PAN-HEAD SCREW M3X8 2 
1\"~!•t.J•~ M3 SPRING WASHER M3 2 
771n·-~~9- EE-SX771A FIBER SENSOR EE-SX771A 1 
7"5~,~ BRACKET 1 ••9•- HOLDER 1 
J~·· NOZZLE 2 

2 
J~·· NOZZLE 2 
~7·~~?•t•~ 1.6X12 SPRING PIN 1.6X12 2 
0-~~?· P-14 D-RING P-14 2 
J7" KNOB 2 
E-~~?• E-10 E-RING E-10 1 
97J~~· M5X16 SMALL FLUSH HEAD SCREW M5X16 3 

1 
2 
2 

·-~ 8X12X135 HOSE 8X12X135 
PIN 2 

oi.!J r \\ ROD 
ADJUSTMENT SCREW 2 

J7" 021-5425 KNOB 021-5425 2 
H'7" 040-5025 CAP 040-5025 2 

PIN 1 
BACK PLATE 1 
HEXAGON SOCKET BOLT M6X14 1 

n·1~7· VALVE 2 
t:::.!•t.J•~ M12 CORRUGATED WASHER M12 2 

WASHER 2 
C-'J~?• C-19 C-RING C-19 2 
''<:::. 021-4425 KNOB 021-4425 2 
'f'\>,7° 040-4025 CAP 040-4025 2 
7~-~~ LABEL 1 

LABEL 
E-'J~?· E-3 E-RING E-3 4 
t79"t.J"~ M4 PLAIN WASHER M4 4 

GUIDE PIN 4 
WEIGHT 2 
STOPPER 2 
BRACKET 2 
SMALL PAN-HEAD SCREW M4X8 4 

n·~9·t.J·~ M4 SPRING WASHER M4 4 
PLATE 2 

'J:r-t- RETAINER 2 
KNOB 2 
HEXAGON SOCKET BOLT M4X16 2 

;~·~~ NOZZLE 
PLATE 1 
BRACKET 1 
SET SCREW M4X4 1 
STAY 1 
STRIPPER FINGER 4 
HEXAGON SOCKET BOLT M5X8 4 

t79"t.J"~ M5 PLAIN WASHER M5 4 
IJ:r-f- RETAINER 2 

77 



171-r"o-7-
FEED ROLLER 

I OPSI 

1":7'-'3~ 
SECTION 

78 

-1!:7'-'•~li.Jl­
SECTION NUMBER 5347Z 350 I 



FEED ROLLER 

No. 

5347 35 140 

5347 35 170 

5347 35 180 

5347 35 240 

5347 35 250 

1 5347 35 133 
2 5347 35 134 
3 5347 35 135 
4 5347 35 136 
5 9670063008 
6 5347 35 190 
7 9721040008 
8 5347 35 210 
9 5486 37 136 

10 5347 61 792 
11 9716020014 
12 9642021214 
13 5663 27 215 
14 9716060014 
15 9721050008 
16 5347 35 226 
17 5347 35 195 
18 9642051214 
19 5347 35 181 
20 9660050014 
21 5347 35 227 
22 5347 35 214 
23 5347 35 225 
24 5347 35 222 
25 90204 
26 5430 52 415 
27 5347 35 196 
28 5347 35 220 
29 9710060008 
30 9660060014 
31 90669 
32 5354 61 765 
33 9670031608 
34 9670061208 
35 9716060008 
36 5347 35 139 
37 9670030808 
38 9721070008 
39 5290 29 313 
40 5347 35 138 
41 5347 35 130-1 
42 5347 35 128 
43 5347 35 127 
44 9670063508 
45 90473 
46 5347 35 231 
47 5722 76 152 
48 9670062008 
49 90336006 

I"' :7 "' • :/ -l! :7 "' • :/ill'-5 I 53 4 7 z 3 50 
SECTION SECTION NUMBER 

*"<-'I 0illl8!1i, ll!lli'L: i: lc"ti'!::l><l\lt.< Uz >O, ;J;:>t,.l;:: lill!lli'~i!l!IIH.--.:: < 1.:1>1'. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

illl8!~~~ PART NAME 
!lfllli:l!i'<; COMPONENT PARTS No 

i!llfi( 
Q'ty 

71-~"o-?- ASSY FEED ROLLER ASSY 2 

71-~"o-5- ASSY FEED ROLLER ASSY 1 

~J~- ASSY SENSOR ASSY 1 
5-18,20-30 

i\?OI"J7" ASSY HOUSING ASSY 1 
49,51,52 

i\?OI"J7 ASSY HOUSING ASSY 1 
49,51 

)7" KNOB 4 
BOLT 4 
GUIDE 2 

1:1"-ff'-\\ GUIDE 2 
HEXAGON SOCKET BOLT M6X30 2 
BRACKET 1 

E- 1JJ7" E-4 E-RING E-4 1 
vn•- LEVER 1 

SPRING 1 
:i\1~7 SWITCH 1 
t5~"t.J":i< M2 PLAIN WASHER M2 2 
t'\"J:i<OI" M2X12 SMALL PAN-HEAD SCREW M2X12 2 

SPRING 3 
t?~"t.J":i< M6 PLAIN WASHER M6 2 
E- 1JJ7" E-5 E-RING E-5 8 

SCREW 1 
t.Jn•- COVER 1 
t'\"J:i<OI" M5X12 SMALL PAN-HEAD SCREW M5X12 4 
?'\ .,~ LABEL 1 
t~~ M5 HEXAGON NUT M5 2 

SCREW 1 
:i\70 i)J7" SPRING 1 

SCREW 1 
PIN 1 
BALL BEARING 6001ZZ 1 
PLAIN WASHER 1 
PIN 1 

vn•- LEVER 1 
SPRING WASHER M6 5 

t•J ~ M6 HEXAGON NUT M6 4 
ut~~ M3 U-NUT M3 

SOLENOID 1 
Y?-'Jrill"l~~ M3X16 HEXAGON SOCKET BOLT M3X16 1 

HEXAGON SOCKET BOLT M6X12 2 
t?~"t.J":i< M6 PLAIN WASHER M6 3 

PLATE 1 
HEXAGON SOCKET BOLT M3X8 4 

E- 1JJ7" E-7 E-RING E-7 1 
WASHER 1 

'}J7 LINK 1 
i)J7 LINK 1 

COLLAR 1 
PIN 1 
HEXAGON SOCKET BOLT M6X35 

t.Jl,7;to}'- KRV16LL CAM FOLLOWER KRV16LL 
t.JL.lli\" CAM LEVER 1 

SCREW 1 
HEXAGON SOCKET BOLT M6X20 2 

7"~012 SOF-0808 BUSHING 80F-0808 2 

79 



71-1-"o-5-

FEED ROLLER 

No. -1!., 1-11i'~jS ET Nn 
OO:ffi:f~F1g- PART N11 

50 9670062508 
51 5347 35 241 
52 90598 
53 5722 29 169 
54 5347 35 120 
55 5290 21 521 
56 5290 51 822 
57 5347 35 132 
58 5290 51 732 
59 5347 35 124 
60 90337011 
61 5347 35 123 
62 9670062208 
63 5347 35 171 
64 5347 35 141 
65 5347 35 142 
66 5347 35 145 
67 90981 
68 9410402208 
69 5347 35 172 
70 5347 35 152 
71 5430 51 127 
72 9684060608 
73 9642042514 
74 9710040008 
75 98305002 
76 9670051008 
77 9711050008 
78 5342 75 115 
79 5347 35 125 
80 90351004 
81 9710050008 
82 5347 35 146-1 
83 5347 35 143 
84 5521 65 125 
85 5347 35 151-1 
86 98945011 
87 9410400808 
88 5347 35 126 
89 5480 56 138 
90 5347 35 144 
91 5330 35 330 1 
92 90301005 
94 5330 21 664 

I;," v 3 /' -!!" v 3 :.-'ill'% I 53 4 7 z 3 50 
SECTION SECTION NUMBER 

* "'<'-1 0)0B!il,li, il!ll'i~-1: Io>t!li>l<'!Qt.< 01' >9, !E)(,.,Io liillll'i"iiJ!I& G -c <to'!> ''• 
The dimension of the parts marked wtth a * dtffer dependtng on the press serial 
number. When ordering parts, please inform us of the press serial number. 

PART NAME 

~· 
illl!& 
Q'ty 

HEXAGON SOCKET BOLT M6X25 4 
HOUSING 2 

7'"YV:J. DUB0810 BUSHING DUB0810 1 
SEAL WASHER 1 
FRONT FENCE 1 
SPRING 1 

J\":i<tJ7 SPRING STUD 4 
"J,70 IJ;)?" SPRING 1 
J\":i<tJ7 SPRING STUD 1 
\;1\"- LEVER 1 
DU7"'V:J. DUF1820-26 DU BUSHING DUF1820-26 2 

SHAFT 1 
~7'Hili"lvl- M6X22 HEXAGON SOCKET BOLT M6X22 6 

CLAMP 4 
HOUSING 2 
BOLT 2 
COLLAR 2 

if71\":i< L5 CONED DISC SPRING L5 2 
'A7° IJ;)?"t0 ;:, 4X22 SPRING PIN 4X22 1 
1\?V";:,?" HOUSING 1 

BRACKET 1 
COLLAR 1 

1-J:i<C!" M6X6 SET SCREW M6X6 1 
t'\"J:i<V" M4X25 SMALL PAN-HEAD SCREW M4X25 2 
1\":i<if"IJ":i< M4 SPRING WASHER M4 2 

SWITCH D4D1A32N 1 
HEXAGON SOCKET BOLT M5X10 4 

iJ7J\";j< 5 CONED DISC SPRING 5 2 
70!J-I- PLATE 1 

KICKER 1 
tJI.7;toJ'- KRV13LLH CAM FOLLOWER KRV13LLH 1 
1\":i<iJ"tJ":i< M5 SPRING WASHER M5 1 

PIN 3 
J'-1, ARM 3 
"A 7° 11 ;:,?" SPRING 1 
J'-1, ARM 1 
7-7"1v?"7;:,1-" CM12 CABLE GROUND CM12 
"J,7° IJ;)?"t0;) 4X8 SPRING PIN 4X8 2 

SPRING 1 
WASHER 6 
SHAFT 3 

0 7 ROLLER 3 
;f\"-IV'\"Y 1JJ?" BALL BEARING 6001ZZPS2K 3 

STOPPER 1 

80 



87 



FEEDER BOARD SECTION 

I OPS I 

82 

-t!7Y3/':Ji{} 
SECTION NUMBER 5347Z 355 



t'l'>'a:.' 
SECTION 

t 'l' >" a :.''lit-'5- I 53 4 7 Z 3 55 
SECTION NUMBER 

FEEDER BOARD * '<-~ O)I!IJ<0 It, il!fiC c 1<::-t/t<i><i~Qt.< of' /1>, il;)(H/jl<::ltil!fi'l:ill!llf ~ -c ( tt;< ''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Nu I!IIA8•; PART NAME 
O'lllli:fi'< COMPONENT PARTS Na 

5347 35 270 ~·,~·o-7- ASSY SKID ROLLER ASSY 
30,37,38,52-59 

5347 35 280 SKID ROLLER ASSY 
30,37,38,52-59 

5347 35 320 1 ··-~· ASSY BOARD ASSY 

5347 35 360 T-7°0-7- ASSY TAPE ROLLER ASSY 
26-28 

5347 35 390 t.J•-f~• ASSY GUIDE ASSY 

5347 35 410 ~·,~·o-7- ASSY SKID ROLLER ASSY 

5347 35 420 ~·,~·o-7- ASSY SKID ROLLER ASSY 

5347 35 440 o-7- ASSY ROLLER ASSY 
96,104 

5347 35 450 Jl<j;:J•:.?• ASSY HOUSING ASSY 
93,94 

5347 35 460 Jl<j;:,•:.?• ASSY HOUSING ASSY 
93,97 

5347 35 620 o-7- ASSY ROLLER ASSY 
99,115,117,118 

5347 35 710 ~T- ASSY STAY ASSY 
11,16-18,21-23 

2 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 9670051208 HEXAGON SOCKET BOLT M5X12 1 7 
2 9660030014 H~ M3 HEXAGON NUT M3 4 
3 9710030008 n•:;.iJ•t.J•:;. M3 SPRING WASHER M3 2 
4 5347 35 715 BRACKET 2 
5 9670034008 HEXAGON SOCKET BOLT M3X40 2 
6 5347 35 722 BRACKET 1 
7 5664 53 627 STUD 2 
8 9716080014 PLAIN WASHER M8 3 
9 5347 35 721 BRACKET 1 

10 9721080008 E- 1J:.?• E-8 E-RING E-8 6 
11 9410302008 ~7° 1J:.?•to:. 3X20 SPRING PIN 3X20 2 
12 9716030014 t7iJ•IJ•;j< M3 PLAIN WASHER M3 4 
13 5664 26 740 PIN 2 
14 90902068 AIR CYLINDER SMD2-X-DB-10-10 2 
15 90903052 '7° lv GWS-4-M5 NIPPLE GWS-4-M5 2 
16 5347 35 713 SHAFT 1 
17 5340 52 519 SPRING 2 
18 5347 35 714 PIN 2 
19 5347 35 723 STUD 1 
20 9410602508 SPRING PIN 6X25 2 
21 5347 35 712 SHAFT 1 
22 5347 35 711 ~T- STAY 1 
23 9410301208 SPRING PIN 3X12 2 
24 5290 87 324-1 ~;(1J5- LOCK COLLAR 2 
25 9684050508 SET SCREW M5X5 4 
26 90318 BALL BEARING 608ZZ 2 
27 5347 35 362 SHAFT 1 
28 5347 35 361 0 7- ROLLER 1 
29 9660050014 t'H M5 HEXAGON NUT M5 24 
30 9710050008 n•:;.iJ•t.J•:;. M5 SPRING WASHER M5 24 
31 5347 35 716 BRACKET 1 
32 5347 35 717 BRACKET 1 
33 5344 75 767-1 BOLT 1 
34 9670051008 HEXAGON SOCKET BOLT M5X10 2 
35 5347 35 265 70 [;- ~ PLATE 

83 



FEEDER BOARD 

36 5347 35 264 
37 5430 36 622 1 
38 90741 
39 5347 35 371 
40 5347 35 372 
41 9670084008 
42 9660060014 
43 9410502000 
44 5290 32 452 
45 5330 35 551-2 
46 5347 35 393 
47 5330 35 552 
48 9710030014 
49 9642030614 
50 5347 35 392 
51 5347 35 373 
52 9672051014 
53 9716050014 
54 5430 36 623-1 
55 5347 35 380 
56 90218 
57 5430 24 131 
58 9710060008 
59 9662060014 
60 9670051808 
61 5347 35 261 
62 5347 35 266 
63 5340 82 264 
64 9684061008 
65 5347 35 263 
66 9670062208 
67 5332 58 619 
68 9684060608 
69 5347 35 262 
70 9642030514 
71 5347 35 391 
72 5430 36 711 
73 5347 35 321 
74 9670051001 
75 5347 35 561 
76 99103020 
77 9670050608 
78 98805 
79 5347 35 562 
80 5347 35 322 1 
81 5347 35 323 
82 9648051014 
83 5347 35 433 
84 5347 35 330-1 
85 9671040814 
86 5347 35 814 
87 9670062008 
88 5347 35 813 
89 91330017 
90 5347 35 430 
91 92314028 
92 5347 35 432 
93 90324050 
94 5347 35 451 

-l!o1Ya:/ 

SECTION 
-l!o1Ya :/'/i-"5 I 5347Z 355 
SECTION NUMBER 

:t: '<-I' 0!1l<.r:, !±, ~jif<:: 1:: Io"tiJ<iJ<Jllt• >.; lz ,;, iJo)(ll!ji;:l±~ll'i'l':i!I!ilf t- c <It 'I> ''• 
· The dimension of the parts marked with a * differ depending on the press serial 

number. When ordering parts, please inform us of the press serial number. 

m~gi;ft;/ 
m~lif~ COMPONENT PARTS 

J7";t;"lv~ M5X10 

t~ ~ M6 

117 t-7~? 
<Jr-t-
70!J-~ 

1\"~'J"I:J"~ M3 
t'\"J~::J" M3X6 
1Jr-t-

o~I:J?;t;"Jv~ M5X1D 
t:>'J"I:J"~ M5 

D-:>-J'-6 
m" '""' "r •J::;?" 6002 

t'H M6 

hi~::J" M6X1 0 
iii'' A 

i\T-
t'\"J~::J" M3X5 
1Jr-t-
1Jr-t-7~? 

7J'1JI"-~::;'J-E32-DC200E 
Y7~~;j;"Jv~ M5X6 
7-7"1v?:>::J7° 3302 

7-.?1 I''''\'''!' I''' 

5"1"'" 

Y7~~;t;"lv~ M6X20 

D~I:J?;j;"Jv~ M6X55 
70!J-~ 

i\7°Y::J?" SWU14.5 20 

84 

PART NAME 
No 
SKID ROLLER BAR 
HOLDER 
KNOB BOLT M5X10 
ADJUSTMENT BOLT 
BRACKET 
HEXAGON SOCKET BOLT M8X40 
HEXAGON NUT M6 
SPRING PIN 5X20 
KNOB 
RETAINER HOOK 
RETAINER 
PLATE 
SPRING WASHER M3 
SMALL PAN-HEAD SCREW M3X6 
RETAINER 
BRACKET 
HEXAGON HEAD BOLT M5X10 
PLAIN WASHER M5 
STOPPER 
ROLLER ARM 
BALL BEARING 6002 
WASHER 
SPRING WASHER M6 
HEXAGON NUT M6 
HEXAGON SOCKET BOLT M5X18 
BRACKET 
STOPPER 
PIN 
SET SCREW M6X10 
BOSS 
HEXAGON SOCKET BOLT M6X22 
STUD 
SET SCREW M6X6 
STAY 
SMALL PAN-HEAD SCREW M3X5 
RETAINER 
RETAINER HOOK 
SLIDE BED 
HEXAGON SOCKET BOLT M5X10 
BRACKET 
FIBER SENSOR E32-DC200E 
HEXAGON SOCKET BOLT M5X6 
CLAMP 3302 
SHAFT 
SLIDE BED 
SLIDE BED 
SMALL FLUSH HEAD SCREW M5X10 
LABEL 
BOARD 
HEXAGON SOCKET BOLT M4X8 
BRACKET 
HEXAGON SOCKET BOLT M6X20 
BRACKET 
HEXAGON BOLT M6X55 
PLATE 
SPRING SWU14.5-20 
STUD 
NEEDLE BEARING HK1814L 
HOUSING 

lllllll< 
Q'ty 

2 
4 
4 
2 
1 
4 
6 
4 
6 
6 
2 
6 

14 
1 2 

4 
1 
4 

16 
4 
4 
4 
4 
4 
4 
2 
2 
1 
1 
2 
2 
2 
1 
8 

2 
1 
1 
1 
6 
2 
1 
3 
5 
1 
1 
1 

1 2 

1 
6 
1 
8 
1 
2 

2 
1 



FEEDER BOARD 

95 9670061608 
96 90329012 
97 5347 35 461 
98 5347 35 472 
99 90211 

100 9723350008 
101 5347 35 471 
102 5330 23 113 
103 90900 
104 5347 35 441 
105 5347 35 311 
106 5347 35 815 
107 5512 62 113 
108 9670052208 
109 5512 51 116 
110 5347 35 812 
111 9670051608 
112 9670082008 
113 5347 35 811 1 
114 9410602000 
115 5347 35 621 
116 5347 35 623 
117 5347 35 622 
118 9722150008 
119 5347 35 353 
120 5347 35 354 
121 95123029 
122 5663 74 141 1 
123 5347 35 355 
124 9672051214 
125 5523 37 523-1 
126 5347 35 411 
127 5347 35 421 
128 90652 
129 9670082508 
130 5347 35 818-1 
131 9672066014 
132 9670062508 
133 5347 61 315 

-t7>'aY 
SECTION 

-t 7 >" a Y'l!l'-15- I 53 4 7 Z 3 55 
SECTION NUMBER 

* -.-9 o:>!lill;> It, ~*<:: c 1~-.j·iJ<iJ<)llt" 'ld< >), iJO)(Il!il<lt~*";8!ll! VC ( t£<'>'•. 
The dimension of the parts marked with a :t: differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

!lill;>£1fl;/ 
m~*~ COMPONENT PARTS 

PART NAME 
N• 

1\!l!& 
Q'ty 

~7'!1~if;"lv~ M6X16 HEXAGON SOCKET BOLT M6X16 9 
t1~~ IR15X18X16.5 INNER RING IR15X18X16.5 2 

HOUSING 1 
SPACER 1 
BALL BEARING 6202ZZ 3 

c-·1~7" c-35 C-RING C-35 1 
GEAR 1 
WASHER 1 

'f- 5X5X16 KEY 5X5X16 1 
0-7- ROLLER 1 

BELT 1 
BRACKET 1 
BLOCK 2 
HEXAGON SOCKET BOLT M5X22 2 
BRACKET 1 
BRACKET 1 
HEXAGON SOCKET BOLT M5X16 4 

~7'Hif;"H M8X20 HEXAGON SOCKET BOLT M8X20 1 
BRACKET 1 
SPRING PIN 6X20 2 
SHAFT 1 
COLLAR 2 

0-7- ROLLER 1 
c-·1~7" c-1s C-RING C-15 1 

PLATE 1 
SPACER 1 

7J>J ST3019 FAN ST3019 1 
71J 75'\" 1v < I1J" > LABEL(ENGLISH) 1 

SPACER 3 
o'!ltJ7;f;"lv~ M5X12 HEXAGON HEAD BOLT M5X12 2 

PIN 1 
SPRING 1 

11":1< SPRING 1 
GS-<1;:,7" GS-5 GS-RING GS-5 2 

HEXAGON SOCKET BOLT M8X25 1 
BRACKET 1 

o'!ltJ7;f;"lv~ M6X60 HEXAGON HEAD BOLT M6X60 1 
HEXAGON SOCKET BOLT M6X25 1 
TUBE 1 

85 



"• -n• -1-JiJ-:J3;) 

PAPER INSERTION 

86 

1!7"Y3;...-jf-i} 
SECTION NUMBER 5347Z 360 I 

INOPS I 



PAPER INSERTION 

-l!o7 (/" "*-5 I 534 n 36o 
SECTION NUMBER 

% 7-lJ OJfi~ ~;1:,. ft:fj:;:: C {;:;-.j'~iJ)gQt.;. ~ f;:, ~' i:±)(IJifli:tift:f;~:i!l!*& l., L ( ff.~l.'o 
The dimension of the parts marked with a* differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

lll<!ii,,g!IJ;/ 
m~~~ COMPONENT PARTS 

PART NAME 
No 

11!11!1( 
O'ty 

5340 36 210-1 LOWER FEED ROLLER ASSY 1 
50-52 

5341 36 300 BRACKET ASSY 1 

5341 36 531Z-2 1'1\"-71-~"o-?- ASSY UPPER FEED ROLLER ASSY 1 

5342 36 110 ;•p ASSY GEAR ASSY 2 
40,41 

5342 36 410 vn•- ASSY LEVER ASSY 1 
16,58 

5342 36 450-2 1'J\ 0 -b"1~" ASSY UPPER GUIDE ASSY 1 
2,67,88,101-111,113-119 

5347 36 310 V~7~ ASSY SHAFT ASSY 1 

1 5347 36 411 STAY 1 
2 9670052008 HEXAGON SOCKET BOLT M5X20 3 
3 90202 BALL BEARING 624ZZ 2 
4 5341 36 531-2 UPPER FEED ROLLER 1 
5 5290 36 354-1 BOLT 1 
6 9684050508 ~>l:i<V" M5X5 SET SCREW M5X5 5 
7 9411403000 T-J\ 0 t•:;, 4X30 TAPER PIN 4X30 3 
8 5290 36 321 PIN 2 
9 5290 52 244 SPRING STUD 1 

10 5290 51 123-1 SPRING 1 
11 9648051614 '17J:i<V" M5X16 SMALL FLUSH HEAD SCREW M5X16 4 
12 5330 36 314-1 BUSHING 2 
13 5347 36 330 vn•- LEVER 1 
14 90200 BALL BEARING 607ZZ 1 
15 9721050008 E- 1D?" E-5 E-RING E-5 1 
16 5290 31 214 BUSHING 1 
17 5330 36 312-1 ARM 
18 5347 36 311 SHAFT 1 
19 5341 36 316 BRACKET 3 
20 5341 36 315 RETAINER 2 
21 9670041008 HEXAGON SOCKET BOLT M4X10 6 
22 90897 n•-a-t"3' 1.6X3.2 RIVET 1.6X3.2 6 
23 5341 36 314 RETAINER 1 
24 9642051014 t'\"J:i<V" M5X10 SMALL PAN-HEAD SCREW M5X10 1 
25 9710050008 n•+'f"b"+ M5 SPRING WASHER M5 1 
26 5290 36 353 1:511\":i< LEAF SPRING 
27 5347 36 313 ARM 1 
28 5347 36 370 CAM 1 
29 5344 36 314 BLOCK 1 
30 5344 36 315 i\ 7" IJ ;)?" SPRING 1 
31 5344 36 343 WASHER 1 
32 5300 36 352 KNOB 1 
33 5344 36 342 BLOCK 1 
34 9670041608 ~;-,~;t;"H M4X16 HEXAGON SOCKET BOLT M4X16 1 
35 5347 36 344 NUT 1 
36 9670042008 ~;-,~m·J~~ M4X20 HEXAGON SOCKET BOLT M4X20 
37 9660100014 HEXAGON NUT M10 2 
38 9710100008 1\":i<'i"b":i< M10 SPRING WASHER M10 2 
39 5290 36 112-1 STUD 2 
40 5342 36 112 BUSHING 2 
41 5342 36 111 *"? GEAR 2 
42 5290 29 311 WASHER 2 
43 9721100008 E-'J:;,?" E-10 E-RING E-10 2 
44 5310 36 215 LOCK COLLAR 
45 9716050014 t5'i"b":i< M5 PLAIN WASHER M5 6 

87 



PAPER INSERTION 

No. 
46 90813 
47 5290 36 212 
48 5344 36 115 
49 90352 
50 5290 36 214 
51 9410301608 
52 5340 36 220-1 
53 9721070008 
54 9660080014 
55 9710080008 
56 5342 36 422 
57 5290 29 314 
58 5342 36 420 
59 5290 29 313 
60 90318 
61 5290 33 451-1 
62 5290 21 161 
63 5347 36 415 
64 9670053508 
65 5330 36 392 
66 5347 36 380 
67 9410303008 
68 5347 36 416 
69 9649051008 
70 5347 36 413 
71 5347 36 418 
72 5330 36 391 
73 5290 37 433 
74 5347 36 412 
75 5300 54 332 
76 5330 36 384 
77 5290 21 164-1 
78 5344 36 210 
79 5511 27 151 
80 9670063508 
81 5344 36 230 
82 9721040008 
83 5300 59 652 
84 5290 41 114-1 
85 5310 52 292 
86 5344 36 220 
87 5344 36 240 
88 5290 24 275 
89 9660040014 
90 9710040008 
91 5330 57 151 
92 5512 57 584 
93 97630-1 
94 9670061208 
95 5300 33 561-2 
96 90628 
97 9670041208 
98 91710001 
99 5300 59 565-1 

100 5510 57 550 
1 01 9670040608 
102 5340 36 452-1 
103 9670053008 
104 5342 36 454 

-t:7Va;/ 
SECTION 

-t :7 V 3 ;/lii'% I 53 4 7 Z 3 6 0 
SECTION NUMBER 

* •-• <l)!lflffi\lt, ~l!';<:: 1: lc"til<:b<)llt.< Qi, 1/>, /£)(11/jlclti>~l!';'.i:i!I!Ni t, -c < tt<!H'. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

llB&t£#J;/ 
m~lf;~ COMPONENT PARTS 

PART NAME 
No 

1Jllll!{ 
O'ty 

11"1:>~"J;;t:J" M5X10 SMALL BINDING SCREW M5X10 6 
HOLDER 1 
HOLDER 1 
BALL BEARING 698ZZ 2 
GEAR 1 
SPRING PIN 3X16 1 
ROLLER 1 

E- 11:>?" E-7 E-RING E-7 6 
:tv~ M8 HEXAGON NUT M8 1 
1\";;t't"I:J";;t M8 SPRING WASHER M8 1 

STUD 1 
hti:J5- LOCK COLLAR 1 
vn"- LEVER 1 

WASHER 2 
BALL BEARING 608ZZ 2 

i\70 '1:>?" SPRING 1 
SPRING STUD 2 
SCREW 4 

~9-V~m"lv~ M5X35 HEXAGON SOCKET BOLT M5X35 2 
BUSHING 2 

i\~V7°71:>1J"- STOP FINGER 1 
i\7°'1:>?"t 0 :> 3X3Q SPRING PIN 3X30 1 

BRACKET 1 
SCREW M5X10 4 
LOWER PAPER GUIDE 1 
STAY 1 

i\ JO 11 :>?" SPRING 1 
SPRING STUD 1 
STAY 1 
COLLAR 1 
STUD 1 
RUBBER STOPPER 1 
ARM 2 
PIN 2 

~!TV ~m" H M6X3 5 HEXAGON SOCKET BOLT M6X35 2 
LINK 1 

E- 11:>?" E-4 E-RING E-4 5 
SPRING 2 
SPRING STUD 1 
STUD 1 
ARM 1 

'1:>? LINK 1 
WASHER 3 

:tv~ M4 HEXAGON NUT M4 4 
1\";;t't"I:J";;t M4 SPRING WASHER M4 4 

BRACKET 1 
I:JI1"- COVER 1 
~vJ1~" AS-05N AC115V SOLENOID AS-05N AC115V 1 
~9'V~m"1v~ M6X12 HEXAGON SOCKET BOLT M6X12 2 

PIN 1 
SNAP PIN SSP-4 2 

~9-Vhll"Jv~ M4X12 HEXAGON SOCKET BOLT M4X12 4 
SPACER 2 

i\ JO 11 :>?" SPRING 1 
LINK 1 
HEXAGON SOCKET BOLT M4X6 5 
PAPER GUIDE 1 

~9-V~;Ji"Jv~ M5X30 HEXAGON SOCKET BOLT M5X30 7 
BRACKET 1 

88 



PAPER INSERTION 

No. 

105 
106 
107 
108 
109 
11 0 
111 
11 2 
11 3 
11 4 
11 5 
116 
11 7 
11 8 
11 9 

-e, 1-~-ltjSET No. 
m)J1.:fti:~ PART No. 

5342 36 451 
5342 36 452 
5342 36 453 
5344 36 454 
5330 51 563 
5342 36 455 
90620 
5347 36 417 
9410501808 
5342 36 456 
5290 52 422 
9670062508 
9670051208 
5341 53 527 
5430 22 217 

-t<1V's/' 
SECTION 

-~< 1 "" " /''II>% I 53 4 7 z 3 6 o 
S E C T I 0 N NUMB E R L--=--=--:_:_::___:=-=.=----' 

* ,_? o:>ilflljj,It, il!lli<:" 1: I~"ti!<:l><)'4t.< '.\t' lb, ;±)(lliji~Iiilllli"i!l!ll! VC < t.'<l ''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. '//hen ordering parts, please inform us of the press serial number. 

g~/jj,i';jj;/ 
m~lli~ COMPONENT PARTS 

:.rr 7 r 
7"5?-'YI'-
1.11\"-

7°1.1- r 
G- 1!::>?" G-6 

i\7°1J::>?"t 0 ::> 5X18 

~7'!11-;t;"l~r M6X25 
~7~1-;t;"l~r M5X12 

89 

PART NAME 
N• 
SHAFT 
BRACKET 
LEVER 
PIN 
SCREW 
PLATE 
G-RING G-6 
BRACKET 
SPRING PIN 5X18 
SHAFT 
PIN 
HEXAGON SOCKET BOLT M6X25 
HEXAGON SOCKET BOLT M5X12 
PLATE 
PLAIN WASHER 

Ill!& 
Q'ty 

1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
6 
1 
1 



-t!7Y::t/if~ 
SECTION NUMBER 53 4 7 z 36 5 I 

PAPER FEED DRUM SECTION 

lOPS I 

90 



PAPER FEED DRUM 

No. 

5340 23 231Z 

5340 23 232Z 

5340 36 530 

5344 36 620 

5344 36 630 

1 9670051608 
2 90643 
3 5340 36 515 
4 5340 36 516-8 
5 9670051001 
6 5480 23 223 
7 5480 23 222 
8 5344 36 571 
9 90699 

10 5340 36 550-1 
11 5340 36 555-2 
12 91303010 
13 5290 29 315 
14 9684050508 
16 5340 23 237-1 
17 9670061608 
18 5290 29 311 
19 91630 
21 5340 23 211 
22 9660060014 
23 9710060008 
24 9411502500 
25 5340 36 540 
26 5290 29 411 
27 5290 29 412 
28 5340 23 212 
29 5480 23 224-1 
30 9410501008 
31 90179 
32 9721070008 
33 5340 23 231 
34 5300 45 243 
35 5347 36 510-1 
37 5340 36 517 
38 5340 36 518 
39 9684060608 
40 9670062008 
41 5347 36 524 
42 9670041008 
43 5330 23 113 
44 5290 24 127 
45 90441 
46 5340 23 232 
47 5340 23 233 
48 91040 
49 9672060814 
50 5640 33 655 
51 5344 36 612 
52 9670050808 

-e9VaY 
SECTION 

t '-'>'a :.-''!li'-15- I 5347Z 365 
SECTION NUMBER 

* '<'-9 O>fi,,jl,IJ:, 1!!'!>1:" 1: lo-;J"iJ(:i><UQt.< ;ot, op, ;t)'(llijlo IJ:Il!'!>~i!l!lll 1., c <It~ ''• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

llil,jl,,g.f,j;/ 
!~Jilt'!\'<; COMPONENT 

PART NAME 
PARTS Nu 

1J"1~" ASSY GUIDE ASSY 
33,34 
7"o~9 ASSY BLOCK ASSY 
45,46 

o.r\'7~ ASSY SHAFT ASSY 

7"o~9 ASSY BLOCK ASSY 
96,97 

;';'\'7~ ASSY SHAFT ASSY 

Y7'Hili"lv~ M5X16 HEXAGON SOCKET BOLT M5X16 
1\~'l''t"IJ";j< B5 TOOTHED LOCK WASHER B5 

HOLDER 
GRIPPER BASE 
HEXAGON SOCKET BOLT M5X10 

i\70 1);)9" SPRING 
PIN 
HOLDER 

ut~ ~ M 5 U-NUT M5 
GRIPPER 
STOPPER 

o'.!.l'JJ??t'.!.l.:t:ili'' 5lJili" 111 r BUTTON BOLT M4X10 
~.>ltJ5- LOCK COLLAR 

SET SCREW M5X5 
STOPPER 

y;-~~ili"liJ~ M6X16 HEXAGON SOCKET BOLT M6X16 
WASHER 

t1Y:;, IR12X15X16.5 INNER RING IR12X15X16.5 
SHAFT 

t~~ M6 HEXAGON NUT M6 
SPRING WASHER M6 
TAPER PIN 5X25 

]' /_, ARM 
tJbo-5 CAM ROLLER 
1Jbo-:>-t1 1J:;, CAM ROLLER INNER RING 

PIN 
SUPPORTER 
SPRING PIN 5X10 
SET SCREW M5X8 

E-1):;,9" E-7 E-RING E-7 
t.l"11'-" GUIDE 

BUSHING 
71-51"-~"-;>l, FEEDER DRUM 
ili1-lv WHEEL 

BOSS 
SET SCREW M6X6 
HEXAGON SOCKET BOLT M6X20 

tJL, CAM 
HEXAGON SOCKET BOLT M4X10 
WASHER 
BOLT 
BUSHING 70B-0812 

7"o'.!.l? BLOCK 
SPRING 
GREASE NIPPLE A-M6X1.0 

o~tJ9ili"liJ~ M6X8 HEXAGON HEAD BOLT M6X8 
SCALE PLATE 
STUD 
HEXAGON SOCKET BOLT M5X8 

91 

lllllf( 
O'ty 

1 

1 

1 

1 

1 

13 
4 
1 
1 

1 2 
7 
7 
7 
7 
7 
7 
7 
1 
3 
2 
2 
2 
2 
1 
1 
8 
1 
1 
1 
1 
1 
7 
7 
7 
1 
1 
1 
1 
4 
4 

10 
3 
1 
4 
7 
7 
1 
1 
1 
2 
1 
1 
1 
2 



PAPER FEED DRUM 

t"J 1-:ffl:-lj-jSET Nll 
No. Illlii:,l!i<; PART No 
53 9716060014 
54 5341 36 613 
55 92314037 
57 5290 26 124 
58 90302004 
59 9642050814 
60 9710050008 
61 5330 24 515 
62 5486 76 521 
63 5344 36 611 
64 5290 23 112 
65 5340 36 523-1 
66 5340 36 521 
67 9670064008 
68 5663 24 123 
69 5512 71 122 
70 9716050014 
71 5341 36 522 
72 5347 36 574 
73 5347 36 573 
74 5347 36 571 
75 5347 36 572 
76 5524 21 231-1 
77 5340 87 117 
78 5340 87 126 
79 9710040008 
80 9642040814 
81 5341 36 573 
82 5347 36 581 
83 9642051014 
84 5344 61 666 
85 9710030008 
86 9642032514 
87 5347 36 575 
88 5341 36 612 
89 9710100008 
90 9660100014 
91 5342 74 211 
92 5344 21 182-1 
93 5342 74 212 
94 5341 36 632 
95 9410302008 
96 9410402208 
97 5341 36 621-1 
98 9642041014 
99 5340 21 175 

100 5344 36 631 
101 90678 
102 9648051014 
103 5342 36 424 
104 5342 36 423 
105 9672051014 
106 9670063008 
107 5344 23 315 
108 9672061614 

-l:!::'l:'/3/ 
SECTION 

-t 7 V 3 :.-''IJl'-5 I 53 4 7 Z 3 6 5 
SECTION NUMBER 

* "":?-? O)$~~i~ tf:Jfi<:; C.l;:'.ti*MQQtJ..:Sfz~, tl:.Jt~j;:{'j:t:_l:Jft~i!I!~L, ""C { ff.~ !..'o 
The dimension of the parts marked With a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

g'i;j,i\!IJ;/ 
m~lli"t COMPONENT PARTS 

'\ \\ 7 IJ :;J? \\ 1J 1\\\-
'A7° ');)?" TH12X40 

*"-fu~"PY:.?" 6203ZZCM 
:I"~"J:it;'.l" M5X8 
1\":it'J"I:J":it M5 

*''7 

t::>'J"I:J":it M5 

JO -lj-

t.7-lv 
1\":it'J"I:J":it M4 
:I"~"J:;t;'.l" M4X8 

:I"~"J:;t;'.l" M5X10 

1\":it'J"I:J":it M3 
:I"~"J:;t;'.l" M3X25 

1\":it'J"I:J":it M10 
:1"~1- M10 

5~" '" n:. t- " Jv < 9" - !7 !7" u - > 
::>~" '" 

'A7° 1J;)!7"t 0 ;) 3X20 
A 7° 'J:.?" t 0

;) 4X2 2 

:I"~"J:;t;'.l" M4X10 

711':;. U:I"~J- FU02SS 
'J::>J:it;'.l" M5X10 

I:Jt. 

92 

PART NAME 
No 
PLAIN WASHER M6 
BEARING COVER 
SPRING TH12X40 
BEARING COVER 
BALL BEARING 6203ZZCM 
SMALL PAN-HEAD SCREW M5X8 
SPRING WASHER M5 
INDICATOR 
STUD 
ARM 
GEAR 
CAM 
SPACER 
HEXAGON SOCKET BOLT M6X40 
KEY 
STUD 
PLAIN WASHER M5 
CAM 
PULLEY 
SPROCKET 
HOLDER 
HOLDER 
TIMING PLATE 
BOSS 
SCALE 
SPRING WASHER M4 
SMALL PAN-HEAD SCREW M4X8 
STUD 
BRACKET 
SMALL PAN-HEAD SCREW M5X10 
PROXIMITY SWITCH 
SPRING WASHER M3 
SMALL PAN-HEAD SCREW M3X25 
ROOLER CHAIN 
FULCRUM PIN 
SPRING WASHER M10 
HEXAGON NUT M10 
LABEL 
HANDLE(DARK GRAY) 
LABEL 
RATCHET 
SPRING PIN 3X20 
SPRING PIN 4X22 
BLOCK 
SMALL PAN-HEAD SCREW M4X10 
SPRING 
SHAFT 
FINE U-NUT FU02SS 
SMALL FLUSH HEAD SCREW M5X10 
HOLDER 
CAM 
HEXAGON HEAD BOLT M5X10 
HEXAGON SOCKET BOLT M6X30 
COLLAR 
HEXAGON HEAD BOLT M6X16 

illll!lt 
O'ty 

10 
1 
1 
1 
2 
1 
3 
2 
1 
1 
1 
1 
2 
4 
1 
1 
5 
1 
1 
1 
1 
1 
1 
1 
1 
3 
2 
2 
1 
3 
1 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
3 
1 
1 
2 
2 
4 
3 



93 



-i!7:Y3~4fo 
SECTION N~MBER ~~--. 5347Z 370 I 

PAPER FEED TABLE LIFTING 

INOPS I 

E 

94 



-!!:7\/. /"il>-iif I 5347Z 370 
SECTION NUMBERL-~~~~~~ 

PAPER FEED TABLE LIFTING * •-9 0IIil,ji, [i, jlJ!;'l;C: c {;:-.j·iJ<iJ<)l\t.< '.\tUb, i!JtO\'Ic IijlJ!;'l;'l;<l!l& ~ Z < to "I; I '• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

i!: ";; 1--:fi-ij-jS ET No. 
$~-:fF-ij- PART No. 

5347 37 110-2 

5347 37 130 

5347 37 140 

5347 37 310 

1 9670062008 
2 5347 37 313 
3 5290 21 612 
4 5347 37 141 
5 5347 37 211 
6 9642051014 
7 5347 37 323 
8 9684060608 
9 5347 37 322 

10 9660080014 
11 9710080008 
12 5347 37 321 
13 5347 61 793 
14 9670082508 
15 9670081608 
16 9716080014 
17 5347 37 112 
18 5347 37 132 
19 90355006 
20 5347 37 131 
21 91705004 
22 90222 
23 9722280008 
24 5340 51 214-1 
25 5347 37 120-1 
26 9411403600 
27 5347 37 111 1 
28 90900 
29 9710050008 
30 9642051614 
31 5347 37 212 
32 5347 37 213 
33 5347 37 217 
34 5347 37 215 
35 5347 37 315 
36 5347 37 311 
37 5347 37 214 
38 5347 37 216 
39 90441 
40 5347 37 316 
41 5347 37 312 
42 9680060808 
43 9721070008 
44 9660060014 
45 9670063008 
46 5347 37 317 

PART NAME 
PARTS Na. 

SHAFT ASSY 
25-27 

SPROCKET 
18-20 

M-lv ASSY WHEEL ASSY 

/;1\"- ASSY LEVER ASSY 
39,40 

HEXAGON SOCKET BOLT M6X20 
STUD 
BUSHING 

M-lv WHEEL 
fi-;)t.JI\" CHAIN COVER 
t'\"J1<:0" MSX10 SMALL PAN-HEAD SCREW MSX10 

CHAIN 
H;;<:O" M6X6 SET SCREW M6X6 

SPROCKET 
t'H M8 HEXAGON NUT M8 
1\";j<+j"t.J";j< M8 SPRING WASHER M8 

MOTOR BRACKET 
'E-:9- MOTOR 

HEXAGON SOCKET BOLT M8X25 
HEXAGON SOCKET BOLT M8X16 

t5+;"t.J";j< M8 PLAIN WASHER M8 
t.l7 COLLAR 
t.J?- COLLAR 
'D'ii1?7'!17' HF3020 ONE WAY CLUTCH HF3020 

SPROCKET 
t:=:+;"t.J";j< CS150-M5 WAVE WASHER CS150-M5 

THRUST WASHER AS1106 
C- 1J::.?" C-28 C-RING C-28 

BUSHING 
SPROCKET 

:r-l\ 0 -t 0 :;. 4X36 TAPER PIN 4X36 
SHAFT 

'f- 5XSX16 KEY 5X5X16 
1\";j<+j"t.J";j< MS SPRING WASHER MS 

SMALL PAN-HEAD SCREW MSX16 
t.J\\- "''\ GUARD 

GUARD 
SPRING 

)\";j<t.J!f SPRING STUD 
I/;'\"-:9-J/;-l. FRAME 

GUIDE 
7\\o'.!l? BLOCK 

CHAIN 
t-(1;~~"71~,~ 70B-0812 BUSHING 70B-0812 
/;)\"- LEVER 

PIN 
SET SCREW M6X8 

E- 1J::.?" E-7 E-RING E-7 
HEXAGON NUT M6 
HEXAGON SOCKET BOLT M6X30 

I/;'\" :9 J/;-l. FRAME 

95 

illl~ 
Q'ty 

1 

1 

6 

4 

1 2 
6 
6 
6 
2 
6 
1 
4 
1 
4 
4 
1 
1 
4 
4 
4 
1 
2 
1 
1 
1 
1 
1 
2 
2 
2 
1 
1 
4 
4 
1 
1 
2 
2 
1 
8 
2 
2 
8 
4 
4 
4 
8 
2 
2 
1 



=P=U=LL==SI~DE~G ~U~ID~E====~==~=~?:y:
3

/~--~~::~~' 
?Y3/llfc 

SECTION SECTION N-;';MBER ~---;-:;-;---. 5347Z 390 I 

I OPS I 

96 



PULL SIDE GUIDE 

5347 39 120 

5347 39 130 

5347 39 140 

5347 39 150 

5347 39 210 

5347 39 220 

5347 39 620 

1 5347 39 311 
2 5347 39 118 
3 91704006 
4 5347 39 116 
5 90164 
6 5347 39 117 
7 5347 39 114 
8 5347 39 141 
9 9410201408 

10 5347 39 125 
11 90593 
12 5347 39 131 
13 9648030814 
14 5347 39 123 
15 5347 39 124 
16 5347 39 153 
17 90351018 
18 5347 39 122 
19 9721050008 
20 5430 21 214 
21 5347 39 152 
22 9670051008 
23 5347 39 151 
24 5347 39 112 
25 9682050608 
26 9671050808 
27 9670053008 
28 9672061614 
29 9710060008 
30 9716060014 
31 9411403000 
32 5310 61 136 
33 9716050014 
34 9670051208 
35 90117002 
36 5347 39 581 
37 9710100014 
38 9660100014 
39 5347 39 217 
40 5347 39 212 
41 9670041008 
42 5347 39 216 
43 9722480008 
44 5347 39 214 
45 90302012 

-1!7:/a;/ 
SECTION 

-1! 7 :/a ;,-lit"'} I 5347Z 390 
SECTION NUMBER 

* '";(-? O)fm~ It~ ~.W:L: C.l~oftt:::IJS:Silt.;. ~ t::. ~~ -lf)(~l;::l±tl:ai=~i!!*H-L, -c < tt~ l,\., 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

$~£~~ PART NAME 
I!<JJi:~"t COMPONENT PARTS No 

lllll!l 
Q'ty 

1J"1r" ASSY GUIDE ASSY 1 

1J"1r" ASSY GUIDE ASSY 1 

'J7'J7° ASSY CLAMP ASSY 4 

PLATE ASSY 2 
11,23 

1\?0i"'J'J" ASSY HOUSING ASSY 1 

1\?0i"'J'J" ASSY HOUSING ASSY 1 
45-47 

Oli'7r ASSY SHAFT ASSY 1 
31,52,66 

BRIDGE 1 
)7" KNOB 2 
•t?l\":1< L6 CONED DISC SPRING L6 2 

GUIDE 1 
KNOB 2 

J7"*"'"" KNOB BOLT 4 
SIDE STOP 1 
CLAMP 4 
SPRING PIN 2X14 4 
ROD 2 

7" '':11. D U B0606 BUSHING DUB0606 6 
n"'FJ.-L.t.I"1r" VACCUM GUIDE 1 
iJ7J:1<01" M3X8 SMALL FLUSH HEAD SCREW M3X8 4 

VACCUM HEAD 2 
GASKET 2 
STUD 2 

1JL.7:tol'- KRV12LLH CAM FOLLOWER KRV12LLH 2 
ELBOW 2 

E- 1J'J'J" E-5 E-RING E-5 4 
t5iJ"1J":1< PLAIN WASHER 2 

SPRING 2 
~7'!/rm"Jvr M5X10 HEXAGON SOCKET BOLT M5X10 4 

PLATE 2 
715- FEELER 1 
l-,!:1<01" M5X6 SET SCREW M5X6 2 

HEXAGON SOCKET BOLT M5X8 4 
HEXAGON SOCKET BOLT M5X30 2 

D',IJ'J;j;"Jvr M6X16 HEXAGON HEAD BOLT M6X16 3 
SPRING WASHER M6 3 

t7iJ"1J":1< M6 PLAIN WASHER M6 5 
TAPER PIN 4X30 1 
STUD 2 

t7i1"1J":1< M5 PLAIN WASHER M5 1 
~7'!/rm"Jvr M5X12 HEXAGON SOCKET BOLT M5X12 2 

PULLEY TPBGS45 1 
BRACKET 1 

l\":1<iJ"1J":1< M10 SPRING WASHER M10 1 
t'!l 1- M1 0 HEXAGON NUT M10 1 

KEY 2 
COUPLING 2 

~7'!/rm"IH M4X10 HEXAGON SOCKET BOLT M4X10 2 
BLOCK 2 

C- 1J'J'J" c 48 C-RING C 48 2 
CAM 1 

m"-fu~"l'~'J'J" 6805ZZ BALL BEARING 6805ZZ 4 

97 



PULL SIDE GUIDE 

No. 
46 9723370008 
47 5347 39 221 
48 5347 39 119 
49 5347 39 215 
50 9671052008 
51 90211 
52 5347 39 610 
53 5347 39 614 
54 5347 39 613 
55 9684050508 
56 5290 23 113 
57 9670061008 
58 90106036 
59 5347 39113 
60 5347 39 115 
61 5347 39 121 
62 5347 39 111 
63 5290 29 315 
64 5347 39 211 
65 5347 39 213 
66 5347 39 621 

-1!:7:/,/ 
SECTION 

-1!:7 :/" /'IJ>-\5' I 534 7Z 390 
SECTION NUMBERL-~~~~~~ 

* '<'- 9 <Dlliliil. li, tll<'l'i <:: 1: lc"tii<o<l'F.< 9 I<;;,, !EJtlll'lc l:till<'l'i'!>i!I!III Vt: < It~' '• 
The dimension of the parts marked with a *- differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

llillil.£1i<j 
m~<'l'i~ COMPONENT PARTS 
C-1);:,?" C-37 

*"-fu~"?~:/?" 6202ZZ 

)0 -IJ-

91~:/?"~"fu~ 150S5M650 

98 

PART NAME 
No 

C-RING C-37 
HOUSING 
ADJUSTMENT BOLT 
CLAMP 
HEXAGON SOCKET BOLT M5X20 
BALL BEARING 6202ZZ 
FLANGE 
PULLEY 
CAM 
SET SCREW M5X5 
WASHER 
HEXAGON SOCKET BOLT M6X10 
TIMING BELT 150S5M650 
SIDE STOP 
GUIDE 
VACUUM GUIDE 
FEELER 
LOCK COLLAR 
HOUSING 
CAM 
SHAFT 

®!l!t 
O'ty 

4 
1 
2 
2 
2 
2 
1 
1 
1 
4 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 



99 



t'fl\" ')7 t-"?7" 

PULL SIDE GUIDE DRIVE 

4 

I OPS I 

-t!?:/3/' 

SECTION 

"'-

45 / ~ 
@ 

100 

-1!:7;...3:,--llf~ 

SECTION NUMBER 
5347Z 395 



t'fl\" 1J? f-"97" -t:7Va:-' 
SECTION 

-~r :7 "' • :--'lit'% I 53 4 n 3 9 5 
SECTION NUMBER 

PULL SIDE GUIDE DRIVE * ,_? 0)$" It, l!!llf<:C c lo:':t!/it<)llt.< :Ot' 16, i13tBI;I;:Itl!!llf'i:lllllf VC ( tt~ ''· 
The dimension of the parts marked with a »: differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

NQ 
5347 39 510 

5347 39 530 

5347 39 550 

5347 39 560 

1 9672083014 
2 90343005 
3 9662080014 
4 5347 39 533 
5 90685 
6 90343006 
7 5347 39 592 
8 5347 39 511 
9 9670061008 

10 5300 51 842-1 
11 5290 51 822 
12 90351018 
13 9710040008 
14 9660040014 
15 9670062508 
16 9721070008 
17 5290 29 312 
18 5290 31 214 
19 5347 39 520 
20 9710080008 
21 9660080014 
22 5347 39 532 
23 5347 39 531 
24 9410402208 
25 9670061208 
26 90911075 
27 5347 39 544 
28 5347 39 542 
29 5347 39 591 
30 5347 39 551 
31 5347 39 552 
32 5347 39 534 
33 5347 39 535 
34 5347 39 631 
35 5354 59 121 
36 91190 
37 90911076 
38 9660060014 
39 9710060008 
40 5347 39 561 
41 5347 39 632 
42 5341 35 532 
43 9670053008 
44 9410251208 
45 5347 39 541 
46 9670050808 
47 5347 39 553-1 
48 9721050008 
49 5347 39 572 
50 9716080014 
51 5347 39 570 

vi\"- ASSY 

7"77'!11- ASSY 
22-24 

'1;1; 0 -r ASSY 
30,31 

1\"lv7" ASSY 

o'~t.J?m" lv r M8X30 

o'.!J l'-'' 
o~t.J?:t~r M8 3n 
D~r"I:>r" HS8L 

A 70 lj :;>?" 

PART NAME 
PARTS NQ 

LEVER ASSY 

BRACKET ASSY 

SUPPORT ASSY 

VALVE ASSY 

HEXAGON HEAD BOLT M8X30 
ROD END HS8 
HEXAGON NUT M8 
ROD 

t'"~ HEXAGON NUT M8 3TYPES LEFT 
ROD END HS8L 
BUSHING 
SPRING STUD 
HEXAGON SOCKET BOLT M6X10 
SPRING 
SPRING STUD 

t.Jl.7;toJ' KRV12LLH CAM FOLLOWER KRV12LLH 
1\":1<'1"t.J":1< M4 SPRING WASHER M4 
:t~r M4 HEXAGON NUT M4 
Y7'!1!-m" Iii r M6X2 5 HEXAGON SOCKET BOLT M6X25 
E- 1J:>?" E-7 E-RING E 7 

WASHER 
7'"!1~2 BUSHING 
vi\"- LEVER 

SPRING WASHER M8 
Hr M8 HEXAGON NUT M8 

PIN 
BRACKET 

7.7° IJ:;>?"t0 :> 4X22 SPRING PIN 4X22 
Y7~rm"I!Jr M6X12 HEXAGON SOCKET BOLT M6X12 
~7°lv NL-200N NIPPLE NL-200N 

BRACKET 
n" lv7" VALVE 
7ov-r PLATE 

SUPPORT 
ELBOW 
SPRING 

m" lv r BOLT 
m-7. 8X13.5X500 HOSE 8X13.5X500 

SPRING 
m-7.1\"::>r" 13 HOSE BAND 13 
-~7°lv NPT1 /4X9 NIPPLE NPT1/4X9 
:t~r M6 HEXAGON NUT M6 
1\":1<'1"t.J":1< M6 SPRING WASHER M6 
H"I!J7" VALVE 
m-7. 8X13.5X600 HOSE 8X13.5X600 

BLOCK 
Y7~rm"I!Jr M5X30 HEXAGON SOCKET BOLT M5X30 
7.7°~:>?"t 0 :> 2.5X12 SPRING PIN 2.5X12 

BRACKET 
Y7'!1!-m"I!Jr M5X8 HEXAGON SOCKET BOLT M5X8 

STUD 
E- 1J:>?" E-5 E-RING E-5 

BRACKET 
t7'1"t.J":1< M8 PLAIN WASHER M8 
vi\"- LEVER 

101 

11!1~ 
Q'ty 

1 

1 

1 

1 

2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
2 
2 
1 
1 
1 
5 
1 
1 
1 
1 
1 
1 
2 
2 
1 
2 
2 
2 
3 
3 
1 
1 
4 
8 
1 
1 
4 
2 
1 
1 
2 
1 



-1<7VsY 
SECTION 

-1<:7>-'s Yilt-"} I 5347Z 395 
S E C T I 0 N NUMB E R L_:::__::_:_:._::_=c::.___j 

PULL SIDE GUIDE DRIVE :t ,_, 0)$/il, l:t, ~lfi'<:: 1: lo"ti!ii><JiltHd<: oo, !t)CBiiloli~l!i''l'll!llfV<: ( tt<'! ''• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. -1!, 1-~{'}jSET No. lll<lil,gf</ PART NAME 11ll!l!t 
l:lB~:iE=~ PART No. !lllll<l!i'" COMPONENT PARTS No O'ty 

52 98809 7-7"1~?7J7° 3330 CABLE CLAMP 3330 1 
53 9670051608 ') 7 '.~.n· ifi \\ ~~ ~ M5X16 HEXAGON SOCKET BOLT M5X16 1 
54 9660050014 t~ r M5 HEXAGON NUT M5 1 
55 91211 il\-An\\:;~'' 16 HOSE BAND 16 1 
56 90700 ut~r M8 U-NUT M8 2 

102 



103 



1-(:;J'I'Jl;-£, 

11 

lOPS) 

1"7'-'•" SECTION 

( 
' ' ' 
' ' 

/ 

' / 

\ .. ---

104 

-t!?Y=:..-ifi:-9 
SECTION NUMBER 

534AZ 510 



INK FRAME 

No. 

1 
3 
4 
5 
6 
7 
8 
9 

10 
11 
1 2 
1 3 
14 
1 5 
20 
21 
22 
23 
24 
25 
26 
27 
28 

-1!") 1-:fi~jSET No. 
!lB~:fi~ PART No. 

5340 55 117 
5344 55 142-5 
5344 53 623 
9670082008 
9670062508 
5344 55 113-1 
9670061008 
9670061608 
9670051608 
5340 55 118 
5340 55 116-1 
5512 54154 
5310 89 111 
5344 55 141-4 
5340 55 114 
9670051008 
5344 55 135-1 
9410401608 
5344 55 116-1 
5344 55 211-1 
5344 55 212-1 
9642040807 
5344 55 114 

30 9670081808 

1-t 7 v" ;/ -t 7 v" :.-'i!t-\'if I 53 4 A z 51 0 
SECTION SECTION NUMBER 

* 7-? (JJ($~ 1±.., ~:fi;::' C. {;::>j~;Qlgt1fi. :S 'lz ~~ a:)(~ I;::: l;t~:fi~jill~ L. ""C ( tf.~ l.\ 0 

The dimension of the parts marked with a * dtffer depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

~~i~/coMPONENT PARTS 

7v-L. 

Y?'':JI-;f;"Jvr M8X20 
V?'':JI-;f;"Jvr M6X25 
7v-L. 
Y?'':Jt-;f;"Jvr M6X10 
V?'':J t-;f;" IH M6X16 
V?'':JI-;f;"Jvr M5X16 

7v-L. 

V?''H;f;"Jvr M5X10 
i\J'-

1:!1\"-
1:!1\"-
:t'\"J;;t;.," M4X8 
i\J'-

V?'':JI-;f;"JVI- M8X18 

105 

PART NAME 
No 

PLATE 
FRAME 
BUSHING 
HEXAGON SOCKET BOLT M8X20 
HEXAGON SOCKET BOLT M6X25 
FRAME 
HEXAGON SOCKET BOLT M6X10 
HEXAGON SOCKET BOLT M6X16 
HEXAGON SOCKET BOLT M5X16 
KEY 
PLATE 
STUD 
LINK 
FRAME 
STAY 
HEXAGON SOCKET BOLT M5X10 
STAY 
SPRING PIN 4X16 
PLATE 
COVER 
COVER 
SMALL PAN-HEAD SCREW M4X8 
STAY 
2ND,4TH UNIT 

HEXAGON SOCKET BOLT M8X18 

11!1U< 
Q'ty 

8 
4 
4 

52 
20 

4 
16 
1 2 

8 
8 
4 
8 
4 
4 
2 

16 
4 
4 
4 
8 
8 

16 
2 

4 



INK RIDER OSCILLATING ROLLER SECTION 

lOPS I 

106 

1!7Y:~:..-if~ 

SECTION NUMBER 
534AZ 512 



-t<:7Va~ 

SECTION 
-!< :7 '-' a ~'ll>-\5- I 53 4 A Z 51 2 
SECTION NUMBERL_~~~~~~ 

INK RIDER OSCILLATING ROLLER %7--'/ O)lif)~a~ ~:m:;:· C.l;:;oj'it;:t;i~t.;.Ot;;l:6~ lt)(Dfl;:t:t-tl.lt*~i!I!~LL < tt~t.'o 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

5290 51 640-2 

5300 51 641Z 

5322 51 630-3 

5322 51 900-3 

5322 51 920-2 

5344 51 510-1 

5344 51 860-2 

1 9670042008 
2 9660060014 
3 5290 88 170 
4 5340 51 522-2 
5 5340 51 521-1 
6 9410301008 
7 5290 52 535 
8 9670062008 
9 90318 

10 5340 51 570 
11 9721070008 
12 9670051608 
13 5340 51 823 
14 5344 51 823-1 
15 9410403208 
16 9642051614 
17 9710050008 
18 5340 51 214 1 
19 5340 51 213 1 
20 9684060608 
21 5340 51 821-1 
22 5340 51 219 
23 9723370008 
24 91626 
25 5340 51 217 
26 5341 51 216 
27 5340 51 435-3 
28 5340 51 434 
29 9670063508 
30 5290 51 433 
31 9684050508 
32 5322 51 931 
33 5290 29 315 
34 5300 51 644 
35 5290 51 642-2 
36 5300 51 641-1 
37 5322 51 643 
38 5322 51 921 
39 5322 51 610-2 
40 9410303008 
41 5290 51 622-2 
42 9410302008 
43 5290 51 650 
44 5290 51 632-2 
45 5300 51 633-2 

$~~~~ PART NAME 
ll<ll<lli<r COMPONENT PARTS No 

41,44 
;f;J!J9"- ASSY HOLDER ASSY 
35,36 

INK OSCILLATING ROLLER ASSY 

INK OSCILLATING ROLLER ASSY 
34-39,41-46 

'V1>71- ASSY SHAFT ASSY 

SHAFT ASSY 
72-75 

'V1>71- ASSY SHAFT ASSY 

HEXAGON SOCKET BOLT M4X20 
HEXAGON NUT M6 
SCREW 

:I.Jil"- COVER 
BRACKET 

1.7° IJ;)7"t 0
;) 3X10 SPRING PIN 3X10 

PIN 
HEXAGON SOCKET BOLT M6X20 
BALL BEARING 608ZZ 
INK IDLE ROLLER 

E- 1J:;J7" E-7 E-RING E-7 
HEXAGON SOCKET BOLT M5X16 
PIN 

*'' J' GEAR 
l. 7° IJ ;)7" t 0

;) 4X3 2 SPRING PIN 4X32 
SMALL PAN-HEAD SCREW M5X16 
SPRING WASHER M5 
BUSHING 

9"79 :I.JL. DUCTOR CAM 
SET SCREW M6X6 
SHAFT 

:I.J? COLLAR 
C-'):;,7" C-37 C-RING C-37 

BALL BEARING 6904ZZ 
SPACER 

1=-"Y GEAR 
BUSHING 
BRACKET 
HEXAGON SOCKET BOLT M6X35 
SHAFT 
SET SCREW M5X5 
BRACKET 
LOCK COLLAR 
LOCK COLLAR 
BUSHING 

;f;J!J9"- HOLDER 
SHAFT 
SHAFT 
INK RIDER OSCILLATING ROLLER 

1.7° IJ;)7"t 0
:;, 3X30 SPRING PIN 3X30 

CAM 
1.7° IJ:;J7"t 0

;) 3X20 SPRING PIN 3X20 
;f;J\J9" HOLDER 

PAWL 
PLATE 

107 

Ill lilt 
O'ty 

4 

4 

4 

4 

4 

4 

4 

8 
16 

8 
8 
8 
8 
8 

36 
24 

4 
8 
8 
4 
4 
4 

16 
20 

8 
4 

24 
4 
4 
8 
8 
4 
4 
4 
4 
4 
4 

28 
8 
8 
8 
4 
4 
8 
4 
4 
4 
4 
4 
4 
4 
4 



-t7"'"" 
SECTION 

" 7 "' 3 Yifl'-5 I 53 4 A z 51 2 SECTION NUMBERL-~~~~~~ 

INK RIDER OSCILLATING ROLLER :1: -.-? 0illl/illt, ll!l!i<:.' c Io>ti!iiJ<>llt.< ~ t' 16, i±Y:IIIiloltll!l!i.-,i!l!$11 VC < ft"iH•. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

illllilill*j 
m~l!i~ COMPONENT PARTS 

46 9648040814 'hJ:l<;;" M4X8 
48 5330 51 622-2 'fJ.-7"(9"1.;-) L-4 

9"11]. '!it' 
48 5330 53 175-2 'fJ.-7"<7"1~-) L-4 

48 5344 51 717-2 'fJ.-7"(1ID ) L-4 

49 5340 51 436-2 
50 5290 51 437-1 
51 90230 t1U) IR10X13X12.5 
52 5344 51 431 J'-L. 
53 9660050014 t~r M5 
54 5290 51 432 7" '!1~2 
55 9642031414 
56 9710030008 ll":1<'J"1.J":1< M3 
57 9670052508 ~?-~rm"J~r M5X25 
58 98303002-1 M~'f V-16-2C16 
59 5512 75 132 
60 5290 75 031 
61 5344 51 51 5-1 
64 5344 51 520 vi\"-
65 5344 51 551 
66 9670061208 ~?"~rm"H M6X12 
67 90601 CE 1J)9" CE-8 
68 5290 51 521 
69 5340 51 550 
70 5340 53 175 'fJ. 7"(9"1.;-) L 15 

70 5340 53 176 'fJ.-7" <7"1~-) L-10 
9"142 ~r 

70 5344 51 715 'fJ.-7"(1IO-) 

71 90602 CE-1))9" CE-10 
72 5344 51 512 J'-L. 
73 9410252508 
74 9410402508 
75 5344 51 511-1 
76 9670054008 ~?-~rm"J~r M5x4o 
77 9710050014 ll":1<'J"1.J":1< M5 
78 9716050014 
79 5340 87 127 
80 5640 57 124 
81 9670050808 
82 5344 52 413 
83 5344 51 529 
84 9670040808 
85 5344 51 528 
86 9670060808 ~?-~rm"J~r M6xs 
87 5344 51 532-1 J'-L. 
88 9670052008 ~?"~rm"J~r M5X2D 
89 9670051008 ~?"~rm"JH M5X10 
90 9410251208 
91 5344 51 533 
92 5344 51 531-1 
93 5340 51 560-1 
94 5340 32 714 
95 9670041408 ~,.~ rm" 1~ r M4X14 
96 5523 36 131 
97 5430 22 217 

108 

PART NAME 
~' 
SMALL FLUSH HEAD SCREW M4X8 
TUBE (GRAY> L=4 
1ST UNIT 

TUBE(BLUE) L-4 
4TH UNIT 

TUBE(YELLOW) L-4 
3RD UNIT 

PIN 
COLLAR 
INNER RING IR10X13X12.5 
ARM 
HEXAGON NUT M5 
BUSHING 
SMALL PAN-HEAD SCREW M3X14 
SPRING WASHER M3 
HEXAGON SOCKET BOLT M5X25 
SWITCH V-16-2C16 
BRACKET 
CAM 
BRACKET 
LEVER 
BRACKET 
HEXAGON SOCKET BOLT M6X12 
CE RING CE-8 
BUSHING 
INK IDLE ROLLER 
TUBE(GRAY> L 15 
1ST UNIT 

TUBE(BLUE) L-10 
4TH UNIT 

TUBE(YELLOW) 
3RD UNIT 

CE-RING CE-10 
ARM 
SPRING PIN 2.5X25 
SPRING PIN 4X25 
SHAFT 
HEXAGON SOCKET BOLT M5X40 
SPRING WASHER M5 
PLAIN WASHER M5 
SPACER 
WASHER 
HEXAGON SOCKET BOLT M5X8 
ROLLER 
STUD 
HEXAGON SOCKET BOLT M4X8 
STOPPER 
HEXAGON SOCKET BOLT M6X8 
ARM 
HEXAGON SOCKET BOLT M5X20 
HEXAGON SOCKET BOLT M5X10 
SPRING PIN 2.5X12 
SPRING 
PIN 
INK IDLE ROLLER 
SPACER 
HEXAGON SOCKET BOLT M4X14 
STUD 
PLAIN WASHER 

illl!lf( 
Q'ty 

8 
1 

1 

4 
4 
4 
4 
4 
4 
8 
8 
4 
4 
4 
4 
4 
4 
8 

16 
8 
8 
4 
4 

4 

4 

4 
8 
8 
8 
4 
8 
8 
8 
8 
4 

20 
8 
4 
8 
8 
8 
8 
8 
4 
8 
8 
8 
4 
4 
8 
4 
4 



-1<:7,,:/ 
SECTION 

"':7"'" :/'lli'-15 I 534AZ 512 
SECTION NUMBER 

INK RIDER OSCILLATING ROLLER * '<'-1 <1>111l!HI, l<Jill\'<:: c 1<:-tiiio<'l<t.< ¢1;: 16, tEJtll!il<:l;l<Jili\'O,i!l!llf Vc < tti><•, 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

NQ -I! ';I J-1'!i-'.g-jSET NG. !JG~;gffj;/ PART NAME Ill!& 
lmmr::fl:~ PART No. lJ!Jil<lll'" COMPONENT PARTS No O'ty 

98 5344 51 527-2 7"77'!1r BRACKET 4 
99 5344 52 414 'IJ:'J;:Jt.J7- ECCENTRIC COLLAR 4 

100 5322 52 357-1 f.)O 1):)!/" SPRING 8 
1 01 5344 51 539 7.9'~r" STUD 8 
102 5344 51 538 A:52'!J t'-'' STUD 8 
103 9660080014 t'!lr M8 HEXAGON NUT M8 8 
104 9710080014 J\''*iJ"1J":it M8 SPRING WASHER M8 8 
105 5344 51 526-2 7"77'!1r BRACKET 4 
106 5344 51 523-1 i\:51'!Jt'-" STUD 8 
107 5340 51 510-2 -r;:,t:P1r"Jvo-?- INK IDLE ROLLER 4 
108 9680062008 r.:!:it:'J" M6X20 SET SCREW M6X20 8 
109 9642030314 t"\ \\ J :it:J'' M3X3 SMALL PAN-HEAD SCREW M3X3 8 
11 0 5344 51 825 tO;) PIN 4 
111 5344 51 824 7''77'!1 r BRACKET 4 
11 2 5344 61 321 JOtJ-r PLATE 4 
113 5560 54 143 f.'\0-ij- SPACER 8 
11 4 97837 'i';:JB'!Jf.1'!17 GXL-N12F PROXIMITY SWITCH GXL-N12F 4 

109 



INK OSCILLATING ROLLER SECTION 

110 

-t!7.Y3;...-·~ 
SECTION NUMBER 534AZ 513 I 



-i!7Va:/ 
SECTION 

-i!?Va :/il!'-5 I 534AZ 513 
SECTION NUMBER 

INK OSCILLATING ROLLER * 'l-? OJJlil!\H±, t:JIJI;<:: 1: 1~-tiJ<;Q<)llt.< <> t' 16, ;t)(llj;l~l±t:Ji'/I;O,ll!llf Vc < t.';> ''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Jljlg~~~ PART NAME 
Ufn!:'II;<; COMPONENT PARTS Nn 

5321 51 641 z •• ,._ ASSY HOLDER ASSY 
76,78 

5340 51 423Z-2 •• ,._ ASSY HOLDER ASSY 

5340 51 440Z ?-L ASSY ARM ASSY 
43,45 

5340 51 451Z •• ,._ ASSY HOLDER ASSY 

5340 51 500-1 ;t?:r::>D-7- ASSY OSCILLATING ROLLER ASSY 

5340 51 590-1 ;'li>7r ASSY SHAFT ASSY 

5340 52 500-4 1::>.!::>;'1"3?Y?f ASSY INK ROLLER CLEANUP ATTACHMENT 
8,54-58,66-68 

5340 52 520-2 ;'li>7r ASSY SHAFT ASSY 
62-65 

5340 53 420Z ?-L ASSY ARM ASSY 

5341 51 300 1 ;t?:r::>o-5- ASSY OSCILLATING ROLLER ASSY 
20-22 

5341 51 400-1 ;t?:r::>D-7- ASSY OSCILLATING ROLLER ASSY 

5344 51 420 *lv9"- ASSY HOLDER ASSY 
16,92 

5344 52 710-1 ;'li>7r ASSY SHAFT ASSY 
63-65,75 

1 5340 51 592 COLLAR 
2 9660060014 t':lr M6 HEXAGON NUT M6 
3 5290 52 535 PIN 
4 5340 51 522-2 1:!1\"- COVER 
5 5290 88 170 SCREW 
6 9410301008 SPRING PIN 3X10 
7 5340 51 521-1 BRACKET 
8 9670062008 Y7':11-*"lvl- M6X20 HEXAGON SOCKET BOLT M6X20 
9 90601 CE- 1J::>?" CE-8 CE-RING CE-8 

10 9684050508 1-;L~;'I· M5X5 SET SCREW M5X5 
11 53 40 53 1 7 5 fJ.-7"(?"1;-) L-15 TUBE(GRAY> L-15 

9"111. 'JI- 1ST UNIT 
11 53 40 53 1 7 6 fJ.-7" <7"1v-> L-10 TUBE(BLUE) L-10 

4TH UNIT 
11 5344 51 715 fJ.-7"<1Io-> TUBE(YELLOW) 

3RD UNIT 
12 5290 51 521 BUSHING 
13 5340 51 550 1::>.?1 r"lvo-7- INK IDLE ROLLER 
14 5340 51 525-1 BRACKET 
15 5290 51 427 SPRING STUD 
16 5290 51 043 BUSHING 
17 5340 51 423-2 HOLDER 
18 5290 51 423 1:!1\"- COVER 
19 9648051014 iJ7J;j<;'J• M5X10 SMALL FLUSH HEAD SCREW M5X10 
20 5341 51 410-2 INK OSCILLATING ROLLER 
21 5341 51 412 *''? GEAR 
22 9411405000 TAPER PIN 4X50 
23 5290 24 275 WASHER 
24 5340 51 422-1 PLATE 
25 9670061608 Y7':1 1-*"lv r M6X16 HEXAGON SOCKET BOLT M6X16 
26 5290 51 414 M-lv WHEEL 
27 9710100008 n•;;.<J•n•;;. M10 SPRING WASHER M10 
28 90701 Ut'Jr M10 U-NUT M10 

111 

11!1!ifc 
Q'ty 

4 

4 

4 

8 

4 

4 

4 

3 

4 

4 

4 

4 

1 

8 
16 

8 
8 
8 
8 
8 

40 
16 
20 

2 

2 

2 

16 
8 

16 
16 
16 

4 
16 
72 

8 
8 
8 

20 
4 

72 
8 
8 
8 



-t!:7Ya:-' 
SECTION 

{! :7 y 3 :-''ilt-5 I 53 4 A Z 51 3 
SECTION NUMBER~~~~~~~ 

INK OSCILLATING ROLLER :l: -,-? O)JlillHI, ~lit<:" 1: I<::.Yiiii><)'o!t.< ~ f• If>, tE:>'C,.I<::I<illlit'lri!l!l& Vt: < f£'1; ''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

NQ ·b Hil<rj S E T No 
t}j)J&:ifi:~ PART Na 

29 90610 
30 5290 29 313 
31 5290 51 424-1 
32 5340 51 425 
33 9660080014 
34 9710080008 
35 5344 53 741 
36 5322 53 431-1 
37 5322 53 433-2 
38 90230 
39 5290 51 437-1 
40 9710050008 
41 9660050014 
42 5340 53 420 
43 5290 37 123 
44 5340 51 442-1 
45 5340 51 440 
46 5340 51 413 
47 9411402500 
48 5340 51 421-1 
49 5340 51 451 
50 5330 55 631 
51 9642051014 
52 5340 52 517-1 
53 9670051001 
54 9410302508 
55 5340 52 516 
56 5340 52 519 
57 5340 52 524-1 
58 5310 52 523 
59 5290 51 426-1 
62 5340 52 530-2 

63 9410302008 
64 5340 52 522 
65 5340 52 521 
66 5340 52 510-1 
67 9710040008 
68 9642041014 
69 5330 24 341 
70 9721070008 
71 5330 82 201 

72 5300 59 132 
73 5340 52 518-1 
74 9716050014 
75 5344 52 720-1 

76 5290 51 642-2 
77 5290 53 336 
78 5321 51 641-1 
79 5341 53 622 
80 5340 51 591-1 
81 5341 53 610-1 
82 5512 51 141-1 
83 5321 51 630 
84 5290 51 632-2 
86 5330 51 622-2 

~ru~~~ PART NAME 
tlf!VZ::ID:~ COMPONENT PARTS N'a 

BE-~~?· BE-60 BE-RING BE-60 
~,~,- WASHER 
*~· SCREW 
7•o'? BLOCK 
t'~ M8 HEXAGON NUT M8 
1\•,,•b•* M8 SPRING WASHER M8 
7•o'? BLOCK 
7•o'? BLOCK 

t1~~ IR10X13X12.5 INNER RING IR10X13X12.5 
b7- COLLAR 
n•,,•b•* M5 SPRING WASHER M5 
t'~ M5 HEXAGON NUT M5 
y-b ARM 
7•'~2 BUSHING 

r-b ARM 
GEAR 
TAPER PIN 4X25 
PLATE 
HOLDER 
PLATE 

t'\•J*~· M5X10 SMALL PAN-HEAD SCREW M5X10 
BRACKET 
HEXAGON SOCKET BOLT M5X10 
SPRING PIN 3X25 
PIN 
SPRING 
BLADE 
PLATE 

7\\o'.!J? BLOCK 
vn•- LEVER 

SPRING PIN 3X20 
CAM 
SHAFT 
INK ROLLER CLEANUP ATTACHMENT 

n•*'•b•* M4 SPRING WASHER M4 
t'\•J*~· M4X10 SMALL PAN-HEAD SCREW M4X10 

HOUSING 
E- 1J~?• E-7 E-RING E-7 

SPRING 
1ST,2ND,3RD UNIT 

HOLDER 
BRACKET 
PLAIN WASHER M5 

vn• LEVER 
4TH UNIT 

BUSHING 
NUT 
HOUSING 
SCREW 
SHAFT 
OSCILLATING ROLLER 
SCREW 

;1111!51•- HOLDER 
PAWL 

72-7• (?•!;-) L-4 TUBE(GRAY> L-4 
51•112 '~ 1ST UNIT 

112 

11!11& 
Q'ty 

24 
24 
24 

8 
8 
8 
4 
4 

16 
16 
16 
44 
16 

4 
8 
8 
4 
4 
4 
4 
8 
8 

28 
4 

16 
8 
8 
8 
4 
4 
8 
3 

16 
8 
4 
4 

24 
24 

4 
4 
3 

4 
4 
4 
1 

4 
8 
4 
8 
4 
4 
4 
4 
4 
1 



-1!7V3Y 
SECTION 

-l!e7V 3 Y'llt-\5- I 534AZ 513 
SECTION NUMBERL~~~~~--~ 

INK OSCILLATING ROLLER * "<-9 O)g'.i'OIJ:, !lllif<:: .1: I<-til<iJ<lllt.< <>1<16, !EJtll!ii<IJ:!lll!i'l'>l!llH.- 'C < tz;, ''" 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. -1!':11-:m:~;sET No. mM;f.J;/ PART NAME 11ll!l!t 
11f)g:ifF~ PART No. !Ril!<;l!f<f COMPONENT PARTS No Q'ty 

86 5330 53 1 7 5-2 7'2-7" (7"1~-) L=4 TUBE(BLUE) L=4 1 
9"142 ~~-- 4TH UNIT 

86 5344 51 717-2 7'2-7"(1Io-> L-4 TUBE(YELLOW) L=4 1 
9"132 i!JI'- 3RD UNIT 

87 5290 51 429 'J~;:Jj>- WASHER 24 
88 5290 51 425-1 7"a'!l? BLOCK 8 
89 5300 82 221 7-70 '):>?" SPRING 1 

9"142-~~ 4TH UNIT 
90 9670060808 V7~ ~;I;" I~~ M6X8 HEXAGON SOCKET BOLT M6X8 4 
91 9680062008 ~'"*"" M6X20 SET SCREW M6X20 8 
92 5344 51 421 ifilll5!'\- HOLDER 4 

113 



-i!7Yo~llf-O} 
1 SECTION NUMBER 53 4 4 Z 5 1 4 

INK FORM ROLLER SECTION 

loPs I 

114 



INK FORM ROLLER 

No. 

5290 52 130 

5322 51 700Z 

5322 51 810Z 

5340 51 700Z 

5340 51 720 

5340 52 130 

5344 53 660 

5344 53 670 

1 5290 51 736 
2 9684060608 
3 90205 
4 5340 51 700 
5 5330 51 712 

5 5340 53 361 

5 5344 51 713 

6 5290 51 742 
7 5344 51 740 
8 5290 51 732 
9 5290 51 123-1 

10 9660060014 
11 9684061608 
12 5290 51 722 
13 5290 51 735 
14 5290 51 731-1 
15 5340 51 721 
16 9410302508 
17 5290 52 115 
18 5290 52 112 
19 9684050508 
20 5310 52 122-3 
21 5300 12 224 
22 9650052014 
25 5290 51 730-1 
26 5430 33 116 
27 91625 
28 5290 51 737 
29 5290 51 744 
30 9710080008 
31 9660080014 
32 5290 52 119 1 
33 5290 51 738 
34 5340 52 141-2 
35 5340 52 112 
36 9410302008 
37 9723280008 
38 90364 
39 5340 52 132 
40 5341 52 131 

-t:7"'·" 
SECTION 

-t:7"'a :-'il!'-15' I 5344Z 514 
SECTION NUMBER 

* 'C-~ Q)!Jfi~ It~ .t'I*L C I<::.Yi*iJ);1QfJ.. 9 tz. !6 .. ii;.)(e.il<::li*.t*~im*& l- 'C < t!.~ '-'o 
The dimension of the parts marked with a * differ depending on the press serial 
number. \1/hen ordering parts, please inform us of the press serial number. 

HBii:.ill!<j PART NAME 
ll!!l!:ill'"'t COMPONENT PARTS No 

y-6 ASSY ARM ASSY 

r'n"-7t-6o-5- ASSY UPPER FORM ROLLER ASSY 

or-7t-6o-7- ASSY LOWER FORM ROLLER ASSY 

~'7"7t-6o-7- ASSY TOP FORM ROLLER ASSY 

;:J'\'7~ ASSY SHAFT ASSY 

r-6 ASSY ARM ASSY 

'\:>:;J:>t":> ASSY ECCENTRIC PIN ASSY 

ECCENTRIC PIN ASSY 

LOCK COLLAR 
SET SCREW M6X6 
BALL BEARING 6001LLB 
TOP FORM ROLLER 

fl-7"(?"1.1-) TUBE(GRAY) 
1ST UNIT 

fl-7" <7"lv-> TUBE(BLUE) 
4TH UNIT 

fl-7"(1ID-) TUBE (YELLOW) 
3RD UNIT 

HOLDER 
BRACKET 
SPRING STUD 

A 7" IJ :>?" SPRING 
HEXAGON NUT M6 
SET SCREW M6X16 
KNOB 

t•:;. PIN 
BRACKET 
SHAFT 

7.7° IJ)?"t":> 3X25 SPRING PIN 3X25 
IJ)? LINK 

LOCK COLLAR 
SET SCREW M5X5 

vn"-<5!"-??"v-> LEVER(DARK GRAY) 
7" (J- ~ PLATE 
'?lv'.t5J:1t:;J" M5X20 SCREW M5X20 

SCREW 
WASHER 
BALL BEARING 6901ZZ 
PIN 
BUSHING 

n";;t'.t"tJ";;t M8 SPRING WASHER M8 
HEXAGON NUT M8 

A 7" IJ :;>?" SPRING 
BUSHING 

71J-1J6 FREE CAM 
SHAFT 

7.7° IJ:;>?"t 0 :> 3X20 SPRING PIN 3X20 
C-IJ:>?" C-28 C-RING C-28 

BALL BEARING 6902ZZ 
7.'1"-ij- SPACER 

IDLE GEAR 

115 

11!11& 
C'ty 

16 

4 

4 

4 

1 2 

8 

1 2 

1 2 

24 
92 
24 

4 
3 

3 

3 

1 2 
4 

32 
16 
1 2 
1 2 
1 2 
1 2 

4 
1 2 
24 
24 
16 
32 

8 
8 
8 

1 2 
24 
24 
24 
12 
24 
24 

8 
12 

8 
4 
8 

16 
16 

8 
8 



INK FORM ROLLER 

No. -lz7 1-:ft~jSET Nn 
$~1'!i~ PART Nn 

41 5340 52 117 
42 9410502508 
43 5300 51 842-1 
44 5290 51 822 
45 5322 51 700 
46 5290 51 830 
47 5290 51 821-1 
48 5322 51 810 
49 5340 52 161-2 
50 5340 52 111 1 
51 5290 53 1 21 
52 5344 51 880 
53 5344 51 871 

-t:7Va:/ 
SECTION 

-t :7 V a :/llt"'l- r---;:-:;-;--;-::-----;:-:-:--, I 5344Z 514 SECTION NUMBERL~~~~~~~ 

* .,._, 0!!1</iH±, l'J!l!'i<::: 1:. to'.ti'H<lllt.: ;ot, It>, tE)'(I\'itot;J:l'J!lfi~<l!llf~-.: <!tis ''• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

PART NAME !ll<aMH!<j 
lllii!:l!'i" COMPONENT PARTS No 

11!1llf( 
Q'ty 

j\'\0-<j- SPACER 8 
~)0 IJJ?\\tO:J 5X25 SPRING PIN 5X25 16 
j\)0 1);)?" SPRING 16 
l)":j<JJ?' SPRING STUD 16 
Y~J\o 7>t-6o-5- UPPER FORM ROLLER 4 
7''77'!.1~ BRACKET 4 
7'' 57'!.1 ~ BRACKET 4 
ol'-7>t-6o-5- LOWER FORM ROLLER 4 
)<J-tJ[, FREE CAM 8 
;,i'7r SHAFT 4 
1\":;tJJ?- SPRING STUD 8 
7''77'!.11'- BRACKET 4 
7''77'!1r BRACKET 4 

116 



117 



1

1:;,'f7;t:)j':) 

_ INK FOUNTAIN 1"7"•" SECTION 

' / 

118 

-!!7Y3Ylif-l!c 
SECTION NUMBER 

~~ 
~-~~ 

5347Z 516 



INK FOUNTAIN 

Nu 

5322 51 300-1 

5340 51 110-1 

5340 51 140Z 

-1<7>-'a:-' 
SECTION 

" 7 >-'a /l!>""f I 5347Z 516 
SECTION NUMBER 

* 7'-? O)J}B:ga~ ~:ffl=<::: C.l;:>tt~;;ttJ:~tJ. .:s tc ~' tl::)(ll:il<:a~:m:-t-i!l!n 1..t -c < tf.<! \r'o 
The dimension of the parts marked with a :« differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

a~&:,SIIFj 
!~lll<l!i' ... COMPONENT PARTS 

PART NAME 
No 

llllll!t 
Q'ty 

1~~7Y-ArD-?- ASSY INK FIRST ROLLER ASSY 4 
170-172 

DUCTOR DRIVE SHAFT ASSY 4 
155 157,167,168 
1~~'"?,-o-?- ASSY INK DUCTOR ROLLER ASSY 4 
148,150 

5340 51 232Z ~~? ASSY LINK ASSY 4 

5340 51 840-1 r-6 ASSY ARM ASSY 4 
86,87 

5340 51 860 r-6 ASSY ARM ASSY 4 

5340 51 870-1 ;f;"A ASSY BOSS ASSY 4 
88,89 

5344 51 620 1~~'*" ASSY INK FOUNTAIN ASSY 4 

5344 51 810 A?~2- ASSY SCREW ASSY 4 

5344 51 820 ~~7r ASSY SHAFT ASSY 4 

5344 66 320 ~"?'~ ASSY BUSHING ASSY 8 
90,92 

2 9710050008 SPRING WASHER M5 32 
3 9716050014 t?':t"t.I";;t M5 PLAIN WASHER M5 20 
4 9642040814 :T'\"J:it~" M4X8 SMALL PAN-HEAD SCREW M4X8 16 
5 9710040008 1\":it':t"t.I":it M4 SPRING WASHER M4 52 
8 9660050014 HEXAGON NUT M5 8 

20 9710030008 1\":it':t"t.I":it M3 SPRING WASHER M3 32 
37 5344 51 974-1 BOLT 8 
38 5344 51 975 '~~ KNOB 7 

40 5344 51 976 '~~ KNOB 1 
'"142 'r COPS) 4TH UNIT COPS) 

41 5344 51 972 t.r5- COLLAR 8 
42 9680040608 r~;;t~• M4X6 SET SCREW M4X6 8 
43 5344 51 971 8 
50 5344 51 938 A5Ar"'"r~~?" THRUST BEARING 32 
58 9710060008 1\":it':t"t.I":it M6 SPRING WASHER M6 4 
60 5344 51 982 m••r BOLT 4 
69 5344 51 946 ~-'- MOTOR 32 
76 5344 51 984 A70 IJ~?· SPRING 4 
77 9680050808 r~;;t~• M5X8 SET SCREW M5X8 8 
78 5344 51 983 t.£5- COLLAR 4 
84 9722160008 C-'J~?" C-16 C-RING C-16 4 
85 5340 51 842 SPACER 4 
86 90355011 ONE WAY CLUTCH HFL1626 4 
87 5340 51 841 y-6 ARM 4 
88 91706 ONE WAY CLUTCH HF1616 4 
89 5340 51 871-1 iii\\ A BOSS 4 
90 5290 51 043 BUSHING 8 
92 5344 66 321 BUSHING 8 
93 90381 THRUST WASHER AS1629 4 
94 5344 66 311 INK FOUNTAIN ROLLER 4 
96 5344 51 840-1 BRACKET 4 
98 5344 51 811 SCREW 4 
99 5344 51 812 HOLDER 4 

100 5300 59 134 LOCK COLLAR 4 
101 9684050508 SET SCREW M5X5 24 
102 9410301408 A7°'J~?"t 0 ~ 3X14 SPRING PIN 3X14 8 

119 



INK FOUNTAIN 

No. 

103 5512 54 173 
104 90688 
105 5344 74 218-1 
106 9684060608 
107 9648051214 
108 5344 51 830 
109 5344 74 219 
11 0 5344 51 826 
111 5344 74 221 
11 2 5332 55 609 
11 3 5344 51 821 
11 4 5344 51 850-1 
115 9670082008 
11 6 5340 51 850 
11 7 5521 55 143 
11 8 5521 55 142 
11 9 5290 21 212 
120 5340 51 232 
1 21 9721070008 
1 2 2 5290 29 312 
123 5300 58 144 
124 9660060014 
126 5340 51 080 
127 5322 53 331 
128 5327 51 180-1 
129 5290 21 521 
130 5300 51 160 
1 31 5327 51 183 
132 9721040008 
133 5290 21 162 
137 9642051014 
138 5327 51 182 
139 90628 
140 97606-2 
1 41 5290 51 135 
142 5290 51 133 
143 5330 51 132 
144 5430 51 537 
1 45 5340 51 136-1 
1 46 5340 51 131 
1 4 7 90627 
148 90331 
149 5340 51 142 
150 5340 51 140 
1 51 9660040014 
1 52 5290 51 134 
153 9648051614 
154 5290 29 220-1 
1 55 5290 51 120-3 
156 9411402500 
157 5330 51 111 
158 5290 37 433 
159 5290 51 123-1 
160 5290 51 122 
1 61 90200 
162 5330 29 314 
163 9670062008 
164 5330 51 112-3 
165 9680051808 

I" :7 >' 3 y -!! :7 >' 
3 Y'lit-'5 I 53 4 7 z 51 6 

SECTION SECTION NUMBER 

* "'?-'! (})!}j)~ It, tll::ifi:L C !;:-.j"~fJ~¥4t.;.. 9 t::.?th tl::)(~!;:: l:t~m:::t:i!I!W1 t.... "C < tt~ \o'o 
The dtmens10n of the parts marked Wtth a * dtffer dependtng on the press sertal 
number. When ordering parts, please inform us of the press serial number. 

l}Bg~f,];/ 
m~*~ COMPONENT PARTS 

PART NAME 
N• 

Iilli<!< 
O'ty 

*":P GEAR 8 
'hl\":1< L8 CONED DISC SPRING L8 8 
5'\"Jv LABEL 4 
r;>t:l<O;" M6X6 SET SCREW M6X6 4 
'.t::>J:l<O;" M5X12 SMALL FLUSH HEAD SCREW M5X12 1 2 

PLATE 4 
5'\"Jv LABEL 4 

KNOB 4 
5'\"Jv LABEL 4 

SPACER 4 
SHAFT 4 
BRACKET 4 
HEXAGON SOCKET BOLT M8X20 20 
ARM 4 
BUSHING 4 

m" '" r BOLT 4 
BUSHING 8 

'!::.? LINK 4 
E- 1!::.?" E-7 E-RING E-7 1 2 

WASHER 4 
BUSHING 4 

t'!lr M6 HEXAGON NUT M6 4 
1;1\"-(51"-??"1;-) LEVER(DARK GRAY) 4 

PIN 8 
7"57'!/r BRACKET 4 

SPRING 4 
CLUTCH 4 

'!::.? LINK 4 
E- 1!::.?" E-4 E-RING E-4 1 2 

SPRING 4 
t'\"J:l<O;" M5X10 SMALL PAN-HEAD SCREW M5X10 1 2 

PIN 4 
SNAP PIN SSP-4 4 

~IJJ1r" AS-03A AC115V SOLENOID AS-03A AC115V 4 
COLLAR 8 
SPRING 4 
LATCH 8 
PLAIN WASHER 8 
STAY 4 

j'-l., ARM 8 
G-1):;.?" G-7 G-RING G-7 8 

BALL BEARING 607DD 8 
SHAFT 4 

1::.'f51"?51-o-::>- INK DUCTOR ROLLER 4 
t'!lr M4 HEXAGON NUT M4 16 

SPRING 4 
'.t5J:i<O;" M5X16 SMALL FLUSH HEAD SCREW M5X16 64 

BUSHING 4 
I; I\"- LEVER 4 

TAPER PIN 4X25 4 
SHAFT 4 
SPRING STUD 4 
SPRING 4 
PIN 4 
BALL BEARING 607ZZ 4 
LOCK COLLAR 8 
HEXAGON SOCKET BOLT M6X20 8 

:P-l.. ARM 8 
r,t::<;;" M5X18 SET SCREW M5X18 8 

120 



INK FOUNTAIN 

Nn 

166 5290 29 222-1 
167 5340 51 150 
168 9410402008 
169 5340 51 313-1 
170 5322 51 310-1 
1 71 5290 51 312 
172 9410302508 
182 6532 59 464 
186 5344 51 611 
187 5344 51 614 
188 5344 51 615 
189 5344 51 616 
190 5344 51 617 
1 91 5344 51 621-1 
192 5344 51 622 
193 5344 51 623 
194 5344 51 624 
195 5344 51 625 
196 5344 51 626 
197 5344 51 627 
198 5344 51 631 
199 5344 51 632 
200 5344 51 633 
201 5344 51 634 
202 5344 51 635 
203 5344 51 636 
204 5344 51 637 
205 5344 51 641 
206 5344 51 642 
207 5344 51 643 
208 5344 51 644 
209 5344 51 645 
210 5344 51 646 
211 5344 51 647 
212 5344 51 671 
213 5344 51 673 
214 5344 51 674 
215 5344 51 675 
216 5344 51 676 
217 5344 51 677 
218 6532 59 455 
219 5354 55 371 
220 5344 51 651 
221 91303002 
222 91303010 
223 91303011 
224 91303014 
225 91303015 
226 91301007 
227 9410401208 
228 9416301200 
229 9642030614 
230 9670040808 
231 9672052014 
232 9682030408 
233 9682040608 
234 9680040508 
235 9715040014 
236 9716060014 

1-t :7 V a Y -t :7 V a Y'lil'-\5' I 53 4 7 Z 51 6 
SECTION SECTION NUMBER 

:0 "<-9 O>!lilli! It, ~lii'C: c l.:':t;l<i><)lltH> 1:: >\, i13tU!il.:It~li!'>l;;;J!I& VC ( li~ ''• 
The dimensiOn of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

!lllli!1'i!!<j 
m~lil'~ COMPONENT PARTS 

)'-/., 

*"? 

:, \\ '} 

'\''-A 
*"? 
*'' y 
*"? 
~"? 
'1?19 
')?19 

t.JJ\"-
il?v-n•-

7"o'!J? 
~\\ 'J 

J11~1\":1< 

t.JJ\"-

o'!J1J?Yt'!l:t:ili'' :51:-Jifi'' IV r 
o'!Jtl?Yt'!J:fifi'' :SI:Jifi'' I!J ~ 

'?I~J:i<:J" M4X8 

t'\"J:i<:J" M3X6 

o~t.J?;J;"JH M5X20 
r>l:i<:J" M3X4 
r>l:i<:J" M4X6 
r>l:i<:J" M4X5 

t:>'t"t.J":i< M6 

121 

PART NAME 
No 

BUSHING 
ARM 
SPRING PIN 4X20 
BUSHING 
INK FIRST ROLLER 
GEAR 
SPRING PIN 3X25 
TECHNO-LOCK 
GEAR 
SHAFT 
STOPPER BOLT 
SET SCREW 
WASHER 
BASE 
GEAR 
GEAR 
GEAR 
SHAFT 
PLATE 
PLATE 
PLATE 
PLUG 
PLATE 
CAM 
KEY 
COVER 
BRACKET 
MOTOR PLATE 
SPRING 
BLOCK 
BLOCK 
SHAFT 
PLATE 
HEXAGON HEAD BOLT 
SHEET 
SHIM 
SHIM 
BRACKET 
SPRING 
PIN 
SET SHOE 
CAP 
COVER 
BUTTON BOLT M4X8 
BUTTON BOLT M4X10 
BUTTON BOLT M4X5 
HEXAGON HEAD BOLT M3X5 
HEXAGON HEAD BOLT M3X6 
SCREW M4X8 
SPRING PIN 4X12 
PARALLEL PIN 3X12 
SMALL PAN-HEAD SCREW M3X6 
HEXAGON SOCKET BOLT M4X8 
HEXAGON HEAD BOLT M5X20 
SET SCREW M3X4 
SET SCREW M4X6 
SET SCREW M4X5 
PLAIN WASHER M4 
PLAIN WASHER M6 

11lill!t 
Q'ty 

4 
4 
4 
8 
4 
4 
4 

40 
4 
4 
4 
8 

16 
4 

32 
32 
32 
32 

4 
4 
4 

32 
4 

32 
4 
4 
4 
4 

32 
4 
4 
8 
8 
8 
4 

32 
4 

16 
8 
8 

40 
32 

8 
72 
20 
36 
32 

128 
1 6 
32 
32 
32 
48 
1 6 
32 
36 
32 

140 
4 



INK FOUNTAIN 

NQ i!:"Jl-=lft.ii5'jSET NG. 
{li)~:Jft-f;l- PART Nu 

237 91331053 
238 5354 55 346-1 
239 5344 51 612 
240 5344 51 613 
2 41 9682060808 
243 9722240008 
244 9416501000 
245 9649030514 
246 5640 23 136 
247 5430 35 314 

-1!:7>-'a:.' 
SECTION 

-1! :7 >-' a :.'lit% I 53 4 7 Z 51 6 
SECTION NUMBERL~~~~~~~ 

% ~-IJ 0)8~~ li~ $J:fr;:' c l;::>ttl;:iJ)U4tJ. ¢ t;; !th t13t~i;:;l:ttl:Jft~i!l!$& t.. ""C < tf.~ ~,,., 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

PART NAME 11!1ll!1 $~~ffj;/ 
m~~~ COMPONENT PARTS Nn Q'ty 

o'JIJ?:Pt'Hm" '" ~ CBSS4-8 HEXAGON HEAD BOLT CBSS4-8 16 
i\ 11-7" SLEEVE 8 
i\5'- STAY 4 
o'~ll?m" '" ~ HEXAGON BOLT 4 
hi:i<:J" M6X8 SET SCREW M6X8 8 
C-IJJ'J'' C-24 C-RING C-24 8 
'\1J?t 0 :> 5X10 PARALLEL PIN 5X10 4 
o'JIJ?:Pt'J*'15J:i<:J" M3X5 SCREW M3X5 16 
i\~'J/\0- STOPPER 4 
il'\0-ij SPACER 4 

122 



123 



OPERATION SHAFT 

-1:!7Y3;....­

SECTION 

124 

-t!7Y3;....-jt~ 
SECTION NUMBER I 534AZ 520 I 

INOPSI 

16 
.:;:;:;® 

' ., 



OPERATION SHAFT 

No. 
5340 52 610Z-2 

5344 52 210-2 

5344 52 410-1 

5344 52 430-1 

5344 52 510-1 

5344 52 530-1 

5344 52 820 

1 9670062508 
2 5344 52 414 
3 5344 52 416 
4 5430 24 131 
5 5344 52 440 
6 9410402008 
7 9410252008 
8 90242 
9 5344 52 450 

10 5344 52 431 
11 5344 52 460 
12 9721070008 
13 5344 52 411-1 
14 90443 
15 5344 52 420-1 
16 5344 52 412 
17 9710080008 
18 9660080014 
19 9660050014 
20 9710050008 
21 90203 
22 9672051614 
23 5522 29 172 
24 5481 93 162 
25 9642040614 
26 9710040008 
27 5344 52 432-1 
28 5344 52 415 
29 5344 52 540-1 
30 5344 52 511-2 
31 5344 52 520-1 
32 5344 52 812 
33 5344 52 810 
34 5430 33 122 
35 5341 52 231 
36 5344 52 272 
37 5344 52 220-2 
38 9411503200 
39 9710060008 
40 9660060014 
41 90244 
42 5344 52 211-1 
43 5344 52 250-1 
44 5330 52 671 
45 5330 52 660-1 

-t:7V,:.-' 
SECTION 

"""'• :.-''JI>-\5- I 534AZ 520 
SECTION NUMBER 

* '<'-? O>illlli!lt, ll!ill<::" <': 1;:-..tiJ<:O<lllt.:'.\t.: ,.;, i1Jt~l;:ltll!ill'!;>l!ilf Vc < li~ ''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

J>-6 ASSY 
54,55 

t:J6 ASSY 

:..1'71'- ASSY 
5-7,9-11 

1J6 ASSY 
1 4, 31 

1J6 ASSY 
14,29 

7°1.1-r ASSY 
61,62 

Y7'Hm"lvr M6X25 

1J6 
'J.7°1J:)?"t 0

;) 4X20 

PART NAME 
PARTS NQ 

ARM ASSY 

OPERATING SHAFT ASSY 

CAM ASSY 

SHAFT ASSY 

CAM ASSY 

CAM ASSY 

PLATE ASSY 

HEXAGON SOCKET BOLT M6X25 
ECCENTRIC COLLAR 
ROLLER 
WASHER 
CAM 
SPRING PIN 4X20 

7.7°Y;)?"t•;:, 2.5X20 SPRING PIN 2.5X20 
7'":1:..1. DUB121 0 BUSHING DUB1210 
J>-6 ARM 

SHAFT 
J>-6 ARM 
E-'J;:,?" E-7 E-RING E-7 

LINK 
7'":1:..1. DUB1 012 BUSHING DUB1012 
1J6 CAM 

STUD 
1\":!tiJ"!J":!t M8 SPRING WASHER M8 
t':lr M8 HEXAGON NUT M8 
t':lr M5 HEXAGON NUT M5 

SPRING WASHER M5 
BALL BEARING 625ZZ 

o':ln?m"Jvr M5X16 HEXAGON HEAD BOLT M5X16 
STUD 
SPRING 
SMALL PAN-HEAD SCREW M4X6 

1\":!tiJ"!J":!t M4 SPRING WASHER M4 
!JI\"- COVER 

STUD 
1J6 CAM 
lj ;)? LINK 

CAM 
STUD 

J>-6 ARM 
WASHER 
PIN 

lj ;)? LINK 
J>-6 ARM 
T-1\ 0 -t•;:, 5X32 TAPER PIN 5X32 
1\":!tiJ"!J":!t M6 SPRING WASHER M6 
t':lr M6 HEXAGON NUT M6 
7"':1:..1. DUB1620 BUSHING DUB1620 

SHAFT 
J>-6 ARM 

SPRING 
PAWL 

125 

Ill lilt 
Q'ty 

4 

4 

4 

4 

4 

4 

4 

4 
4 
4 
4 
4 

1 2 
1 2 

8 
4 
4 
4 

80 
4 

1 2 
4 
8 

1 2 
1 2 

4 
16 

4 
4 
4 
4 
8 

40 
4 
4 
4 
8 
4 
4 
4 
4 
8 
8 
4 

1 2 
16 
16 

8 
4 
4 
4 
4 



OPERATION SHAFT 

46 5344 52 824 
47 9670051008 
48 5344 52 635 
49 9670061208 
50 5340 52 650 
51 5486 44 174 
52 5340 52 640 
53 5340 52 620 
54 5290 33 214 
55 5340 52 610-2 
56 5722 40 144 
57 5344 52 260-1 
58 5344 52 280 
59 9684050508 
60 5340 52 632 
61 91625 
62 5344 52 821 
63 5344 52 822 3 
64 9642051014 
65 5512 71 222 
66 9716060014 
67 98501 
68 5340 52 615 
69 5290 37 251-1 
70 5310 52 660 
71 9660040014 
72 5344 52 636 
73 91710001 
74 5300 59 566 
75 90628 
76 97606-2 
77 9670041008 
78 5327 71 016 
79 5344 52 276 
80 9710050014 
81 97303 
82 95118 
83 9710030008 
84 9642034014 
85 9642051214 
86 5344 52 823 

-l!)Va~ 

SECTION 
-!! 7 v 3 ~if% I 534AZ 520 
SECTION NUMBER 

*""'~-? OJBSga, ~:m:;:: Cl;:;>t~:bS~ts..~*.~h 'iJ:.)(Sfl;::l!.tJ*~:i!l!~J., L < tt~l.,., 
The dimension of the parts marked with a 1: differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

flGg:gf{j\/ 
m~~~ COMPONENT PARTS 

";-~nm"J~r M6X12 

Ill\"-

7 \\\!}:; 1. 

}'-/., 

r,t;;t::J" M5X5 
1):;.? 

t'I"J;jt::J" M5X10 

1JI\"- 360010-1 

t'!lr M4 

"liJ1r" AS-03A AC115V 
"7'!1rm"J~r M4x1o 

l\";;tiJ"1J";jt M5 
i\1'!11' V-15-1C26 
J'?fJ.I-9- VAL2 
l\";;tiJ"1J";jt M3 
t'\"J;jt::J" M3X40 
t'I"J;jt::J" M5X12 

126 

PART NAME 
N• 
STUD 
HEXAGON SOCKET BOLT M5X10 
BRACKET 
HEXAGON SOCKET BOLT M6X12 
LEVER 
SPRING 
LEVER 
SWITCH FRAME 
BUSHING 
ARM 
SPACER 
RATCHET 
SWITCH CAM 
SET SCREW M5X5 
LINK 
BALL BEARING 6901ZZ 
BRACKET 
PLATE 
SMALL PAN-HEAD SCREW M5X10 
BRACKET 
PLAIN WASHER M6 
COVER 360010-1 
PIN 
SPRING 
PAWL 
HEXAGON NUT M4 
BRACKET 
SPACER 
PIN 
SNAP PIN SSP-4 
SOLENOID AS-03A AC115V 
HEXAGON SOCKET BOLT M4X10 
STUD 
BRACKET 
SPRING WASHER M5 
SWITCH V-15-1C26 
ACTUATOR VAL2 
SPRING WASHER M3 
SMALL PAN HEAD SCREW M3X40 
SMALL PAN-HEAD SCREW M5X12 
STUD 

l!IU< 
Q'ty 

4 
8 
4 

20 
4 
4 
4 
4 
4 
4 
4 
4 
4 
8 
8 
4 
4 
4 

24 
8 
8 

1 2 
8 
4 
4 

32 
8 

16 
8 

16 
8 

32 
8 
6 
8 

1 2 
1 2 

8 
8 
8 
4 



127 



---:-:-;:--;;-.-;~-------- -I!~Y3/ 

SECTION 

\l?'t:'J"77r"? 

N SHAFT OPERATIO DRIVE 

128 

-1! ~ y 3 ;..-jjf~ BER 
SECTION NUM I 5344Z 521 I 



-td' (/. /' 
SECTION 

-t 1 "' • :.-''lJl'""f I 53 4 4 z 52 1 
SECTION NUMBER 

OPERATION SHAFT DRIVE * .--? 0lli!lii\I:I, lllil'i<:: 1: I•oti!.:i><l/<t.< H< 16, iiXDiii•I:!Illil'i>.t:i!l!ilf Vt: < 1::<\ ''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Nu -!!-; "*~jSET No. 
R~liilil'i<t PART No 
5344 52 620 

5344 52 630 

5344 52 640-1 

5344 52 650 

5344 52 660 

5512 57 570 

1 5344 52 661 
2 5290 37 123 
3 9660060014 
4 9710060014 
6 5344 52 670 
7 9721100008 
8 5290 33 431 
9 5340 52 606 

10 5344 52 651 
11 9721070008 
12 5290 29 313 
13 9670082008 
14 5344 52 641-1 
15 5290 33 143 
16 5640 07 082 
17 5340 72 032 
18 5344 52 623 
19 5300 56 085 
20 5344 52 622 
21 5344 52 631 
22 9670083008 
23 9670052508 
24 9670103508 
25 5344 52 612 
26 5344 52 611 
27 9670103008 
28 5290 29 311 
29 90626 
30 9670060808 
31 52 90 2 3 11 3 
32 90581 
33 5344 52 680 
34 9670061608 
35 5512 57 532 
36 5344 52 621 
37 9670082508 
38 95110025 
39 9670085008 
40 95111026 
41 5512 57 573 
42 9722400008 
43 5512 57 571 
44 9680050508 
45 5480 51 712 

Jm~;g%;/ 
i11J;J<ifi<t COMPONENT 

PART NAME 
PARTS No 

'J:;J? ASSY LINK ASSY 

•J:;,? ASSY LINK ASSY 

•J:;,? ASSY LINK ASSY 

•J:;,? ASSY LINK ASSY 

1' /., ASSY ARM ASSY 

;j;"i\ ASSY BOSS ASSY 

STUD 
BUSHING 

:t':!~ M6 HEXAGON NUT M6 
1\":I<<J":IJ":I< M6 SPRING WASHER M6 
}'-/., ARM 
E-'J:;J?" E-10 E-RING E 10 

PIN 
BUSHING 

lj:;J? LINK 
E 1J:;J?" E-7 E-RING E-7 

WASHER 
~7-:J~;j;"Jv~ M8X20 HEXAGON SOCKET BOLT M8X20 
IJ:;J? LINK 

PIN 
WASHER 
STUD 
PLATE 
ROLLER 

7\\a'.!l? BLOCK 
lj :;,? LINK 
~7-:J~;j;"JVr M8X30 HEXAGON SOCKET BOLT M8X30 
~7-:J~;j;"JVr M5X25 HEXAGON SOCKET BOLT M5X25 
~7-:J~t."lv~ M10X35 HEXAGON SOCKET BOLT M10X35 

ATUD 
BRACKET 

~7-:J~t."lv~ M10X30 HEXAGON SOCKET BOLT M10X30 
WASHER 

G-•J:;,?" G-8 G-RING G-8 
~7-:J~;j;"Jv~ M6X8 HEXAGON SOCKET BOLT M6X8 

WASHER 
;j;"-fu~"}'~:;,?" 6008ZZ BALL BEARING 6008ZZ 

PLATE 
~7-:J~t."lv~ M6X16 HEXAGON SOCKET BOLT M6X16 

BUSHING 
IJ:;J? LINK 
~7-:J~;j;"Jv~ M8X25 HEXAGON SOCKET BOLT M8X25 
t-9 RM-L9J90PFP-U MOTOR RM-L9J90PFP-U 
~7-:J~t."lv~ M8X50 HEXAGON SOCKET BOLT M8X50 

GEAR HEAD 9RL-D12.5 
SPACER 

c-•J:;,?" c-40 C-RING C-40 
BOSS 

~J:I<:'J" M5X5 SET SCREW M5X5 
SPACER 

129 

l!lll& 
O'ty 

1 

1 

2 

4 

2 

1 

2 
2 
4 
4 
2 
2 
2 

11 
4 

10 
1 
6 
2 
2 
4 
6 
6 
6 
2 
1 
2 
6 
2 
2 
1 
2 
1 
1 
6 
6 
1 
1 
3 
1 
1 
2 
1 
4 
1 
4 
1 
1 
1 
2 



WATER FOUNTAIN ROLLER SECTION 

130 

1!7'-'•:.-llf~ 
SECTION NUMBER 

5347Z 530 



-1!1!/aY 
SECTION 

-1! 7 "' 3 Y'l!l'% I 534 7Z 530 
SECTION NUMBERL-~~~~~~ 

WATER FOUNTAIN ROLLER * '<'-? O)llJIIfl!i, ~llli:" c 1<::-t;lit<!lilt • .::!; t.: >b, l.t)CII/jl;:: li~lll'l:i!l!lll Vc < t.:<'"'· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

i!:, ~~..J;f~S ET No. No. $8fJ:ffi:~ PART N:o. 
ilJ)g~~~ PART NAME 
miDi:lll"t COMPONENT PARTS ~· 

5344 53 110-3 ~~·7tJ7Jo-?- ASSY WATER FOUNTAIN ROLLER ASSY 4 

5344 53 120-1 ••? ASSY GEAR ASSY 4 
85-87 

5344 53 130 ~·?~J?•••9•- ASSY BEARING HOLDER ASSY 4 
88-90 

5344 53 210 2 ~~··~o-5- ASSY WATER CONTROL ROLLER ASSY 4 
37,49 

5344 53 260 ~11\"-7•5~,~ ASSY WIPER BRACKET ASSY 4 
30,57-60,66,107-109 

5344 53 270 ~1n•-7•5~'~ ASSY WIPER BRACKET ASSY 4 

5344 53 280 ~11\ 0 - ASSY WIPER ASSY 4 
107-109 

5344 53 290 ~11\ 0 - ASSY WIPER ASSY 4 
107-109 

5344 53 310-2 f3~~3~0-7- ASSY METERING ROLLER ASSY 4 
37-40 

5344 53 320-1 f3~'J3~o-?- ASSY METERING ROLLER ASSY 4 
38-40 

5344 53 710-2 71;-l. ASSY FRAME ASSY 4 

5344 53 720-2 71;-L. ASSY FRAME ASSY 4 
37,50 

1 5344 53 816 7"1;-~ PLATE 8 
2 5560 43 235 IJ5- COLLAR 8 
3 5290 23 113 WASHER 8 
4 9670062008 HEXAGON SOCKET BOLT M6X20 8 
5 5290 53 114 STUD 8 
6 5290 52 119-1 SPRING 8 
7 5344 53 815 J"o':J? BLOCK 8 
8 9670051608 HEXAGON SOCKET BOLT M5X16 32 
9 9670052008 HEXAGON SOCKET BOLT M5X20 28 

10 5344 53 715 J"o'.!J? BLOCK 8 
11 5344 53 718 J"o'.!'? BLOCK 8 
12 5430 35 312 LEAF SPRING 8 
13 9670040508 HEXAGON SOCKET BOLT M4X5 16 
14 9684060608 ~>(~;:,• M6X6 SET SCREW M6X6 48 
15 5430 35 314 SPACER 32 
16 91331024 SOCKET BOLT M5X45 8 
17 5344 53 813-1 RACHET 16 
18 9670052508 HEXAGON SOCKET BOLT M5X25 28 
19 5344 53 814 COLLAR 8 
20 9660050014 HEXAGON NUT M5 16 
21 5340 21 175 ~7"'JJ?• SPRING 8 
22 5344 53 811 BOLT 8 
23 5344 53 716 J"o':J? BLOCK 8 
24 5344 53 714 J"o'.!J? BLOCK 8 
25 5290 84 691 KNOB 8 
26 9684050508 SET SCREW M5X5 44 
27 9716060014 t7if•IJ•~ M6 PLAIN WASHER M6 4 
28 5290 29 412 IJL.o-5-t1 1JJ CAM ROLLER INNER RING 8 
29 5344 52 416 0-7- ROLLER 8 
30 9670051008 HEXAGON SOCKET BOLT M5X10 68 
31 5344 53 750 !JL. CAM 4 
32 5344 53 711-1 71;-L. FRAME 4 
33 5344 53 723-2 BEARING COVER 8 
34 9670050808 HEXAGON SOCKET BOLT M5X8 32 
35 5344 53 731 ?-L. ARM 8 

131 



-!!7Va:-' 
SECTION 

-epv, :/'ll>-l'f I 5347Z 530 
SECTION NUMBER 

WATER FOUNTAIN ROLLER * .,_, o:>l!illiH<, ll!'!i'<:: <: I<-til<IJ'9ll'•;;; '' "'' !l;:>c""I<I<lill'li'oeill!lll vc < t£;,,,, 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

-1!.,1-:ifr:-ltjSET No. 
No. aB&!:fft~ PART No. 

1l6J'&~f,j;/ 
~~'II'~ COMPONENT PARTS 

36 5332 53 523 
37 91638 
38 5344 53 330 
39 5344 53 322-1 :t:"Y 
40 9410402008 i\J 0 1);)?"t 0 ;) 4X20 
41 5344 53 724-2 
42 5344 53 752 1Jl.. 
43 5344 53 753 
44 9670063508 ~7~rm"Jvr M6X35 
45 5344 52 512 
46 5344 53 713 
47 5344 53 722 
48 5344 53 732 
49 5344 53 220-1 
50 5344 53 721-1 JlJ-1.. 
51 5344 52 513 
52 9670063008 ~7~rm"Jvr M6x3o 
53 5344 53 760 
54 5344 53 754 
55 92101005 '!'- 4X4X25 
56 5340 51 080 lJI\"-(9"-??"lJ-) 
57 5344 53 291 
58 5344 53 294 
59 5344 53 295 
60 9670040650 
61 5344 53 854 
62 9670053050 ~7~rm"Jvr M5x3o 
63 5344 53 890-2 
64 5347 53 144 'I'":P 
66 5344 53 292 
67 5344 53 915 
68 91331030 
69 5347 53 141 
70 5344 53 920-1 
71 5344 53 186 
72 5344 53 199 t" -lvm-i\ 6X1 OX60 
73 9642031850 t'\"J:1<01" M3X18 
74 9710030050 l\":1<iJ"1J":1< M3 
75 9716030050 t7iJ"1J":1< M3 
76 5344 61 656-1 
77 5344 53 912 
78 5330 35 812 
79 5344 53 111-2 
80 5344 53 112-1 :t:'':P 
81 5347 53 142 
82 5347 53 143 1JI\"-
83 9642040814 
84 5344 53 293 7" 57'!J r 
85 5344 53 122-1 *":P 
86 9411302000 'T-n•-t•:. 3X20 
87 5344 53 121 
88 90201 
89 9723240008 C- 11;)?" C-24 
90 5344 53 131 
91 9670061608 
92 95119009 *":P'\~r" GFH2G20 
93 9670045008 
94 5344 61 658 
95 9710050014 l\":1<iJ"1J":1< M5 

132 

PART NAME 
Nn 

PIN 
BALL BEARING 6000HDDU 
METERING ROLLER 
GEAR 
SPRING PIN 4X20 
BEARING COVER 
CAM 
SHAFT 
HEXAGON SOCKET BOLT M6X35 
SPACER 
PIN 
SPRING 
ARM 
WATER CONTROL ROLLER 
FRAME 
SPACER 
HEXAGON SOCKET BOLT M6X30 
CAM 
BOSS 
KEY 4X4X25 
LEVER(DARK GRAY) 
BRACKET 
STOPPER 
BOLT 
HEXAGON SOCKET BOLT M4X6 
BRACKET 
HEXAGON SOCKET BOLT M5X30 
VALVE 
GEAR 
BRACKET 
PIPE 
SOCKET BOLT M5X10 
BRACKET 
WATER FOUNTAIN 
BRACKET 
HOSE 6X10X60 
SMALL PAN HEAD SCREW M3X18 
SPRING WASHER M3 
PLAIN WASHER M3 
SENSOR 
SPACER 
COLLAR 
WATER FOUNTAIN ROLLER 
GEAR 
BRACKET 
COVER 
SMALL PAN-HEAD SCREW M4X8 
BRACKET 
GEAR 
TAPER PIN 3X20 
SHAFT 
BALL BEARING 609VV 
C-RING C-24 
HOLDER 
HEXAGON SOCKET BOLT M6X16 
GEAR HEAD GFH2G20 
HEXAGON SOCKET BOLT M4X50 
BRACKET 
SPRING WASHER M5 

1lll~ 
O'ty 

16 
24 

4 
4 
8 
8 
8 
4 
4 
4 
8 
8 
8 
4 
4 
4 
4 
4 
4 
4 
4 
8 
8 
8 
8 
4 
8 
4 
4 
4 
4 
8 
4 
4 
4 
4 
8 

24 
8 
4 
4 
4 
4 
4 
4 
4 

1 2 
4 
8 
8 
4 
8 
8 
4 

32 
4 

16 
4 
8 



-1!:7'-'a/' 
SECTION 

-1!:7'-'a /'fit~ I 5347Z 530 
SECTION NUMBER~~~~~~~ 

WATER FOUNTAIN ROLLER * ,_, o:>l!\l8HI, ll!l!>C 1: i<::'fi!;iJ<¥41.< '51•>0, iiJtD!ii<::Iill!l!>'l;i<l!llf Vc (Ills ''• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

-l!..,t-::ffi:-15·;sET No. 
No. llBmr*~ PART No. 

lmfift~ffFj 
m~ll>~ COMPONENT PARTS 

96 5344 53 916-2 
97 5344 53 852 
98 9670050608 ~7'!/~m"IH M5X6 
99 9642051214 t'\"J:I<:.>" M5X12 

101 5562 57 415 
102 5522 43 138 1J?-
103 5327 26 114 
104 5310 59 839 
106 91331031 
107 5344 53 281 
108 5344 53 282 7"57'!1~ 

*109 5344 53 283 
111 9686052008 ~.>:!<:.>" M5X20 
112 95119008 t 9- AXHM230K-GFH 
113 95119010 ~"?11\" AXHD30K 
114 9710040014 ll";;t't"1J":I< M4 
115 5344 53 250 

133 

PART NAME 
NQ 

AUXILIARY COVER 
BRACKET 
HEXAGON SOCKET BOLT M5X6 
SMALL PAN-HEAD SCREW M5X12 
WASHER 
COLLAR 
SPACER 
PLAIN WASHER M6 
HEXAGON SOCKET BOLT M5X40 
BRACKET 
BRACKET 
BLADE 
SET SCREW M5X20 
MOTOR AXHM230K-GFH 
DRIVER AXHD30K 
SPRING WASHER M4 
BLADE SET (1SET-8PCS) 

lll!!lt 
O'ty 

4 
4 
8 
8 
8 
8 
8 
4 
8 
8 
8 
8 
8 
4 
4 

1 2 
1 



~~~~~~~------------~~Y3/ *2?;:J::JI*;:J"2:J1J:J')?f 

WATER CIRCULATION DEVICE SECTION 

134 

-I!~Y3/jjf""f 

SECTION NUMBER 5347Z 532 



-I!>'V•Y 
SECTION 

""""'• Y'llt-i'} I 5347Z 532 SECTION NUMBERL.~~~~~~~ 

WATER CIRCULATION DEVICE * 'l-9 OJ$fo.a, tlf;ffi:L C l<:"'1~MJltJ.:;. t~ ~h E:.3t1Jtii;:,;tfa:at~:i!l!*& t... "C < t~~ l.~o 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

$~~~~ PART NAME M~ 
~Jil<'i!'i<t COMPONENT PARTS No O'ty 

5344 53 800 !~"~1f·?~"2~b~V~f WATER COOLING/CIRCULATION DEV. 1 
45-58,78 

5344 53 900 

5524 61 989 ;!;~"3:51~? ASSY AUXILIARY TANK ASSY 1 

6520 61 931 WATER COOLING/CIRCULATION DEV. 1 
45 57,78 

1 91213 HOSE BAND 19 15 
2 5664 53 977 ;t;-~ 12X25X800 HOSE 12X25X800 2 
3 98890 7 'J"IiJ?5~'J 0 3 3 40 CABLE CLAMP 3340 4 
4 5341 71 175 STUD 1 
5 90913020 FIXING PLATE 16 
6 5344 53 976 HOSE 6X16X100 4 
7 5344 53 971 HOSE 6X16X700 1 
8 98809 7-7"1v?7~7· 3330 CABLE CLAMP 3330 4 
9 9670051208 V7'Yi-;t;" IH M5X1 2 HEXAGON SOCKET BOLT M5X12 4 

10 5344 53 981 HOSE 12X25X700 3 
11 5344 53 972 HOSE 6X16X1000 1 
12 5344 53 973 HOSE 6X16X1700 1 
13 5660 53 624 HOSE 6X16X2500 1 
14 5344 53 865 bl\"- COVER 1 
15 5344 53 863 BRACKET 2 
16 9670051008 HEXAGON SOCKET BOLT M5X10 8 
17 5344 53 810 WATER REPLENISHMENT TERMINAL 1 
19 5330 61 414 STUD 2 
20 5347 53 820 !~"i\1b~ WATER CIRCULATOR 1 
21 98943012 CORD CLAMP NK-32N-C 4 
27 90913007 m-~n·~~· 46 HOSE BAND 46 2 
28 5344 53 984 HOSE 25X44X280 1 
29 5344 53 840 !~"i\1b~ WATER CIRCULATOR 1 
45 5524 61 936 SENSING CAP 1 
46 5524 61 934 ALCOMIXER TOWER 1 
47 5524 61 939 J'liJJ-IiJm" ~liJ ALCOHOL CONTAINER 1 
48 5524 61 935 GASKET 1 
49 5524 61 933 FILTER BAGS 1 
50 5524 61 932 PUMP 1 
51 5524 61 938 J'liJJ-IiJ711iJ:51- ALCOHOL FILTER 1 
52 5524 61 937 V~J1 ~· 1\"lv'J" SOLENOID VALVE 1 
53 5524 61 942 t2-~" T10AH250V FUSES T10AH250V 1 
54 5524 61 941 t2-~" F2AH415V FUSES F2AH415V 1 
55 5524 61 943 AUXILIARY TANK 1 
56 5524 61 944 BRACKET 1 
57 5524 61 945 STOPPER 1 
58 5664 53 975 ;!;-~ 12X25X2000 HOSE 12X25X2000 2 
73 5524 61 988 TANK 1 
74 5342 53 981 ~~- TRAY 1 
75 5342 53 982 BRACKET 2 
76 9670052501 HEXAGON SOCKET BOLT M5X25 2 
77 5524 61 992 VALVE 1 
78 5524 61 947 }' liJJ -liJ t~· 2 ~71 HYDROMETER 1 
79 5327 71 025 STUD 1 

135 



=;>."7 - t-L.o-5-

WATER FORM ROLLER 

136 

i!7Y3/llf~ 
SECTION NUMBER I 5344Z 535 I 



::.ii"J:t-l.o-5-

WATER FORM ROLLER 

NQ _,, olll"jSET NQ 
l}3g*~ PART No. 

5321 51 641Z 

5341 53 340 

5341 53 440 

5341 53 450 

5344 53 410-3 

5344 53 420 3 

5344 53 430 

5344 53 520 

5344 53 580 

5344 53 610-1 

5344 53 620 

1 9670051001 
2 9670041008 
3 5344 53 652 
4 5341 53 441-1 
5 5290 26 112 
6 5341 53 452-1 
7 9648040814 
8 5344 53 612 
9 9410402508 

10 5344 53 611-1 
11 5341 53 414 
1 2 9710100008 
1 3 9660100014 
14 90610 
1 5 5290 29 313 
16 5290 51 429 
1 7 5344 53 653 
18 5290 51 424-1 
19 5290 29 315 
20 9684050508 
21 5341 53 341 
22 9684060608 
23 5341 53 281-1 
24 9410502508 
25 5341 53 271-1 
26 9410302008 
27 5340 23 235 
28 9723240008 
29 91625 
30 5340 53 274 
31 5344 53 621 
32 5310 52 1 21 -1 
33 5300 12 224 
34 9650052014 
35 9660080014 

-I!?VaY 
SECTION 

-1! 7 v. Ylf% I 5344Z 535 
SECTION NUMBER~~~~~~~ 

* -.-? 0)$0> <t, lilllJIC c lo.Yii.:;O<'IQtH I<!!), it:>'CD\'iiOiil!illJI>;;H!Ilf VC ( >'i<H'• 
The dimension of the parts marked with a :t: differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

lll!fil"'jj;/ 
!ll""lll'< COMPONENT 
;f;lv9"- ASSY 
64,65 

J'-l. ASSY 

OPS 

NOPS 

PART NAME 
PARTS No. 

HOLDER ASSY 

ARM ASSY 

HOUSING ASSY 
OPS 

HOUSING ASSY 
NOPS 

11!1111 
Q'ty 

4 

8 

4 

4 

:t?TJD-5- ASSY OSCILLATING ROLLER ASSY 4 

:t?7JD-7-~V7r ASSY OSCILLATING ROLLER SHAFT ASSY 4 

79,82 
::.ii"J:t-L.o-7- ASSY WATER FORM ROLLER ASSY 4 
53,54 
~V7r ASSY SHAFT ASSY 4 

:t?TJD-7- ASSY OSCILLATING ROLLER ASSY 4 
8-10,90 

'\'"}' ASSY GEAR ASSY 4 
28-31 

HEXAGON SOCKET BOLT M5X10 16 
~7~H*"Ivr M4X10 HEXAGON SOCKET BOLT M4X10 16 

PLATE 8 
HOUSING 8 
BUSHING 8 

t.JM'- COVER 8 
SMALL FLUSH HEAD SCREW M4X8 16 

*'' J' GEAR 4 
SPRING PIN 4X25 8 

:t?TJD-5- OSCILLATING ROLLER 4 
DRIVE WHEEL 4 

1\":;tij"t.J":;t M10 SPRING WASHER M10 4 
t~ r M 1 o HEXAGON NUT M10 4 
BE-'}J?" BE-60 BE-RING BE-60 8 

WASHER 8 
WASHER 8 

f3?E17"o~? ADJUSTMENT BLOCK 8 
:it~\\ SCREW 8 

LOCK COLLAR 16 
SET SCREW M5X5 40 

}'-[_, ARM 8 
SET SCREW M6X6 36 

t.J[_, CAM 8 
SPRING PIN 5X25 8 
SHAFT 4 
SPRING PIN 3X20 4 

t.J7- COLLAR 4 
C-'iJ?" C-24 C-RING C-24 8 
;f;"-fu~"J'~J?" 6901ZZ BALL BEARING 6901ZZ 16 

SPACER 4 
'\'"}' GEAR 4 
l.n\" - < 9"-??" 1;- > LEVER(DARK GRAY) 4 

PLATE 4 
SCREW M5X20 4 

t~r M8 HEXAGON NUT M8 8 

137 



~'1"7:t-l.o-5-

WATER FORM ROLLER 

NQ 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 
54 
55 

-1!,1-:ifl:~jSET No. 
j}j~tfl,:fi~ PART No. 

9710080008 
5290 51 738 
5430 33 116 
5300 51 841 
5327 56 842 
5290 51 732 
9410302508 
5290 51 737 
5290 51 744 
5290 51 722 
5344 53 581 
5321 27 124 
5290 51 822 
5344 53 561 
5344 53 572-1 
9670052008 
5344 53 554-1 
90461 
5344 53 530 
5330 51 712 

55 5340 53 361 

55 5344 51 713 

56 5344 53 582 
57 5344 53 570-1 
58 5290 51 123-1 
59 9660060014 
60 9684061608 
61 5344 53 422 
62 9670061608 
63 5290 53 336 
64 5290 51 642-2 
65 5321 51 641-1 
66 5290 51 735 
67 5344 53 442-1 
68 5344 53 421-2 
69 5290 51 730-1 
72 5344 53 440-1 
73 5290 51 922-2 
74 9410301808 
75 5321 51 630 
76 5290 51 632-2 
78 5344 53 423 
79 5344 53 431 
80 5290 81 334 
81 5344 53 451-3 
82 5344 53 432 
83 9410200808 
84 91704008 
85 5330 51 563 
86 5330 51 622-2 

86 5330 53 175-2 

86 5344 51 717-2 

87 5344 53 622 

tPl/a:-' 
SECTION 

tPl-'a :-''!ii'-15- I 5344Z 535 
SECTION NUMBER 

:t-.-~ O)llillf:.li, i:Jill'i<::" 1: I<.Yi!iiJ<J'<t.< 7.dz /0, !EJtDj't;: lii:Jill'i~i!l!llf G -c < ti;!; < '• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

~~i~/coMPONENT PARTS ~ART NAME 

n"~9"b"~ M8 SPRING WASHER M8 
7"''~7" BUSHING 
~,,,_ WASHER 
n"~b~ SPRING STUD 
>17"~~7" SPRING 
n"~b~ SPRING STUD 
A7°~~7"t"~ 3X25 SPRING PIN 3X25 
t•~ PIN 
7"''~7" BUSHING 
'~= KNOB 

'17°~~7" SPRING 
n"~b~ SPRING STUD 
7"5~,~ BRACKET 
b?- COLLAR 
~~'~*"fu~ M5X20 HEXAGON SOCKET BOLT M5X20 
*"1 GEAR 
•"-fu~"1~~7" 6001HDDU BALL BEARING 6001HDDU 
~'1"7:t-l.o-?- WATER FORM ROLLER 
f2-7"(7"~-) TUBE(GRAY) 
9"112 '~ 1ST UNIT 

f2-7"(7"fu-) TUBEIBLUE) 
9"142 '~ 4TH UNIT 

f2-7"(1Io-) TUBEIYELLOW) 
9"132 '~ 3RD UNIT 

.fu9"- HOLDER 
7"5~'~ ASSY BRACKET ASSY 
'17°~~7" SPRING 
t'~ M6 HEXAGON NUT M6 
~~~'" M6X16 SET SCREW M6X16 

BRACKET 
HEXAGON SOCKET BOLT M6X16 
NUT 
BUSHING 
HOUSING 
PIN 
BOLT 
SHAFT 
SCREW 
OSCILLATING ROLLER 
CAM 

>17" 11~7"t":;. 3X18 SPRING PIN 3X18 
HOLDER 
PAWL 
BRACKET 
PIN 

'17° 11~7" SPRING 
1-l. ARM 

KNOB 
A7° 11~7"t"~ 2X8 SPRING PIN 2X8 
9?n"~ L7 CONED DISC SPRING L7 

SCREW 
f2-7" 17"~-) L-4 TUBE(GRAY) L-4 
9"112 '~ 1ST UNIT 

f2-7" 17"1~-) L-4 TUBE(BLUE) L-4 
4TH UNIT 

f2-7" 11Io-) L 4 TUBE(YELLOW) L 4 
3RD UNIT 

COLLAR 

138 

11!1~ 
()'ty 

8 
4 
8 
8 
8 

16 
8 
8 
4 
4 
4 
4 
8 
4 
8 

1 2 
4 
8 
4 
1 

1 

1 

4 
4 
4 
4 
4 
4 

16 
8 
4 
4 
4 
8 
4 
4 
4 
4 
4 
4 
4 
4 
8 
8 
4 
8 
8 

16 
8 
1 

1 

1 

4 



WATER FORM ROLLER 

-1z"' l-:ffl:-li5'jSET N!t 
No. $86:ffi:.J5' PART NQ 

88 5344 53 573 
89 5344 53 452 }'-£, 

90 5344 53 613 

-lr:7V,:-' 
SECTION 

-lr:7V. :-'if-5 I 5344Z 535 
S E C T I 0 N NUMB E R ~_.:-=--'--'-=---=-.::..::_--' 

* "-? 0)$/il, It, jl!lfi<:" 1:; 1<::"1;!<:0<1'\t.< '.>t< lb, !E)CIP,;I<:: itjl!lfi>l6!1!11f V<: < ti '!> ''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

PART NAME 
PARTS Nn 

SPACER 
ARM 
GEAR 

139 

8 
4 
4 



9"11,3 

1ST,3RD PLATE CYLINDER 

"' 

140 

-1!'7>-a:.--llf.Jl­
SECTION NUMBER '-I _5_3_::4 ::_:A z~s :__~4 o~l 



9"11,3 1\::d-"? -!!7\la~ 

SECTION 
" 7 "'" ~i!i'"f I 534AZ 540 SECTION NUMBER~~~~~~~ 

1ST,3RD PLATE CYLINDER * "<-9 OJ!lil/i!lt .. l!llli'C" 1: lc>Ti!<i><ll\t.< <.t""' ltJ'<111ilclt!lllli''!:i!J!I& Vc ( t£151'. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Nn -\!";) f.:ffl:1g-jSET No. 
l}~~:ffi:~ PART No. 

5344 52 310-1 

5344 52 330-1 

5344 54 210-3 

5344 54 260-2 

filii!i\li>j PART NAME 
ll!llli:lli' ... COMPONENT PARTS No 

bL ASSY CAM ASSY 
95,96 

bL ASSY CAM ASSY 

/\)~"? ASSY PLATE CYLINDER ASSY 

1\?~")9" ASSY HOUSING ASSY 
127,128 

11l1UC 
Q't)' 

2 

2 

2 

4 

5344 54 310 7"o'9 ASSY BLOCK ASSY 2 
43,46 

5344 54 410-2 9?)7° ASSY CLAMP ASSY 2 

5344 54 420 9?)7°~"-~ ASSY CLAMP BASE ASSY 2 

5344 54 430-1 7"o'9 ASSY BLOCK ASSY 4 

5344 54 440-2 7"o'9 ASSY BLOCK ASSY 4 

5344 54 450 J7" ASSY KNOB ASSY 2 
34 36 

5344 54 470 ~V7~ ASSY SHAFT ASSY 2 

5344 54 480-1 9?)7° ASSY CLAMP ASSY 2 

5344 54 490 1 ~"-~ ASSY BASE ASSY 2 

1 5344 54 492-2 95)7° CLAMP 4 
2 5344 54 634-2 FULCRUM BOLT 28 
3 5430 54 672-1 7"o~? BLOCK 28 
4 9672050814 HEXAGON HEAD BOLT M5X8 4 
5 9715050014 t?'t"b":i< M5 PLAIN WASHER M5 4 
6 5344 54 491-1 '\"-~ BASE 2 
7 9410301008 SPRING PIN 3X10 8 
8 5344 54 316 70!J-~ PLATE 8 
9 5344 54 315 PIN 16 

10 5290 51 083 ~70 1])9" SPRING 16 
11 9642040614 t~"J:i<~" M4X6 SMALL PAN-HEAD SCREW M4X6 4 
12 9710040008 1\":i<'t"b":i< M4 SPRING WASHER M4 1 2 
13 5344 54 498 PLATE 2 
14 9721100008 E-'])9" E-10 E-RING E-10 8 
15 90337001 7'"~~2 DUB1216 BUSHING DUB1216 4 
16 9670051608 v;-·Hm"Jv~ M5X16 HEXAGON SOCKET BOLT M5X16 16 
17 5344 54 441-2 BLOCK 4 
18 9410401208 ~7° IJJ9"t 0

) 4X12 SPRING PIN 4X12 8 
19 5344 54 285 ~ 70 I) )9" SPRING 4 
20 5344 54 284-1 BASE 4 
21 5344 54 282 70!J-~ PLATE 4 
22 5344 54 313 ~70 1])9" SPRING 4 
23 5300 45 283 STOPPER 28 
24 9684050508 hl:i<~" M5X5 SET SCREW M5X5 32 
25 5290 54 338 ~70 1])9" SPRING 8 
26 5344 54 429 m" '" ~ BOLT 8 
27 9670052008 HEXAGON SOCKET BOLT M5X20 22 
28 5332 53 735-1 7"o'J:7 BLOCK 6 
29 9642052014 t~"J:i<~" M5X20 SMALL PAN-HEAD SCREW M5X20 8 
30 9670053508 HEXAGON SOCKET BOLT M5X35 8 
31 5344 54 427-2 GUIDE 4 
32 5344 54 443 PLATE 4 
33 5344 54 472 COLLAR 2 

141 



-1!:7:/s~ 

SECTION 
-1!:7:/s ~l!t-i} I 534AZ 540 
SECTION NUMBERL-~~~~~~ 

1ST,3RD PLATE CYLINDER * "';(-? O)$mrtt, .m:m=r: C.I~:.Ylt::f.li~t.;. :s tzao .. rt:.:>c~i:::atlt:ffi:.::t-:iill~ t. -c < tf.~ ""· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

34 9410200808 
35 5344 54 452-1 
36 5344 54 451 
37 9670040508 
38 9716040014 
39 5344 54 381 
40 5344 54 471 
41 90316003 ~?~~~·1~~9• CRT5-10 
42 5290 38 235 
43 5344 54 311 7\\o'.!J? 
44 91508001 
45 5344 54 312-1 
46 90481 
47 5344 54 453 
48 9684060608 ~)l:;t;.,• M6X6 
49 9670051208 ~7~H;t;•Jv~ M5X12 
50 9410400808 
51 90178 
52 5344 54 422 4 
53 5344 54 423-4 
54 5640 23 136 
55 9642030614 :t~•J:;t;..• M3X6 
56 5344 54 631-1 
57 5344 54 371 
58 5344 54 372-1 
59 9642040814 :t~•J:;t;..• M4X8 
60 9410300608 
61 5344 54 428 
62 9670041008 
63 5344 54 647 
64 90241 J•'J;..J. DUB1220 
65 5344 54 431-1 7\\o'!l? 
66 5344 54 421-1 
67 9670062008 
68 5344 54 426-1 t.r·-r~· 

69 5511 27 131-1 1)~9 

70 9670061208 
71 5344 54 424 
72 9410501608 
73 5344 54 625 
74 5344 54 425 Jo 
75 5344 54 267-1 
76 9670061408 
77 9716060014 t5iJ•t.r•:;t M6 
78 5344 54 363-1 IJ-;., 1J~;l•-

79 5344 54 256-1 
80 5354 35 521 
81 90720 o'J9:t'J~ AN02 
82 90721 
83 90368 
84 90480 ~5~~~·1~~9• AXK1102 
85 5330 54 519-2 'J'<=.<9•-,,•!J-) 
86 90479 
87 9648041514 
88 5344 54 511 1 
89 5341 89 224 
90 5330 54 518 
91 5340 54 516 
92 9670063508 ~7'Hm•Jv~ M6X35 

142 

PART NAME 
N• 
SPRING PIN 2X8 
GEAR 
KNOB 
HEXAGON SOCKET BOLT M4X5 
PLAIN WASHER M4 
PLATE 
SHAFT 
THRUST BEARING CRT5-10 
SPRING 
BLOCK 
LOCK NUT M5 
BLOCK 
BALL BEARING 696ZZ 
BLOCK 
SET SCREW M6X6 
HEXAGON SOCKET BOLT M5X12 
SPRING PIN 4X8 
SET SCREW M5X5 
CLAMP 
CLAMP 
STOPPER 
SMALL PAN-HEAD SCREW M3X6 
POSITIONING PIN 
PLATE 
PIN 
SMALL PAN-HEAD SCREW M4X8 
SPRING PIN 3X6 
INDICATOR 
HEXAGON SOCKET BOLT M4X10 
PLATE 
BUSHING DUB1220 
BLOCK 
CLAMP BASE 
HEXAGON SOCKET BOLT M6X20 
GUIDE 
LINK 
HEXAGON SOCKET BOLT M6X12 
BRACKET 
SPRING PIN 5X16 
PIN 
ROLLER 
BRACKET 
HEXAGON SOCKET BOLT M6X14 
PLAIN WASHER M6 
AIR CYLINDER 
BLOCK 
WEIGHT INDEX 
LOCK NUT AN02 
LOCK WASHER AW02 
THRUST WASHER AS1102 
THRUST BEARING AXK1102 
KNOB (DARK GRAY> 
THRUST WASHER WS81102 
SMALL FLUSH HEAD SCREW M4X15 
PLATE 
SPACER 
SPRING 
BRACKET 
HEXAGON SOCKET BOLT M6X35 

4 
4 
2 
4 
8 
2 
2 
4 
2 
2 
2 
2 
4 
2 
6 
4 
8 
4 
2 
2 
4 
8 
2 
4 
2 

16 
4 
4 
8 
4 
4 
4 
2 
8 
4 
4 
8 
2 
4 
2 
2 
3 

16 
1 2 

2 
2 
2 
2 
2 
6 
4 
2 
2 
4 
2 
4 
2 
2 
6 



-t7v.~ 

SECTION 
" 7 '-'• ~'llt-5 I 534AZ 540 
SECTION NUMBER 

1ST,3RD PLATE CYLINDER % ~-? OJ~6fttt~ ~*<:;' C.l;:;'.ttJ;:iJSJlfJ: ,'5 :f.: 1:b, tl::Jtll~fl;:lt.m;m:>.r:J!l!ll! L. "C < fi<J '-'o 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. lll!li:.ilj;;j 
m~*~ COMPONENT PARTS 

93 5344 54 512-1 
94 5340 52 303 
95 5344 52 320-1 Ill.. 
96 5290 33 214 
97 9670054008 Y7'!!rm"Jvr M5X4D 
98 5340 52 302-2 
99 5344 54 343 IJ/\"-

100 5322 52 492 
1 01 5344 54 515 
102 5344 54 340-1 
103 5344 54 231 
104 5321 23 313 
105 9648051014 if?J:i<OI" M5X10 
106 9670040608 Y7'!!rm"Jvr M4x6 
107 9649052008 o'!JIJ?7t'!!fif?J:i<OI" M5X20 
108 5344 54 222 Ill\"-
109 91632 m"-•~"7~~?" 6007ZZCM 
11 0 9670051808 Y7'!!rm"Jvr M5X18 
111 5344 54 250 lll\"-
11 2 5344 54 232 
11 3 5344 54 236 
11 4 5340 53 161 
11 5 5344 54 234 
11 6 5344 54 255 
11 7 5300 54 322 7'"!1~2 

11 8 5344 54 240 lll\"-
119 5344 54 496 
120 5340 54 646-1 
1 21 5344 54 220-3 
122 5344 54 361-2 
124 5344 54 265-1 
1 2 5 9648040614 if?J:i<OI" M4X6 
126 5344 54 269-1 
127 5344 54 261-2 
128 90878 7'"YOI2 DUB1615 
129 5344 54 264-2 
1 31 5344 54 258 
132 9670030608 Y7'!! rm" IH M3X6 
133 5344 54 262-2 
134 5344 54 242 f-(lj~ 

135 5344 54 243 O-?-
136 5344 54 263 ~:1'' 

1 41 5344 54 254 
142 90337008 7"'!!012 DUB1420 
143 5344 54 271 
144 90880 7'"YOI2 DUB1412 
145 5344 54 283 
146 5344 54 223 
14 7 5344 54 494 
148 5344 54 497-1 
149 5344 54 253 :t: \\ J' 
1 50 5344 54 495 
1 51 5327 54 723 f- 3X3X6 
1 52 5344 54 493-3 
153 5290 21 311 IJ~? 

154 9670051008 Y7'!!rm"Jvr M5x1o 
155 5344 54 224 
156 91633 ;!i"-•~"7~~?" 6206ZZCM 
1 57 5340 54 113 f"7 

143 

PART NAME 
N• 
PLATE 
BUSHING 
CAM 
BUSHING 
HEXAGON SOCKET BOLT M5X40 
STUD 
COVER 
SPACER 
SPRING 
HOUSING 
PLATE 
SPACER 
SMALL FLUSH HEAD SCREW M5X10 
HEXAGON SOCKET BOLT M4X6 
SCREW M5X20 
COVER 
BALL BEARING 6007ZZCM 
HEXAGON SOCKET BOLT M5X18 
LEVER 
STUD 
KEY 
SPACER 
KEY 
GEAR 
BUSHING 
LEVER 
STUD 
SCALE 
PLATE CYLINDER 
AIR CYLINDER 
BRACKET 
SMALL FLUSH HEAD SCREW M4X6 
SPACER 
HOUSING 
BUSHING DUB1615 
SCREW 
WASHER 
HEXAGON SOCKET BOLT M3X6 
SHAFT 
INNER RING 
ROLLER 
SCREW 
GEAR 
BUSHING DUB1420 
SHAFT 
BUSHING DUB1412 
STUD 
BUSHING 
JOINT 
SHAFT 
GEAR 
STUD 
KEY 3X3X6 
SHAFT 
LINK 
HEXAGON SOCKET BOLT M5X10 
SHAFT 
BALL BEARING 6206ZZCM 
GEAR 

1\lllllt 
()'ty 

2 
6 
2 
4 

16 
8 
2 
8 
2 
2 
2 
8 
4 
2 
2 
2 
2 
4 
2 
4 
4 
8 
8 
4 
6 
2 
2 
4 
2 
2 
4 

16 
8 
4 
8 
4 
4 
4 
4 
4 
4 
4 
4 
2 
2 
2 
2 
4 
4 
2 
4 
2 
4 
2 
2 
4 
2 
2 
2 



-1!:7>-'./' 
SECTION 

-1!:7>-'• /'ill'% I 534AZ 540 
S E C T I 0 N N U M 8 E R c_=...:..:.:.=__.::_=__J 

1ST,3RD PLATE CYLINDER * "'-? "aBii! It, lllllll<:: 1: lo"tii<i><!illt.< <> t""' i±:ll:Uiilo ltllllill''l-i!l!ilf ~ -c < "'is''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. -I:!":J 1-::ffl:~jSET No. HB!i!i'il!< I PART NAME IIlii& 
!16g:fr:~ PART No. Hflli:lll"' COMPONENT PARTS No Q'ty 

158 5330 23 11 3 'J')I;:..i'- WASHER 10 
159 5290 24 127 m" '" r BOLT 6 
160 5290 23 11 5 1JI\" - COVER 2 
1 61 9670051001 'J7'!J rili'' 11.1 r M5X10 HEXAGON SOCKET BOLT M5X10 6 
162 5340 54 11 4 r>tt.I::>- LOCK COLLAR 2 
163 5340 54 515 7\\ '!I :J 1. BUSHING 2 
164 5344 52 340-1 t.Ib CAM 2 
165 92314012 ~JO!JJ?\\ TM 14X25 SPRING TM 14X25 2 
166 9684065008 r>t*'-'" M6X50 SET SCREW M6X50 2 
167 90703 ut'!lr M6 U-NUT M6 2 
168 5640 24 132 t 0 ifi'''!JI'- PIVOT 2 
169 5344 54 268 'J"?!:r'!JI'- BRACKET 1 

9"132='!1r 3RD UNIT 
170 5300 46 042 'J')I;:..i'- WASHER 4 
1 71 5344 54 246 "J.JO 1);:,.9" SPRING 4 
1 72 9660100014 t'!lr M10 HEXAGON NUT M10 2 
1n 9670106008 V7'!1rm"Jvr M10X60 HEXAGON SOCKET BOLT M10X60 2 
175 5344 54 364 I}'-;:..1);:,.9"- AIR CYLINDER 2 

144 



145 



2N0,4TH PLATE CYLINDER 

146 

1!:7Y3/lli~ 

SECTION NUMBER 534AZ 545 



-!!7VaY 
SECTION 

-1!:7Va Y'llt-'5- I 534AZ 545 
SECTION NUMBER 

2ND,4TH PLATE CYLINDER :I: "<-9 0)$/jl, ~~- l!lllt <::" 1: lc>tilii><J>llt.<>.; l;:lt>, ;£)'(,.!;: Iil:Jillt>;RI!I! t., 'C < I< 'li ''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

_,,'*"/SET No No. Ji~:ID:-¥1 PART folt1 

5344 52 310-1 

5344 52 330-1 

5344 54 230-3 

5344 54 260-2 

$~~~~ PART NAME 
11!/ili:llt" COMPONENT PARTS No 

nb ASSY CAM ASSY 

hb ASSY CAM ASSY 
96,164 
/\~~·~ ASSY PLATE CYLINDER ASSY 

/\~~·~?• ASSY HOUSING ASSY 

l!lllil< 
Q'ty 

2 

2 

2 

4 

5344 54 310 7•o'? ASSY BLOCK ASSY 2 

5344 54 410-2 ?5~7° ASSY CLAMP ASSY 2 

5344 54 420 ?7~7°~·-~ ASSY CLAMP BASE ASSY 2 

5344 54 430-1 7•o,? ASSY BLOCK ASSY 4 

5344 54 440-2 7•o'? ASSY BLOCK ASSY 4 

5344 54 450 J7• ASSY KNOB ASSY 2 
34-36 

5344 54 470 ~~7~ ASSY SHAFT ASSY 2 

5344 54 480-1 ?7~7° ASSY CLAMP ASSY 2 

5344 54 490-1 ~·-~ ASSY BASE ASSY 2 

1 5344 54 492-2 CLAMP 4 
2 5344 54 634-2 FULCRUM BOLT 28 
3 5430 54 672-1 7"o'.!l? BLOCK 28 
4 9672050814 HEXAGON HEAD BOLT M5X8 4 
5 9715050014 PLAIN WASHER M5 4 
6 5344 54 491-1 "''-71 BASE 2 
7 9410301008 ~7°1J~?•to~ 3X10 SPRING PIN 3X10 8 
8 5344 54 316 PLATE 8 
9 5344 54 315 PIN 16 

10 5290 51 083 ~70 1)~?· SPRING 16 
11 9642040614 t~•J:;t~• M4X6 SMALL PAN-HEAD SCREW M4X6 4 
12 9710040008 n•:;.<t•n•:;. M4 SPRING WASHER M4 1 2 
13 5344 54 498 7o v- ~ PLATE 2 
14 9721100008 E- 1)~?• E-10 E-RING E-10 8 
15 90337001 7•'~1 DUB1216 BUSHING DUB1216 4 
16 9670051608 HEXAGON SOCKET BOLT M5X16 16 
17 5344 54 441-2 BLOCK 4 
18 9410401208 ~7°1)~?•t 0 ~ 4X12 SPRING PIN 4X12 8 
19 5344 54 285 'J.70 1)~?· SPRING 4 
20 5344 54 284-1 BASE 4 
21 5344 54 282 PLATE 4 
22 5344 54 313 'J.70 1)~?· SPRING 4 
23 5300 45 283 STOPPER 28 
24 9684050508 SET SCREW M5X5 32 
25 5290 54 338 'J.70 1)~?· SPRING 8 
26 5344 54 429 m•Jv ~ BOLT 8 
27 9670052008 HEXAGON SOCKET BOLT M5X20 22 
28 5332 53 735-1 BLOCK 6 
29 9642052014 t~•J:;t~• M5X20 SMALL PAN-HEAD SCREW M5X20 8 
30 9670053508 HEXAGON SOCKET BOLT M5X35 8 
31 5344 54 427-2 GUIDE 4 
32 5344 54 443 PLATE 4 
33 5344 54 472 n5- COLLAR 2 

147 



-t7Va:-' 
SECTION 

-1! 7 >'• :-''ill'~ I 534AZ 545 
SECTION NUMBER 

2ND,4TH PLATE CYLINDER * '";!-? O)$~lt~ ~*;:: C.li:<J~;{J)~ti, .Sk1th i":t:)(~li:t:!-tl.!f:ft.a:ill!~l,.'"C ( ft~ l.\0 

The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. 

34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 
54 
55 
56 
57 
58 
59 
60 
61 
62 
63 
64 
65 
66 
67 
68 
69 
70 
71 
72 
73 
74 
75 
76 
77 
78 
79 
80 
81 
82 
83 
84 
85 
86 
87 
88 
89 
90 
91 
92 

-1!,1-~.J§-~SET Na. 
B~~:ifi:~ PART No. 

9410200808 
5344 54 452-1 
5344 54 451 
9670040508 
9716040014 
5344 54 381 
5344 54 471 
90316003 
5290 38 235 
5344 54 311 
91508001 
5344 54 312-1 
90481 
5344 54 453 
9684060608 
9670051208 
9410400808 
90178 
5344 54 422-4 
5344 54 423-4 
5640 23 136 
9642030614 
5344 54 631 1 
5344 54 371 
5344 54 372-1 
9642040814 
9410300608 
5344 54 428 
9670041008 
5344 54 647 
90241 
5344 54 431-1 
5344 54 421-1 
9670062008 
5344 54 426-1 
5511 27 131-1 
9670061208 
5344 54 424 
9410501608 
5344 54 625 
5344 54 425 
5344 54 267-1 
9670061408 
9716060014 
5344 54 363-1 
5344 54 256-1 
5354 35 521 
90720 
90721 
90368 
90480 
5330 54 519 2 
90479 
9648041514 
5344 54 511-1 
5341 89 224 
5330 54 518 
5340 54 516 
9670063508 

llll!i1.1'.!1>j 
m~*~ COMPONENT PARTS 
'J.7° IJ:;J?"t 0 :;J 2X8 

/7" 

7° v- t-

'A7'Ar~"7~:;,?" CRT5-10 
A 70 IJ:;J?" 
7"o'.!'? 

8"-lli~"J~:;J?" 696ZZ 

'J.7° IJ:;J?"t 0 :;J 4X8 

701;-r 

'J.7°1):;J?"t 0 :;J 3X6 

~?'~t-I"Jvr M4X10 
7° v- t-
7"~:Jl DUB1220 

1J"1~'' 

'J.7°1):;J?"t0 :;J 5X16 

JO 

t7'1"1J";;t M6 

7"o'!l? 

'A7'Ar~"7~:;,?" AXK1102 
~'?£(9"-??"1;-) 

148 

PART NAME 
Nu 
SPRING PIN 2X8 
GEAR 
KNOB 
HEXAGON SOCKET BOLT M4X5 
PLAIN WASHER M4 
PLATE 
SHAFT 
THRUST BEARING CRT5-10 
SPRING 
BLOCK 
LOCK NUT M5 
BLOCK 
BALL BEARING 696ZZ 
BLOCK 
SET SCREW M6X6 
HEXAGON SOCKET BOLT M5X12 
SPRING PIN 4X8 
SET SCREW M5X5 
CLAMP 
CLAMP 
STOPPER 
SMALL PAN-HEAD SCREW M3X6 
POSITIONING PIN 
PLATE 
PIN 
SMALL PAN-HEAD SCREW M4X8 
SPRING PIN 3X6 
INDICATOR 
HEXAGON SOCKET BOLT M4X10 
PLATE 
BUSHING DUB1220 
BLOCK 
CLAMP BASE 
HEXAGON SOCKET BOLT M6X20 
GUIDE 
LINK 
HEXAGON SOCKET BOLT M6X12 
BRACKET 
SPRING PIN 5X16 
PIN 
ROLLER 
BRACKET 
HEXAGON SOCKET BOLT M6X14 
PLAIN WASHER M6 
AIR CYLINDER 
BLOCK 
WEIGHT INDEX 
LOCK NUT AN02 
LOCK WASHER AW02 
THRUST WASHER AS1102 
THRUST BEARING AXK1102 
KNOB(DARK GRAY> 
THRUST WASHER WS81102 
SMALL FLUSH HEAD SCREW M4X15 
PLATE 
SPACER 
SPRING 
BRACKET 
HEXAGON SOCKET BOLT M6X35 

ill~ !!It 
O'ty 

4 
4 
2 
4 
4 
2 
2 
4 
2 
2 
2 
2 
4 
2 
6 
4 
8 
4 
2 
2 
4 
8 
2 
4 
2 

16 
4 
4 
8 
4 
4 
4 
2 
8 
4 
4 
8 
2 
4 
2 
2 
4 

16 
8 
2 
2 
2 
2 
2 
6 
4 
2 
2 
4 
2 
4 
2 
2 
6 



-t!-7Va:..' 
SECTION 

-l! :n/. :?i!t% I 534AZ 545 
SECTION NUMBER 

2ND,4TH PLATE CYLINDER * -.-• <1>8~/il,lt, llllil'<::" 1: 1~-ti!ii><Jilt.< '51< 16, iEJ'(!Ifl~lillllll''.r;!!llfG -c <It'!! ''• 
The dimension of the parts marked with a :t: differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

93 
94 
95 
96 
97 
98 
99 

100 
1 01 
102 
103 
104 
105 
106 
107 
108 
109 
110 
111 
11 2 
11 3 
11 4 
11 5 
11 6 
11 7 
11 8 
11 9 
120 
1 21 
122 
124 
125 
126 
127 
128 
129 
1 31 
132 
133 
134 
135 
136 
1 41 
1 42 
1 43 
144 
145 
146 
147 
148 
149 
150 
1 51 
152 
153 
154 
1 55 
1 56 
157 

t'./1-:ft~jSET No. 
!l~~:itf~ PART No. 

5344 54 512-1 
5340 52 303 
5344 52 320-1 
5290 33 214 
9670054008 
5340 52 302-2 
5344 54 343 
5322 52 492 
5344 54 515 
5344 54 340-1 
5344 54 231 
5321 23 313 
9648051014 
9670040608 
9649052008 
5344 54 222 
91632 
9670051808 
5344 54 250 
5344 54 232 
5344 54 236 
5340 53 161 
5344 54 234 
5344 54 255 
5300 54 322 
5344 54 240 
5344 54 233 
5340 54 646-1 
5344 54 220-3 
5344 54 361-2 
5344 54 265-1 
9648040614 
5344 54 269-1 
5344 54 261-2 
90878 
5344 54 264-2 
5344 54 258 
9670030608 
5344 54 262-2 
5344 54 242 
5344 54 243 
5344 54 263 
5344 54 254 
90337008 
5344 54 271 
90880 
5344 54 283 
5344 54 223 
5344 54 494 
5344 54 497-1 
5344 54 253 
5344 54 495 
5327 54 723 
5344 54 493-3 
5290 21 311 
9670051008 
5344 54 224 
91633 
5340 54 113 

$/il,~~~ PART NAME 
llflll<:lil'_,. COMPONENT PARTS ~· 

7°v-~ PLATE 2 7.,,2 BUSHING 6 
bb CAM 2 7.,,2 BUSHING 4 
~~,~~··~ M5X40 HEXAGON SOCKET BOLT M5X40 16 

8 
bJ\•- COVER 2 
A~o ~ SPACER 8 
A7°Y~?· SPRING 2 

2 
7°v-~ PLATE 2 
A~ 0 -~- SPACER 8 
~7J*'• M5X10 SMALL FLUSH HEAD SCREW M5X10 4 
~~,~~··~ M4X6 HEXAGON SOCKET BOLT M4X6 2 

2 
b11•- COVER 2 
··-·~·yy~?• 6007ZZCM BALL BEARING 6007ZZCM 2 
~~,~~··~ M5X18 HEXAGON SOCKET BOLT M5X18 4 
vi\•- LEVER 2 

4 
~- KEY 4 

SPACER 10 
~- KEY 10 

GEAR 6 
7" '!J:J]. BUSHING 6 
vn•- LEVER 2 

STUD 2 
A~-lli SCALE 4 

PLATE CYLINDER 2 
AIR CYLINDER 2 
BRACKET 4 
SMALL FLUSH HEAD SCREW M4X6 16 
SPACER 8 
HOUSING 4 7.,,2 DUB1615 BUSHING DUB1615 8 

~:J" SCREW 4 
WASHER 4 
HEXAGON SOCKET BOLT M3X6 4 
SHAFT 4 
INNER RING 4 
ROLLER 4 

~~\\ SCREW 4 
*''Y GEAR 4 7.,,2 DUB1420 BUSHING DUB1420 2 

SHAFT 2 7.,,2 DUB1412 BUSHING DUB1412 2 
STUD 2 

;.t9lv BUSHING 4 
JOINT 4 
SHAFT 2 

*'' y GEAR 2 
STUD 2 

~- 3X3X6 KEY 3X3X6 2 
SHAFT 2 
LINK 2 
HEXAGON SOCKET BOLT M5X10 4 
SHAFT 2 
BALL BEARING 6206ZZCM 2 

*"Y GEAR 2 

149 



-!!7V,Y 
SECTION 

-1! 7 "'• Yilt-\% I 534AZ 545 
SECTION NUMBERL~~~~~~~ 

2ND,4TH PLATE CYLINDER * -..-? O)Jll!li:.!i, ~llic 1: Ioot!!:t<lllt.< <>t' >b, !t:lCB\floli~lli'lei!l!lll V<: < t.:i! ''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. 

158 
159 
160 
1 61 
162 
163 
164 
165 
166 
167 
168 
170 
1 71 
172 
1 73 
175 

-!!") l-:1i~jSET Nil 
f}B~:ifi:~ PART No. 

5330 23 113 
5290 24 127 
5290 23 115 
9670051001 
5340 54 114 
5340 54 515 
5344 52 340-1 
92314012 
9684065008 
90703 
5640 24 132 
5300 46 042 
5344 54 246 
9660100014 
9670106008 
5344 54 364 

a'!l.,g!IJ;/ 
m~lli~ COMPONENT PARTS 

t.JI\"-

t.JI.. 
7-7° 1);)7" TM 14X25 

~7'!1 ~m" lv ~ M1 OX60 

150 

PART NAME 
No 

WASHER 
BOLT 
COVER 
HEXAGON SOCKET BOLT M5X10 
LOCK COLLAR 
BUSHING 
CAM 
SPRING TM 14X25 
SET SCREW M6X50 
U-NUT M6 
PIVOT 
WASHER 
SPRING 
HEXAGON NUT M10 
HEXAGON SOCKET BOLT M10X60 
AIR CYLINDER 

10 
6 
2 
6 
2 
2 
2 
2 
2 
2 
2 
4 
4 
2 
2 
2 



151 



pLATE TAIL EDGE I N S E R T D E VI C E SECTION 

152 

-t!~Y3/Ji.Jij­

SECTION NUMBER 
534AZ 548 



-t?v.:-­
sEcTION 

-t:7v. :--11>% I 534AZ 548 
SECTION NUMBER 

PLATE TAIL EDGE INSERT DEVICE * ?-9 O)Il!l/?o l;t, ll!l!IC: c l<::"tiiitJ<J'<t,: :0 I< 10, i£)(1\fl<:: Iill!lil~ill!ll! t, -r: ( It<'> ''• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts1 please inform us of the press serial number. 

5331 54 930 

5344 54 920-3 

5344 54 960 

5344 54 980-2 

5344 54 990-1 

1 9670051608 
2 9721040008 
3 90336008 
4 5344 54 981-2 
5 5344 54 991-1 
6 9721050008 
7 5512 54 258 
8 90280 
9 9410501208 

10 9660050014 
11 5344 54 983 
12 5344 54 927 
13 5332 83 032 
14 5344 54 982 
15 5640 54 116 
16 9670050808 
17 9410301008 
19 5344 54 970 
20 5344 54 935 
21 9670040808 
22 5344 54 985 
23 9670051008 
24 5344 54 984 
25 5344 54 362 
26 9670040508 
27 5344 54 934 
28 9670031408 
29 9648041414 
30 5344 54 921 1 
31 5344 54 928-1 
32 5344 54 922-2 
36 9670051808 
37 9660040014 
39 9710040008 
41 5344 54 913 
42 5344 54 912-1 
43 9670052508 
44 5430 33 324 
45 9410501608 
46 5344 54 915-1 
47 90329009 
48 5344 54 911 
49 5344 54 914 
51 9642030514 
52 5344 54 924 
53 5344 54 919 
54 5344 54 926-1 
55 9648040614 
56 5344 54 929 

OOg~~~ PART NAME 
ll!lltlll"t COMPONENT PARTS Na 

v~7~ ASSY SHAFT ASSY 

1\~J'h~~,, ASSY PLATE CHANGER ASSY 

o-?- ASSY ROLLER ASSY 

7"oo;J? ASSY BLOCK ASSY 

7"o'V? ASSY BLOCK ASSY 

~7';/~;f;"H M5X16 HEXAGON SOCKET BOLT M5X16 
E- 1J~?" E-4 E-RING E-4 
7"';1';;2 DUB0508 BUSHING DUB0508 

BLOCK 
BLOCK 

E-'J~?" E-5 E-RING E-5 
SPACER 

t1 1J~ IR8X12X10 INNER RING IR8X12X10 
i\7° IJ~?"t 0 ~ 5X12 SPRING PIN 5X12 

HEXAGON NUT M5 
m" Jvr BOLT 

PIN 
PACKING 
PIN 

i\70 IJ~?" SPRING 
HEXAGON SOCKET BOLT M5X8 

i\7° IJ~?"t 0 ~ 3X1 0 SPRING PIN 3X10 
ROLLER 
DAMPER 
HEXAGON SOCKET BOLT M4X8 

~*"-r JOINT 
~7';/~lli"lu~ M5X10 HEXAGON SOCKET BOLT M5X10 

BRACKET 
Il'-';; 1)~9"- AIR CYLINDER 
~7';/~;f;"lvr M4X5 HEXAGON SOCKET BOLT M4X5 

PLATE 
HEXAGON SOCKET BOLT M3X14 

'1?J:1<;:J" M4X14 SMALL FLUSH HEAD SCREW M4X14 
i\:r STAY 
J\":1<h7 SPRING STUD 

PLATE 
HEXAGON SOCKET BOLT M5X18 
HEXAGON NUT M4 

J\":1<'1"h":1< M4 SPRING WASHER M4 
SPACER 
BLOCK 

~;-o;~~m"H M5X25 HEXAGON SOCKET BOLT M5X25 
PIN 
SPRING PIN 5X16 
PIN 

t1 1J~ IR7X9X10 INNER RING IR7X9X10 
BLOCK 

7':J? RACK 
t'I"J:1<':J" M3X5 SMALL PAN-HEAD SCREW M3X5 

BLOCK 
RAIL 
PLATE 

'1?J:1<':J" M4X6 SMALL FLUSH HEAD SCREW M4X6 
hi\"- COVER 

153 

ll!ll& 
Q'ty 

4 

4 

4 

4 

4 

8 
8 
8 
4 
4 
8 
8 
8 

16 
8 
8 

16 
16 

8 
8 
4 
8 
4 
4 

32 
16 
32 
16 

8 
24 

8 
16 
20 

4 
16 

4 
1 2 
24 

8 
16 

8 
24 

8 
1 6 
24 
24 

8 
8 

16 
8 
8 

20 
40 

8 



-1!:7>-'a/' 
SECTION 

-1!:7>-'a /lJi'% I 534AZ 548 
SECTION NUMBER 

PLATE TAIL EDGE INSERT DEVICE *""-? O>G,/il.Ii, >~lii'C: ci<::>f!/.:IJ'lllt.<:Ot.:!b, iEJ'(D!;i<::Ii~li!''l<i!l!ilfVc < ti~''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

NQ ., , '*"/sET No 
$5~dfr~ PART No. 

lll!lffi.,l!>j 
~~lil' .. COMPONENT PARTS 

57 5344 54 923 
58 5663 52 242 
59 5344 54 917-2 
60 5344 54 925-2 
61 9410301408 7.7°1))9"t 0 :;, 3X14 
62 90336001 7"~:;1 DUB0812 
63 5430 52 415 
64 5344 54 932 *''? 
65 5344 54 931 
67 5331 54 941 * \\ ]' 
68 9410301608 7.7°1))9"t 0 :;, 3X16 
77 5331 54 911-1 
80 9716060014 t5'.t"1J"=i' M6 
88 5340 53 175 fl-7"(9"1.1-) L-15 

88 5340 53 176 fl-7"<7"1\J-) L-10 
9"1'42 ·~~-

88 5344 51 715 fl-7"(-fiO-) 

90 91303008 
91 9648051614 '.t5J:;<:;" M5X16 
92 5331 54 921-4 
93 5340 32 714 
95 9642041214 t'I"J:;<:;" M4X12 
96 5331 54 942 
97 9670041208 Y7~rm"I\Jr M4X12 
98 5331 54 951-2 I:i':; 1))9"-

100 6520 73 243 
101 9670061208 

154 

PART NAME 
No 
PLATE 
SPRING 
PIN 
PLATE 
SPRING PIN 3X14 
BUSHING DUB0812 
PLAIN WASHER 
GEAR 
SHAFT 
GEAR 
SPRING PIN 3X16 
BRACKET 
PLAIN WASHER M6 
TUBE (GRAY> L-15 

1ST UNIT 
TUBE(BLUE) L-10 

4TH UNIT 
TUBE(YELLOW) 
3RD UNIT 

BUTTON BOLT M5X18 
SMALL FLUSH HEAD SCREW M5X16 
BLOCK 
SPACER 
SMALL PAN-HEAD SCREW M4X12 
RACK 
HEXAGON SOCKET BOLT M4X12 
AIR CYLINDER 
SPACER 
HEXAGON SOCKET BOLT M6X12 

4 
8 
8 
4 
8 
8 

1 2 
8 
4 
4 
4 
4 
8 
1 

1 

1 

8 
1 2 

4 
4 
8 
4 

16 
4 
8 
8 



155 



CONTROL BOX SECTION 

66 

6 

4 

156 

-t!:7Y3/llf-l} 
SECTION NUMBER 

4 

5347Z 610 

~3 



CONTROL BOX 

-~r, r:$-ijojSET No. 
Nn a!.ll,l!';"t PART No 

5347 61 611-2 

-l!o7:/s:.' 
SECTION 

-l!o7:/s '-'1lt-l5 I 5347Z 610 
SECTION NUMBER 

*"-" <D!lil,\7,«, lllli'Fi:' l:ic.Y!I;i><J!lt.<:Ot'>6, i±:>l:D!ii;::«llll!';>o;l!llfV<: < ""''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

$~~~~ PART NAME 
~!iltl!F"t COMPONENT PARTS No 

l!!l!lc 
Q't)' 

CPU BOARD WITH UV-EPROM 1 

1 5347 61 141 •• ,,~ BOX 1 
2 5347 61 142 *"'?~b1\"- BOX COVER 1 
3 5344 61 111 •• ,,~ BOX 1 
4 9670061008 ~~,~···~ M6X10 HEXAGON SOCKET BOLT M6X10 6 
5 5344 61 113 7"7~,~ BRACKET 1 
6 5344 61 114 7"5~'~ BRACKET 1 
7 98705030 ~7J~ ULT1-140E-ER TRANSFORMER ULT1-140-ER 1 
8 98705032 ~7J~ SR1-300 TRANSFORMER SR1-300 1 
9 97125 ~~- LY-2N DC24V RELAY LY-2N DC24V 5 

10 97253 ~~-~~'~ PTF08A(LY2) RELAY SOCKET PTF08A(LY2) 5 
11 99301004 !1~2~* S25VB60 RECTIFIER S25VB60 1 
12 99303002 JJ7"J'- 10000~1?0 CONDENSER 10000MICRO 1 
13 99962 YJ71* 60HZ STABILIZER 60HZ 1 
14 99928 ?"D-7J7° FG-1E GLOW LAMP FG-1E 1 
15 95511014-1 ~~'~ DFS-3711 SOCKET DFS-3711 1 
16 99307001 ,-~"*5- XEB1202 SURGE KILLER XEB1202 10 
17 98935034 9J~9"1 BTB15LCU9 TERMINAL BTB15LCU9 1 
18 5344 61 117 7"5~,~ BRACKET 1 
20 98504009 ,_*' ~7" o:r?9- CIRCUIT PROTECTOR NR F11 0-1 OA 

2
1 • 

21 98504005 ,_*,~7"o:r?9-(8A) CIRCUIT PROTECTOR NRF110-8A 
~2~2~9~8~5~0~4~0~0~3~------,~--*~.~~~~7~0~D~J"~?~9~-~~~----~C~I~R~C~U~I~T~P~RO~T~E~C~TO~R~N~R~F~1~10~--3~A~--~1 
~2~3~~5~3~4~4~6~1~1~1~6~-~,~-7~"~7+~~,7~~~~----------~B~R~A~C~K~E~T~~~~~~~~~~~----~1 

24 95111025 JJJ""J'- X0824C-S CONDENSER X0824C-S 1 
25 5330 61 615 9J~9"1 TERMINAL 1 
26 5660 61 621 PJ!"J*n"J SAFETY CIRCUIT BOARD 1 
27 5344 61 644 !J,_YJ7"*n"J SENSOR AMP CIRCUIT BOARD 1 
28 5344 61 629 ~J~"?*2~~1··-~· DAMPENING CIRCUIT BOARD 1 
29 5342 61 116 7"7~'~ BRACKET 1 
30 5342 61 619 9J~9"1 TERMINAL 1 
31 99779 J1~"71fu9-ZGB-2203-01 NOISE FILTER ZGB-2203-01 1 
32 5344 61 127 7"7~'~ BRACKET 1 
33 99991 ~1,fJ?"~*"2~-9- SWITCHING REGULATOR MMB50A-1-N 1 
34 5340 61 645-2 :r"1~7"~-JJ~0-7- DISPLAY CONTROLLER 1 
35 5330 61 641-3 CPU··-~· CPU BOARD 1 
36 5330 61 646 1\"''~ BATTERY 1 
37 5347 61 805-2 P-ROM UV-EPROM 1 
38 5344 61 115 :tb19 PLATE 1 
39 5344 61 623 ~~-*n"J RELAY CIRCUIT BOARD 1 
40 98111013 ~~- DSP1A-DC24V RELAY DSP1A-DC24V 33 
41 98111004 ~~- G6C-2117P-FD-US RELAY G6C-2117P-FD-US 4 
42 97192 ~~- G6A-274P-DC24V RELAY G6A-274P-DC24V 4 
43 5344 61 614 ID··-~· ID BOARD 1 
44 95123028 7YJ~t·-~·JJ~0-7- FAN SPEED CONTROLER RPHF106A 1 
45 5344 61 112 *"'?~b1\"- BOX COVER 1 
46 5290 61 633 r-~!J 300MM GROUND WIRE 300MM 4 
47 5342 74 081-1 ~1J~1'f~-fu(71~?·~-) MAIN SWITCH SEAL(LIGHT GRAY) 1 
48 5342 61 123-1 7"~-~(71~?·~-) PLATE(LIGHT GRAY) 1 
49 97739 ~1'f P3-63/E/SVB SWITCH P3-63/E/SVB 1 
50 9642051014 :t~•Ja~· M5X10 SMALL PAN-HEAD SCREW M5X10 2 
51 9710050008 1\"a'"b"a M5 SPRING WASHER M5 2 
52 5347 61 121 •• ,~ BOX 1 
53 99308006 J1~"71fu9- LF-330 NOISE FILTER LF-330 1 
54 99307008 ,-~"*7- RMTE-121224 SURGE KILLER RMTE-121224 4 
55 5344 61 124 7"7~'~ BRACKET 1 
56 5344 61 126 7"7~,~ BRACKET 1 
57 5344 61 125 7"7~,~ BRACKET 1 
58 98102011 ~?"a'~~~- S-N11 MAGNET RELAY S-N11 3 

157 



CONTROL BOX 

59 
60 
61 
62 
63 
64 
65 
66 
67 
68 
69 
70 
71 
72 
73 
74 
75 
76 
77 
78 
79 
80 
81 
82 

-e"Jl-:1fi:~jSET No. 
lm~:ft~ PART No. 

98103019 
98933 
98102015 
98102038 
5347 61 122 
98102037 
9670051008 
5344 61 131-1 
5344 61 132 
5344 61 133 
5344 61 134 
5347 61 61 5-1 
9670050808 
5347 61 143 
5347 61 144 
98505022 
99305015 
98935025 
99105005 
5347 61 617 
98103042 
95111031 
95111029 
5347 61 145 

-t:7Va:/ 
SECTION 

-1!:7 V" :/llt-\3- I 534 7Z 610 
SECTION NUMBER 

* -.-? O>I!IIOI, It, lil!i!l<::" 1:.1~-tii.:i><!l<t.< <.I< !0, I!JtUiil~ltlil!ill'l<i!l!ia 1.- c ( tt~ ''• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

PART NAME 
~' 

l!llllf( 
O'ty 

THERMAL RELAY TH-N12 750W 3 
51:.;..51"1 BTB30C6 TERMINAL BTB30C6 1 
IJIJ- S-N25 AC200V RELAY S-N25 AC200V 1 
IJIJ- BMP650524 RELAY BMP650524 1 

BOX COVER 1 
;'?";jt~~IJIJ- SD-Q11 MAGNET RELAY SD-Q11 1 

HEXAGON SOCKET BOLT M5X10 6 
APL CONTROL BOX 1 
APL CONTROL BOX COVER 1 
BRACKET 1 
PLATE 1 
RPC CONNECTOR BOARD 1 
HEXAGON SOCKET BOLT M5X8 4 
BRACKET 1 
BRACKET 1 
CIRCUIT PROTECTOR 1 
VARIABLE RESISTOR 1 

51:.;..51"1 BTB15LC5 TERMINAL BTB15LC5 1 
AMP UNIT E3X-NA11 2 
CIRCUIT BOARD 1 
THERMAL RELAY TH-N12 1.3A 1 

7"1J-f7":.~":. A200-D90 POWER SOURCE A200-D90 1 
CONDENSER 2 
BRACKET 1 

158 



159 



\1?';11\0 "'" 

OPERATION PANEL 

-----. 

···. '\--cD 
\ \ \ . 

'·\--CD 

SECTION 

160 

-1!7~:a/:fl.!f} 

SECTION NUMBER 
5347Z 615 

37 



OPERATION PANEL 

No. 

1 5342 61 233-2 
2 5347 61 230 
3 96522 
4 98332009 
5 5347 61 642 
6 5344 61 234 
7 9642030614 
8 9670061208 
9 98949008 

10 98949009 
11 5344 61 240 
1 2 99305012 
1 3 5344 61 643 
1 4 5344 61 235 
1 5 5342 61 125 
16 5347 61 275 
1 7 9652050807 
1 8 98351003 
19 98351002 
20 96622 
21 98322008 
22 98322001 
23 98343001 
24 5344 61 262 
25 98322003 
26 98322010 
27 98322007 
28 98322006 
29 9642051014 
30 9710050008 
31 9648040814 
32 5344 61 253-1 
33 98332016 
34 98338003 
35 96606 
36 5344 61 254-1 
37 5342 61 223-1 
38 5347 61 220 
39 5344 61 641 
40 5342 61 210-1 
41 9652030607 
42 5330 61 622 1 
43 5660 61 114 
44 9670060808 
45 5344 61 255 
46 95501011 
47 5347 61 225 
48 96589 
49 9670051008 
50 5354 61 226 

-t:7l-'aY 
SECTION 

"' 7 "' 3 Yii-5 I 53 4 7 z 61 5 
SECTION NUMBER 

*"-9 "'illl8Mi, ~lil'<:: 1:1.:-t!!:i><l'OtJ:Ot.:ll>, i±)'(,.,l<:li~lil'>.<li!I&Vc < tt'i>''' 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

llll81,<;jj;/ 
m~lil'~ COMPONENT PARTS 

i\1'!/'f AVW402-R 
i\1'!/'f LW2B-M1C1G 

T'\"J:;t;.," M3X6 
Y1'!1t-t."lvt- M6X12 
on::. 021-3215 
'1'1''!17° 040-3045 
n• :;tJv 
D'\J71J? RV16YL15SB 

J•v-t-
7'\"Jv 

i\1'!/'f DFAN 031-B 
7°11 r DFNW-3-B 
n"-r" A3SA-5050 

i\1'!1'frl>J91 A3KA-7050 
i\1'!/'f JW-S11RKK 

;.,3?J?7" A3KA-51G-N 
n"-r" MA9Z-G2B 
'-'3?J?7" A3KA-51G 28E 
;.,3?J?7" A3KA-51A-N 
T'\"J:;t;.," M5X10 
n":;t<J"n":;t MS 
iJ5J:;t;.," M4X8 

i\1'!/'f LW2B-M1C1B 

i\1'!/'f AVLW322T20D-R-T 

MJ9- H7EC-N-300 

Y1'!1t-t."Jvr M6X8 

7J7° DB-30 'l" 1)-J 

i\1'!/'f AJ4534 
Y1'!1t-t."Jvr M5X10 

161 

PART NAME 
Nn 
PANEL BOX(DARK GRAY) 
DELIVERY PANEL 
SWITCH AVW402-R 
SWITCH LW2B-M1C1G 
PANEL CIRCUIT BOARD 
PLATE 
SMALL PAN-HEAD SCREW M3X6 
HEXAGON SOCKET BOLT M6X12 
KNOB 021-3215 
CAP 040-3045 
PANEL 
VARIABLE RESISTOR RV16YL15SB 
PANEL CIRCUIT BOARD 
PLATE 
LABEL 
PANEL 
SMALL TRUSS SCREW M5X8 
SWITCH DFAN-031 B 
PLATE DFNW-3-B 
GUARD A3SA-5050 
SWITCH BUTTON A3KA-51Y-28E 
SWITCH BODY A3KA-7050 
SWITCH JW-S11RKK 
UNIT PANEL 
SWITCH BUTTON A3KA-51G-N 
GUARD MA9Z-G2B 
SWITCH BUTTON A3KA-51G-28E 
SWITCH BUTTON A3KA-51A-N 
SMALL PAN-HEAD SCREW M5X10 
SPRING WASHER M5 
SMALL FLUSH HEAD SCREW M4X8 
PANEL 
SWITCH LW2B-M1C1B 
CAP AVLW3BL-TK1372 
SWITCH AVLW322T20D-R-T 
INCHING BOX 
COVER(LIGHT GRAY) 
PANEL(WARM BLACK) 
PANEL CIRCUIT BOARD 
BOX(LIGHT GRAY) 
SMALL TRUSS SCREW M3X6 
COUNTER H7EC-N-300 
INCHING GUARD 
HEXAGON SOCKET BOLT M6X8 
BRACKET 
LAMP DB-30 GREEN 
PANEL 
SWITCH AJ4534 
HEXAGON SOCKET BOLT M5X10 
BOX 

lliUt 
O'ty 

1 
1 
6 

10 
1 
1 
9 
5 
4 
4 
1 
4 
1 
1 
1 
1 
3 
1 
1 
1 
1 

16 
3 
4 
8 
3 
3 
4 

16 
16 
16 

4 
8 
4 
4 
4 
1 
1 
1 
1 
4 
2 
4 
2 
4 
4 
1 
1 
2 
1 



N STAND OPERATIO 

162 

'I ---;:5--;-34 ;-:; 7:-:;Z t6;"22 ss I 



OPERATION STAND 

5342 66 110-2 

5344 66 120-1 

-t<:7,.,a:/ 
SECTION 

-!< :7"' 3 :/'llt-15- I 534 7 Z 62 5 
SECTION NUMBER 

*"<-'I OJill!!! It, llllli'O:: 1: lo-tl!<i><i/4t.: >.> 1<>0, tt;Jt~lolt!lllli'O,i!l!l§ t. 1: ( tl'ls ''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. '1/hen ordering parts, please inform us of the press serial number. 

ill!!!~~~ PART NAME 
i!l!lltlli'<t COMPONENT PARTS No 

11!1~ 
Q'ty 

f-7•lliASSY(,t-b7•5,?) TABLE ASSYCWARM BLACK) 1 

1\"17° ASSY PIPE ASSY 1 

5344 66 660-7 P-ROM,fCPU··-~•pcs-F CPU BOARD WITH UV-EPROM(PCS-F) 1 

5344 66 670 f-9-J~~o-•••-~•ASSY MOTOR CONTROL BOARD ASSY 1 

6514 66 210 ~9~~· ASSY STAND ASSY 1 
7,63-74 

1 5344 66 561 t.Jn•- COVER 1 
2 5344 66 671 f-9-J~ ~o-lv••- ~· MOTOR CONTROL BOARD 1 
3 98705033 ~5~~ SR1-400E TRANSFORMER SR1-400E 1 
4 95123009 71/v9- FL9 FILTER FL9 2 
5 9670051008 HEXAGON SOCKET BOLT M5X10 4 
6 99303003 CONDENSER 22000MICRO 1 
7 9642051014 :t'\•J;<;;• M5X10 SMALL PAN-HEAD SCREW M5X10 6 
8 5344 66 551 PCS CONTROL BOX 1 
9 9710050008 n•:<iJ•t.J•:f M5 SPRING WASHER M5 2 

10 5290 61 633 J'-~~~ 300MM GROUND WIRE 300MM 2 
11 5344 66 821 P-ROM" CPU CPU WITH UV-EPROM 1 
12 98935054 9~;;9•1 BTB15C3 TERMINAL BTB15C3 1 
13 5342 61 618 TERMINAL 1 
14 99768 J1~•71lli9- ZAC2210-00 NOISE HILTER ZAC2210-00 1 
15 98721020 :r•~;-·~ R15A-5 POWER SOURCE R15A-5 1 
16 99301004 RECTIFIER S25VB60 1 
17 98504010 CIRCUIT PROTECTOR 1 
18 5344 66 576-1 T":J!T''J!T-J''IU POWER SOURCE CABLE 1 
19 5344 66 511-2 PCS-F PANEL BOX 1 
20 5344 66 512-2 LOWER PLATE 1 
21 9648041014 iJ5J;<;;• M4X10 SMALL FLUSH HEAD SCREW M4X10 8 
22 91470 HINGE B-66-2 2 
23 5344 66 520 PANEL 1 
24 5344 66 112 1.1\\-(~\\ GUIDE 1 
25 5344 66 161 -,'\•Jv LABEL 1 
26 5344 66 662 PANEL BOARD 1 
27 5342 66 162-1 LABELCWARM BLACK) 1 
28 5344 66 802 P-ROM UV-EPROM 1 
29 5344 66 661-2 CPUifi\\-t'-'' CPU BOARD 1 
30 5330 61 646 BATTERY 1 
31 95501010 LIGUID CRYSTAL DISPLAY 1 
33 91316005 KNOB BOLT M4X10 1 
34 5344 66 533 COVER 1 
35 99711017 FD DRIVE UNIT 1 
36 5344 66 532 FDD 7"1.1-~ FDD PLATE 1 
37 98823 CORD LOCK NC-1(BLACK) 1 
38 98945012 BUSHING 3247 1 
39 5344 66 541 BRACKET 1 
40 9670051001 HEXAGON SOCKET BOLT M5X10 4 
41 9670051208 HEXAGON SOCKET BOLT M5X12 2 
42 5344 66 131 BRACKET 1 
43 9660120014 HEXAGON NUT M12 2 
44 9716120014 t-,iJ•t.J•:f M12 PLAIN WASHER M12 1 
45 9648041214 iJ:>J:f;;• M4X12 SMALL FLUSH HEAD SCREW M4X12 2 
46 5344 66 124 HOLDER 2 
47 9670081008 HEXAGON SOCKET BOLT M8X10 4 
48 5344 66 123-1 BRACKET 1 
49 5344 66 125 SHAFT 1 
50 5512 47 117 BUSHING 2 

163 



OPERATION STAND 

51 5344 66 121-1 
52 5344 66 122-1 
54 5512 53 120 
55 5344 66 111-1 
56 5344 66 144 
57 9710040008 
58 9660040014 
59 9642040614 
60 9721070008 
61 5344 66 113 
63 6514 66 236 
64 6514 66 232 
65 9651040801 
66 6514 66 233 
67 9716100014 
68 9670103514 
69 6514 66 235 
70 6514 66 234 
71 6514 66 231 
72 6514 66 221 
73 9670107014 
74 92314054 

-1!:7>-'aY 
SECTION 

-1!:7>-'a Y'li>'% I 5347Z 625 
SECTION NUMBERL~~~~~~~ 

* .,._? 0)$,\l,lt, ~llli:: c lc"i!l<i><)llt.<:; t;:: 16, !t)(!ll'lo::li~lll'l:i!l!llfG c <tit<''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

lll\"-
;-7"Jv 

1\":i<'.t"IJ":i< M4 
t~ r M4 

E- 1J:;J?" E-7 

l\"1:;,r"J:i<;:J" M4X8 
;:J:f:Z.91JI\"-
t?'.t"IJ":i< M10 
'.J'J~i'ili"Jvr M10X35 

')'J~ r;J;" IH M1 OX?O 

164 

PART NAME 
No 

PIPE 
BRACKET 
LEVER 
TABLE 
NUT 
SPRING WASHER M4 
HEXAGON NUT M4 
SMALL PAN-HEAD SCREW M4X6 
E-RING E-7 
GUIDE 
BRACKET 
POLE 
SMALL BINDING SCREW M4X8 
COVER 
PLAIN WASHER M10 
SOCKET BOLT M10X35 
SPACER 
SPACER 
POLE 
STAND 
SOCKET BOLT M10X70 
ADJUSTER FOOT NFB30-8-26 

11!1l!f( 
Q'ty 

1 
1 
1 
1 
1 
7 
2 
5 
2 
2 
1 
1 
4 
1 
6 
4 
2 
2 
1 
1 
2 
4 



165 



3Y?7 

STATIC ELIMINATOR 

I 

Q 

7 

166 

i!:7Y3;_,'i!fc 
SECTION N..,.UM BER I 5347Z 630 I 



STATIC ELIMINATOR 

Nn -I:! ';I 1-:ffi:~ ;sET No. 
l}~g;ID:~ PART No. 

1 9642051014 
2 9710050008 
3 9716050014 
4 98191 
5 5344 61 914 
6 9660050014 
7 5330 61 911-4 
8 5347 61 921 
9 5332 61 911 

10 5342 61 911 
11 5341 56 182 
1 2 9642054014 
1 3 9670051008 
14 98809 

-1<7:/a:-' 
SECTION 

"' 7 "'" /llf-'5- I 5347Z 630 S E C T I 0 N NUMB E R c_=-=.__:_:_-=-_:::=____J 

* '<'-9 0lll!liHI, lll!llli:" c I<"1i!<i><)llt.< ~ t.: 10, ll;)'Cn<il<lilll!lll"'>l!llf Vc < to15 ''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

~g~'*/ PART NAME 11!11& 
lll!ilt'iii"l COMPONENT PARTS N• Q'ty 

:t'\"J:I<:'J" M5X10 SMALL PAN-HEAD SCREW M5X10 6 
1\'':it"i''tJ''* M5 SPRING WASHER M5 10 
t7'J"t.J":1< M5 PLAIN WASHER M5 4 
E17":>*:'J"3*3ffi:>5l1 200V STATIC ELIMINATOR 200V 1 
7\\77':Jt- BRACKET 1 
:t~H M5 HEXAGON NUT M5 2 
E17":>*:'J"3*311"- ELECTRODE 1 
1\"-~ 1)~77"77~~ BRACKET 1 
E17":>*;:J"3*311"- ELECTRODE 1 
7° II-~ PLATE 1 
t.l7- COLLAR 2 
:t'\"J:I<:'J" M5X40 SMALL PAN-HEAD SCREW M5X40 2 
~7~ ~m" '" ~ M5X10 HEXAGON SOCKET BOLT M5X10 2 
7-7"Jv97:>7° 3330 CABLE CLAMP 3330 2 

167 



~~_/" 
~/~ !3 

14 

1~ 
~ 

14 

-f!7Y3;,-jf-ij- R 
SECTION NUMBE I 5347Z 650 I 

168 



SECTION SECTION NUMBER 

ACCESSORIES 

1-1!:7 V a:/ -1!:7 V a :/'lit% I 534 7Z 650 

:0 "<-9 "'1lildl.IJ:, l:J!;If<:: 1: i<:..Yi!<i><)llt.< U<: 16, !Eltill'i<:IJ:l:J!;if;,il!llf ~ 1: ( t.:t! ''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

NQ -lt;f-*""3-jSET N"o. 
l}~~$-J3' PART No. 

5430 83 100-2 

1lildl.i'.!iJ;j 
m~;~F~ COMPONENT PARTS 

26-35 

PART NAME 
No 

PLUNGER CAN ASSY 

5430 83 210-4 7°?~~··-b~~~b·* ASSY PLUNGER CAN SHAFT ASSY 
26-34 

5522 25 170 ??~? ASSY CRANK ASSY 
20-23 

11!1lilt 
Q'ty 

1 

1 

1 

5 91452 ~·?1n•-(+)100MM !?81 DRIVER(+)100MM WOOD HANDLE 1 
6 91431 ~·?1n•-(-)100MM DRIVER(-)100MM 1 
7 91429 ··-~··1~~~·?1n•- BALL POINT DRIVER H-4.0 1 
8 91531 ?·~-~b·~ GREASE GUN 1 
9 5486 84 151-1 7Y•?7•t~ ,,.,, WEDGE 2 

10 5330 82 326 t17 KNIFE 1 
11 91420 o'b?··~~~f 5MM HEXAGON KEY WRENCH 5MM 1 
12 91421 o'b?··~~~f 4MM HEXAGON KEY WRENCH 4MM 1 
13 91422 o'b?t·~~~f 3MM HEXAGON KEY WRENCH 3MM 1 
14 91423 o'b?t·~~~f 2.5MM HEXAGON KEY WRENCH 2.5MM 1 
15 92701014 ~1\"t 8X10Co~?.,17") WRENCH 8X10CLONG TYPE) 1 
16 91400 ~n•t 17X19 WRENCH 17X19 1 
17 91401 ~n•t 13X17 WRENCH 13X17 1 
18 92701006 ·~b·'~l\"t 10X13 WRENCH 10X13 1 
19 91402 ~n•t 8X10 WRENCH 8X10 1 
20 90868 I~7°? ;•~ NR25 GRIP NR25 1 
21 5640 25 121-3 ?5~? CRANK 1 
22 9710100008 11•*9•b•* M10 SPRING WASHER M10 1 
23 9660100014 t'~ M10 HEXAGON NUT M10 1 

~2~4~9~1~4~4~2~,-------~~~1~/~vh~'~,~~~~~~~--~o~I~L~G~U~N~~~'"----------------~11 1 
25 91532-2 t"~7°3~~1~ DTE25 PUMP OIL DTE25 
26 5430 83 218 bn•- COVER 1 
27 90408 ~T~~~J~;2~ 3/8 STAINLESS STEEL BALL 3/8 2 
28 5430 83 213-3 ~,~. HEAD 1 
29 5430 83 216-3 ;.,7° CAP 1 
30 5430 83 214-1 ~~?· RING 1 
31 5430 83 217 ~~t'~ NUT 1 
32 5430 83 215-1 ~7·~~?· SPRING 1 
33 5430 83 111-1 YJJ't HOLDER 1 
34 9723180008 C ~~?· C-18 C-RING C-18 1 
35 5430 83 115-1 t•~Jv BOTTLE 1 
36 5344 65 121 7•?~ BRUSH 1 
37 5430 78 294-3 5~·~ LABEL 1 
38 91410 T-~~f 13 T-TYPE WRENCH 13 1 
39 92701015 T-~~f 10 T-TYPE WRENCH 10 1 
40 90532001 J~·~ PH-3 NOZZLE PH-3 1 
41 92503003 ~7°~-J\ 0 ~,•- SPRAY POWDER 1 

169 



WORK ORGANIZER SECTION 

p 
I 3 

p 
I 3 

170 

1!7Y3/if-l§­
SECTION NUMBER 

p 
I 3 

5347Z 652 



WORK ORGANIZER 

1 
2 
3 
4 
5 
6 

-lz-; ~-~~~SET No. 
$mdH=~ PART No. 

9642051014 
9710050008 
5347 65 231 
6520 65 151 
6520 65 152 
91314006 

-lr7>'a/' 
SECTION 

-lr 7 '-'• Yilt-\% I 5347Z 652 
S E C T I 0 N NUMB E R L---.::..::..::.:...::.._=:..:::___J 

%""?-? 0)$~1:1.~ .{3i:fi:<::.. C. t;:-.f~:bi~t.;.J.)t::.~h tl:)(~!;::l:tt'JI:m:~i!t!~t..L < tf.;!\,\ 0 

The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

PART NAME 
Nn 

il!llllt 
Q'ty 

t'I"J:i<;:J" M5X10 SMALL PAN-HEAD SCREW M5X10 6 
1\":i<'t"t.r":i< M5 SPRING WASHER M5 6 
't'l'"3?5l"1 WORK ORGANIZER 3 
J??""i''? TOOL PAN 1 

HOLDER 4 
SCREW 4 

171 



'fl?l (OPS) 

LUBRICATION (OPS) SECTION 

172 

1!7Y3/lif~ 

SECTION NUMBER 5347Z 655 



LUBRICATION (OPS) 

-1!1:/a;/ 
SECTION 

-1!7 :/" :..--'lli'-5 I 534 7Z 655 
SECTION NUMBER 

* .,_? O>!lil,jl,l~, iilll!IC: 1: l~>tii<:O<)llt.< ;ot, /1>, !E)(IIIji~I~iilllll.-,i!l!l!f VC < >':::!< ''• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

N' _,, ;JII ... jSET No llll,ji,~lfl;~ PART NAME llll!t 
• llil,ji,JII" PART No Ullll1lll" COMPONENT PARTS No Q'ty 

2 90502003 7•~9-7°7~~··- DPB15 DESTER PLUNGER DPB15 6 
3 91160 7°7?• PA-4 PLUG PA-4 84 
4 91161 ~~-7• PB-4 SLEEVE PB-4 84 
5 91162 -'7"• PD-4 NIPPLE PD-4 4 
6 91165 l\ 0 17"n·~~· PZ-14 PIPE BAND PZ-14 12 
7 91169 I••• PEF-4 ELBOW PEF-4 11 
8 91172 ~~-7• PB-6 SLEEVE PB-6 17 
9 91173 7°7?• PA-6 PLUG PA-6 17 

10 91180 1\"17"n·~~· PZ-16 PIPE BAND PZ 16 13 
11 91203 I••• PHD-4 ELBOW PHD-4 13 
12 91331 ~-·~·7°7?• PG-10N SHIELD PLUG PG-10N 1 
14 9670062508 ~~,~···~ M6X25 HEXAGON SOCKET BOLT M6X25 7 
15 90502001 7·~9-7°7~~··- DPB18 DESTER PLUNGER DPB18 1 
16 91375 7•~9 7°7~~··- DPB-12 DESTER PLUNGER DPB-12 2 
17 9642062514 t~•Ja~· M6X25 SMALL PAN-HEAD SCREW M6X25 8 
18 9660060014 t'~ M6 HEXAGON NUT M6 8 
19 9642051014 t~•Ja~· M5X10 SMALL PAN HEAD SCREW M5X10 38 
20 9670061208 ~~,~···~ M6X12 HEXAGON SOCKET BOLT M6X12 8 
21 9710060008 11•a9•b•a M6 SPRING WASHER M6 8 
22 91060 Ja?9 PQ10T CONNECTOR PQ10T 4 
23 91167 1\ 0 17"n·~~· PZ-34 PIPE BAND PZ-34 4 
24 91166 l\ 0 17"n·~~· PZ-24 PIPE BAND PZ-24 5 
25 91170 '7"• PFF-4 NIPPLE PFF-4 12 
26 91186 71- PKD-6 TEE PKD-6 4 
27 9430040080 I\ 0 17"(9-~~)4X80 PIPE 4X80 1 
28 9430040135 I\ 0 17"(9-~~)4X135 PIPE 4X135 1 
29 9430040140 1\ 0 17°(9-~~)4X140 PIPE 4X140 5 
30 9430040160 1\"17"(9-~~)4X160 PIPE 4X160 1 

-~3~1~9~4~3~0~0~4~0~1~7~5~--~I~\
0

0177~
0

DT(9~-~~~~~)4TX~17~5----~P~I~P~E-74~X~1~7~5----------------------f1~. 32 9430040190 n"17"<9-~~)4X190 PIPE 4X190 
33 9430040200 n"17"(9-~~)4X200 PIPE 4X200 
34 9430040220 n"17"(9-~~)4X220 PIPE 4X220 2 
35 9430040250 n"17"<9-~~)4X250 PIPE 4X250 1 
36 9430040260 n"17"(9-~~)4X260 PIPE 4X260 4 
37 9430040265 I\ 0 17"(9-~~)4X265 PIPE 4X265 1 
38 9430040270 1\ 0 17"<9-~~)4X270 PIPE 4X270 2 
39 9430040290 1\ 0 17°(9-~~)4X290 PIPE 4X290 1 
40 9430040300 I\ 0 17"(9-~~)4X300 PIPE 4X300 1 
41 9430040335 1\ 0 17"<9-~~)4X335 PIPE 4X335 1 
42 9430040375 1\ 0 17"(9-~~)4X375 PIPE 4X375 2 
43 9430040360 1\ 0 17°(9-~~)4X360 PIPE 4X360 4 
44 9432040290 1\ 0 17°(l·~-'£)4X290 PIPE 4X290 1 
45 9432040260 1\ 0 17°(l·~-'£)4X260 PIPE 4X260 1 
46 9430040510 I\ 0 17"(9-~~)4X510 PIPE 4X510 4 
47 90506006 ~-·~·7°7?• PG-006 SHIELD PLUG PG-006 4 
48 9431060230 l\ 0 17"(t1o~)6X230 PIPE 6X230 1 
49 9431060420 l\ 0 17"(t1o~)6X420 PIPE 6X420 1 
50 9431061200 1\"17"<t1o~)6X1200 PIPE 6X1200 1 
51 9431060570 l\ 0 17"(t1o~)6X570 PIPE 6X570 1 
52 9431060590 l\ 0 17"<t1o~)6X590 PIPE 6X590 1 
53 9431060630 1\"17"(t1o~)6X630 PIPE 6X630 2 
54 9431060800 l\ 0 17"(t1o~)6X800 PIPE 6X800 1 
55 9431061250 1\ 0 17"<t1o~)6X1250 PIPE 6X1250 1 
56 9710050014 n•a9•b•a M5 SPRING WASHER M5 38 
57 91384 n"17°1\·~~· PZ-534 PIPE BAND PZ-534 4 
58 9430040410 n"17°(9-~~)4X410 PIPE 4X410 1 
60 91137 n·~~· PZ-524 BAND PZ-524 4 
61 9430040700 n"17"(9-~~)4X700 PIPE 4X700 1 

173 



U?l (NOPS) 

LUBRICATION (NOPS) SECTION 

174 

1!?Y3/llf-13-
SECTION NUMBER 

5344Z 656 



LUBRICATION (NOPS) 

1 5327 11 188 
2 5340 66 111-1 
3 5560 12 104 
4 90502001 
5 91335 
6 91379 
7 91067 
8 98805 
9 91160 

10 91161 
11 91162 
12 91169 
14 91172 
15 91173 
16 91180 
17 91186 
18 91203 
19 9642062514 
20 9660060014 
21 9642051014 
22 9670051008 
23 9670061208 
24 9670062008 
25 9670062508 
26 9710060008 
27 91331 
28 91060 
29 9430040120 
30 9430040160 
31 9430040340 
32 9430040480 
33 9430040500 
34 9430040540 
35 9430040550 
36 9430040680 
37 9431060130 
38 9431060360 
39 9431060450 
40 9431060470 
41 9431060730 
42 9431060800 
43 9431060900 
44 9710050014 
45 9670061808 

t7:/a:/ 
SECTION 

t):/a :/'lJI'-5 I 5344Z 656 
SECTION NUMBER 

* .,.._? O)!lil,ji,IJ:, ftll!l'<:: 1: •~-ti!ii>'ll4'.< :ot.;;, i£)'(1<\'Io!j;ftlliJ'oem!l& vc < tt;, "­
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

!lil,j1,1';!j;/ 
m~*~ COMPONENT PARTS 

n°17°1\"~~· PZ-554 

7°79" PA-4 
7. 11-7" PB-4 

Il~;f;• PEF-4 
7. 11-7" PB-6 
7°79" PA-6 
n°17°n·~~· PZ-16 
T1 PKD-6 
IJ~;f;• PHD-4 

t~~ M6 
t'\"J;;t;..• M5X10 
')7~~;t;·J~~ M5X10 
')7~~;f;·J~~ M6X12 
')7~ ~;t;• lvr M6X20 
')7~~;f;·J~~ M6X25 
n•;;.':t•tJ•;;t M6 

];;t99- PQ1 OT 
n°17° <':t- 11~> 4X120 
n°17° <':t- 11~> 4X160 
no 17 o < 't- 11 ~ > 4 x 3 4 o 
n°17° (':t- 11~) 4X480 
n°17° <'t ~~~>4x5oo 
n°17° <':t- 11~> 4X540 
n°17° <':t- 11~> 4X550 
no17° <':t- 11~> 4X680 
no17°<t1o~>6X130 

n°17°(t1o~>6X360 
n°17°<t1o~>6X450 
n°17°<t1o~>6X470 
n°17°<t1o~>6X730 
n°17°(t1o~>6X800 
n°17°(t1o~>6X900 
n•;;.':t•tJ•;;. M5 
')7~~;f;·J~~ M6X18 

175 

PART NAME 
Nn 
STUD 
BRACKET 
BRACKET 
DESTER PLUNGER DPB18 
OIL PUMP LA-W8DR 
PIPE BAND PZ 554 
DESTER PLUNGER DPB11 
CLAMP 3302 
PLUG PA-4 
SLEEVE PB-4 
NIPPLE PD-4 
ELBOW PEF-4 
SLEEVE PB-6 
PLUG PA-6 
PIPE BAND PZ-16 
TEE PKD-6 
ELBOW PHD-4 
SMALL PAN-HEAD SCREW M6X25 
HEXAGON NUT M6 
SMALL PAN-HEAD SCREW M5X10 
HEXAGON SOCKET BOLT M5X10 
HEXAGON SOCKET BOLT M6X12 
HEXAGON SOCKET BOLT M6X20 
HEXAGON SOCKET BOLT M6X25 
SPRING WASHER M6 
SHIELD PLUG PG-10N 
CONNECTOR PQ10T 
PIPE 4X120 
PIPE 4X160 
PIPE 4X340 
PIPE 4X480 
PIPE 4X500 
PIPE 4X540 
PIPE 4X550 
PIPE 4X680 
PIPE 6X130 
PIPE 6X360 
PIPE 6X450 
PIPE 6X470 
PIPE 6X730 
PIPE 6X800 
PIPE 6X900 
SPRING WASHER M5 
HEXAGON SOCKET BOLT M6X18 

11!11& 
Q'ty 

4 
1 
8 
4 
1 
4 
1 
4 

66 
66 
1 2 
16 
1 7 
1 7 
10 

4 
5 
8 

1 2 
1 8 

2 
8 
2 
4 

1 2 
4 
1 
1 
8 
4 
4 
4 
4 
4 
4 
1 
1 
1 
1 
1 
2 
1 

1 8 
2 



I :r-7° 1::.>'1-9-

TAPE INSERTER 

11!:7Y3:.-
SECTION 

176 

4 

1!:7y•:,-llf~ 

SECTION NUMBER 

5 

5344Z 680 



TAPE INSERTER 

No. 
5330 89 800-3 

1 9642030614 
2 5290 61 964-1 
3 91551 
4 5290 61 961-1 
5 5290 61 963 
6 9716030014 
7 9670061208 
8 5341 89 822-1 
9 5300 46 042 

10 9716100014 
11 90680 
12 9662100014 
13 5290 61 965 

rt?Va :.-' -l!?Va :-'ill'% I 5344Z 680 
SECTION SECTION NUMBER 

* 7-J o:>ll\lliHt, ~lll'C: 1: 1~-.jij<iJ<Jllt.,; <>t' !0, l!;JtD!JI<I±~lll'>:i!l!llf ~ 1: ( t:ls ''• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

mM'>f!<j 
m~lll'~ COMPONENT PARTS 

PART 
No 

NAME 11!11{!( 
Q'ty 

T-7°1~+J-9- ASSY TAPE INSERTER ASSY 1 
1-13 

:1"'\"J:jt;:J" M3X6 SMALL PAN-HEAD SCREW M3X6 6 
"]'-JO;J\J(J5l"- TAPE HOLDER 1 
'?-IJ-T-7°(200M) MAKER TAPE(200M) 2 

TAPE INSERTER BODY 1 
TAPE GUIDE 1 

t:>+J"IJ":;t M3 PLAIN WASHER M3 2 
HEXAGON SOCKET BOLT M6X12 2 
BRACKET 
WASHER 1 

t:>+J"IJ":;t M10 PLAIN WASHER M10 4 
+J:>I\":;t R-21 CONED DISC SPRING R-21 4 
:I"'H M1 0 HEXAGON NUT M10 4 
}' l. ARM 1 

177 



t.J/\"-

COVER (OPS,FEEDE 

178 

-1!?:--.:.-li.Jil­
SECTION NUMBER 5347Z 710 I 



-!!?:/.:.' 
SECTION 

" 7 "'• :.'lf-5 I 5347Z 710 
SECTION NUMBER 

COVER (OPS,FEEDER SIDE) * .,._ ~ O>ill!!i\ It, llillf <::" 1: lco:t;!<iJ<jl\t< '.d< lb, l!;)'(ll!ilc ltllillf"'>l!lll Vt: < It;>''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

5344 72 180 

1 5310 73 013 
2 5300 73 014 
3 5290 74 087-2 
4 5347 72 621-1 
5 5512 71 114 
6 5344 72 114 
7 9670051008 
8 5290 74 084 
9 5342 73 510-4 

10 9670061008 
11 5522 71 116 
12 92310009 
13 9642030514 
14 9642030614 
15 9710030008 
16 9716030014 
17 5342 74 618-1 
1 8 5344 72 132 
19 5344 72 133 
20 5327 33 132 
21 5347 74 123 
22 5344 72 113 
23 5347 72 121 
24 5344 72 119 
26 5290 74 083-2 
27 5344 72 181 
28 5300 71 156 
29 5347 72 311 
30 5347 72 611-1 
31 9710040008 
32 9642041014 
33 5347 72 220-1 
34 5347 72 211 
35 5342 74 625 
36 5347 74 121 
37 5330 88 236 1 
38 5332 71 117 
39 9670062508 
41 5327 11 188 
42 90652 
43 5300 71 155 
44 9710050008 
46 92310008 
47 90643 
48 5290 61 633 
49 9642050814 
51 9716050014 
53 9660040014 
55 5340 74 122 
56 5342 72 530-1 
57 5512 71 225 
58 5512 71 262 
59 9648030814 
60 9660030014 
61 5562 57 415 
62 5332 75 526 
63 91310006 

ill!!!~~~ PART NAME 
tllnl<llf<t COMPONENT PARTS No 

27,28 
71;-1. FRAME 

COVER 
;-{J?5'\" Jv (I{J") LABEL(ENGLISH) 
Ill\"- COVER 

SMALL BINDING SCREW M5X8 
BRACKET 
HEXAGON SOCKET BOLT M5X10 

;-{J?5'\" Jv (I1J") LABEL(ENGLISH) 
IJ/\"-(51"-??"1;-) COVER(DARK GRAY) 

HEXAGON SOCKET BOLT M6X10 
BRACKET 
ROLLER CATCH TL-222 
SMALL PAN-HEAD SCREW M3X5 
SMALL PAN-HEAD SCREW M3X6 

1\":i<':t"IJ":i< M3 SPRING WASHER M3 
PLAIN WASHER M3 

5'\" '" (51"-??" 1;-) LABEL(DARK GRAY) 
i\:r STAY 

BRACKET 
STUD 

7'\"'" LABEL 
BRACKET 

Ill\"- COVER 
Ill\"- COVER 
;-{J?7'\ "Jv (I{J") LABEL (ENGLISH) 

BRACKET 
PIN 

Ill\"- COVER 
Ill\"- COVER 
1\":i<':t"IJ":i< M4 SPRING WASHER M4 

SMALL PAN-HEAD SCREW M4X10 
Ill\"- COVER 
Ill\"- COVER 
oJ"7° IJ- ~ LOGOTYPE PLATE 
7'\"Jv LABEL 

COLLAR 
STUD 
HEXAGON SOCKET BOLT M6X25 
STUD 

GS- 1J:J?" GS-5 GS-RING GS-5 
BRACKET 

1\":i<':t"IJ":i< M5 SPRING WASHER M5 
MAGNET CATCH TL-78S 
TOOTHED LOCK WASHER B5 

J'-ilt::. 300MM GROUND WIRE 300MM 
SMALL PAN-HEAD SCREW M5X8 
PLAIN WASHER M5 

t•H M4 HEXAGON NUT M4 
5'\"Jv LABEL 
IJ/\"-(51"-??"1;-) COVER(DARK GRAY) 
IJ J?" RING 

RING 
SMALL FLUSH HEAD SCREW M3X8 
HEXAGON NUT M3 
WASHER 
SWITCH CAM 
SET SCREW M5X5 

179 

11!1llf1 
Q'ty 

2 

3 
2 
1 
1 

23 
2 

1 8 
4 
2 

17 
1 5 

3 
6 
8 

14 
10 

2 
1 
1 
2 
2 
2 
1 
1 
2 
2 
4 
1 
1 
2 
1 
1 
1 
1 
1 
4 
1 
4 
1 
3 
2 

14 
1 
9 
1 
1 
2 
1 
1 
1 
1 
1 
4 
4 
1 

2 



-1!:7Va:.' 
SECTION 

-1!:7Va:.'lil'% I 5347Z 710 
SECTION NUMBER~~~~~~~ 

COVER (OPS,FEEDER SIDE) * .,._, O>llilffi\Ii, ~lli'<:C 1: lc-Til<>l'U4t.< U< >O, it:>tll!ilcli~lli''l;;l!l& t, -c <fit>''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. 

64 5512 71 227 
65 95118 
66 5344 72 622 
67 5344 72 612 
68 9642051014 
69 9642032514 
70 5344 72 253 
71 5344 72 256 
72 5344 72 252-2 
73 5342 75 613 
74 98945011 
75 98305002 
76 9642042514 
77 5344 74 615 
78 98303004 
79 5347 71 110 
80 5342 74 619-1 
81 5342 74 621-1 
82 5290 74 082-1 
85 5342 74 836-1 
86 5344 74 537 
87 5344 75 221 
88 9721050008 
89 5344 73 152 
90 5344 75 768 
91 5640 36 216 
92 90813 
95 9410400808 
96 9711060008 
97 5344 61 667 
98 5347 74 411 
99 92302030 

HR~·~ PART NAME 
ll!ffli:lli'" COMPONENT PARTS Nn 

BRACKET 
J'971I-9- VAL2 ACTUATOR VAL2 

BRACKET 
BRACKET 

t'\"J;;t;:J" M5X10 SMALL PAN-HEAD SCREW M5X10 
t'\"J;;t;:J" M3X25 SMALL PAN-HEAD SCREW M3X25 

BRACKET 
BRACKET 
BRACKET 
SWITCH CAM 

7-7"lli9"5:d·" CM12 CABLE GROUND CM12 
i\1'!17 D4D1A32N SWITCH D4D1A32N 
t'\"J;;t;:J" M4X25 SMALL PAN-HEAD SCREW M4X25 
7'\"Jv(I1J") LABEL(ENGLISH) 

LIMIT SWITCH S870W3B1A 
t.J 1\"- COVER 
7'\" lv < 9" -99" v- > LABEL(DARK GRAY> 
7'\" IV< 9" -99" v-) LABEL(DARK GRAY) 
71J97'\" lv < I1J" > LABEL (ENGLISH) 
5'\" lv < 9" -99" v- > LABEL (DARK GRAY> 
7'\"lli LABEL 
71-7" TUBE 
E- 1);)9" E-5 E-RING E-5 

PIN 
BRACKET 

i\JO 1);)9" SPRING 
I\"1::.~"J;;t;:J" M5X10 SMALL BINDING SCREW M5X10 
i\J 0 1);)9"t0 ;) 4X8 SPRING PIN 4X8 

CONED DISC SPRING 6 
7.1'!177-J"lv SWITCH CABLE 

LABEL(MODEL NAME+ICS) 
EMBEDDED PULLS AP-197 1-2 

180 

11!1~ 
Q'ty 

1 
2 
1 
1 

14 
2 
1 
1 
1 
1 
1 
1 
2 
2 
2 
1 
2 
1 
1 
2 
2 
2 
4 
2 
2 
2 
2 
2 
2 
1 
1 
1 



187 



COVER (OPS,DELIVERY SIDE) SECTION 

182 

-t!7Y3;..-~% 

SECTION NUMBER 5347Z 715 



-e):/ a/ 

SECTION 
-e 7 :/ 3 /'ll>-\5- I 5347Z 71 5 
SECTION NUMBER 

COVER (OPS,DELIVERY SIDE) * ... -? OJl!illii\ ~<, llllll<:" <: t"-ti!it<JI\f< ;ot, .,;, it:>tllljt"''lll*•,;mllf t." < t.:<> ''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Nu -t!,l-3ffi:~jSET No. 
I}Bg:iij:~ PART No. 

5344 72 180 

1 5512 71 114 
2 90652 
3 5290 74 084 
4 5342 73 540-4 
5 9670061008 
6 5522 71 116 
7 5342 74 619-1 
8 5290 74 083-2 
9 5290 74 087-2 

11 5347 72 641-1 
13 5342 73 510-4 
14 5310 73 013 
15 5300 73 014 
16 5344 72 114 
17 9670051008 
18 5342 74 618-1 
21 92310009 
22 9642030514 
23 9642030614 
24 9710030008 
25 9716030014 
26 5344 72 113 
27 5347 74 123 
28 5347 72 121 
29 5347 72 631-1 
30 5340 74 122 
31 5347 71 130-1 
32 5327 11 188 
34 5344 72 181 
35 5300 71 1 56 
36 5300 71 1 55 
37 5347 72 141 
38 9710050008 
39 9660050014 
40 92310008 
41 91316001 
42 9716050014 
43 5347 71 120-1 
44 9660040014 
45 90643 
46 5486 61 643 
47 9642041014 
49 5344 71 123 
54 9642042514 
56 5344 75 221 
57 9721050008 
58 5344 73 152 
59 5344 75 768 
60 5640 36 216 
61 5342 74 836 1 
62 5344 74 537 
63 90813 
64 9642051014 
65 5344 72 612 
66 5344 72 622 
67 5344 74 615 
68 9670060808 

PART NAME 
PARTS No. 

7"77~r ASSY BRACKET ASSY 
34,35 

SMALL BINDING SCREW M5X8 
GS- 11::>9" GS-5 GS-RING GS-5 
71J97'\" lv < I1J" > LABEL(ENGLISH) 
1Ji\"-(9"-99"1J-) COVER(DARK GRAY) 
Y7~ rili" lv r M6X 1 0 HEXAGON SOCKET BOLT M6X10 

BRACKET 
7'\" '" (9" -99" IJ-) LABEL(DARK GRAY) 
71J 95'\" Jv ( I1J") LABEL(ENGLISH) 
71J97'\" Jv ( I1J") LABEL(ENGLISH) 
:t.JI\"- COVER 
1Ji\"-(9"-99"1J ) COVER(DARK GRAY> 
71J-L. FRAME 
:t.JI\"- COVER 

BRACKET 
HEXAGON SOCKET BOLT M5X10 

7'\" '" ( 9" -99" IJ-) LABEL( DARK GRAY> 
o-7 'l'i'~f TL-222 ROLLER CATCH TL-222 
:t'\"J:i<OI" M3X5 SMALL PAN-HEAD SCREW M3X5 
T'\"J:i<OI" M3X6 SMALL PAN-HEAD SCREW M3X6 
1\":i<'t":t.l":i< M3 SPRING WASHER M3 
t5't":t.l":i< M3 PLAIN WASHER M3 

BRACKET 
7'\"lv LABEL 
:t.JI\"- COVER 
:t.JI\"- COVER 

7'\" '" 
LABEL 

:t.JI\"- COVER 
STUD 

7"57~r BRACKET 
PIN 
BRACKET 

:t.ll\"- COVER 
1\":i<'t":t.l":l< M5 SPRING WASHER M5 
:r~ r M 5 HEXAGON NUT M5 

MAGNET CATCH TL-78S 
1.'1i'70139:l<OI" M5X12 KNOB BOLT M5X12 
t7't":t.l":l< M5 PLAIN WASHER M5 
:t.JI\"- COVER 
:t~r M4 HEXAGON NUT M4 
1\~'l''t":t.l"* B5 TOOTHED LOCK WASHER B5 
J'-7.-e::> 150MM EARTH WIRE 150MM 
T'\"J:l<OI" M4X10 SMALL PAN-HEAD SCREW M4X10 

BRACKET 
:t'\"J:l<OI" M4X25 SMALL PAN-HEAD SCREW M4X25 
3'1.-7" TUBE 
E- 11::>9" E-5 E-RING E-5 

PIN 
BRACKET 

7.7° 11::>9" SPRING 
7'\" '" ( 9" -99" IJ-) LABEL(DARK GRAY) 

7""'" LABEL 
l\"1::>r"J:l<OI" M5X10 SMALL BINDING SCREW M5X10 
:t'\"J:l<OI" M5X10 SMALL PAN-HEAD SCREW M5X10 

BRACKET 
BRACKET 

5'\"IHI1J") LABEL(ENGLISH) 
Y7~ rili" IH M6X8 HEXAGON SOCKET BOLT M6X8 

183 

11!1U< 
O'ty 

4 

23 
3 
3 
1 
8 

10 
2 
1 
1 
1 
1 
2 
2 
2 

16 
2 
4 
8 

1 2 
1 2 
1 2 

4 
2 
1 
1 
1 
1 
2 
4 
7 
4 
1 

22 
2 
2 
2 
2 
1 
4 
9 
2 
4 
1 
4 
2 
4 
2 
2 
2 
2 
2 

20 

2 
2 



-1!:7'-'aY 
SECTION 

-1!:7 '-" 3 Ylli'-15- I 534 7Z 715 
SECTION NUMBER 

COVER (OPS,DELIVERY SIDE) * "<'-~ O)illl.at:t, lllli!'C: c l<::>fii<:O<Jilt< :Ot<lt>, IEJt~i.::t:tl!lli!''l<>l!lll vc < t.:;"'· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

NQ "'' tli!''tjSET No illl,jl,~lfl;/ PART NAME illllft 
~~:li=.f5' PART No. llllil<li!'<t COMPONENT PARTS No Q'ty 

70 5347 74 412 5'\" lv < il b17° > LABEL(STRIPE) 1 
71 5347 74 413 5'\"I!J(i\~::>17° > LABEL(STRIPE) 1 
72 5640 57 124 'J':I::Ji'- WASHER 2 
73 9410400808 i\7° 1J:>?"t0 :> 4X8 SPRING PIN 4X8 4 
74 9710040008 ll":l<'t"1J":l< M4 SPRING WASHER M4 4 
76 98945011 7-J"Jv?"::>:>~" CM12 CABLE GROUND CM12 2 
77 98305002 i\1':17 D4D1A32N SWITCH D4D1A32N 2 

184 



185 



COVER (NOPS,FEEDER SIDE) SECTION 

186 

-t!7Y=;...-if-i} 
SECTION NUMBER 

5347Z 720 



-t9:/aY 
SECTION 

-to7:/a Y'llt% I 5347Z 720 
SECTION NUMBER 

COVER (NOPS,FEEDER SIDE) * '<'-9 O)illl.i'! It, Qli!i<:: c l<':ti!ii><B<t;: :of< 16, !EJt~l<ltQii!i.,i!l!llf ~ 1: ( lt'IH•. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Nn l}Bg~ffj;/ 
!li>ll:ili" COMPONENT 

5344 71 220 
43,50 

1 5640 36 216 
2 5344 73 151 
3 9721050008 E-l):;J?" E-5 
4 5344 73 153 
5 5344 75 221 3'2-7" 
6 9670051008 ~7:!/rili"H M5X10 
7 5522 71 116 
8 5332 71 283 
9 9670061008 ~7:!/rili"H M6X10 

10 5520 71 142 
11 5347 72 422-1 t.Jil"-
12 5512 71 114 
13 5290 74 301 5'\"IHI1J") 
13 5290 74 312 
13 5290 74 313 7'\"Ju<77;)7>J"> 
13 5290 74 314 
14 5342 73 650 t.Jil"-(51"-??"IJ-) 
15 5290 74 084 71J ?5'\" Ju < I1J" > 
16 90652 GS-'D?" GS-5 
17 9710050008 ll":i<'t"t.J";j< M5 
18 9642051014 :t'\"J:i<;:J" M5X10 
19 5344 72 423-1 
20 5290 74 087-2 71J?:>'\" IU( I1J") 
21 9660040014 :tvt- M4 
22 9716040014 
23 9710040008 ll":i<'t"t.J";j< M4 
24 5340 71 211-1 t.Jil"-
25 5342 72 732-1 t.Jil"-(51"-??"IJ-) 
26 5342 74 681-1 '" "Ju <51"-??" 1.1- > 
27 5290 74 201 7'\"JH90KG) 
28 9642052514 :t'\"J:i<;:J" M5X25 
29 5347 71 212 t.Jil"-
30 5347 72 411 t.Jil"-
31 5512 71 222 
32 5512 71 253 
33 5347 72 421 t.Jil"-
34 5342 72 661-1 t.Jil"-(51"-??"IJ-} 
35 9642041614 :t'\"J:i<;:J" M4X16 
36 5342 74 835-1 5'\ "lu <51"-??" 1.1- > 
37 5347 72 671 t.Jil"-
38 5347 72 331 t.Jil"-
39 5347 74 111 
40 5347 71 211 t.Jil"-
41 5344 74 538 
42 5344 74 539 5'\"Ju 
43 5300 71 156 
44 5300 71 155 
45 5347 71 221 t.JI\" -
46 5347 71 224 t.Jil"-
47 5290 61 135-1 71J ?:>'\" Ju 
48 5347 72 652 7"57'!1 r 
49 5332 71 828-1 t.Jn"-<:>1r?"u-> 
50 5344 71 223 
51 9670050801 ~7'Hili"lur M5X8 
52 5347 72 651 1:-51-t.Jil"-
53 5347 73 611 t.Jil"-
54 5347 73 613 t.Jil"-

PART NAME 
PARTS Nn 

BRACKET ASSY 

SPRING 
BRACKET 
E-RING E-5 
PIN 
TUBE 
HEXAGON SOCKET BOLT M5X10 
BRACKET 
STUD 
HEXAGON SOCKET BOLT M6X10 
STUD 
COVER 
SMALL BINDING SCREW M5X8 
LABEL(ENGLISH) 
LABEL (GERMANY> 
LABEL(FRENCH) 
LABEL(SPANISH) 
COVER (DARK GRAY> 
LABEL(ENGLISH) 
GS-RING GS-5 
SPRING WASHER M5 
SMALL PAN-HEAD SCREW M5X10 
BRACKET 
LABEL(ENGLISH) 
HEXAGON NUT M4 
PLAIN WASHER M4 
SPRING WASHER M4 
COVER 
COVER(DARK GRAY) 
LABEL(DARK GRAY> 
LABEL(90KG) 
SMALL PAN-HEAD SCREW M5X25 
COVER 
COVER 
BRACKET 
STUD 
COVER 
COVER(DARK GRAY> 
SMALL PAN-HEAD SCREW M4X16 
LABEL(DARK GRAY> 
COVER 
COVER 
LABEL 
COVER 
LABEL 
LABEL 
PIN 
BRACKET 
COVER 
COVER 
LABEL 
BRACKET 
COVER(LIGHT GRAY) 
BRACKET 
HEXAGON SOCKET BOLT M5X8 
MOTOR COVER 
COVER 
COVER 

187 

ll!Jif( 
Q'ty 

2 

2 
2 
4 
2 
2 

19 
9 

10 
1 3 

1 
1 

49 
1 
1 
1 
1 
2 
3 
2 

1 2 
10 

1 
1 
2 
2 
2 
1 
1 
1 
1 
2 
1 
1 
1 
4 
1 
1 
2 
2 
1 
1 
1 
1 
2 
2 
5 
4 
1 

2 

1 
3 
4 
1 
1 
1 



COVER (NOPS,FEEDER SIDE) 

-!:!") 1-.f'R:-IS-jSET No. 
No. $1i0iil<r PART Nn 

55 5347 72 423 
56 5347 74 122 5'\"Jv 

-t<7V,/' 
SECTION 

-!< 7 v. /''li>-'5 I 5347Z 720 
SECTION NUMBER 

% -v-'J O)!ij88 ~:J:~ tJi::ffi:;:' C l.:'.fit;:Qq~ti. 7.>t<. t(>, tl:Jt~l;: f:J:~fi:~i!l!l\31., L < tf.<! -,.,., 
The dimension of the parts marked With a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

PART NAME 
Nn 

11!1l& 
Q'ty 

BRACKET 1 
LABEL 1 

188 



189 



COVER <NOPS,DELIVERY SIDE) SECTION 

"' 

2 

14 

~ ill 
190 

1!7Y3/4f~ 

SECTION NUMBER 

' 
' 

................. 

' ' ·-....... ........... 

' ................ 
...................... · 

ill 

5347Z 725 



-1!:7:/a:-' 
SECTION 

-1!:7:/a :-'i!l'-\5- I 5347Z 725 
SECTION NUMBER 

COVER (NOPS,DELIVERY SIDE) * .,.._9 "'!lllli! li, llll!l'<:: 1: lc>tili>I<!A\t.< :Ota'>, it)(!ll'lcli!:l!l!l'>.rill!llf vc < titS\'• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
1 2 
1 3 
14 
1 5 
16 
1 7 
1 8 
19 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 

-e., 1-:fR:{}jS E T Na 
1lJ5.g:fi~ PART No. 

5640 36 216 
5344 73 151 
9721050008 
5344 73 153 
5344 75 221 
9670051008 
5522 71 116 
9670061008 
5342 73 650 
5486 78 275-2 
5512 71 114 
5290 74 084 
90652 
5332 71 283 
5347 72 691 
5290 74 087-2 
5342 72 732-1 
5347 74 124 
5342 72 781-1 
5347 72 654 
5347 72 681 
5512 71 253 
5347 72 671 
5344 74 538 
5344 74 539 
5347 72 371 
5290 74 201 
5347 71 231 
5300 71 155 
5300 71 156 
5332 71 828-1 
9642051014 
5342 74 835-1 
5290 61 135-1 
9710050008 
9670050801 
5347 73 611 
5347 73 613 
5347 72 655 
5344 71 223 
9670060808 

lll!li!illl>j 
m~~~ COMPONENT PARTS 

E-'J;;,?" E-5 

72-7" 
Y7'Hm"l~r M5X10 

Y7~1-m"J~r M6X10 
t.JI\"-(9"-??"1;-) 
7'\"J~(I1J") 

71J ?7'\" I~ ( I1J") 
GS-'J:/?" GS-5 

t.JI\" 
71J?7'\"IHI1J") 
t.JI\"-(9"-??"1;-) 
7'\"1~ 

t.JI\"-(9"-??"1;-) 
t.JI\"-
t.JI\"-

t.JI\"-
7'\"1~ 

7'\"1~ 
t.JI\"-
7'\" IH 90KG) 
t.JI\"-

t.JI\"-(711-?"1;-) 

7'\" IH 51"-??" !J-) 

1\";j<iJ"t.J";j< M5 
Y7~1-m"J~r M5X8 
t.JI\"-
t.JI\"-

Y7~ I-t" IH M6X8 

191 

PART NAME 
No 

SPRING 
BRACKET 
E RING E-5 
PIN 
TUBE 
HEXAGON SOCKET BOLT M5X10 
BRACKET 
HEXAGON SOCKET BOLT M6X10 
COVER(DARK GRAY) 
LABEL(ENGLISH) 
SMALL BINDING SCREW M5X8 
LABEL(ENGLISH) 
GS-RING GS-5 
STUD 
COVER 
LABEL(ENGLISH) 
COVER(DARK GRAY> 
LABEL 
COVER(DARK GRAY> 
COVER 
COVER 
STUD 
COVER 
LABEL 
LABEL 
COVER 
LABEL(90KG) 
COVER 
BRACKET 
PIN 
COVER(LIGHT GRAY) 
SMALL PAN-HEAD SCREW M5X10 
LABEL<DARK GRAY) 
LABEL 
SPRING WASHER M5 
HEXAGON SOCKET BOLT M5X8 
COVER 
COVER 
BRACKET 
BRACKET 
HEXAGON SOCKET BOLT M6X8 

2 
2 
4 
2 
2 
8 
9 
6 
2 
1 

43 
2 
2 

14 
1 
1 
1 
1 
1 
1 
1 
2 
1 
2 
2 
1 
1 
1 
2 
2 
1 
4 
2 
2 
4 
4 
1 
1 
1 
1 
3 



J';)t!":;,t.JI\"- ('!'2?;:..t.J'"J) 

SAFETY COVER (FEEDER SIDE) 

JOPSJ 

-t!:7Y3~ 

SECTION 

192 

-1!:7.Y3/'ift:-9 
SECTION NUMBER ~~5;:::-:---347Z 750 I 

\t 
~130 

18 
1 

3 



-1!9:/s/' 
SECTION 

" 7 :/s /''lf>% I 5347Z 750 
SECTION NUMBER 

SAFETY COVER (FEEDER SIDE) * ~-? O)iJl)~~"J:~ .fm:jfl:<:: Cl<::'.tii;;iJi~tJ, 7.>ft.llh i±)(~i<::'i~:f.R:-t=i!I!~L.,L < ff.~li'o 
The dimension of the parts marked with a lk differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

N" -lz? f-:ifi~jSET Na. 
v. 1J~fftt:fi~ PART No. 

1 9642040807 t'I"J:I<OI" M4X8 
2 5344 75 211-3 1:!1\"-
3 5290 74 082-1 71J?5'\" IIi ( I1J") 
4 5722 76 152 
5 5344 75 221 1'1.-7" 
6 5295 75 040 t:;:;\\ 
7 5322 75 020-1 tJ:J'' 
8 91310006 hl:I<::J" M5X5 
9 5342 75 612 

10 98945011 
11 98305002 M~f D4D1A32N 
13 9710040008 1\":l<if"t.I":I< M4 
14 9642042514 t'I"J:I<::J" M4X25 
17 9716030014 
18 9710030008 1\":l<if"t.I":I< M3 
20 5342 75 115 
22 9716050014 
26 5344 75 631-1 
27 5344 75 653 1:!1\"-
28 5344 75 654 1:!1\"-
29 5340 75 615 
30 5344 75 633 
31 92310016 ~?":l<~~*~~f TL-77S 
32 9642030514 t'I"J:I<OI" M3X5 
33 9670051008 ~7~hli"lli~ M5X10 
34 5344 75 642 
35 5344 75 643 
46 5344 74 531 5'1"11! 
47 5344 74 532 5'1"11! 
48 5344 74 533 5'1"11! 
49 5344 74 534 5'1"11! 
50 9410400808 
51 9711050008 if51\":1< 5 
52 92310004 H~f TL-99S 
55 5344 75 645 7"5?''!JI'-
56 5344 75 660 tJ:J'' 
57 5347 73 642 
58 9670051208 ~7~~;f;"IH M5X12 
59 9670050808 
61 5344 75 650 t:;:;" 
62 5344 75 646 ~:J'' 

63 5344 55 136 
64 9670040808 
65 92310008 ~?":l<~~*~~f TL 78S 
66 5344 75 590 
67 5344 75 670 1:!1\"-

193 

PART NAME 
N• 
SMALL PAN-HEAD SCREW M4X8 
COVER 
LABEL(ENGLISH) 
SCREW 
TUBE 
HINGE 
HINGE 
SET SCREW M5X5 
SWITCH CAM 
CABLE GROUND CM12 
SWITCH D4D1 A32N 
SPRING WASHER M4 
SMALL PAN-HEAD SCREW M4X25 
PLAIN WASHER M3 
SPRING WASHER M3 
PLATE 
PLAIN WASHER M5 
SAFETY COVER 
COVER 
COVER 
FIXING PLATE 
BRACKET 
MAGNET CATCH TL-77S 
SMALL PAN-HEAD SCREW M3X5 
HEXAGON SOCKET BOLT M5X10 
DAMPER 
DAMPER 
LABEL 
LABEL 
LABEL 
LABEL 
SPRING PIN 4X8 
CONED DISC SPRING 5 
CATCH TL-99S 
BRACKET 
HINGE 
BRACKET(LIGHT GRAY) 
HEXAGON SOCKET BOLT M5X12 
HEXAGON SOCKET BOLT M5X8 
HINGE 
SCREW 
BRACKET 
HEXAGON SOCKET BOLT M4X8 
MAGNET CATCH TL 78S 
BRACKET 
COVER 

lllllllt 
O'ty 

8 
1 
3 
6 
6 
2 
2 
3 
3 
3 
3 
6 
6 

1 2 
1 2 

2 
4 
1 
1 
1 
2 
2 
2 

1 2 
10 

1 
1 
1 
1 
1 
1 
6 
6 
3 
1 
1 
1 
4 
2 
1 
8 
3 
6 



SAFETY COVER (IMPRESSION C.) SECTION 

194 

-f!7.Y:a:..-jf~ 

SECTION NUMBER 5347Z 751 

45 



-t:7v.~ 

SECTION 
-t:7V. ~'il>-\3- I 5347Z 751 
SECTION NUMBER 

SAFETY COVER (IMPRESSION C.) % .,_, 0)$/il,li, ~ll!i:" 1;: I~-;J-iJ<:IJ<;lltH I< 16, it)(BI;I~Ii~ll!'l'ill!llf Vt: < li<l ''• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. t, 1-:ffl:.ftjSET Nil 
liB~:ffi:~ PART No. 

1 9642040807 
2 5344 75 211-3 
3 5290 74 082-1 
4 5722 76 152 
5 5344 75 221 
6 5295 75 040 
7 5322 75 020-1 
8 91310006 
9 5342 75 612 

10 98945011 
13 9716030014 
14 9710030008 
16 98305002 
18 9642042514 
19 9716050014 
22 5342 75 115 
24 5344 75 654 
25 5344 75 653 
26 9642041414 
27 92314022 
31 9642030514 
32 9660060014 
33 5340 75 615 
34 9670051008 
35 5344 75 682 
36 5290 52 532 
37 5344 75 330 
38 5344 75 690 
39 5344 75 681 
40 5344 75 390 
41 5344 75 645 
42 9670051608 
43 5344 75 343 
44 5344 75 360 
45 5342 75 312 
46 5344 75 320 
47 5344 75 660 
48 9710040008 
49 5344 75 650 
50 5347 73 643 
51 5344 74 531 
52 5344 74 532 
53 5344 74 533 
54 5344 74 534 
55 9710060008 
56 5344 75 643 
57 5344 75 646 
58 9410400808 
59 9711050008 
61 9670050808 
62 5344 75 737 
63 92310004 
64 9670051208 
65 5344 55 136 
66 9670040808 
67 92310008 
68 5344 75 590 
69 5344 75 670 

t'\"J:i<:J" M4X8 
1JI\"-
71'J ?-;'\"Iii ( I1'J") 
:tt~\\ 

f2-7" 

tJ:J" 
r.>;;t:J" M5X5 

7-J"Iii?"-;;:Jr" CM12 
t-;'J"1J";jt M3 
l\";;t'J"1J";;t M3 

t'\"J;jt:J" M4X25 
t5'J"1J";;t M5 

1JI\"-
1JI\" 
t'\"J;jt:J" M4X14 
J"bJ':J CK 17 
t'\"J;;t:J" M3X5 

1JI\"-
1JI\"-

1JI\"-

tJ:J" 
J\";jt'J"1J":i< M4 
tJ:;" 

-;'\"Iii 

-;'\"Iii 
-;'\"Iii 
l\";;t'J"1J";;t M6 

'151\";;t 5 

7"o'.!J:? 

1JI\"-

195 

PART NAME 
No 
SMALL PAN-HEAD SCREW M4X8 
COVER 
LABEL(ENGLISH) 
SCREW 
TUBE 
HINGE 
HINGE 
SET SCREW M5X5 
SWITCH CAM 
CABLE GROUND CM12 
PLAIN WASHER M3 
SPRING WASHER M3 
SWITCH D4D1A32N 
SMALL PAN-HEAD SCREW M4X25 
PLAIN WASHER M5 
PLATE 
COVER 
COVER 
SMALL PAN HEAD SCREW M4X14 
RUBBER BASE CK-17 
SMALL PAN-HEAD SCREW M3X5 
HEXAGON NUT M6 
FIXING PLATE 
HEXAGON SOCKET BOLT M5X10 
BRACKET 
PIN 
BRACKET 
BRACKET 
COVER 
COVER 
BRACKET 
HEXAGON SOCKET BOLT M5X16 
BRACKET 
COVER 
BRACKET 
BRACKET 
HINGE 
SPRING WASHER M4 
HINGE 
BRACKET(LIGHT GRAY) 
LABEL 
LABEL 
LABEL 
LABEL 
SPRING WASHER M6 
DAMPER 
SCREW 
SPRING PIN 4X8 
CONED DISC SPRING 5 
HEXAGON SOCKET BOLT M5X8 
BLOCK 
CATCH TL-99S 
HEXAGON SOCKET BOLT M5X12 
BRACKET 
HEXAGON SOCKET BOLT M4X8 
MAGNET CATCH TL-78S 
BRACKET 
COVER 

llll!il< 
Q'ty 

28 
2 
8 
8 
8 
2 
2 
8 
8 
8 

16 
16 

8 
16 

4 
2 
2 
2 
2 
2 

16 
4 
4 

24 
4 
4 
4 
2 
2 
2 
2 
8 
4 
2 
4 
2 
2 

16 
2 
2 
2 
2 
2 
2 
4 
4 

16 
16 
16 

4 
2 
6 
8 
6 

1 2 
2 
2 
2 



SAFETY COVER (TRANSFER DRUM) SECTION 

196 

-i!:7:/3/if{} 
SECTION NUMBER 

5347Z 752 

9 

4 

·, (D 
"~ ~ _(69) 
~ @ @1; 'f-

52 @A~· ~ ®1~1 ~) (g)l§. ~ 
65 64 
64 



-1!:7>'3/' 
SECTION 

-1!:7>'• /II>% I 5347Z 752 
SECTION NUMBER 

SAFETY COVER (TRANSFER DRUM) % ?-? OJl}6g~;J:~ t.JI:$;::' C.!;:oJ~jiiJifi,;:;, f;;?O, ~)(!li1!;:t;t.m:ffl:~l,g!~ L. ""C ( ff.~\.' 0 
The dimension of the parts marked with a *- differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

J!I<Iii\j?,!(};/ 
m~*~ COMPONENT PARTS 

1 9642040807 :l"'I"J:i<:1" M4X8 
2 5344 75 211-3 Ill\"-
3 5290 74 082-1 71J?7'1"1V<I1J") 
4 5722 76 152 
5 5344 75 221 3'2-7" 
6 5295 75 040 t:~;:;'' 

7 5322 75 020-1 tJ~'' 
8 91310006 1->(:i<:;J" M5X5 
9 5342 75 612 

10 5344 75 642 ?'.!';:;3JJ \\ ~ 

11 5344 75 643 
1 2 9716030014 
1 3 9710030008 1\":i<if"IJ";j< M3 
14 5344 75 653 Ill\"-
1 5 98945011 
16 5344 75 654 Ill\"-
19 98305002 7-1~7 D4D1A32N 
21 9710040008 1\":i<if"IJ":i< M4 
22 9642042514 :T'I"J:i<:1" M4X25 
24 5344 75 741 Ill\"-
25 5342 75 115 
26 5340 75 615 
29 9642030514 :l"'I"J:i<:1" M3X5 
30 5344 75 740-1 t;:..;:;" 
31 5344 75 746 
32 92314022 J"I.J':1 CK-17 
33 9642041414 :l"'I"J:i<:1" M4X14 
34 5344 75 744-1 
35 5344 75 730 Ill\"-
36 5344 75 750-1 
37 5344 75 650 t:;,;:;'' 
38 5344 75 660 t:;..;:;'' 
39 5344 75 645 
42 5344 75 646 :it;:;\\ 
43 5347 73 642 7" 77'~ 1- <51 r?" v- > 
44 9670051208 Y7~rffi"lur M5X12 
45 9670050808 
46 5344 75 735 Ill\"-
47 5344 75 736 
48 5344 75 411-2 Ill\"-
49 9670052508 
50 5344 75 737 
51 9670052008 Y7~rm"l~r M5x2o 
52 5344 75 420 
53 5344 75 430 
58 5344 74 531 
59 5344 74 532 7'1"1~ 

60 5344 74 533 7'1"1~ 

61 5344 74 534 7'1"1~ 

64 5344 55 115 
65 92310004 H~f TL 99S 
69 9670051008 
70 9410400808 
71 9711050008 't71\":i< 5 
72 5560 43 235 
73 9670062508 
74 5341 75 764 
75 5344 55 136 
76 9670040808 

197 

PART NAME 
No 
SMALL PAN-HEAD SCREW M4X8 
COVER 
LABEL(ENGLISH) 
SCREW 
TUBE 
HINGE 
HINGE 
SET SCREW M5X5 
SWITCH CAM 
DAMPER 
DAMPER 
PLAIN WASHER M3 
SPRING WASHER M3 
COVER 
CABLE GROUND CM12 
COVER 
SWITCH D4D1A32N 
SPRING WASHER M4 
SMALL PAN-HEAD SCREW M4X25 
COVER 
PLATE 
FIXING PLATE 
SMALL PAN-HEAD SCREW M3X5 
HINGE 
BRACKET 
RUBBER BASE CK-17 
SMALL PAN-HEAD SCREW M4X14 
BRACKET 
COVER 
BRACKET 
HINGE 
HINGE 
BRACKET 
SCREW 
BRACKET(LIGHT GRAY) 
HEXAGON SOCKET BOLT M5X12 
HEXAGON SOCKET BOLT M5X8 
COVER 
BRACKET 
COVER 
HEXAGON SOCKET BOLT M5X25 
BLOCK 
HEXAGON SOCKET BOLT M5X20 
BRACKET 
BRACKET 
LABEL 
LABEL 
LABEL 
LABEL 
BRACKET 
CATCH TL-99S 
HEXAGON SOCKET BOLT M5X10 
SPRING PIN 4X8 
CONED DISC SPRING 5 
COLLAR 
HEXAGON SOCKET BOLT M6X25 
SPACER 
BRACKET 
HEXAGON SOCKET BOLT M4X8 

1!llllf( 
O'ty 

1 8 
1 
5 
5 
5 
1 
1 
5 
5 
1 
1 

1 2 
1 2 

1 
5 
1 
5 

10 
10 

1 
4 
2 

1 2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
8 
1 
6 
2 
1 
2 
1 
2 
1 
2 
1 
1 
1 
1 
1 
1 
2 
5 

1 4 
10 
1 0 

3 
2 
3 
6 



SAFETY COVER (TRANSFER DRUM) 

N' -e,H!I~jSET Nn 
v. IJIS~:ifi:-ij- PART No. 

77 92310008 
78 5344 75 590 
79 5344 75 670 1:!1\"-

-!!?:Ia:/ 
SECTION 

-t?'la :/'ill'-13- I 5347Z 752 
SECTION NUMBER 

*~-? O>mfi&a .. .m:m:;:: Cl;::>:t~tJsJ.ltJ:.:.t:..~t,.. l±:>c!Jtil;::'t~ft-t:i!l!~t.. -c < tf.ts'-' .. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

PART NAME 
Nn 

11lll& 
Q'ty 

MAGNET CATCH TL-78S 1 
BRACKET 1 
COVER 1 

198 



199 



- (1\-(:JIJ'"J) 

SAFETY COVER (DELIVERY 

A 

t 

SIDE) 

200 

24 

-t!7Y3:...-if-i} 
SECTION NUMBER 

48 

25 

534AZ 753 



-!!7~./' 

SECTION 
" 7 ~· /''!It% I 534AZ 753 
SECTION NUMBER 

SAFETY COVER (DELIVERY SIDE) * '<'-1 "'illlli!l:l:, ~ill<:: 1: l<':tili>l<l'F" ~I;: It>, i±Y:IIl'l«:l:~i'li'!;il!ilf V<: < li<l 1•. 
The dimension of the parts marked with a * differ depending on the press serial 
number. '//hen ordering parts, please inform us of the press serial number. 

-e,;i'!i"jSET No 
No. 3Blift~-\% PART No. 

3 5290 52 422 
4 9642040807 
5 5344 75 994 
6 5290 74 082-1 
7 9660040014 
8 9710040008 
9 5344 74 613 

10 98305002 
11 5330 89 620 
12 5344 75 993 
13 5340 75 615 
14 5344 75 995 
15 5344 75 990 
17 9710030008 
20 9642043514 
21 5295 75 020 1 
22 5342 75 612 
23 91310006 
24 9648051214 
25 5310 32 119 
26 5300 54 332 
28 98945011 
29 9642041414 
30 92314022 
32 5344 75 511 3 
37 5342 75 115 
40 9642042514 
41 5340 75 220 
42 9716030014 
43 9642030514 
44 92310004 
45 9670051008 
46 5344 55 115 
47 5340 75 442 
48 9410400808 
49 9711050008 

H~S~j PART NAME 
!il!l!i:i'li" COMPONENT PARTS No 

t 0 J PIN 
t~·J~,. M4X8 SMALL PAN-HEAD SCREW M4X8 
bn•- COVER 
~1J?7~·J~(I1J•) LABEL(ENGLISH) 
t'~ M4 HEXAGON NUT M4 
1\·~,•b•~ M4 SPRING WASHER M4 
7~·~(I1J•) LABEL(ENGLISH) 
~1'f D4D1A32N SWITCH D4D1A32N 
tJ,. HINGE 
b11•- COVER 
t'I19 FIXING PLATE 
) 0 v-~ PLATE 
n°17° PIPE 
n•~,•b•~ M3 SPRING WASHER M3 
t~·J~,• M4X35 SMALL PAN-HEAD SCREW M4X35 
tJ,. HINGE 

~~~,. M5X5 SET SCREW M5X5 
'7J~,. M5X12 SMALL FLUSH HEAD SCREW M5X12 
o-9Y-~T ROTARY STAY 
b7- COLLAR 
~-7•~7•5J~· CM12 CABLE GROUND CM12 
t~·J~,. M4X14 SMALL PAN-HEAD SCREW M4X14 
J•Lp' CK-17 RUBBER BASE CK-17 
b11•- COVER 
) 0 v-~ PLATE 
t~·J~,. M4X25 SMALL PAN-HEAD SCREW M4X25 
tJ,. HINGE 
t?,•b•~ M3 -~ PLAfN WASHER M3 
t~·J~,. M3X5 SMALL PAN-HEAD SCREW M3X5 
;.,, TL 99S CATCH TL 99S 
~~'~)-r.•~VC M5X10 HEXAGON SOCKET BOLT M5X10 

bn•- COVER 
~7°YJ?•t 0 J 4X8 SPRING PIN 4X8 
'7n•~ 5 CONED DISC SPRING 5 

201 

il!ll& 
Q'ty 

2 
20 

1 
2 
4 
4 
1 
2 
1 
1 
4 
1 
1 
4 
2 
2 
2 
2 
2 
1 
2 
2 
2 
2 
1 
1 
2 
1 
4 
4 
2 

10 
2 
1 
4 
2 



SAFETY BAR 

r--

' / 

/ 
/ 

/ 
/ 

11!7Y3Y 
SECTION 

5 

~ 

84 

202 

1!7Y3Yllf% I SECTION NUMBER 
534AZ 755 I 

' 
I 

23~ I 

)'~ 60 ) 
37 / I NOPSI 

/ 
/ 

/ 
/ 

/ 
/ 



SAFETY BAR 

Nu -I.!"J 1-:ffl:~jSET No. 
llB~.W:-15" PART No. 
5344 75 760 

5344 75 780 

1 5330 52 671 
2 5430 44 154 
3 90752 
4 5344 75 766-2 
5 5344 75 765-2 
6 5344 75 775 
7 5344 75 769 
8 9721070008 
9 5290 33 1 43 

10 9410301608 
11 5344 75 761 
12 9642051014 
13 9710050008 
14 9660060014 
15 9710060008 
16 5330 61 414 
17 5344 75 767-1 
18 5344 75 763 
19 9670051008 
20 9711050008 
21 9715050014 
22 5512 75 567-1 
23 5344 75 790 
24 5344 75 781 
25 5562 28 126 
26 9721040008 
27 5290 37 433 
28 5290 25 523 
34 5342 75 612 
35 9410501208 
36 9684050508 
37 9721030008 
38 5486 76 517 
39 5430 34 326 
40 5344 75 770 
41 5640 36 234-1 
43 5344 75 973 
44 5340 75 712 
45 9670061208 
46 5480 25 418 
47 5290 29 313 
48 5344 75 960-1 
49 5344 75 963 
51 5340 75 733 
52 5290 44 191 
53 5342 75 713 
54 5344 75 970 
55 9670081208 
56 5341 87 429 
57 5344 75 722 
58 5344 75 980 
59 9670062008 
60 9670051208 
61 5344 75 976 
62 5341 75 770 

I-I! :7 $/ a ;,- -1! :7 $/ a ;/'Ill'% I 53 4 A Z 7 55 
SECTION SECTION NUMBER 

* .,_" 0illl!Ht, lil!l!'i<:: <: ~~>t!lio<~~<'• <>t' >t>, i!JtB¥l~l±lil!ll'iO:i'l!llf~-.:: < ttt"'· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

1 0,11 

7170 IJ:;J?" 

E- 1):/?" E-7 

717° IJ:;J?"t 0 :/ 3X16 
7°11-r 
t'\"J;;t;.," M5X10 
1\";;t'J"t.J";;t M5 
t'Y r M6 
1\";;t'J"t.J";j< M6 

t.Jil"-
~?"'Yrm"l~r M5x1o 

t::>'J"t.l";;t M5 

J>-1. 
I):;J? 

E- 1):/?" E-4 

717°1):;J?"t0 :;J 5X12 
hl;;t;.," M5X5 
E- 1):/?" E-3 

J>;;~t":/t.lll"-

7°11-r 

~?"'Yrm"H M6X12 
7l 70 1) :/?" 

IJ:;J? 

J>-1. 

~?"'Yrm"l~r M5X12 
7°11-r 
7°11-r 

PART NAME 
PARTS N• 

PLATE 

SAFETY BAR 

SPRING 
PLAIN WASHER 
BALL GRIP 25<BLACK) 
BRACKET 
SAFETY BAR 
WASHER 
PIN 
E-RING E-7 
PIN 
SPRING PIN 3X16 
PLATE 
SMALL PAN-HEAD SCREW M5X10 
SPRING WASHER M5 
HEXAGON NUT M6 
SPRING WASHER M6 
STUD 
BOLT 
COVER 
HEXAGON SOCKET BOLT M5X10 
CONED DISC SPRING 5 
PLAIN WASHER M5 
BRACKET 
ARM 
LINK 
WASHER 
E-RING E-4 
SPRING STUD 
SPRING 
SWITCH CAM 
SPRING PIN 5X12 
SET SCREW M5X5 
E-RING E-3 
STUD 
BOLT 
SAFETY COVER 
COLLAR 
PLATE 
STUD 
HEXAGON SOCKET BOLT M6X12 
SPRING 
WASHER 
SAFETY BAR 
LINK 
SWITCH CAM 
COLLAR 
STUD 
SAFETY 
HEXAGON SOCKET BOLT M8X12 
SPACER 
SAFETY BAR 
ARM 
HEXAGON SOCKET BOLT M6X20 
HEXAGON SOCKET BOLT M5X12 
PLATE 
PLATE 

203 

ll!Ut 
Q'ty 

4 

4 

4 
4 
4 
4 
4 
4 
4 

28 
4 
4 
4 

42 
42 

4 
4 
4 
4 
4 

36 
16 
1 2 

4 
8 
8 
8 

16 
16 

4 
4 
8 
4 

16 
8 
8 
4 
4 
4 

1 2 
4 

16 
1 2 

2 
4 
4 
4 
4 
2 
4 
4 
2 
2 
6 

1 6 
4 
2 



SAFETY BAR 

-lz":JI-:ffi:~jSET Nn No. g~g:ilj:~ PART NQ 
63 5341 75 780 
64 5344 75 974 
65 5344 75 975 
66 9642042514 
67 9710040014 
68 98305002 
69 98945011 
70 9410400808 
71 5342 75 113 
72 9670063008 
73 5344 75 950 
74 5344 75 930 
75 5344 75 940 
76 5512 29 147 
77 5344 75 830 
78 9670051608 
79 5340 75 910 
80 5340 75 117-1 
81 5340 751181 
82 5344 75 762 
83 5344 75 814-1 
84 5344 75 813-2 
85 5344 75 812-1 
86 5344 75 811 1 
87 5330 73 071-1 
89 5344 75 776-1 
90 9410201008 
91 5663 73 148 
92 91310006 
93 5344 75 840 
94 9670061408 
95 9711060008 

1-!!1>-'a /' -!!)>'a /'jJ>-"} I 534AZ 755 
SECTION SECTION NUMBER 

* ?-:1 0)!$86 ~i, t{l;ffi:L C i~:.Yiii;iJJ:~tJ. :S t;:, 1:!), it)(~l;::{;l:.m.jfl:~jill~!.., "'"C < tt~ ~,,., 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

lll<.llii!IJ<j 
m~*~ COMPONENT PARTS 
7° v-t-
tiil"-
t.IIl"-
t'\"J:i<;:J" M4X25 
ll":1<'J"t.I":1< M4 
i\1~7 D4D1A32N 
7-7"1v?":>:;,t-" CM12 

~7~ 1-m"IH M6X30 

1):;,? 
1):;,? 

t.IIl"-
t.IIl"-
:r:;,~":;,t.IH"-

t.IIl"-
t.IIl"-
t.IIl"-
t.IIl"-
t.IIl"-

i\] 0 1)J?"t0 J 2X10 

1->!:i<;:J" M5X5 

~7~1-m"lvl- M6X14 

204 

PART NAME 
No 

PLATE 
COVER 
COVER 
SMALL PAN-HEAD SCREW M4X25 
SPRING WASHER M4 
SWITCH D4D1A32N 
CABLE GROUND CM12 
SPRING PIN 4X8 
BRACKET 
HEXAGON SOCKET BOLT M6X30 
SAFETY BAR 
LINK 
LINK 
PIN 
PLATE 
HEXAGON SOCKET BOLT M5X16 
SAFETY BAR 
COVER 
COVER 
SAFETY COVER 
COVER 
COVER 
COVER 
COVER 
COVER 
SHAFT 
SPRING PIN 2X10 
ECCENTRIC COLLAR 
SET SCREW M5X5 
COVER 
HEXAGON SOCKET BOLT M6X14 
CONED DISC SPRING 6 

11!llil< 
Q'ty 

2 
2 
2 

16 
16 

8 
8 

16 
8 
6 
2 
2 
2 
4 
4 
4 
2 
2 
2 
2 
1 
2 

2 
1 
4 
4 
4 

1 2 
4 
8 
8 



205 



1ST,3RD BLANKET CLEANING 

15 

I / 
~ 

OPS 

SECTION 

206 

1!:7>-o:..-llf.Jj­
SECTION NUMBER 

534AZ 820 

INoPs! 



-1<:7:/3/' 

SECTION 

-t :7:/ 3 /'Jll'-5 I 534AZ 820 
S E C T I 0 N N U M B E R L. --'--''---'-'-=-_;;_;=-=---' 

1ST,3RD BLANKET CLEANING * "-? OOill!/ili I;!;, ll!ili<::" c 1.:-.j"i!.;iJ<)llt.<-S I' >O, it)'(~ I<: lill!ili'l<;!!lllt- "C ( li ~ \ '• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

N -tr..,t-:iif.JS-jSET No. 
0. !}Bg;aF~ PART No. 

!}Bg~~~ PART NAME 
11\'n!i:ili"'< COMPONENT PARTS ~' 

5310 82 250 !~~·3,0-7- ASSY CLEANING ROLLER ASSY 
1 2,1 3 

5340 82 266Z-1 *~" ASSY SCREW ASSY 
56,57 

5340 82 713Z-2 o-7-y-~ ASSY ROLLER ARM ASSY 
3,10 

5340 82 714Z 2 o-7-y-~ ASSY ROLLER ARM ASSY 
1,10 

5344 82 390 ~v7r ASSY SHAFT ASSY 
38-40,42,74 

5344 82 450 

ll!llil< 
Q'ty 

2 

4 

2 

2 

2 

1-6,8-16,20-22,24-33,35-42,48,49,52,55-61,63,64,67-72 
,74,76,77 

1 5340 82 714-2 ROLLER ARM 2 
2 5310 82 181 STAY 4 
3 5340 82 713-2 ROLLER ARM 2 
4 9710060014 SPRING WASHER M6 8 
5 9660060014 HEXAGON NUT M6 1 2 
6 9670061208 HEXAGON SOCKET BOLT M6X12 1 2 
8 5300 82 256 SCREW 4 
9 5300 82 257 SPRING 4 

10 5486 25 423 BUSHING 4 
11 5310 82 282 ROLLER 2 
12 5310 82 240 CLEANING ROLLER 2 
13 90675 '\"r 1J~7" 6000DDU BALL BEARING 6000DDU 4 
14 5300 58 513 LOCK COLLAR 4 
15 9684050508 M5X5 SET SCREW M5X5 1 4 
16 5340 82 181 1 STAY 2 
20 5344 82 640 )[J-l. FRAME 2 
21 5340 82 301 [JI\"- LEVER 2 
22 5330 82 720 SHAFT 2 
24 9648041014 SMALL FLUSH HEAD SCREW M4X10 8 
25 5300 82 259-1 i\70 1)~7· SPRING 4 
26 5300 59 132 HOLDER 2 
27 5330 82 201 SPRING 2 
28 5344 82 620 )[J-l. FRAME 2 
29 9670051001 M5X10 HEXAGON SOCKET BOLT M5X10 2 
30 5340 82 267 STOPPER 2 
31 5340 82 264 PIN 4 
32 5330 82 711 ;it~\\ SCREW 4 
33 5340 82 254 BLOCK 4 
35 5344 82 670 )[J-l. FRAME 2 
36 5344 82 630 )[J-l. FRAME 2 
37 5344 82 634 PIN 4 
38 9410301608 3X16 SPRING PIN 3X16 8 
39 5340 82 260 r-L. ARM 4 
40 5340 82 191 SHAFT 2 
41 9721070014 E-IJJ?\\ E-7 E-RING E-7 4 
42 5344 82 220 [JI\"- LEVER 2 
43 5340 82 310 RESERVOIR 1 

1ST UNIT 
44 9642040414 SMALL PAN-HEAD SCREW M4X4 2 
45 5330 82 321 LEAF SPRING 2 
46 5310 82 323-2 SPONGE ROLLER 2 
47 5330 82 425 RACHET 2 
48 5430 21 518 1 NUT 4 
49 9670042008 HEXAGON SOCKET BOLT M4X20 4 
52 5344 82 633 STUD 4 
55 9721040014 E-1J~7" E 4 E-RING E-4 4 

207 



-t:7l/a:/ 
SECTION 

"""'" :.-''1!>-"f I 534AZ 820 SECTION NUMBERL-~~~~~_J 

1ST,3RD BLANKET CLEANING >: "-? O)l~!i;\ 11, jlj!;'l'i<::.!: I~.YiJ<:i><!A\tH t' >6, it:>CD/il~<±·~;'l'i'l'ill!i'lf VC ( ti'iH'• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. -1!., t-:Wf:~jSET No. ~~~!;/coMPONENT PART NAME 11!11& 
l}~~:ffl:¥5' PART No. PARTS Nn Q'ty 

56 90890 t1~~~·?1~'~ ?OB-0606 BUSHING ?OB-0606 4 
57 5340 82 266-1 *eJ" SCREW 4 
58 90703 U:T'~ M6 U-NUT M6 8 
59 5340 82 265 '),;'.11'- WASHER 4 
60 5430 38 414 AJO IJJ?'' SPRING 4 
61 5480 53 126 AJO IJJ?'' SPRING 4 
63 9642040814 t'\''J::tc.:J'' M4X8 SMALL PAN-HEAD SCREW M4X8 6 
64 9716060014 t?'1"1:J":1< M6 PLAIN WASHER M6 8 
67 9710040008 H'':itif''tl"* M4 SPRING WASHER M4 6 
68 5344 82 661-1 ~T- STAY 2 
69 5344 82 662 tJI\"- COVER 2 
70 5290 36 355 1 ~70 1):.9" SPRING 4 
71 5332 82 265 ~'\0-ij- SPACER 8 
72 5340 82 263 1 H"- BAR 2 
73 5344 82 820 1;:.;'.1"3?~? CLEANING TRAY 1 

9"131._"' 3RD UNIT 
74 5344 82 660 ~?'J~n·- OPERATION LEVER 2 
76 9670040808 ")7'~ !'-iii" lld" M4X8 HEXAGON SOCKET BOLT M4X8 8 
77 5344 82 261 1J"11'-'' GUIDE 2 

208 



209 



.;>;:.1"3? 

2ND,4TH BLANKET CLEANING 

2 

loPs 1 

210 

-1!:7Yo:--llf-1;­
SECTION NUMBER I 5344Z 825 

INOPS I 



2ND,4TH BLANKET CLEANING 

-t7l-'a:-' 
SECTION 

" 7 "' 3 :-'llfl'f I 5344Z 825 
S E C T I 0 N N U M B E R L. __::_:::__:.::..::_-"-'::.:::___J 

% "'<-? 0)$~1;t~ ~:ft;:' (:j;:>f~;/))~tJ, :S t:. lb~ tl:)(~l;:ltti:ft>a:-i!J!~ l,. L ( tf.(! \,\., 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. -k"J 1-::ffi:~jSET No. 
IJ~g:fj:~ PART No. 

ffl)g~f,j;~ PART NAME 
!llllltlli'" COMPONENT PARTS No 

5300 53 250-5 2 
78-83 

CLEANING ROLLER ASSY 4 
60,61 

5340 82 266Z-1 ~~· ASSY SCREW ASSY 4 
6,8 

5340 82 713Z-2 o-?-r-b ASSY ROLLER ARM ASSY 2 
64,65 

5340 82 714Z-2 o-?-r-b ASSY ROLLER ARM ASSY 2 
63,65 

5340 82 720-1 ~V7~ ASSY SHAFT ASSY 2 
1,67,72 

5344 82 800 2 
1-27,29-51,55,56,58-68,72,74,84,86 

5344 82 850 ~V7~ ASSY SHAFT ASSY 2 
1-3,5,84 

1 9410301608 SPRING PIN 3X16 10 
2 5340 82 260 r-b ARM 4 
3 5340 82 191 SHAFT 2 
4 9721070014 E 1J:;.?• E-7 E-RING E-7 6 
5 5340 82 670 vn•- LEVER 2 
6 90890 BUSHING 70B-0606 4 
7 9721040014 E- 1J:;.?• E 4 E-RING E-4 4 
8 5340 82 266-1 SCREW 4 
9 90703 U-NUT M6 8 

10 5340 82 265 WASHER 4 
11 5430 38 414 SPRING 4 
12 5480 53 126 SPRING 4 
13 5290 36 355-1 SPRING 4 
14 5332 82 265 SPACER 8 
15 5300 59 132 ;j;J~9·- HOLDER 2 
16 9684050508 SET SCREW M5X5 14 
17 5300 82 221 SPRING 2 
18 9670051001 HEXAGON SOCKET BOLT M5X10 6 
19 5340 82 1 70 71.1-b FRAME 2 
20 5340 82 267 STOPPER 2 
21 9648041014 SMALL FLUSH HEAD SCREW M4X10 16 
22 5340 82 264 PIN 4 
23 5300 82 259-1 7-.70 'J::>?· SPRING 4 
24 5340 82 263-1 1\\\ - BAR 2 
25 5310 82 181 7-.T- STAY 4 
26 5330 82 720 SHAFT 2 
27 5340 82 301 vn•- LEVER 2 
29 9670061208 HEXAGON SOCKET BOLT M6X12 1 2 
30 5300 82 185-1 PIN 4 
31 5300 82 188 SPRING 2 
32 5300 82 186-1 vn•- LEVER 2 
33 90640 TOOTHED LOCK WASHER B6 4 
34 9660060014 HEXAGON NUT M6 8 
35 9716050014 t?'1•t.r•~ M5 PLAIN WASHER M5 4 
36 5340 82 680 71.1-b FRAME 2 
37 5340 82 254 J"o'!.l? BLOCK 4 
38 5330 82 711 SCREW 4 
39 5300 82 257 7-,701)::0?• SPRING 4 
40 5300 82 256 +:J'' SCREW 4 
41 5340 82 690 71.1-b FRAME 2 
42 5340 82 160 71.1-b FRAME 2 
43 5300 82 184-2 vn•- LEVER 2 
44 5300 82 187 SPRING 2 

211 



,.12.47·5~~,~!~~-3~ -t7!/a/' .., 1 , " /''~'-'"' 1 5344Z 825 
SECTION SECTION NUMBER 

2ND,4TH BLANKET CLEANING * 7-IJ O)$~tJ:~ ~;ifi:L C.li:>J11;::b~~fJ. .Oft~~ t±)(~l;:ti(;Jtl:~iJ1!~ L. ""C { '/£~ !.r'o 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

NQ -1!, 1-:ffr:-f:f'jSET No. oomr~ffl;/ PART NAME lllll& 
OOfitdit:~ PART No. !ilhi<l!l't COMPONENT PARTS Nn O'ty 

45 5340 82 1 83 :IJI\•- COVER 2 
46 5340 82 251-3 i\:r- STAY 2 
47 5430 21 518-1 H~ NUT 4 
48 9670042008 v~'~m·J~~ M4X20 HEXAGON SOCKET BOLT M4X20 4 
49 9716060014 t5<J•1J•:;t M6 PLAIN WASHER M6 8 
50 9642040814 t'\ ''J~~\\ M4X8 SMALL PAN-HEAD SCREW M4X8 6 
51 9710040008 J)'':1tiJ''1J'':it M4 SPRING WASHER M4 6 
55 5340 82 184 :IJJ\•- COVER 2 
56 9710040014 J)'':;tf}''tJ''* M4 SPRING WASHER M4 6 
57 5340 82 740 v~ RESERVOIR 2 
58 9642041014 t'\"J:ft:J'' M4X10 SMALL PAN-HEAD SCREW M4X10 6 
59 5300 58 513 ~.>1:15- LOCK COLLAR 4 
60 90675 '\"J'IJJ'J" 6000DDU BALL BEARING 6000DDU 8 
61 5310 82 240 !~~-3~0-7- CLEANING ROLLER 4 
62 5340 82 1 81 -1 i\:r- STAY 2 
63 5340 82 714-2 o-5-:i'-b ROLLER ARM 2 
64 5340 82 713-2 D-7-:i'-b ROLLER ARM 2 
65 5486 25 423 J"~e;~ BUSHING 4 
66 5310 82 282 D 7 ROLLER 2 
67 5330 82 740-1 y-1, ARM 2 
68 5300 58 365 'J'~i'- WASHER 2 
69 5310 82 323 2 Aili 0 J::J'' o-7- SPONGE ROLLER 2 
70 9642040414 t'I•J:;t~· M4X4 SMALL PAN-HEAD SCREW M4X4 2 
71 5330 82 321 1,1\.;j< LEAF SPRING 2 
72 5340 82 721-1 ~i'7~ SHAFT 2 
73 5330 82 425 7TI'~ RACHET 2 
74 5340 82 730 y-1, ARM 2 
76 5332 74 091-2 .>11\·~ NAME PLATE 2 
77 5330 53 2 51 -1 ~A "iii" t'-JI, WATER BOTTLE 2 
78 5300 53 256-3 no'!J:t:J PACKING 2 
79 5300 53 254-3 iii" 1'-1111\ 0 '!J:t::J BOTTLE PACKING 2 
80 9721030050 E-IJJ?" E-3 E-RING E-3 6 
81 5290 53 255 A70 IJJ'J" SPRING 2 
82 5300 53 253 tO~ PIN 2 
83 5300 53 2 52-1 'fi''no CAP 2 
84 5344 82 680 IJI\•- LEVER 2 
86 5344 82 261 1J"1 1'-" GUIDE 2 

212 



213 



-

--:-:-~~~~--~-t!~;.-.:--1- ., o; 1 2
J"?;)E;)<:J"3?? . SECTION 

51"1 ' G DRIVE 
CLEAN IN BLANKET 1ST,2ND 

214 

-1! ~ ;.- • ;.-jlf-lj- R 
SECTION NUMBE I 534AZ 828 I 



-t~Ya:-' 

SECTION 
-t~Y. :-''lti'-l'f I 534AZ 828 
SECTION NUMBERL. ~~~~~~~ 

1ST,2ND BLANKET CLEANING DRIVE % ~-? OJI}Bgf;t, tm:ffi:L C. i<:'.tit.::iJ~U4t.S. .:S t;; ~' ti:.Jt~i<:,i.f.l!:ID:.:t:i'J!~ L, L ( tf.~ !..'o 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. 

5344 82 340 

5344 82 750 

1 9410301608 
2 5340 82 760 
3 5300 59 565-1 
4 5290 37 433 
5 5340 82 351 
6 5330 59 566 
7 9710050008 
8 9642051014 
9 5344 82 770 

10 5344 82 799 
11 9660050014 
12 5340 82 542 
13 9670061208 
14 9716060014 
15 90629 
16 5300 57 023-1 
17 97657-3 
18 9670051001 
19 9721070008 
20 5340 82 541-1 
21 91710003 
22 9716050014 
23 9642061614 
24 5300 82 520-1 
25 5300 82 517 
26 5344 82 797-1 
28 5340 82 530-3 
29 9710060008 
32 5340 82 796 
34 5290 32 121 
35 90512 
37 5310 52 121-1 
38 9650052014 
39 5290 36 351 
40 5340 82 360-1 
41 5340 82 341 
42 5340 82 342 
43 5344 82 350 
44 9670051808 
45 5344 82 151 
46 5344 82 110-1 
47 5340 82 120 
48 9410502008 
49 9670083508 
50 9670050808 
52 5340 82 110 
53 5344 82 120 1 
54 5344 82 511-1 
55 5340 82 520 
56 5340 82 523 
57 5344 82 796-1 
58 5340 82 524 
59 5340 82 791 
60 5340 82 794 
61 5340 82 140-2 

!lB~M~i:f!J;/ 
111/il:ll'i't COMPONENT 

PART NAME 
PARTS N• 

J'-1.. ASSY ARM ASSY 
1,40,41,43 

J'-1.. ASSY ARM ASSY 

SPRING PIN 3X16 
J'-1.. ARM 

SPRING 
SPRING STUD 
SHAFT 
BUSHING 

J\":;t't"t.J":;t M5 SPRING WASHER M5 
t'\"J:;t:;" M5X10 SMALL PAN-HEAD SCREW M5X10 
J'-1.. ARM 
t.JJ\"- COVER 
t~r M5 HEXAGON NUT M5 

BRACKET 
HEXAGON SOCKET BOLT M6X12 

t:>'t"t.l":;t M6 PLAIN WASHER M6 
ilt~7°t 0 :J SSP-6 SNAP PIN SSP-6 

PIN 
~ll)1r" AS-20-N SOLENOID AS-20-N J708-814 

HEXAGON SOCKET BOLT M5X10 
E-'JJ:7" E-7 E-RING E-7 
IJ J :7 LINK 

SPACER 
t5't"t.l":;t M5 PLAIN WASHER M5 
t'\"J:;t:;" M6X16 SMALL PAN HEAD SCREW M6X16 

BRACKET 
GRIP 

NBRm-il 10X13X276 HOSE 1 OX13X276 
n"Jv7" VALVE 
J\":;tij"t.J":;t M6 SPRING WASHER M6 
NBRm-il 10X13X350 HOSE 10X13X350 
i\70 1J:J:7" SPRING 
0- 1J:J:7" P-10A 0-RING P-10A 
lli\"-(9"-??"ll-) LEVER(DARK GRAY> 
=?lv't:;.J:;t:;" M5X20 SCREW M5X20 

SPRING STUD 
J'-1.. ARM 

SHAFT 
BUSHING 

J' /., ARM 
HEXAGON SOCKET BOLT M5X18 
BRACKET 
BRACKET 
BRACKET 

i\7° IJ:J?" t 0 :J 5X20 SPRING PIN 5X20 
HEXAGON SOCKET BOLT M8X35 
HEXAGON SOCKET BOLT M5X8 
BRACKET 
BRACKET 
BRACKET 
STOPPER 
BRACKET 

NBR;Ji-il 10X13X176 HOSE 10X13X176 
PIPE 

NBRm-il 10X13X110 HOSE 1 OX13X11 0 
BRACKET 
BRACKET 

215 

11!1l!lt 
Q'ty 

1 

1 

6 
1 
2 
1 
1 
1 

31 
25 

1 
1 
8 
2 
6 
4 
4 
2 
2 

10 
2 
2 
4 
6 
3 
1 
5 
1 
1 
3 
1 
1 
4 
1 
1 
1 
1 
1 
1 
1 
8 
2 
1 
1 
8 
8 
4 
1 
1 
1 
1 
2 
1 
1 
1 
2 
1 



1ST,2ND BLANKET CLEANING DRIVE 

-!!7Va/' 
SECTION 

-1! 7 >'• /''i!i'-'15- I 534AZ 828 
S E C T I 0 N NUMB E R L_::_.::_:c..:..:::___c==--_j 

* "<"-? OJ!ll!.\!!i, ll!llf<:: 1: l~"ti!iiJ<!I4t.< :0 t~/6. ;J;)'(,..I~Iill!liO,i!l!llf Vc < ti<'H'. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

l}Bg~f,ji/ 
m~li~ COMPONENT PARTS 

PART NAME 
No 

1lllli!< 
Q'ty 

62 5344 82 791-2 t.JI\"- COVER 1 
63 5340 82 131-2 BRACKET 1 
64 5342 82 792 t.JI\"- COVER 1 
65 90652 GS RING GS-5 1 
66 9660040014 t~H M4 HEXAGON NUT M4 2 
67 9710040008 1\":;<'J"t.J":;< M4 SPRING WASHER M4 2 
68 5290 25 512 PIN 2 
69 5300 12 224 PLATE 1 
70 5344 82 632 IJI\"- LEVER 2 
71 5344 82 611 BRACKET 1 
72 5344 82 612 BRACKET 1 
73 5344 82 635 BRACKET 2 
74 5344 82 636 PIN 2 
75 5340 52 519 SPRING 2 
76 5340 82 264 PIN 2 
77 91343008 PLUNGER PBF-5 2 
78 9410300808 SPRING PIN 3X8 2 
79 9684050508 SET SCREW M5X5 2 
80 9710050014 1\";j<'J"t.J";j< M5 SPRING WASHER M5 2 
81 5290 74 084 LABEL(ENGLISH) 1 
82 5344 82 794 t.JI\"- COVER 1 
83 5344 82 798 t.JI\"- COVER 1 
84 5330 53 375-1 HOSE PLUG 1 

216 



217 



3RD,4TH BLANKET 

-i! :7 '-' • ;..-iif-lj- R 
SECTION NUMBE 

'I -5:-::3--;4 ::-:A Z;-;;:8 2<2 991 

8 

12 14 ~ 11 

"' II 

~' \S:">< ~ 18 

"'- ~-®~ "'" " ~"" '~ 5~> ~ 
', 8 /if' -)@ 

2

7

2 -·.. 7" ·~ ~-

: 48 13 

L__________________________ 218 



-t:7Va/' 
SECTION 

-t:7v. :.-''!Jt{j- I 534AZ 829 
SECTION NUMBER 

3RD,4TH BLANKET CLEANING DRIVE * -,-? O)ll!l,\l,I:t, lll*<::" c l~"tiJ<iJ<!I4t.::!d<!i\, ;E)Cn;I~I:tlli*"'imllf ~ -c < tZ'in'. 
The dimension of the parts marked with a lk differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. 

5344 82 340 

5344 82 750 

1 9410301608 
2 5340 82 760 
3 5300 59 565-1 
4 5290 37 433 
5 5340 82 351 
6 5330 59 566 
7 9710050008 
8 9642051014 
9 5344 82 770 

10 5344 82 799 
11 9660050014 
12 5340 82 542 
13 9670061208 
14 9716060014 
1 5 90629 
16 5300 57 023-1 
17 97657 3 
18 9670051001 
19 9721070008 
20 5340 82 541-1 
21 91710003 
22 9716050014 
23 9642061614 
24 5300 82 520-1 
25 5300 82 517 
26 5344 82 797-1 
28 5340 82 530-3 
29 9710060008 
32 5340 82 796 
34 5290 32 121 
35 90512 
37 5310 52 121-1 
38 9650052014 
39 5290 36 351 
40 5340 82 360-1 
41 5340 82 341 
42 5340 82 342 
43 5344 82 350 
44 9670051808 
45 5344 82 812 
46 5344 82 110-1 
47 5340 82 120 
48 9410502008 
49 9670083508 
50 9670050808 
51 5344 82 793-4 
52 5340 82 110 
53 5344 82 120-1 
54 5344 82 511-1 
55 5340 82 520 
56 5340 82 523 
57 5344 82 796-1 
58 5340 82 524 
59 5340 82 791 
61 5344 82 140-1 

PART NAME 
PARTS N• 

J'-b ASSY ARM ASSY 
1,40,41,43 

J'-b ASSY ARM ASSY 

SPRING PIN 3X16 
J'-1, ARM 

SPRING 
SPRING STUD 
SHAFT 
BUSHING 

I\":1<'J"1J":1< M5 SPRING WASHER M5 
SMALL PAN-HEAD SCREW M5X10 
ARM 

1JI\"- COVER 
HEXAGON NUT M5 
BRACKET 
HEXAGON SOCKET BOLT M6X12 

t7'J"1J":1< M6 PLAIN WASHER M6 
SNAP PIN SSP-6 
PIN 
SOLENOID AS-20-N J708-814 
HEXAGON SOCKET BOLT M5X10 

E-IJ;)?" E-7 E-RING E-7 
IJ;)? LINK 

SPACER 
t5'J"1J":i< M5 PLAIN WASHER M5 
:t'\"J:1<:J" M6X16 SMALL PAN-HEAD SCREW M6X16 

BRACKET 
GRIP 

NBRm-i\ 10X13X276 HOSE 10X13X276 
n"Jv7" VALVE 
I\":1<'J"1J":1< M6 SPRING WASHER M6 
NBRm-i\ 1DX13X350 HOSE 10X13X350 
i\)0 IJ;)?" SPRING 
0-IJJ?" P-10A 0-RING P-10A 
vi\"-<:SI"-??"v-> LEVER(DARK GRAY) 

SCREW M5X20 
I\":1<1J1 SPRING STUD 

ARM 
SHAFT 
BUSHING 

J>-1, ARM 
~;·Hm"Jvr M5X18 HEXAGON SOCKET BOLT M5X18 

BLOCK 
BRACKET 
BRACKET 
SPRING PIN 5X20 
HEXAGON SOCKET BOLT M8X35 
HEXAGON SOCKET BOLT M5X8 

1JI\" COVER 
BRACKET 
BRACKET 
BRACKET 
STOPPER 
BRACKET 

NBRm-i\ 1DX13X176 HOSE 10X13X176 
PIPE 

NBRm-i\ 10X13X110 HOSE 10X13X110 
BRACKET 

219 

11!11& 
Q'ty 

1 

1 

6 
1 
2 
1 
1 
1 

1 8 
22 

1 
1 
8 
2 
6 
4 
4 
2 
2 

10 
2 
2 
4 
6 
3 
1 
5 
1 
1 
3 
1 
1 
4 
1 
1 

1 
1 
1 
1 
4 
2 
1 

8 
8 
4 

1 
1 
1 
1 
2 
1 
1 
1 
1 



-1!:7'-'a Yl!i'-'if I 534AZ 829 
SECTION NUMBER~~~~~~--~ 

3RD,4TH BLANKET CLEANING DRIVE * "'<'-? Q)ilJ!!i\ It, l:ll~<:: 1: 1~"1i!<i><)lltHd' ,;, !E)(,.I~Itli!l~~i!l!ilf V<: ( IZ"Is ''• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

NQ -1!7 ~:ffl:~jSET Nn !}Bg~f,j;/ PART NAME 11!11& 
$d1:ffi:~ PART Nn !IIJi!t~<; COMPONENT PARTS Nn Q'ty 

62 5344 82 795-3 1JI\"- COVER 1 
63 5344 82 130-1 7'' ?!T'.!J t'- BRACKET 1 
64 5300 1 2 224 7°LJ-r PLATE 1 
65 5344 82 611 7''79'-'.!JI'- BRACKET 1 
66 5344 82 612 7"77'.!Jr BRACKET 1 
67 5344 82 632 I;/\"- LEVER 2 
68 91343008 7°?J~''V- PBF-5 PLUNGER PBF-5 2 
69 9410300808 A 70 lj :/7" to;) 3X8 SPRING PIN 3X8 2 
70 9684050508 r>t:~<;;" M5X5 SET SCREW M5X5 2 
71 5340 82 264 tO:/ PIN 2 
72 5340 52 519 7.70 1);)7" SPRING 2 
73 9710050014 I\":1<'1"1J":t< M5 SPRING WASHER M5 1 2 
74 5344 82 635 7'' ?!T'.!J r BRACKET 2 
75 5344 82 636 tO:/ PIN 2 
76 5330 53 375-1 ;j;-7.1::/ HOSE PLUG 1 

220 



221 



POWDER SPRAY DEVICE 

222 

-1!?;...•:.-llf-!j­
SECTION NUMBER 

5344Z 830 



-t:1Va:/ 
SECTION 

1;: :7 '-"" '-"ilt-\3- I 5344Z 830 
S E C T I 0 N N U M B E R '----'=-=.__:_:_:::..__c:.=:.__j 

POWDER SPRAY DEVICE * -,.-? O)mi,Ii, ~'l!FC 1: l<:'.ti'l(tl)llt.< Qt, op, it)(,.,I<:Ii~'l!FO,;J!Il! ~ c ( fti<l>o 
The dimension of the parts marked with a :« differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

Nu 

5344 83 030 

5344 83 050-1 

5344 83 060 

5430 14 450 

1 5344 61 272-1 
2 9642050814 
3 9710050008 
4 98343006 
5 5430 32 815 
6 5480 14 428-1 
7 9660050014 
8 5340 83 261 
9 90505 

10 90511 
12 5430 39 118 
13 543014 437 
14 9648051014 
15 91190 
16 91238 
17 91235 
18 91258 
19 90904004-1 
20 5430 14 470-1 
21 5430 14 460 
22 90609 
23 5430 14 433-1 
24 5430 14 431 
25 5430 14 438 
26 9642051014 
28 5344 83 031 
29 9670061208 
30 9670051208 
31 5340 83 276 
32 5430 14 452 
33 9662120014 
34 5430 14 453 
35 5430 14 454 
36 5430 14 451 
37 5344 83 272 
38 91280 
39 9670062508 
40 5340 83 277 
41 5340 61 957-1 
42 9660040014 
43 9710040014 
44 9716040014 
45 5332 83 023 
46 90510 
47 5332 74 202 
48 5332 83 020-1 
49 5332 83 031-2 
50 5344 83 040 
51 5332 83 014 
52 5344 83 032 
53 9670050808 

00~~~~ PART NAME 
!ll!iX:l!F"t COMPONENT PARTS Na 

~)·~-)~·· ASSY SPRAY NOZZLE ASSY 
9,42-51,58 
··~· ASSY BOTTLE ASSY 

BOTTLE CAP ASSY 
8-10,20-22 

n•lvJ• ASSY VALVE ASSY 
32-36 

PANEL 
t'\•J;;t:J• M5X8 SMALL PAN-HEAD SCREW M5X8 
n•;;tij•IJ•;;t M5 SPRING WASHER M5 
k('!/7 HL 115E SWITCH HL115E 

KNOB 
~n·- LEVER 
t'!l~ M5 HEXAGON NUT M5 

KNOB 
0- 11:.7• p 16 0-RING P-16 
0- 1);)7• P-20 0-RING P-20 

KNOB 
HOLDER 

if:>J;;t;:..• M5X10 SMALL FLUSH HEAD SCREW M5X10 
HOSE BAND 13 

• ~ '!17°1!1 1/4" HOSE NIPPLE 1/4" 
,t~;t~IIvl• 1/4" ELBOW 1/4" 

'!17"1v 1/4" NIPPLE 1/4" 
n••J•AB2X1201 AC115V VALVE AB2X1201 AC115V 

BOTTLE CAP 
PLATE 

BE- 11:.7• BE-80 BE-RING BE-80 
PACKING 
BOTTLE 
BAND 

t'\•J;j<:J• M5X10 SMALL PAN-HEAD SCREW M5X10 
BRACKET 
HEXAGON SOCKET BOLT M6X12 
HEXAGON SOCKET BOLT M5X12 
PLATE 
KNOB 

t'!l~ M12 HEXAGON NUT M12 
SPRING 
PIN 

n•1v7• VALVE 
t• -·· ~ 8X12X1000 VINYL HOSE 8X12X1000 

JOINT 1/4" 
HEXAGON SOCKET BOLT M6X25 
BRACKET 
AIR COMPRESSOR 

t'!l ~ M4 HEXAGON NUT M4 
n•;;.<t•n•;;. M4 SPRING WASHER M4 
t:;~if•IJ•;;t M4 PLAIN WASHER M4 

PLATE 
o- 11:.7• P 6 0 RING P-6 
:J-1!1 SEAL 
11\-A- '!17° Ill HOSE NIPPLE 

STUD 
J~·lvllv9•- NOZZLE HOLDER 
~7" ~ J~•lv SPRAY NOZZLE 

BRACKET 
HEXAGON SOCKET BOLT M5X8 

223 

11!1~ 
Q'ty 

1 

1 

1 

1 

1 
2 
4 
1 
1 
1 
1 
1 
3 
1 
1 
1 
2 
2 
3 
2 
2 
1 
1 
1 
1 
1 
1 
1 
2 
1 
2 
2 
1 
1 
1 
1 
1 
1 

1 
4 
2 
1 
4 
4 
2 
2 
2 
2 
1 
2 
2 
2 
1 
2 



POWDER SPRAY DEVICE 

-l!e7 "' 3 /ll>l'f I 5344Z 830 
S E C T I 0 N N U M B E R L_:::_::_:...:._=--=:..:::..__j 

% 7-? OJ~~ It, mmF<::: C. !;::'.t~ii!Jlt.;. J.Jt::.lb, tl:)(~l<::litli:ffi:::ri!.t!~l- L < tf.~ t,'o 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

PART NAME No. -!!, r?.t-I'J'jSET No. 
fleg:ifi~ PART No. 

Jmg~ffj;/ 
!ltr&:lll<t COMPONENT PARTS No 

11lll& 
Q'ty 

54 5332 83 033 7'' 77~ I'- BRACKET 1 
55 5340 83 032 ;f; AJ\"J~'' HOSE BAND 1 
56 5310 83 272 t" -Jiim-7. 8X12X1300 HOSE 8X12X1300 1 
58 5640 35 624 fJ'!J::J"P- WASHER 2 
59 9670081208 Y?"~Hm"Jiir M8X12 HEXAGON SOCKET BOLT M8X12 1 

224 



225 



-J :-7 (RP520-220F) 

REGISTER PUNCH (RP520-220F) 

226 

t:7Y3/il..,_ 
SECTION NUMBER 5347Z 840 



~~·~,-1\"~f (RP520-220Fl -t::7~aY 
SECTION 

-1!:7~ 3 Yllt-5 I 5347Z 840 
S E C T I 0 N NUMB E R '--'::..::._.:_:_:::..___:::.;.::'---_j 

REGISTER PUNCH (RP520-220Fl * -.-? <DIJB.:'!Ii, !iJ!ll)<:: 1: lc'fll<i><¥Qt" :0 I< !0, i£Jtlliilc li!iJ!lli'l<i!l!lllt. c (If. 'Is ''• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

NQ 
5110 60 220 

5110 60 320 

5110 60 330 

5110 60 410 

5110 60 420 

5110 60 460 

5110 60 540 

5110 60 550 

5110 60 620 

1 5110 60 211 
2 9660040014 
3 9716050014 
4 9642050814 
5 5110 60 212 
6 5110 60 213 
7 5110 60 214 
8 9670030808 
9 5110 60 215 

10 9721070008 
11 5110 60 223 
12 90249 
13 5110 60 221 
14 5110 60 224 
15 9680040608 
16 5110 60 216 
17 9670042508 
18 5110 60 217 
19 5110 60 218 
20 5110 60 233 
21 9680030508 
22 5110 60 235-1 
23 5110 60 234 
25 5110 60 237 
27 5110 60 230-1 
28 5110 60 238 
29 9670041508 
30 9670041808 
31 5110 60 311 
32 9670031508 
33 9670042008 
34 5110 60 319 
35 5110 60 312 
36 5110 60 313 
37 5110 60 314 
38 5110 60 315 
39 5110 60 316 
40 9670031208 
41 5110 60 317 
42 5110 60 318 
43 5110 60 321 

IJB.:'I,>;;l!J;/ 
!lili!<il!~ COMPONENT 
7"- 11- ASSY 
1 2,1 3 

PART NAME 
PARTS No 

PULLEY ASSY 

BEARING CASE ASSY(L) 

BEARING CASE ASSY(R) 

,1:0~9"7°- 1)- ASSY TIMING PULLEY ASSY 
53-56 

+j;j;"-r ASSY BRACKET ASSY 
64,65 

J'-1.. ASSY ARM ASSY 

~"9?7 ASSY BRACKET ASSY 

~"9?7 ASSY BRACKET ASSY 
106,108 

t.Jn•- ASSY COVER ASSY 

GUIDE 
:r~r M4 HEXAGON NUT M4 
t5+j•t.J•:;t MS PLAIN WASHER MS 
:1"'\"J:;t~• M5X8 SMALL PAN-HEAD SCREW M5X8 
'\''J'IJJ'J'' BALL BEARING 

BLANCE WEIGHT 
+jr•Ju BRACKET 
~7~ "*" Ju r M3X8 HEXAGON SOCKET BOLT M3X8 

TIMING BELT 
E- 11~9" E-7 E-RING E-7 

SHAFT 
7"~~2 DUB0808 BUSHING DUB0808 
,1:0~9· 7° - 1)- TIMING PULLEY 

BRACKET 
hl:;t~• M4X6 SET SCREW M4X6 

LOCK 
~7~r;t.•Jur M4x2s HEXAGON SOCKET BOLT M4X25 

SUPPORTER 
KEY 
KNOB 

hl:;t~• M3X5 SET SCREW M3X5 
o'.!J:? LOCK 

WASHER 
SCREW 

;t.Ju,•- HOLDER 
'?19o~J-7" MICROSCOPE 
~7~r*"Jur M4X15 HEXAGON SOCKET BOLT M4X15 
~7~ r;t.• IH M4X18 HEXAGON SOCKET BOLT M4X18 

GUIDE 
~7~r;t.•Jur M3x1s HEXAGON SOCKET BOLT M3X15 
~7~r;t.•Jur M4x2o HEXAGON SOCKET BOLT M4X20 

PIN 
7" ~- r PLATE 

BEARING CASE 
'\''J'IJJ'J" LINEAR BALL BEARING 

GUIDE 
+j;j;"-'- SUPPORTER 
~7~r;t.•Jur M3X12 HEXAGON SOCKET BOLT M3X12 
7'.!.1? RACK 

PIN 
'\"}' 1)~9"7-~(L) BEARING CASE(L) 

227 

11!11& 
Q'ty 

1 

1 

1 

2 

2 

2 

2 

1 

1 

1 
2 
7 
3 
4 
1 
1 

11 
1 
3 
1 
2 
1 
1 

16 
1 
2 
3 
3 
2 
8 
2 
4 
2 
2 
2 

20 
2 
1 

22 
4 
1. 
1 
1 
1 
1 
1 
5 
2 
4 
1 



~~·~9-J\ 0 ~f (RP520-220Fl -1!:7>'3:-' 
SECTION 

-1!:7Va :-'Jl>'% I 5347Z 840 
S E C T I 0 N N U M B E R c___::..=__:_:_:::..__:::...:._::___j 

REGISTER PUNCH (RP520-220Fl :r: -.-? 0$/i;\ It, ~i'I'ii:-1: I~>t!l<i><l'<tH t< ,;, iEJt"'i~i;l~fi.,i!l!il! VC < 1:0;! ''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

-1:!,1-::ffi:~jSET No. 
No. illlli;\i'l'i" PART Nn 

44 90214 
45 5110 60 323 
46 5110 60 324 
47 5110 60 325 
48 5110 60 332 
49 9670032208 
50 5110 60 333 
51 5110 60 331 
52 9670032008 
53 9716060014 
54 90302 
55 9723120008 
56 5110 60 411 
57 9410602508 
58 5110 60 412 
59 5110 60 413 
60 9721120008 
61 5110 60 414 
62 5110 60 415 
63 5110 60 416 
64 5110 60 421 
65 5110 60 422 
66 5110 60 423 
67 5110 60 424 
68 5110 60 425 
69 5110 60 426 
70 9670041208 
71 511 0 60 42 7 
72 9716040014 
73 9670041008 
74 5110 60 428 
75 5110 60 429 
76 5110 60 431 
77 5110 60 451 
78 5110 60 452 
79 9670044508 
80 5110 60 453 
81 9723240008 
82 5110 60 454 
83 5110 60 455 
84 5110 60 456 
85 5110 60 457 
86 5110 60 511-1 
87 5110 60 512 
88 9670051508 
89 5110 60 513 
90 5110 60 514 
91 5110 60 515-1 
92 9670051808 
93 5110 60 516-1 
94 9648051014 
95 5110 60 517 
96 90889 
97 9670062208 
98 5110 60 526-1 
99 5110 60 522 

100 5110 60 523 
1 01 511 0 60 52 4 
102 5110 60 525 

~~~·~ PART NAME mr.l<ll'i" COMPONENT PARTS Nn 

··-·~•yy~?· 6000ZZ BALL BEARING 6000ZZ 
t~r NUT 

~v?r SHAFT 

~~~r•••r M3X22 HEXAGON SOCKET BOLT M3X22 
~~~ KNOB 

~~~r•••r M3X20 HEXAGON SOCKET BOLT M3X20 

CY~?· C-12 C-RING C 12 

~/ 0 Y~?•t•~ 6X25 SPRING PIN 6X25 
~·•-r BRACKET 

E-Y~?• E-12 E-RING E-12 
'\ \\ y IJ J?" LINEAR BALL BEARING 

PIN 
BEARING CASE 
DRY BUSHING 
BRACKET 
ARM 

t·~ PIN 
BRACKET 
BEARING CASE 
HEXAGON SOCKET BOLT M4X12 

J"~-r PLATE 
PLAIN WASHER M4 
HEXAGON SOCKET BOLT M4X10 

t.J•·rr" GUIDE 
TIMING BELT 
SHAFT 
ARM 
NUT 
HEXAGON SOCKET BOLT M4X45 
HOLDER 

C-'J~?• C-24 C-RING C-24 
SCREW 

'\"71JJ?" 609ZZ BALL BEARING 609ZZ 
NUT 
KNOB 
PUNCH UNIT 
GUIDE 

~~~ r*" lv r M5X1 5 HEXAGON SOCKET BOLT M5X15 
SPRING 

t• ~ PIN 
PLATE 

~~~r*"lvr M5X18 HEXAGON SOCKET BOLT M5X18 
~~·-~- SPACER 
~7J:1<~" M5X10 SMALL FLUSH HEAD SCREW M5X10 

WASHER 
BUSHING DUB1015 
HEXAGON SOCKET BOLT M6X22 

~JO IJ~?" SPRING 
SHAFT 

1\~;J-~I SPACER 
SHAFT 

'\ ''? IJ J'J'' LINEAR BALL BEARING 

228 

11!1~ 
Q'ty 

2 
2 
2 
1 
1 
5 
1 
1 
5 
6 
4 
2 
2 
2 
2 
1 
2 
2 
2 
1 
2 
2 
1 
8 
2 
1 

14 
1 
2 
2 
1 
1 
1 
1 
3 
4 
3 
3 
3 
6 
3 
3 
1 
2 
6 
2 
6 
1 
2 
2 
2 
2 
2 
4 
2 
2 
2 
2 
2 



~~·~9-l\ 0 ~f (RP520-220Fl """'•" SECTION 
"""'• :.'Jl!'-'5· I 5347Z 840 SECT I 0 N NUMBER L_::..::_..:..:._.::__::_:..::___J 

REGISTER PUNCH (RP520-220Fl :1: "<-? 0)11flll.li, ~lli'<:" 1: lo':ti.J:t<Jllt..: :Oiz<t>- i!)CB!;IoiJ:~lli'~i!l!l& VC <It;!> ''• 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. 

103 5110 60 521-1 
104 5110 60 531 
105 5110 60 532 7" ~- ~ 
106 90447 7'"!1~1. DUB1612 
107 5110 60 541 
108 5110 60 551 
109 5110 60 543 }'-{., 

11 0 9670052008 :17~~m•Ju~ M5X20 
111 5110 60 544 
11 2 90318 
11 3 9670043508 :17~~m•Ju~ M4X35 
11 4 5110 60 546 
11 5 5110 60 547 ~n·-

11 6 5110 60 548 
11 7 9680050808 ~)l;j<~• M5X8 
11 8 9642031514 :t'\•J;j<~• M3X15 
119 9642030814 :t'\•J;j<~• M3X8 
120 5110 60 463 7"~-~ 

1 21 5110 60 464 7"~-~ 

122 5110 60 461 ~'\"-'1-

123 5110 60 462 }'-{., 

124 5110 60 465 
1 2 5 5110 60 466 7 7•1u 
126 9716030014 t5tt•1J•;j< M3 
127 9660030014 H~ M3 
128 9670045008 :17~ ~m•JH M4X50 
129 5110 60 611 
130 5110 60 623 1Jn•-
1 31 5110 60 621 1Jn•-
132 5110 60 622 
133 5110 60 624 1Jn•-
134 5110 60 625 1Jn•-
1 3 5 5110 60 626 
136 5110 60 627 ~~-
137 5110 60 631-1 1Jn•-
138 5110 60 632 LED5~7" 

139 9716080014 t7tt•1J•;;< M8 
140 9660080014 :T~~ M8 
1 41 5110 60 633 
1 42 9652041008 ~7~J;j<~• M4X10 
1 43 9652040508 h~J;j<~• M4X5 
144 9670061201 :17~~m•Ju~ M6X12 
1 46 9670051001 :17~~m•Ju~ M5X10 
1 4 7 9642031014 :t'\•J;j<~• M3X10 
148 9670040808 :17~~;j;•Ju~ M4X8 
149 9710030008 n•;;.tt•1J•+ M3 
150 5110 60 561 
1 51 5110 60 635 
1 52 5110 60 636 
1 53 5110 60 219 
154 5342 60 641 7'\ .,. 

229 

PART NAME 
Na 
PUNCH UNIT 
PUNCH BASE 
PLATE 
BUSHING DUB1612 
BRACKET 
BRACKET 
ARM 
HEXAGON SOCKET BOLT M5X20 
SHAFT 
BALL BEARING 608ZZ 
HEXAGON SOCKET BOLT M4X35 
SHAFT 
LEVER 
KNOB 
SET SCREW M5X8 
SMALL PAN HEAD SCREW M3X15 
SMALL PAN-HEAD SCREW M3X8 
PLATE 
PLATE 
SPACER 
ARM 
WASHER 
CABLE 
PLAIN WASHER M3 
HEXAGON NUT M3 
HEXAGON SOCKET BOLT M4X50 
PLATE 
COVER 
COVER 
BATTERY CASE 
COVER 
COVER 
BRACKET 
TRAY 
COVER 
LED LAMP 
PLAIN WASHER M8 
HEXAGON NUT M8 
ADJ ASTER 
SMALL TRUSS SCREW M4X10 
SMALL TRUSS SCREW M4X5 
HEXAGON SOCKET BOLT M6X12 
HEXAGON SOCKET BOLT M5X10 
SMALL PAN-HEAD SCREW M3X10 
HEXAGON SOCKET BOLT M4X8 
SPRING WASHER M3 
BRACKET 
ADJ ASTER 
PUNCH GUIDE 
PLATE 
LABEL 

11!111!( 
O'ty 

1 
1 
1 
3 
2 
1 
2 
6 
1 
2 
4 
1 
1 
1 
1 
2 
2 
2 
2 
4 
2 
2 
2 
2 
4 
4 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
6 
4 
3 

1 2 
2 
5 
9 
2 
2 
2 
1 
1 
1 
1 
1 



DECURLING DEVICE 

\NOPS\ 

230 

1!:7Y3"lil'-li­
SECTION NUM BER I 5344Z 850 I 



I:J-Iv;:;"3'f3~?f 

DECURLING DEVICE 

No. t"JI-:ffi:~jSET No. 
ilBmr:ffi:~ PART No. 

5344 62 110-2 

5344 62 120 

5344 62 130 

1 9670082008 
2 90917003 
3 5344 61 632 
4 9642041014 
5 9716040014 
6 9710040008 
7 9660040014 
8 5344 62 141 
9 91192 

10 91833 
11 5344 62 121 
12 90911044 
13 5344 62 123 
14 9642051014 
15 9710050008 
16 5290 17 111 
18 5340 17 112 
19 9410301608 
20 5290 17 115 
21 5300 17 116 
22 5310 17 117-1 
23 5300 12 224 
24 9650052014 
25 5344 62 132 
26 9660060014 
27 5290 88 170 
28 5344 62 131 
29 9710060008 
30 9670053008 
31 5344 62 133 
32 9648051014 
33 5344 62 134-2 
34 9670051008 
35 5344 62 113 
36 5344 62 111 
37 5344 62 114 
38 5344 62 112 
39 5344 62 122 

"""'·:-' SECTION 
"""'• :-''11<-l'f I 5344Z 850 
SECTION NUMBER 

% -;r-? OJi}B~a~ *J:IB:L C {;::-;j"~iJ>U:QtJ. 0 t;; /i), tl::)(Oi11<::1i.W*.::r:i!l!*& t... -c < tta: \r'o 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

llll.l\\i'.!IJ;j 
m~*~ COMPONENT PARTS 
I:J-Iv:J"3'f3~?f ASSY 
1-16,18-39 

I:J-Iv;:;"3'f3~?f ASSY 
34-38 

1\I:J"'fi:J"-(r" ASSY 

~7'H;t;"lvr M8X20 
Y~?"7"o7 HB 129-1? 
'J II-

t:>'f"I:J":;t M4 
1\":i<'f"I:J":i< M4 
:t':lr M4 

m-i\n"~r" 23 
t" -·;);-i\ 15X22X400 
ry-(~-1Y;);-i\ 15X22X600 
J:i<?51-(4790) 

:t'\"J:;t;:;" M5X10 
1\":i<'f"I:J":i< M5 
n"lv7" 

j\)0 1)~?" 

I:J/\"-

7°11- r 

:t':l r M6 
4t:J'' 
1J"1'1'-'' 
1\":i<'f"I:J":;t M6 
~7':/t-;t;"lvr M5X30 
7"o'!1? 

1:1"11'-'' 
~7':11-;t;"lvr M5X10 

JOII-r 
1)"-

231 

PART NAME 
No 

DECURLING DEVICE ASSY 

DECURLING DEVICE ASSY 

POSTCARD GUIDE ASSY 

HEXAGON SOCKET BOLT M8X20 
RING BLOWER HB-129-1P 
RELAY 
SMALL PAN HEAD SCREW M4X10 
PLAIN WASHER M4 
SPRING WASHER M4 
HEXAGON NUT M4 
CONNECTOR 
HOSE BAND 23 
HOSE 15X22X400 
HOSE 15X22X600 
CONNECT0R(4790) 
HOSE 15X22X300 
SMALL PAN-HEAD SCREW M5X10 
SPRING WASHER M5 
VALVE 
SPINDLE 
SPRING PIN 3X16 
SPRING 
COVER 
KNOB(DARK GRAY) 
PLATE 
SCREW M5X20 
PIN 
HEXAGON NUT M6 
SCREW 
GUIDE 
SPRING WASHER M6 
HEXAGON SOCKET BOLT M5X30 
BLOCK 
SMALL FLUSH HEAD SCREW M5X10 
GUIDE 
HEXAGON SOCKET BOLT M5X10 
BRACKET 
BRACKET 
PLATE 
BAR 
HOSE 15X22X850 

illl!& 
O'ty 

1 

1 

1 

2 
1 
1 
3 
6 
3 
3 
2 
7 
1 
1 
1 
1 
3 
3 
1 
1 
1 
1 
1 
1 
1 
1 
2 
4 
2 
1 
2 
2 
1 
4 
2 

16 
2 
1 
2 
2 
1 



r~~~;.--------------------- ·~7Y3/ 
1\-(;:J)v-l. SECTION 

DELIVERY FRAME 

232 

1!7>-•::--lif.fij­
SECTION NUMBER I 5344Z 860 I 



J\1:171;-1.. 

DELIVERY FRAME 

No. 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
1 2 
13 
1 4 
1 5 
16 
1 7 
1 8 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 

-l! ";) 1-:ffi:~jS ET No. 
ffiH'~:ffi:~ PART No. 
9660060014 
9710060008 
5344 86 212-4 
9670083508 
5290 86 413 
9670061208 
5290 24 126 
9710080008 
9670081608 
5330 87 435-1 
5340 87 421-1 
9670041008 
5341 87 462 
9716050014 
9710050008 
9642051014 
5340 87 461 
9642052014 
5344 87 425 
9660080014 
5290 87 421-1 
5310 86 213 
5330 87 436-1 
9648040814 
9670051008 
5290 87 422-1 
9670040608 
5344 87 431 
5344 87 423 
5344 87 432 
5344 87 424 
5344 86 211 3 
5340 87 423-1 
5310 87 423-2 
5290 87 431-2 

-tr:7VsY 
SECTION 

-tr:7Vs Y'lit-!5- I 5344Z 860 
SECTION NUMBER 

*"-? oom;H;t, ll!lfi<:: cio':t!l:>l<l'iltHt<,;, i.t:>l:Hi;IW:ll!lfi>;ill!IIIV<: < ti*''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

1!11.:':1\!IJ;/ 
m~l!'i~ COMPONENT PARTS 
t~~ M6 
1\":i<iJ"t.J":l< M6 
71;-1.. 

1\":l<iJ"t.J":l< M8 

t.l"1~" 

t5iJ"t.J":l< M5 
1\":l<iJ"t.J":l< M5 
t'\"J:i<:1" M5X10 

t'\"J:i<:1" M5X20 

t~~ M8 

;\j'-

1J''1t-'' 
iJ7J:l<:1" M4X8 
Y7~ ~;!i" H M5X1 0 

Y7'H;!i" IH M4X6 

71;-1.. 

233 

PART NAME 
N' 
HEXAGON NUT M6 
SPRING WASHER M6 
FRAME 
HEXAGON SOCKET BOLT M8X35 
BUSHING 
HEXAGON SOCKET BOLT M6X12 
WASHER 
SPRING WASHER M8 
HEXAGON SOCKET BOLT M8X16 
GUIDE 
STUD 
HEXAGON SOCKET BOLT M4X10 
BRACKET 
PLAIN WASHER M5 
SPRING WASHER M5 
SMALL PAN-HEAD SCREW M5X10 
BRUSH 
SMALL PAN-HEAD SCREW M5X20 
GUIDE 
HEXAGON NUT M8 
STUD 
STAY 
GUIDE 
SMALL FLUSH HEAD SCREW M4X8 
HEXAGON SOCKET BOLT M5X10 
STUD 
HEXAGON SOCKET BOLT M4X6 
OIL RECEIVER 
GUIDE 
OIL RECEIVER 
GUIDE 
FRAME 
STUD 
GUIDE 
OIL RECEIVER 

l!lll!( 
Q'ty 

16 
16 

1 
6 
2 
2 
2 
6 
2 
2 

10 
1 5 

2 
8 
8 
4 
2 
4 
1 
6 
3 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 



-1!::7 :Y 3 Yiif-lj- R 
SECTION NUMBE I 5344Z 8?0 I 

DRIVE SHAFT. 

12 

37 

I OP s I 

39 

234 



-ld' "'3 y 
SECTION 

t 7 "' 3 Yllt-\5- I 5344Z 870 
SECTION NUMBER 

DRIVE SHAFT.DRIVEN SHAFT * ..,_, O)$,j!I;t, ~~;:-c l<::ofiiiii<J\\t.< ~ t.: !b, !t~~i<::l;t~~>:bli!IIH.- -c < t.:;> ''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts1 please inform us of the press serial number. 

No. 

5300 87 213Z-2 

5310 87 150-1 

5344 87 110 

1 9670040808 
2 5344 87 117 
3 5344 61 661 
4 9670061008 
5 5344 87 116 
6 5330 54 517 
7 9670030808 
8 91925 
9 9684030508 

10 5344 87 115-1 
11 5321 87 215 
12 90293 
13 9642051014 
14 9710050008 
15 9411605000 
16 5344 87 113 
17 5522 45 126 
18 5310 87 154 
19 5300 87 161-1 
20 9660060014 
21 9670062008 
22 9670052008 
23 9716050014 
24 5340 87 512 
25 5344 87 511-1 
26 9670051608 
27 9686062008 
28 5300 87 162 
29 9684050508 
30 5344 87 111 
31 9670061608 
32 5344 87 112 
33 5300 87 121-1 
34 5344 87 120-1 
35 9670064008 
36 5330 87 215 
37 5330 87 221 
38 9670064508 
39 5330 87 216 
40 5330 87 218 
41 5340 87 214-1 
42 5330 87 217 
43 90315 
44 5300 87 213-2 
45 9684060608 
46 5344 87 522 
47 5340 87 213 
48 5640 48 107 
49 5344 87 210 
50 9670061208 
51 5344 82 799 

~~g·; PART NAME 
lli!Ji:~"' COMPONENT PARTS No 
A7°o~~r ASSY SPROCKET ASSY 
43,44 

o-5!1J-1.J"·fr" ASSY ROTARY GUIDE ASSY 

CD?r"?:J"? ASSY CD DRIVE SHAFT ASSY 

~~·Hm"lvr M4X8 HEXAGON SOCKET BOLT M4X8 
I.J/\"- COVER 

ENCODER 
HEXAGON SOCKET BOLT M6X10 
BRACKET 
STUD 
HEXAGON SOCKET BOLT M3X8 
COUPLING E69-C06B 
SET SCREW M3X5 
ENCODER CONNECTION SHAFT 

I.J/\"- COVER 
BALL BEARING 6204ZZ 

T'\"J;jt:J" M5X10 SMALL PAN-HEAD SCREW M5X10 
1\":;t'.t"I.J":;t M5 SPRING WASHER M5 
T-/\ 0 -t 0 J 6X50 TAPER PIN 6X50 

SPROCKET 
GUIDE ROLLER 
SHAFT 

71.1-L. FRAME 
t~r M6 HEXAGON NUT M6 
~~~rm"J~r M6X20 HEXAGON SOCKET BOLT M6X20 
~~~rm"H M5X20 HEXAGON SOCKET BOLT M5X20 
t?'.t"I.J";;t M5 PLAIN WASHER M5 

BRACKET 
I.JL. CAM 
~~~rm"J~r M5X16 HEXAGON SOCKET BOLT M5X16 
h!;;t:J" M6X20 SET SCREW M6X20 
;j;J~9"- HOLDER 

SET SCREW M5X5 
SHAFT 
HEXAGON SOCKET BOLT M6X16 
SPROCKET 

*''? GEAR 
FLANGE 

~~~rm"H M6X40 HEXAGON SOCKET BOLT M6X40 
7\\o'.!l? BLOCK 
A70 IJJ?" SPRING 

M6X45 HEXAGON SOCKET BOLT M6X45 
BRACKET 

;j;J~9"- HOLDER 
HOLDER 
COLLAR 

ifi'' -IV'\\\ y IJ J?" 6003ZZ BALL BEARING 6003ZZ 
SPROCKET 
SET SCREW M6X6 
DELIVERY CAM 
COLLAR 

IJ'-t.J~rt.Jt?" AIR CUT RING 
SHAFT 
HEXAGON SOCKET BOLT M6X12 

I.J/\"- COVER 

235 

11!1!& 
(l'ty 

2 

1 

1 

4 
1 
1 
8 
1 
4 
3 
1 
2 
1 
2 
2 

1 4 
14 

2 
1 

24 
8 
2 
4 
2 
2 
4 
1 
1 
2 
2 
2 
3 
1 
9 
1 
1 
1 
2 
2 
2 
4 
2 
2 
2 
2 
4 
2 
4 
1 
1 
7 
1 
4 
1 



-~~.----------------------- ~?Ys~ 

SECTION 

1\1"., .>1 

CHAIN DELI VERY GRIPPER 

INOPS I 

) 22 

236 

-I!?Ys~lif~ 

SECTION NUMBER I 5344Z 872 I 

[OPS I 



-t?Va:-' 
SECTION 

-t 7 v 3 :-''lit'% I 5344Z 872 
SECTION NUMBER 

CHAIN DELIVERY GRIPPER * "'<-? 0)8~~ r:.t, .mm:-.::: c.t;:of~iJi~t.;. 7.>1::.1/.h W3tm!ft.:at:Jtft.1ft:i!R$!L. -c < tf.a- ~, .. 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

_," H!'i ... jS ET Nn 
~tRJ:ffl:~ PART No. 

5310 87 302-1 

5344 87 310 

5344 87 320 

5344 87 410 

1 5344 87 412 
2 9670051001 
3 90853 
4 5290 87 315-1 
5 9411302200 
6 9684050508 
7 5290 87 316-1 
9 5310 87 313-1 

10 5340 87 321-1 
11 5321 87 318-2 
12 9670061608 
13 5344 87 311 
14 5344 87 312 
15 9716050014 
16 90203 
17 5290 87 317-1 
18 9411302500 
19 9411301800 
20 9710050008 
21 9660050014 
22 5344 87 330 

4-7,9 22 

'fi-::. ASSY 
1,3 

Y7'!1 rt." '" r M5X1 o 
;.."31::.1' 11::.? RF2040(1 ") 

r~:;<;," M5X5 
}'-[., 

'}\\ I)~J)O-

Y7'!1rt."Jvr M6X16 

1\":I<'J"t.I":I< M5 
t'!l r M 5 

237 

PART NAME 
Nn 

GRIPPER SHAFT ASSY 

GRIPPER ASSY 

GRIPPER BASE ASSY 

CHAIN ASSY 

CHAIN 
HEXAGON SOCKET BOLT M5X10 
JOINT LINK RF2040(1'') 
SPACER 
TAPER PIN 3X22 
SET SCREW M5X5 
ARM 
SHAFT 
SPRING 
GRIPPER 
HEXAGON SOCKET BOLT M6X16 
BRACKET 
BRACKET 
PLAIN WASHER M5 
BALL BEARING 625ZZ 
PIN 
TAPER PIN 3X25 
TAPER PIN 3X18 
SPRING WASHER M5 
HEXAGON NUT M5 
GRIPPER BASE 

11!111!< 
Q'ty 

3 

3 

3 

2 

6 
1 2 

6 
3 
3 
3 
3 
3 

1 2 
1 5 
1 5 

3 
3 
3 
3 
3 
9 
3 
3 
3 
3 



1\1019"1 

DELIVERY TABLE DOLLY 

\NOPS\ 

r -. I 

~J I v 

238 

-1!7;..-•:,.-llf~ 

SECTION NUMBER 

29 

"',~ ®@ 

I 5344Z 880 



i\10151"1 -1!7VaY 
SECTION 

"" 7 '-'" Yl!i'-5 I 5344Z 880 
S E C T I 0 N NUMB E R L__c::.::_.:.:.:_:::.__:=~_J 

DELIVERY TABLE DOLLY * <-9 0>$/i! l;l;, ~ill<:: 1: lc.Yi!<iJ<ll\t.< :0 tz >6, !I;)("" I" li~i'lll<i!l!llf V<: < tt;, ''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

No. 
5340 88 240-1 

5344 88 140 

1 5340 88 151 
2 9670051001 
3 5290 89 143 
4 9710050014 
5 9642051014 
6 5290 37 712 
7 9410503008 
8 5344 88 141 
9 5290 37 713 

10 5290 88 144-1 
11 9410502508 
12 5344 88 152 
13 5290 88 235 
14 9414202514 
15 5290 32 117 
16 9710080008 
17 9660080014 
18 5330 88 236 1 
19 5340 88 234 
20 5640 38 255 
21 5290 88 250 
22 9648052014 
23 9648052514 
24 9648051014 
25 90214 
26 5340 88 233 1 
27 5340 88 232-1 
28 90856 
29 9670081608 
30 5290 88 231 
31 9662080014 
32 5341 88 220-1 
33 5310 88 233 
34 5344 88 150 
35 5290 31 116 
36 9721070008 
37 5341 88 210-1 
38 9642032014 
39 90644 
40 97313 
41 97381 
42 9642050814 
43 5344 88 153 
44 5300 21 424 
45 98501 
46 5310 44 314 
47 5340 88 241-1 
48 92312008 
49 90770 
50 9716060014 

GB!i!i\lfl;j PART NAME 
ll!Jli<i'll'O COMPONENT PARTS Nn 

J\101T-7"• ASSY DELIVERY TABLE DOLLY ASSY 
46-50 

01"? ASSY SHAFT ASSY 
6-11 

t.J\\1~\\ GUIDE 
HEXAGON SOCKET BOLT M5X10 
BUSHING 

1\";;tiJ":I:J";;t MS SPRING WASHER MS 
t'\"J:1<01" M5X10 SMALL PAN-HEAD SCREW M5X10 

SPROCKET 
SPRING PIN 5X30 
SHAFT 
SPROCKET 
WORM WHEEL 
SPRING PIN 5X25 

3'I-:> RS37-1 57P CHAIN RS37-1 57P 
WEIGHT 
SPLIT PIN 2X25 
STOPPER 

1\";;tiJ":I:J";;t M8 SPRING WASHER M8 
t~r M8 HEXAGON NUT M8 

COLLAR 
tJ -lu RAIL 

SPACER 
tJ -lu RAIL 
iJ?J:1<01" M5X20 SMALL FLUSH HEAD SCREW M5X20 
iJ?J:1<01" M5X25 SMALL FLUSH HEAD SCREW M5X25 
iJ?J:1<01" M5X10 SMALL FLUSH HEAD SCREW M5X10 

BALL BEARING 6000ZZ 
STUD 
STUD 
JOINT LINK RS37-1 1 /2" 

'J7~r*"'"" M8X16 HEXAGON SOCKET BOLT M8X16 
STUD 

t~r M8 HEXAGON NUT M8 
7[J-l. FRAME 

STAY 
CHAIN 
LINK 

E- 11:>?" E-7 E-RING E-7 
7[J-l. FRAME 
t'\"J:1<01" M3X20 SMALL PAN-HEAD SCREW M3X20 

TOOTHED LOCK WASHER A3 
i\1~7 VX-5-1C22 SWITCH VX-5-1C22 
'i'?'l'li-51- VAM22 ACTUATOR VAM22 
t'\"J:1<01" M5X8 SMALL PAN-HEAD SCREW M5X8 

BRACKET 
PLATE 

:I:Ji\"- 360010-1 COVER 360010-1 
i\7-lu SCALE 
i\101T-7" lu DELIVERY TABLE DOLLY 
Hi\51- LPK-75 CASTER LPK-75 
1:?:1<01" 4.1X20 WOOD SCREW 4.1X20 
t?iJ":IJ";;t M6 PLAIN WASHER M6 

239 

illl!l!t 
O'ty 

2 

1 

2 
4 
2 
6 
4 
1 
2 
1 
1 
1 
1 
1 
2 
2 
1 
9 
1 
4 
2 
2 
2 
2 
2 
2 
6 
4 
2 
2 
2 
2 
8 
1 
1 
1 
2 
2 
1 
2 
2 
1 
1 
2 
1 
1 
1 
2 
2 
8 

32 
32 



~9_"_1_?~7~"-97r~"7?------------------~~7~./ 

DELIVERY LIFTING 
SECTION 

loPs I 

240 

~7~3/lif~ 

SECTION NUMBER 
5344Z 890 



9"1r7"?r"? 

DELIVERY LIFTING 

Nu ·b ;jlf"'/ SET Nn 
ll~~:ifi:.fg- PART No. 

5290 88 111Z-1 

5290 88 112Z 

5290 88 190-3 

5290 88 194Z 

5310 88 160-1 

5341 88 140 

5344 88 110 

5344 88 120-1 

1 9721070008 
2 5290 29 313 
3 5344 88 111 
4 5340 52 606 
5 90242 
6 5290 88 180 
7 5341 881131 
8 5290 88 183 
9 5341 88131 

10 9660050014 
11 9710050008 
12 5344 88 130-1 
13 5290 51 064 
14 5290 51 070 
15 5290 51 063-1 
16 9670051608 
17 5341 88132 
18 5344 88132 
19 5290 88 115 
20 9410402808 
21 9648051014 
22 5290 88 112 
23 5341 88 134 
24 90692 
25 5341 88 133 
26 9684050508 
27 5290 88 194 
28 5290 89 219 
29 5290 88 193 
30 5310 37 820 
31 5310 88161-2 
32 9642061014 
33 5290 37 814 
34 5290 88 134 
35 9660060014 
36 9710060008 
37 5290 88 111-1 
38 5310 37 815-1 
39 5290 37 613 
40 5290 88 133 
41 9410302508 
42 5290 37 614 
43 9410302008 

-t:7v.:.-­
sEcTroN 

"' 7 "'• :.-''!il'-15- I 5344Z 890 
SECTION NUMBER 

% -,.-? O)i}fl81.Ii, !Nllf<:" 1: lc"1!1i>l<!>llt.< M< >O, ll;)(illji;:: Ii!Nllf'!'6ll!ll! Vc (ttl!''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

PART NAME 
PARTS Nn 

11!ll!r 
Q'ty 

7"77~r ASSY BRACKET ASSY 1 

;i;lv9"- ASSY HOLDER ASSY 1 

'f"J' ASSY GEAR ASSY 1 

'!'"? ASSY GEAR ASSY 1 
27,28 

1\~r"lli ASSYC9"-??"~-) HANDLE ASSY(DARK GRAY) 1 
21,30,31,38 

orl'7r ASSY SHAFT ASSY 1 

'J~? ASSY LINK ASSY 1 

J'-l. ASSY ARM ASSY 1 

E- 1J~?" E-7 E-RING E-7 6 
WASHER 2 

IJ~? LINK 1 
BUSHING 2 

7"~;n DUB1210 BUSHING DUB1210 5 
*"? GEAR 1 

SHAFT 1 
KEY 1 
BUSHING 1 

t~t- M5 HEXAGON NUT M5 1 
1\";!t'J"t.J";;t M5 SPRING WASHER M5 1 

ARM 1 
7.7° 1)~?" SPRING 1 
if"!JIJI_!)'':). PAWL 1 

PIN 1 
HEXAGON SOCKET BOLT M5X16 2 

7.51t-"t.Jt. SLIDE CAM 1 
7.'\0 -'j- SPACER 1 

RATCHET WHEEL 1 
7.7° IJ~?"t 0 ~ 4X28 SPRING PIN 4X28 1 
't7J:1t;:J" M5X10 SMALL FLUSH HEAD SCREW M5X10 5 

HOLDER 1 
WASHER 1 

'171\":1< L10 CONED DISC SPRING L10 1 
LOCK NUT 1 

t-;r;;t;:," M5X5 SET SCREW M5X5 2 
GEAR 1 
BUSHING 1 
STUD 1 

n~ r" lv c 9" -??" ~- > HANDLE(DARK GRAY) 1 
HANDLE BODY(DARK GRAY) 1 

t'\"J;!t;:J" M6X10 SMALL PAN-HEAD SCREW M6X10 1 
7,70 IJ~?" SPRING 

CLUTCH 
t~t- M6 HEXAGON NUT M6 5 
1\";!t'J"t.J";;t M6 SPRING WASHER M6 5 

BRACKET 1 
7°~-t-(9"-??"~-) PLATE(DARK GRAY) 1 

BEVEL GEAR 1 
SHAFT 1 

7.7° IJ~?"t 0 ~ 3X25 SPRING PIN 3X25 1 
GEAR 1 

7.7° IJ~?"t 0 ~ 3X20 SPRING PIN 3X20 1 

241 



DELIVERY LIFTING 

No. 

44 
45 
46 
47 
48 
49 
50 
51 
52 
53 
54 
55 
56 
57 
58 
59 
60 
61 
62 
63 
64 
65 
66 
67 

t·, 1-:fi~jSET Na 
lliHiJ:ffi:-1'5' PART No. 
9670062008 
5290 29 311 
5290 88 192-2 
5290 88 191-3 
5290 82 162 
9410402208 
9410252208 
5290 89 422 
5327 44 210 
5327 44 231 
9710080008 
9660080014 
5327 44 220 
5300 59 565-1 
5290 36 351 
5300 33 562 
90628 
5300 33 561-2 
97630-1 
9670041008 
9670061208 
5330 57 151 
9710040008 
9660040014 

-eo7v.:-­
SECTION 

1!9>-'• :-''ilt-\5- I 5344Z 890 
SECTION NUMBER 

* ";f-"J OJiJBg~;J:~ ~:t'R:L C.l;:-;f~:IJ5~t.;. ;;,t;;~, fl:)t~l;:l:t~;ffi:-t:i!tl~L, L < tf.<!"l.'., 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

!llllii\ill!<j 
m~~~ COMPONENT PARTS 

PART NAME 
Nn 

11!1l& 
Q'ty 

HEXAGON SOCKET BOLT M6X20 4 
WASHER 1 

f"l' GEAR 1 
SHAFT 1 
BUSHING 1 

i\) 0 1);)?"t0 ;) 4X22 SPRING PIN 4X22 1 
SPRING PIN 2.5X22 1 

;;t:, \\ SCREW 1 
LEVER 1 
STUD 1 

1\":i<'t":IJ":i< M8 SPRING WASHER M8 1 
t'H M8 HEXAGON NUT M8 1 
1);)? LINK 1 

SPRING 1 
SPRING STUD 1 
COLLAR 2 
SNAP PIN SSP-4 2 
PIN 1 

~~J1~" AS-05N AC115V SOLENOID AS-05N AC115V 1 
HEXAGON SOCKET BOLT M4X10 4 

~7'Hill"IH M6X12 HEXAGON SOCKET BOLT M6X12 2 
BRACKET 1 

1\":i<'t":IJ":i< M4 SPRING WASHER M4 4 
t•JI- M4 HEXAGON NUT M4 4 

242 



243 



SIDE GUIDE SECTION 

244 

-1!:7;.-•;..-llf-lj­
SECTION NUMBER 5344Z 892 

loPs I 



SIDE GUIDE 

Nn _.,, ;'IJ;<;jSET NQ 
liB~:f'fi:~ PART Nn 

5332 89 270 

5344 89 310 

5344 89 340 

5344 89 370 

1 9670061208 
2 5341 89 227 
3 5341 89 225 
4 9670051008 
5 9410400808 
6 5341 89 240-2 
7 5341 89 230-1 
8 5344 89 222 
9 5332 89 226 

10 5341 89 221-1 
11 5341 89 223 
12 9670064008 
13 90214 
14 5341 89 224 
15 9716060014 
16 9670061408 
17 9710050008 
18 9642051014 
19 9410201408 
20 5341 89 272 
21 5332 89 271 
22 5341 89 252 
23 5430 35 314 
24 9660030014 
25 9710030008 
26 96613-1 
27 9648031514 
28 5341 89 251-2 
29 5341 89 253 
30 5310 59 563 
31 5290 51 732 
32 5300 54 161-1 
33 9642031614 
34 9716030014 
35 98304004 
36 9670051608 
37 5341 89 422 
38 9684050508 
39 5344 89 422 
40 90601 
41 9410302608 
42 5340 89 421 
43 5344 89 412 
44 5344 89 413 
45 9648040614 
46 9670040808 
47 5332 89 377 
48 5332 89 351 
49 5340 89 411 
50 9662080014 
51 9710080008 

-e?;,-a/' 
SECTION 

-e?;,- 3 /''II>% I 5344Z 892 
SECTION NUMBER 

* -.-;. <1>$.\'!tJ:, llllll'<:: c t;:-;J-iJi:b<JAlt.< u~ 10, it)'(,. I;: tJ:Illlii''BI!IIfG -c < "'* ''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

gj.\'O>&!i>j PART NAME 
ll!JliG'IJ;<; COMPONENT PARTS NQ 

?7~7····~ ASSY CLAMP BOLT ASSY 
19-21 
~V7~ ASSY SHAFT ASSY 

r-b ASSY ARM ASSY 
53,54 
Y~? ASSY LINK ASSY 
55,56 

~;-~~··lv~ M6X12 HEXAGON SOCKET BOLT M6X12 
BRACKET 

J" o'!'? BLOCK 
~;-~~·•Jv~ M5X10 HEXAGON SOCKET BOLT M5X10 

SPRING PIN 4X8 
iJ·f'r•tJ·1~· SIDE GUIDE 

GUIDE 
BRACKET 
SPRING 
BUSHING 
SPILL 
HEXAGON SOCKET BOLT M6X40 
BALL BEARING 6000ZZ 
SPACER 

t?iJ•tJ•;;t M6 PLAIN WASHER M6 
~;-·v ~•·1v ~ M6X 1 4 HEXAGON SOCKET BOLT M6X14 
J\•;;t<J•IJ•;jt M5 SPRING WASHER M5 
:t'\•J;;t~• M5X10 SMALL PAN-HEAD SCREW M5X10 

SPRING PIN 2X14 
KNOB 
CLAMP BOLT 
GUIDE 
SPACER 

:t~ ~ M3 HEXAGON NUT M3 
n•;;t<t•tJ•;;t M3 SPRING WASHER M3 
~1~7 E2K-F7MC1-10 SWITCH E2K-F7MC1-10 
iJ?J;;t~• M3X15 SMALL FLUSH HEAD SCREW M3X15 

BRACKET 
•lv9• HOLDER 

SPRING 
SPRING STUD 
SPRING STUD 

:t'\•J;;t~• M3X16 SMALL PAN-HEAD SCREW M3X16 
t7if•IJ•;jt M3 PLAIN WASHER M3 
~1?o~1~7 VX-5247-1A2 MICRO SWITCH VX-5247-1A2 
~;-~~··H M5X16 HEXAGON SOCKET BOLT M5X16 

BRACKET 
~;!;jt~• M5X5 SET SCREW M5X5 

BLOCK 
CE- 1J~?· CE-8 CE-RING CE-8 

SPRING PIN 3X26 
FEELER BAR 
GUIDE 
GUIDE 

iJ5J;;t~• M4X6 SMALL FLUSH HEAD SCREW M4X6 
~;-~~··Jv~ M4X8 HEXAGON SOCKET BOLT M4X8 

PLATE 
BRACKET 

~T- STAY 
:t~~ M8 HEXAGON NUT M8 
n•;;t<t•tJ•;;t M8 SPRING WASHER M8 

245 

ll!lllk 
Q'ty 

2 

1 

1 

1 

4 
1 
2 
4 
2 
1 
1 
1 
1 
1 
2 
5 
1 
1 
1 
1 

1 0 
10 

2 
2 
2 
1 
2 
2 
4 
1 
2 
1 
1 
1 
1 
1 
2 
2 
1 
2 

7 
1 
2 
3 
1 
2 
2 
4 
4 
2 
1 
1 
1 
2 



SIDE GUIDE 

52 5310 52 292 
53 5300 45 243 
54 5344 89 350 
55 5344 89 371 
56 90890 
57 5640 07 082 
58 9721070008 
59 9721040008 
60 5330 89 375-1 
61 5332 89 378 
62 5330 89 376-1 
63 5330 89 370 
64 5330 89 373 
65 9721030008 
66 9660060014 
67 9710060008 
68 5330 21 664 
69 5330 89 374 
70 5330 89 360 
71 5290 29 115 
72 5344 89 380-2 
73 5344 89 311 
74 5332 89 133 
75 5344 89 320 
76 9410302008 
77 9660080014 
78 5522 29 172 
79 5290 21 641 
80 5481 93 162 

-t:7>'s~ 

SECTION 
-t:7>'s ~11>'% I 5344Z 892 
SECTION NUMBER 

* <-• O)i!flll,li, t:Jli'!'i<::: 1: lo>ti'!:>l<l'Ot.< i5 1<16, l±:>tD!ilolit:lli'!'i'l-;!!11! Vt: <tits''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

illlll.,gf!>/ 
~~;'!';~ COMPONENT PARTS 

PART NAME 
No 

11!1lli: 
Q'ty 

STUD 1 
7 '":J :J 2 BUSHING 1 
J>-l.. ARM 1 
IJ::J? LINK 1 

BUSHING ?OB-0606 2 
WASHER 1 

E- 1J::J?" E-7 E-RING E-7 2 
E-IJ::J?" E-4 E-RING E-4 2 
IJI\"- COVER 1 

PIN 1 
SPRING 1 

IJ::J? LINK 1 
IJ::J? LINK 1 
E 1J::J?" E-3 E-RING E-3 3 
t~r M6 HEXAGON NUT M6 3 

SPRING WASHER M6 3 
STOPPER 2 
STOPPER 1 

J>-l.. ARM 1 
BUSHING 2 

7o::-rtJ"1r" FRONT GUIDE 1 
SHAFT 1 
SPACER 1 

J> l.. ARM 1 
7,7°1)::J?"t 0 ::J 3X20 SPRING PIN 3X20 1 
t~r M8 HEXAGON NUT M8 1 

STUD 1 
SPRING STUD 1 
SPRING 1 

246 



247 



--~~~---------------------~7Y3~ 

SECTION 

J\"'!'?t.l"1 t'-" 

BACK GUIDE 

248 

~7Y • ~lif-ll' R 
SECTION NUMBE 

-------=~1 I 5347Z 895 . 



BACK GUIDE 

Na 
5344 89 110 

5344 89 140 

5344 89 150 

5344 89 170 

5512 42 130 

5512 42 140 

5 9662080014 
6 9716080014 
7 90880 
8 90943 
9 9670082008 

10 5344 89 113 
11 9670051001 
12 9670062508 
13 9670061608 
18 5344 89 121 
19 5344 89 111 
20 90244 
21 5300 32 571 
22 9410302008 
23 5344 89 115 
24 90852 
25 9684050508 
26 5344 89 164 
27 5344 89 112 
28 9721070008 
29 5512 55 193 
30 91609 
31 5344 89 160 
32 5344 89 166 
33 5344 89 163 
36 9670063008 
37 5344 89 165 
38 5344 89 114 
39 5512 42 183 1 
40 9670062008 
41 5344 89 171 
42 5344 74 217-1 
44 5344 74 216-1 
45 9684060608 
46 90911046 
47 90911026 
48 5640 42 135 
49 5344 89 122 
50 5512 42 133 
51 5330 21 633 
52 9682060608 
53 5344 21 182 1 
53 5344 89 142 
54 5290 29 315 
55 90204 
56 5512 42 131 
57 5486 42 153-1 

-t?Y'aY 
SECTION 

-t 7 Y' g Y'lf-5 I 534 7Z 895 
SECTION NUMBER 

* "<-? O)illl.f.\1;1, tlll!'i<:" <: lc"1i!<iJ<U4t.< :Ot•>O, i!)(ll!il;::l;!tlllfi'.dl!llf~ -c < li *''· 
The dimension of the parts marked with a * differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

PART NAME 
PARTS No. 

IIlii& 
Q'ty 

PINION SHAFT ASSY 1 

;:Ji>7r ASSY SHAFT ASSY 1 

SPROCKET ASSY 1 
30,31 

;:Ji>7r ASSY SHAFT ASSY 1 
21,22,41 

J'-/., ASSY ARM ASSY 1 
55,56 

J'-1., ASSY ARM ASSY 1 
55,60 

HEXAGON NUT M8 2 
PLAIN WASHER M8 1 

7"'!/;:Jl DUB1412 BUSHING DUB1412 1 
iJ:>I\":i< L14 CONED DISC SPRING L14 1 

HEXAGON SOCKET BOLT M8X20 8 
BRACKET 4 
HEXAGON SOCKET BOLT M5X10 2 
HEXAGON SOCKET BOLT M6X25 6 
HEXAGON SOCKET BOLT M6X16 8 

7-:r- STAY 1 
PINION SHAFT 1 

7"'!/;:Jl DUB1620 BUSHING DUB1620 1 
SPROCKET 2 

l\7° IJ:;J?"t 0 :/ 3X20 SPRING PIN 3X20 4 
CHAIN 1 

;:J"31':/r 1J:/? RS25(1 /4") JOINT LINK RS25(1/4'') 2 
hl:i<;:J" M5X5 SET SCREW M5X5 3 

BLOCK 1 
RACK 2 

E-IJ:;J?" E 7 E-RING E-7 2 
SPACER 1 
BALL BEARING 6900ZZ 2 
SPROCKET 1 
CHAIN 
STUD 1 
HEXAGON SOCKET BOLT M6X30 2 
SPACER 1 
BRACKET 1 
BRACKET 1 
HEXAGON SOCKET BOLT M6X20 2 
SHAFT 1 

:>'\"lv LABEL 1 
:>'\"lv LABEL 
hl:i<;:J" M6X6 SET SCREW M6X6 6 
Ilvt" PT3/8X1 0 ELBOW PT3/8X3/8 1 
t-7- '!17°. PT3/8X16 HOSE NIPPLE PT3/8X16 1 
IJI\"- COVER 1 
J\0-(70 PIPE 1 

BRACKET 2 
WASHER 1 
SET SCREW M6X6 1 

n:;,r"JV<9" ??"u-> HANDLE(DARK GRAY) 1 
SPROCKET 
LOCK COLLAR 

t"-•'\"J'~:/?" 6001ZZ BALL BEARING 6001ZZ 2 
ARM 1 
BRAKE WHEEL 2 

249 



BACK GUIDE 

NQ -1!-:d·.:ffl:~jSET No. 
ffl)~=i§:.f& PART No. 

58 5512 42 135-2 
59 5512 42 134-2 
60 5512 42 1 41 
61 5344 89 1 41 
62 9721100008 

-lr7VaY 
SECTION 

"' 7 !/a Yllt-'% I 5347Z 895 
SECTION NUMBER 

:1: "<-? <Dllil.f.,li, l!!lll'iC i: ~~-.j-iJ<j,<J'<t.< ~I~;;,, i1Jt""1~1il!lll'i0:i!l!ill Vt: < It<'>''• 
The dimension of the parts marked with a lk differ depending on the press serial 
number. When ordering parts, please inform us of the press serial number. 

PART NAME 1!lll!f( 1!1</fi\~!IJ;/ 
ll!Jiltll'i" COMPONENT PARTS Mo Q'ty 

51"7r DUCT 1 
51"7r DUCT 1 
?-/_, ARM 1 
:r\>7 r SHAFT 1 
E-IJJ?" E-10 E-RING E-10 1 

250 



tf~ &1 :m=~ ~ s I 
PART NUMBER INDEX 

I 



llll "' ill' % DD 
p A R T Nn 

5110 60 211 
5110 60 212 
5110 60 213 
5110 60 214 
5110 60 215 
5110 60 216 
5110 60 217 
5110 60 218 
5110 60 219 
5110 60 220 
5110 60 221 
5110 60 223 
5110 60 224 
5110 60 230-1 
5110 60 233 
5110 60 234 
5110 60 235-1 
5110 60 237 
5110 60 238 
5110 60 311 
5110 60 312 
5110 60 313 
5110 60 314 
5110 60 315 
5110 60 316 
5110 60 317 
5110 60 318 
5110 60 319 
5110 60 320 
5110 60 321 
5110 60 323 
5110 60 324 
5110 60 325 
5110 60 330 
5110 60 331 
5110 60 332 
5110 60 333 
5110 60 410 
5110 60 411 
5110 60 412 
5110 60 413 
5110 60 414 
5110 60 415 
5110 60 416 
5110 60 420 
5110 60 421 
5110 60 422 
5110 60 423 
5110 60 424 
5110 60 425 
5110 60 426 
5110 60 427 
5110 60 428 
5110 60 429 
5110 60 431 
5110 60 451 
5110 60 452 
5110 60 453 
5110 60 454 
5110 60 455 
5110 60 456 
5110 60 457 
5110 60 460 
5110 60 461 
5110 60 462 
51 to 60 463 
51 t 0 60 464 
5110 60 465 
5110 60 466 
5110 60 511-1 
5110 60 512 
5110 60 513 
5110 60 514 
5110 60 515-1 
5110 60 516-1 
5110 60 517 
5110 60 521-1 
5110 60 522 
5110 60 523 
5110 60 524 
5110 60 525 

-l!?~Er:,.-:ft~ 
Nn SECTION Nn 

5347Z 840 1 
53472 840 5 
5347Z 840 6 
5347Z 840 7 
5347Z 840 9 
5347Z 840 16 
5347Z 840 18 
5347Z 840 19 
5347Z 840 153 
5347Z 840 
5347Z 840 13 
5347Z 840 11 
5347Z 840 14 
5347Z 840 27 
5347Z 840 20 
5347Z 840 23 
5347Z 840 22 
5347Z 840 25 
5347Z 840 28 
5347Z 840 31 
5347Z 840 35 
5347Z 840 36 
5347Z 840 37 
5347Z 840 38 
5347Z 840 39 
5347Z 840 41 
5347Z 840 42 
5347Z 840 34 
5347Z 840 
5347Z 840 43 
5347Z 840 45 
5347Z 840 46 
5347Z 840 47 
5347Z 840 
5347Z 840 51 
5347Z 840 48 
5347Z 840 50 
5347Z 840 
5347Z 840 56 
5347Z 840 58 
5347Z 840 59 
5347Z 840 61 
5347Z 840 62 
5347Z 840 63 
5347Z 840 
5347Z 840 64 
5347Z 840 65 
5347Z 840 66 
5347Z 840 67 
5347Z 840 68 
5347Z 840 69 
5347Z 840 71 
5347Z 840 74 
5347Z 840 75 
5347Z 840 76 
5347Z 840 77 
5347Z 840 78 
5347Z 840 80 
5347Z 840 82 
5347Z 840 83 
5347Z 840 84 
53472 840 85 
53472 840 
5347Z 840 122 
53472 840 123 
53472 840 120 
53472 840 121 
53472 840 124 
53472 840 125 
53472 840 86 
5347Z 840 87 
5347Z 840 89 
53472 840 90 
53472 840 91 
53472 840 93 
53472 840 95 
53472 840 103 
53472 840 99 
53472 840 100 
53472 840 101 
53472 840 102 

Cl 
00 

PART 

$ "' DO 
p A R 

5110 60 
5110 60 
5110 60 
5110 60 
5110 60 
5110 60 
5110 60 
5110 60 
5110 60 
5110 60 
5110 60 
5110 60 
5110 60 
51 tO 60 
5110 60 
5110 60 
5110 60 
5110 60 
5110 60 
5110 60 
5110 60 
5110 60 
5110 60 
5110 60 
5110 60 
5110 60 
5110 60 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 16 
5290 17 
5290 17 
5290 17 
5290 17 
5290 17 
5290 17 
5290 17 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 21 
5290 23 
5290 23 
5290 23 
5290 23 
5290 23 
5290 23 
5290 23 
5290 23 
5290 23 

1i -5 
NUMBER 

* 'll 
INDEX 

ill' % -t?Ya~*-"3' 
T Nn SECTION Nn Nn 

526-1 5347Z 840 98 
531 5347Z 840 104 
532 53472 840 105 
540 5347Z 840 
541 5347Z 840 107 
543 5347Z 840 109 
544 5347Z 840 111 
546 53472 840 114 
547 5347Z 840 115 
548 53472 840 116 
550 53472 840 
551 53472 840 108 
561 53472 840 150 
611 5347Z 840 129 
620 5347Z 840 
621 5347Z 840 131 
622 5347Z 840 132 
623 5347Z 840 130 
624 5347Z 840 133 
625 5347Z 840 134 
626 5347Z 840 135 
627 5347Z 840 136 
631-1 5347Z 840 137 
632 5347Z 840 138 
633 5347Z 840 141 
635 53472 840 151 
636 5347Z 840 152 
212 5347Z 170 55 
215-t 5347Z 170 43 
226 5347Z 170 37 
227 5347Z 170 95 
311 5347Z 170 63 
312 53472 170 56 
313 53472 170 59 
314 53472 170 57 
315 5347Z 170 60 
316 5347Z 170 58 
411 53472 170 46 
412-1 5347Z 170 50 
413 5347Z 170 54 
414 5347Z 170 53 
416-1 53472 170 76 
417 5347Z 170 48 
418 5347Z 170 47 
419 53472 170 28 
111 5344Z 850 16 
111 53472 170 4 
111 5347Z 330 24 
113 53472 170 14 
115 5344Z 850 20 
115 5347Z 170 7 
115 53472 330 22 
123 5347Z 260 38 
142 534A2 220 4 
142 5347Z 210 108 
142 5347Z 215 108 
161 534AZ 220 75 
161 5347Z 210 36 
161 5347Z 215 36 
161 53472 360 62 
162 53472 516 133 
164-1 5347Z 360 77 
212 5347Z 516 119 
311 534AZ 540 153 
311 534AZ 545 153 
521 5347Z 350 55 
521 53472 516 129 
612 534AZ 220 95 
612 5347Z 210 28 
612 5347Z 215 28 
612 5347Z 370 3 
641 5344Z 892 79 
112 534AZ 240 87 
112 534A2 242 87 
112 53442 245 87 
112 5347Z 365 64 
113 5344Z 521 31 
113 53472 390 56 
113 53472 530 3 
115 534AZ 540 160 
115 534AZ 545 160 

llll "' DD 
p A R 

5290 24 
5290 24 
5290 24 
5290 24 
5290 24 
5290 24 
5290 24 
5290 24 
5290 24 
5290 24 
5290 24 
5290 24 
5290 24 
5290 24 
5290 24 
5290 24 
5290 24 
5290 24 
5290 24 
5290 25 
5290 25 
5290 26 
5290 26 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 29 
5290 31 
5290 31 
5290 31 
5290 32 
5290 32 
5290 32 
5290 32 
5290 32 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 
5290 33 

ill' % -tt?Ya~:tR=.f!t 
Nn T Nn SECTION Nn 

126 5344Z 860 7 
127 534AZ 240 88 
127 534A2 242 88 
127 534AZ 540 159 
127 534AZ 545 159 
127 53442 245 88 
127 53472 365 44 
251 534AZ 240 12 
251 534AZ 242 12 
251 5344Z 245 12 
252 534A2 240 41 
252 534AZ 242 41 
252 53442 245 41 
253 534AZ 240 1 
253 534A2 242 1 
253 53442 245 1 
275 534A2 240 60 
275 534AZ 513 23 
275 5347Z 360 88 
512 534AZ 828 68 
523 534AZ 755 28 
112 5344Z 535 5 
124 53472 365 57 
115 53442 892 71 
220-1 53472 516 154 
222-1 5347Z 516 166 
311 5344Z 521 28 
311 5344Z 890 45 
311 53472 340 11 
311 53472 360 42 
311 53472 365 18 
312 5347Z 260 42 
312 5347Z 345 118 
312 53472 395 17 
312 5347Z 516 122 
313 534AZ 240 13 
313 534AZ 242 13 
313 534AZ 513 30 
313 534A2 755 47 
313 53442 245 13 
313 53442 521 12 
313 53442 535 15 
313 5344Z 890 2 
313 53472 340 30 
313 5347Z 350 39 
313 5347Z 360 59 
314 53472 360 57 
315 534AZ 512 33 
315 5344Z 535 19 
315 5347Z 345 53 
315 5347Z 365 13 
315 5347Z 390 63 
315 5347Z 895 54 
316 5344Z 230 71 
316 53442 280 52 
316 5344Z 285 52 
411 53472 365 26 
412 534AZ 220 72 
412 53472 210 68 
412 53472 215 68 
412 5347Z 365 27 
412 53472 530 28 
116 53442 880 35 
214 53472 360 16 
214 53472 395 18 
117 53442 880 15 
121 534A2 828 34 
121 534AZ 829 34 
217 5347Z 345 134 
452 53472 355 44 
143 534A2 755 9 
143 53442 521 15 
214 534A2 520 54 
214 534A2 540 96 
214 534A2 545 96 
431 53442 521 8 
451-1 534A2 220 3 
451-1 53472 210 35 
451-1 5347Z 215 35 
451-1 5347Z 360 61 
454 534A2 220 5 



PART 

llll " lit % i!~Va;..-:ffi:~ 00 Nn p A R T Nn SECTION Nn 
llll " 00 
p A R 

5290 33 454 5347Z 210 107 5290 51 
5290 33 454 5347Z 215 107 5290 51 
5290 34 141-1 5347Z 260 45 5290 51 
5290 34 142 5347Z 260 44 5290 51 
5290 34 151 5347Z 260 53 5290 51 
5290 34 152-1 5347Z 160 23 5290 51 
5290 34 152-1 5347Z 260 54 5290 51 
5290 35 113 5347Z 160 19 5290 51 
5290 35 131-1 534AZ 220 112 5290 51 
5290 35 131-1 534AZ 240 51 5290 51 
5290 35 131-1 534AZ 242 51 5290 51 
5290 35 131-1 5344Z 245 51 5290 51 
5290 35 131-1 5347Z 215 111 5290 51 
5290 36 112-1 5347Z 360 39 5290 51 
5290 36 212 5347Z 360 47 5290 51 
5290 36 214 5347Z 360 50 5290 51 
5290 36 321 5347Z 360 8 5290 51 
5290 36 351 534AZ 828 39 5290 51 
5290 36 351 534AZ 829 39 5290 51 
5290 36 351 5344Z 890 58 5290 51 
5290 36 353 5347Z 360 26 5290 51 
5290 36 354-1 5347Z 360 5 5290 51 
5290 36 355-1 534AZ 820 70 5290 51 
5290 36 355-1 5344Z 825 13 5290 51 
5290 37 123 534AZ 220 43 5290 51 
5290 37 123 534AZ 513 43 5290 51 
5290 37 123 5344Z 521 2 5290 51 
5290 37 123 5347Z 210 73 5290 51 
5290 37 123 5347Z 215 73 5290 51 
5290 37 251-1 534AZ 520 69 5290 51 
5290 37 433 534AZ 220 74 5290 51 
5290 37 433 534AZ 755 27 5290 51 
5290 37 433 534AZ 828 4 5290 51 
5290 37 433 534AZ 829 4 5290 51 
5290 37 433 5347Z 210 17 5290 51 
5290 37 433 5347Z 215 17 5290 51 
5290 37 433 5347Z 360 73 5290 51 
5290 37 433 5347Z 516 158 5290 51 
5290 37 434-1 5347Z 260 49 5290 51 
5290 37 613 5344Z 890 39 5290 51 
5290 37 614 5344Z 890 42 5290 52 
5290 37 712 5344Z 880 6 5290 52 
5290 37 713 5344Z 880 9 5290 52 
5290 37 814 5344Z 890 33 5290 52 
5290 38 235 534AZ 240 100 5290 52 
5290 38 235 534AZ 242 100 5290 52 
5290 38 235 534AZ 540 42 5290 52 
5290 38 235 534AZ 545 42 5290 52 
5290 38 235 5344Z 245 100 5290 52 
5290 41 114-1 534AZ 220 102 5290 52 
5290 41 114-1 5347Z 210 41 5290 52 
5290 41 114-1 5347Z 215 41 5290 52 
5290 41 114-1 5347Z 360 84 5290 52 
5290 44 191 534AZ 755 52 5290 52 
5290 51 043 534AZ 513 16 5290 52 
5290 51 043 5347Z 516 90 5290 52 
5290 51 063-1 5344Z 890 15 5290 52 
5290 51 064 5344Z 890 13 5290 52 
5290 51 070 5344Z 890 14 5290 53 
5290 51 083 534AZ 540 10 5290 53 
5290 51 083 534AZ 545 10 5290 53 
5290 51 120-3 5347Z 516 155 5290 53 
5290 51 122 5347Z 516 160 5290 53 
5290 51 123-1 5344Z 514 9 5290 54 
5290 51 123-1 5344Z 535 58 5290 54 
5290 51 123-1 5347Z 360 10 5290 61 
5290 51 123-1 5347Z 516 159 5290 61 
5290 51 133 5347Z 516 142 5290 61 
5290 51 134 5347Z 516 152 5290 61 
5290 51 135 5347Z 516 141 5290 61 
5290 51 312 5347Z 516 171 5290 61 
5290 51 414 534AZ 513 26 5290 61 
5290 51 423 534AZ 513 18 5290 61 
5290 51 424-1 534AZ 513 31 5290 61 
5290 51 424-1 5344Z 535 18 5290 61 
5290 51 425-1 534AZ 513 88 5290 74 
5290 51 426-1 534AZ 513 59 5290 74 
5290 51 427 534AZ 513 15 5290 74 
5290 51 429 534AZ 513 87 5290 74 
5290 51 429 5344Z 535 16 5290 74 
5290 51 432 534AZ 512 54 5290 74 

ii % 
NUMBER 

* ~I 
INDEX 

lit % -t!?$1-EI';/:ffi:~ 
Nn T Nn SECTION Nn 

433 534AZ 512 30 
437-1 534AZ 512 50 
437-1 534AZ 513 39 
521 534AZ 512 68 
521 534AZ 513 12 
622-2 534AZ 512 41 
632-2 534AZ 512 44 
632-2 534AZ 513 84 
632-2 5344Z 535 76 
640-2 534AZ 512 
642-2 534AZ 512 35 
642-2 534AZ 513 76 
642-2 5344Z 535 64 
650 534AZ 512 43 
722 5344Z 514 12 
722 5344Z 535 45 
730-1 5344Z 514 25 
73.0-1 5344Z 535 69 
731-1 5344Z 514 14 
732 5344Z 514 8 
732 5344Z 535 41 
732 5344Z 892 31 
732 5·347z 350 58 
735 5344Z 514 13 
735 5344Z 535 66 
736 5344Z 514 1 
737 5344Z 514 28 
737 5344Z 535 43 
738 5344Z 514 33 
738 5344Z 535 37 
742 5344Z 514 6 
744 5344Z 514 29 
744 5344Z 535 44 
821-1 5344Z 514 47 
822 5344Z 514 44 
822 5344Z 535 48 
822 5347Z 350 56 
822 5347Z 395 11 
830 5344Z 514 46 
922-2 5344Z 535 73 
112 5344Z 514 18 
115 5344Z 514 17 
119-1 5344Z 514 32 
119-1 5347Z 530 6 
130 5344Z 514 
244 534AZ 220 62 
244 5347Z 210 84 
244 5347Z 215 84 
244 5347Z 360 9 
253 534AZ 220 77 
253 5347Z 210 78 
253 5347Z 215 78 
257 5347Z 175 60 
422 534AZ 753 3 
422 5347Z 360 115 
532 5347Z 751 36 
535 534AZ 512 7 
535 534AZ 513 3 
114 5347Z 530 5 
121 5344Z 514 51 
255 5344Z 825 81 
336 534AZ 513 77 
336 5344Z 535 63 
338 534AZ 540 25 
338 534AZ 545 25 
135-1 5347Z 720 47 
135-1 5347Z 725 35 
633 5347Z 610 46 
633 5347Z 625 10 
633 5347Z 710 48 
934 5347Z 315 15 
961-1 5344Z 680 4 
963 5344Z 680 5 
964-1 5344Z 680 2 
965 5344Z 680 13 
082-1 534AZ 753 6 
082-1 5347Z 710 82 
082-1 5347Z 750 3 
082-1 5347Z 751 3 
082-1 5347Z 752 3 
083-2 5347Z 710 26 

2 

llll 
p A 

5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5290 
5295 
5295 
5295 
5295 
5295 
5300 
5300 
5300 
5300 
5300 
5300 
5300 
5300 
5300 
5300 
5300 
5300 
5300 
5300 
5300 
5300 
5300 
5300 

" lit % -t!?$1-EI';/$:~ 00 Nn R T Nn SECTION Nn 

74 083-2 5347Z 715 8 
74 084 534AZ 828 81 
74 084 5347Z 710 8 
74 084 5347Z 715 3 
74 084 5347Z 720 15 
74 084 5347Z 725 12 
74 087-2 5347Z 710 3 
74 087-2 5347Z 715 9 
74 087-2 5347Z 720 20 
74 087-2 5347Z 725 16 
74 201 5347Z 720 27 
74 201 5347Z 725 28 
74 301 5347Z 720 13 
74 312 5347Z 720 13 
74 313 5347Z 720 13 
74 314 5347Z 720 13 
75 031 534AZ 512 60 
81 334 5344Z 535 80 
82 162 5344Z 890 48 
83 351 5347Z 160 5 
83 351 5347Z 170 13 
84 691 5347Z 530 25 
86 413 5344Z 860 5 
87 315-1 5344Z 872 4 
87 316-1 5344Z 872 7 
87 317-1 5344Z 872 17 
87 324-1 5347Z 355 24 
87 421-1 5344Z 860 21 
87 422-1 5344Z 860 26 
87 431-2 5344Z 860 35 
88 111-1 5344Z 890 37 
88 111Z-1 5344Z 890 
88 112 5344Z 890 22 
88 112Z 5344Z 890 
88 115 5344Z 890 19 
88 133 5344Z 890 40 
88 134 5344Z 890 34 
88 144-1 5344Z 880 10 
88 170 534AZ 512 3 
88 170 534AZ 513 5 
88 170 5344Z 850 27 
88 180 5344Z 890 6 
88 183 5344Z 890 8 
88 190-3 5344Z 890 
88 191-3 5344Z 890 47 
88 192-2 5344Z 890 46 
88 193 5344Z 890 29 
88 194 5344Z 890 27 
88 194Z 5344Z 890 
88 231 5344Z 880 30 
88 235 5344Z 880 13 
88 250 5344Z 880 21 
89 143 5344Z 880 3 
89 219 5344Z 230 30 
89 219 5344Z 280 42 
89 219 5344Z 285 31 
89 219 5344Z 890 28 
89 422 5344Z 890 51 
75 020-1 534AZ 753 21 
75 040 5347Z 750 6 
75 040 5347Z 751 6 
75 040 5347Z 752 6 
76 052 5347Z 175 84 
12 224 534AZ 828 69 
12 224 534AZ 829 64 
12 224 5344Z 514 21 
12 224 5344Z 535 33 
12 224 5344Z 850 23 
12 224 5347Z 170 11 
12 224 5347Z 320 12 
16 512 5347Z 160 28 
16 513 5347Z 160 26 
16 514 5347Z 160 25 
17 116 5344Z 850 21 
17 116 5347Z 170 8 
17 116 5347Z 330 21 
21 424 534AZ 240 39 
21 424 534AZ 242 39 
21 424 5344Z 245 39 
21 424 5344Z 880 44 
32 569 5347Z 320 5 



llfl "' lll' -15-"" p A R T N• 

5300 32 571 
5300 33 561-2 
5300 33 561-2 
5300 33 561-2 
5300 33 562 
5300 36 352 
5300 45 243 
5300 45 243 
5300 45 283 
5300 45 283 
5300 46 042 
5300 46 042 
5300 46 042 
5300 51 160 
5300 51 633-2 
5300 51 641-1 
5300 51 641Z 
5300 51 644 
5300 51 841 
5300 51 842-1 
5300 51 842-1 
5300 53 250-5 
5300 53 252-1 
5300 53 253 
5300 53 254-3 
5300 53 256-3 
5300 54 152 
5300 54 152 
5300 54 152 
5300 54 161-1 
5300 54 322 
5300 54 322 
5300 54 332 
5300 54 332 
5300 54 332 
5300 56 085 
5300 56 088 
5300 56 088 
5300 56 088 
5300 56 313-1 
5300 56 313-1 
5300 56 314 
5300 56 314 
5300 57 023-1 
5300 57 023-1 
5300 57 052 
5300 58 144 
5300 58 365 
5300 58 513 
5300 58 513 
5300 59 132 
5300 59 132 
5300 59 132 
5300 59 134 
5300 59 134 
5300 59 565-1 
5300 59 565-1 
5300 59 565-1 
5300 59 565-1 
5300 59 565-1 
5300 59 565-1 
5300 59 565-1 
5300 59 566 
5300 59 652 
5300 71 155 
5300 71 155 
5300 71 155 
5300 71 155 
5300 71 156 
5300 71 156 
5300 71 156 
5300 71 156 
5300 73 014 
5300 73 014 
5300 82 184-2 
5300 82 185-1 
5300 82 186-1 
5300 82 187 
5300 82 188 
5300 82 221 
5300 82 221 

-t!?::.-';;::--i:~ 
N• SECTION N• 

5347Z 895 21 
5344Z 890 61 
5347Z 210 49 
5347Z 360 95 
5344Z 890 59 
5347Z 360 32 
5344Z 892 53 
5347Z 365 34 
534AZ 540 23 
534AZ 545 23 
534AZ 540 170 
534AZ 545 170 
5344Z 680 9 
5347Z 516 130 
534AZ 512 45 
534AZ 512 36 
534AZ 512 
534AZ 512 34 
5344Z 535 39 
5344Z 514 43 
5347Z 395 10 
5344Z 825 
5344Z 825 83 
5344Z 825 82 
5344Z 825 79 
5344Z 825 78 
534AZ 220 44 
5347Z 210 100 
5347Z 215 100 
5344Z 892 32 
534AZ 540 117 
534AZ 545 117 
534AZ 753 26 
5347Z 340 40 
5347Z 360 75 
5344Z 521 19 
534AZ 220 87 
5347Z 210 43 
5347Z 215 43 
534AZ 220 108 
5347Z 215 49 
534AZ 220 106 
5347Z 215 50 
534AZ 828 16 
534AZ 829 16 
5347Z 260 39 
5347Z 516 123 
5344Z 825 68 
534AZ 820 14 
5344Z 825 59 
534AZ 513 72 
534AZ 820 26 
5344Z 825 15 
5347Z 345 64 
5347Z 516 100 
534AZ 220 61 
534AZ 828 3 
534AZ 829 3 
5344Z 890 57 
5347Z 210 40 
5347Z 215 40 
5347Z 360 99 
534AZ 520 74 
5347Z 360 83 
5347Z 710 43 
5347Z 715 36 
5347Z 720 44 
5347Z 725 30 
5347Z 710 28 
5347Z 715 35 
5347Z 720 43 
5347Z 725 31 
5347Z 710 2 
5347Z 715 15 
5344Z 825 43 
5344Z 825 30 
5344Z 825 32 
5344Z 825 44 
5344Z 825 31 
534AZ 513 89 
5344Z 825 17 

Cl 
00 

PART 

llfl "' "" p A R 

5300 82 
5300 82 
5300 82 
5300 82 
5300 82 
5300 82 
5300 82 
5300 82 
5300 82 
5300 82 
5300 87 
5300 87 
5300 87 
5300 87 
5300 87 
5310 12 
5310 12 
5310 16 
5310 16 
5310 17 
5310 17 
5310 24 
5310 24 
5310 24 
5310 24 
5310 32 
5310 33 
5310 33 
5310 33 
5310 36 
5310 37 
5310 37 
5310 44 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 52 
5310 59 
5310 59 
5310 61 
5310 73 
5310 73 
5310 82 
5310 82 
5310 82 
5310 82 
5310 82 
5310 82 
5310 82 
5310 82 
5310 82 
5310 82 
5310 83 
5310 86 
5310 87 
5310 87 
5310 87 
5310 87 
5310 87 
5310 88 
5310 88 
5310 88 
5310 89 
5320 24 
5320 24 
5320 24 
5320 87 
5321 22 
5321 22 
5321 22 
5321 23 

'Ill' ~ 
NUMBER 

~ 'll 
INDEX 

lll' 0 -t!?~;;r:-';ifi:~ "' N• T N• SECTION N• 

256 534AZ 820 8 
256 5344Z 825 40 
257 534AZ 820 9 
257 5344Z 825 39 
259-1 534AZ 820 25 
259-1 5344Z 825 23 
517 534AZ 828 25 
517 534AZ 829 25 
520-1 534AZ 828 24 
520-1 534AZ 829 24 
121-1 5344Z 870 33 
161-1 5344Z 870 19 
162 5344Z 870 28 
213-2 5344Z 870 44 
213Z-2 5344Z 870 
220-1 5347Z 320 10 
223-1 5347Z 320 11 
511 5347Z 160 27 
515 5347Z 160 32 
117-1 5344Z 850 22 
117-1 5347Z 170 9 
211 534AZ 240 3 
211 534AZ 242 3 
211 5344Z 245 3 
580 534AZ 240 57 
119 534AZ 753 25 
538-1 534AZ 240 53 
538-1 534AZ 242 53 
538-1 5344Z 245 53 
215 5347Z 360 44 
815-1 5344Z 890 38 
820 5344Z 890 30 
314 5344Z 880 46 
121-1 534AZ 828 37 
121-1 534AZ 829 37 
121-1 5344Z 535 32 
122-3 5344Z 514 20 
292 534AZ 220 70 
292 5344Z 892 52 
292 5347Z 210 53 
292 5347Z 215 53 
292 5347Z 360 85 
293 534AZ 220 68 
293 5347Z 210 45 
293 5347Z 215 45 
523 534AZ 513 58 
660 534AZ 520 70 
563 5344Z 892 30 
839 5347Z 530 104 
136 5347Z 390 32 
013 5347Z 710 1 
013 5347Z 715 14 
181 534AZ 820 2 
181 5344Z 825 25 
240 534AZ 820 12 
240 5344Z 825 61 
250 534AZ 820 
250 5344Z 825 
282 534AZ 820 11 
282 5344Z 825 66 
323-2 534AZ 820 46 
323-2 5344Z 825 69 
272 5344Z 830 56 
213 5344Z 860 22 
150-1 5344Z 870 
154 5344Z 870 18 
302-1 5344Z 872 
313-1 5344Z 872 9 
423-2 5344Z 860 34 
160-1 5344Z 890 
161-2 5344Z 890 31 
233 5344Z 880 33 
111 534AZ 510 14 
240 534AZ 240 11 
240 534AZ 242 11 
240 5344Z 245 11 
218 5347Z 170 74 
121 534AZ 220 59 
121 5347Z 210 15 
121 5347Z 215 15 
313 534AZ 540 104 

llfl 
p A 

5321 
5321 
5321 
5321 
5321 
5321 
5321 
5321 
5321 
5321 
5321 
5322 
5322 
5322 
5322 
5322 
5322 
5322 
5322 
5322 
5322 
5322 
5322 
5322 
5322 
5322 
5322 
5322 
5322 
5322 
5322 
5322 
5322 
5322 
5323 
5323 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 
5330 

"' lll' % t-9:1-a:r'$-\'3' 

"" N• R T N• SECTION N• 

23 313 534AZ 545 104 
27 124 5344Z 535 47 
29 220-1 5347Z 320 2 
51 630 534AZ 513 83 
51 630 5344Z 535 75 
51 641-1 534AZ 513 78 
51 641-1 5344Z 535 65 
51 641Z 534AZ 513 
51 641Z 5344Z 535 
87 215 5344Z 870 11 
87 318-2 5344Z 872 11 
51 300-1 5347Z 516 
51 310-1 5347Z 516 170 
51 610-2 534AZ 512 39 
51 630-3 534AZ 512 
51 643 534AZ 512 37 
51 700 5344Z 514 45 
51 700Z 5344Z 514 
51 810 5344Z 514 48 
51 810Z 5344Z 514 
51 900-3 534AZ 512 
51 920-2 534AZ 512 
51 921 534AZ 512 38 
51 931 534AZ 512 32 
52 357-1 534AZ 512 100 
52 492 534AZ 540 100 
52 492 534AZ 545 100 
53 331 5347Z 516 127 
53 431-1 534AZ 513 36 
53 432-1 5347Z 340 21 
53 433-2 534AZ 513 37 
75 020-1 5347Z 750 7 
75 020-1 5347Z 751 7 
75 020-1 5347Z 752 7 
21 860-1 534AZ 220 111 
21 860-1 5347Z 215 67 
11 188 5344Z 656 1 
11 188 5347Z 710 41 
11 188 5347Z 715 32 
26 114 5347Z 530 103 
33 132 5347Z 710 20 
44 210 5344Z 890 52 
44 220 5344Z 890 56 
44 231 5344Z 890 53 
51 180-1 5347Z 516 128 
51 182 5347Z 516 138 
51 183 5347Z 516 131 
54 723 534AZ 540 151 
54 723 534AZ 545 151 
56 186 5347Z 175 33 
56 842 5344Z 535 40 
71 016 534AZ 520 78 
71 025 5347Z 532 79 
11 181 5347Z 110 1 
16 112-2 5347Z 170 35 
16 422 5347Z 160 12 
16 422 5347Z 170 65 
21 633 5347Z 895 51 
21 662 534AZ 220 82 
21 662 5347Z 210 86 
21 662 5347Z 215 86 
21 664 534AZ 220 65 
21 664 5344Z 892 68 
21 664 5347Z 210 80 
21 664 5347Z 215 80 
21 664 5347Z 350 94 
23 113 534AZ 220 110 
23 113 534AZ 240 81 
23 113 534AZ 242 81 
23 113 534AZ 540 158 
23 113 534AZ 545 158 
23 113 5344Z 245 81 
23 113 5347Z 215 54 
23 113 5347Z 260 27 
23 113 5347Z 340 63 
23 113 5347Z 345 19 
23 113 5347Z 355 102 
23 113 5347Z 365 43 
24 125 5344Z 250 2 
24 311 534AZ 240 62 
24 311 534AZ 242 62 



PART 

$ " '11!' -5 -k?$':~:..-':2:~ 
"" ~· p A R T ~· SECTION ~. 

$ " "" p A R 

5330 24 311 5344Z 245 62 5330 61 
5330 24 314-1 534AZ 240 70 5330 61 
5330 24 314-1 534AZ 242 70 5330 61 
5330 24 314-1 5344Z 245 70 5330 61 
5330 24 316-1 534AZ 240 75 5330 61 
5330 24 316-1 534AZ 242 75 5330 61 
5330 24 316-1 5344Z 245 75 5330 73 
5330 24 317 534AZ 240 72 5330 82 
5330 24 317 534AZ 242 72 5330 82 
5330 24 317 5344Z 245 72 5330 82 
5330 24 318 534AZ 240 78 5330 82 
5330 24 318 534AZ 242 78 5330 82 
5330 24 318 5344Z 245 78 5330 82 
5330 24 319-2 534AZ 240 63 5330 82 
5330 24 319-2 534AZ 242 63 5330 82 
5330 24 319-2 5344Z 245 63 5330 82 
5330 24 321-1 534AZ 240 65 5330 82 
5330 24 321-1 534AZ 242 65 5330 82 
5330 24 321-1 5344Z 245 65 5330 82 
5330 24 322-1 534AZ 240 67 5330 87 
5330 24 322-1 534AZ 242 67 5330 87 
5330 24 322-1 5344Z 245 67 5330 87 
5330 24 341 534AZ 240 44 5330 87 
5330 24 341 534AZ 242 44 5330 87 
5330 24 341 534AZ 513 69 5330 87 
5330 24 341 5344Z 245 44 5330 87 
5330 24 349-3 534AZ 240 49 5330 88 
5330 24 349-3 534AZ 242 49 5330 88 
5330 24 349-3 5344Z 245 49 5330 88 
5330 24 515 5347Z 365 61 5330 89 
5330 29 235-4 5347Z 290 30 5330 89 
5330 29 236 5347Z 290 26 5330 89 
5330 29 314 5347Z 516 162 5330 89 
5330 32 563 5347Z 320 27 5330 89 
5330 35 330-1 5347Z 350 91 5330 89 
5330 35 551-2 5347Z 355 45 5330 89 
5330 35 552 5347Z 355 47 5330 89 
5330 35 812 5347Z 530 78 5331 54 
5330 36 312-1 5347Z 360 17 5331 54 
5330 36 314-1 5347Z 360 12 5331 54 
5330 36 384 5347Z 360 76 5331 54 
5330 36 391 5347Z 360 72 5331 54 
5330 36 392 5347Z 360 65 5331 54 
5330 51 111 5347Z 516 157 5332 53 
5330 51 112-3 5347Z 516 164 5332 53 
5330 51 132 5347Z 516 143 5332 53 
5330 51 563 5344Z 535 85 5332 55 
5330 51 563 5347Z 360 109 5332 58 
5330 51 622-2 534AZ 512 48 5332 61 
5330 51 622-2 534AZ 513 86 5332 61 
5330 51 622-2 5344Z 535 86 5332 71 
5330 51 712 5344Z 514 5 5332 71 
5330 51 712 5344Z 535 55 5332 71 
5330 52 492 534AZ 220 86 5332 71 
5330 52 492 5347Z 210 22 5332 71 
5330 52 492 5347Z 215 22 5332 74 
5330 52 660-1 534AZ 520 45 5332 74 
5330 52 671 534AZ 520 44 5332 75 
5330 52 671 534AZ 755 1 5332 82 
5330 53 175-2 534AZ 512 48 5332 82 
5330 53 175-2 534AZ 513 86 5332 83 
5330 53 175-2 5344Z 535 86 5332 83 
5330 53 251-1 5344Z 825 77 5332 83 
5330 53 375-1 534AZ 828 84 5332 83 
5330 53 375-1 534AZ 829 76 5332 83 
5330 54 517 5344Z 870 6 5332 83 
5330 54 518 534AZ 540 90 5332 89 
5330 54 518 534AZ 545 90 5332 89 
5330 54 519-2 534AZ 540 85 5332 89 
5330 54 519-2 534AZ 545 85 5332 89 
5330 55 631 534AZ 513 50 5332 89 
5330 57 151 534AZ 220 67 5332 89 
5330 57 151 5344Z 890 65 5332 89 
5330 57 151 5347Z 210 58 5340 17 
5330 57 151 5347Z 215 58 5340 17 
5330 57 151 5347Z 360 91 5340 17 
5330 59 566 534AZ 828 6 5340 17 
5330 59 566 534AZ 829 6 5340 21 
5330 61 414 534AZ 755 16 5340 21 
5330 61 414 5347Z 290 59 5340 21 
5330 61 414 5347Z 532 19 5340 21 

~ -13-
NUMBER 

~ 51 
INDEX 

'11!' -5 ~?VEI'::.-':i:.fgo 

T ~· SECTION ~· 
N• 

615 5347Z 610 25 
622-1 5347Z 615 42 
641-3 5347Z 610 35 
646 5347Z 610 36 
646 5347Z 625 30 
911-4 5347Z 630 7 
071-1 534AZ 755 87 
201 534AZ 513 71 
201 534AZ 820 27 
321 534AZ 820 45 
321 5344Z 825 71 
326 5347Z 650 10 
425 534AZ 820 47 
425 5344Z 825 73 
711 534AZ 820 32 
711 5344Z 825 38 
720 534AZ 820 22 
720 5344Z 825 26 
740-1 5344Z 825 67 
215 5344Z 870 36 
216 5344Z 870 39 
217 5344Z 870 42 
218 5344Z 870 40 
221 5344Z 870 37 
435-1 5344Z 860 10 
436-1 5344Z 860 23 
236-1 5344Z 880 18 
236-1 5347Z 340 75 
236-1 5347Z 710 37 
360 5344Z 892 70 
370 5344Z 892 63 
373 5344Z 892 64 
374 5344Z 892 69 
375-1 5344Z 892 60 
376-1 5344Z 892 62 
620 534AZ 753 11 
800-3 5344Z 680 
911-1 534AZ 548 77 
921-4 534AZ 548 92 
930 534AZ 548 
941 534AZ 548 67 
942 534AZ 548 96 
951-2 534AZ 548 98 
523 5347Z 530 36 
735-1 534AZ 540 28 
735-1 534AZ 545 28 
609 5347Z 516 112 
619 5347Z 355 67 
423-1 5347Z 110 31 
911 5347Z 630 9 
117 5347Z 710 38 
283 5347Z 720 8 
283 5347Z 725 14 
828-1 5347Z 720 49 
828-1 5347Z 725 32 
091-2 5344Z 825 76 
202 5344Z 830 47 
526 5347Z 710 62 
265 534AZ 820 71 
265 5344Z 825 14 
014 5344Z 830 51 
020-1 5344Z 830 48 
023 5344Z 830 45 
031-2 5344Z 830 49 
032 534AZ 548 13 
033 5344Z 830 54 
133 5344Z 892 74 
226 5344Z 892 9 
270 5344Z 892 
271 5344Z 892 21 
351 5344Z 892 48 
377 5344Z 892 47 
378 5344Z 892 61 
112 5344Z 850 18 
112 5347Z 170 5 
112 5347Z 330 23 
114 5347Z 170 18 
112 534AZ 220 101 
112 5347Z 210 30 
112 5347Z 215 30 
120 5347Z 210 24 

4 

$ " '11!' -5 ~9$-';J::.-':i=-\5' 
"" ~· p A R T ~· SECTION ~· 

5340 21 120 5347Z 215 24 
5340 21 120Z 5347Z 210 
5340 21 120Z 5347Z 215 
5340 21 130 534AZ 220 93 
5340 21 130 5347Z 210 27 
5340 21 130 5347Z 215 27 
5340 21 131 534AZ 220 98 
5340 21 131 5347Z 210 20 
5340 21 131 5347Z 215 20 
5340 21 133 534AZ 220 90 
5340 21 133 5347Z 210 52 
5340 21 133 5347Z 215 52 
5340 21 140 5347Z 210 75 
5340 21 140 5347Z 215 75 
5340 21 146 534AZ 220 92 
5340 21 146 5347Z 210 77 
5340 21 146 5347Z 215 77 
5340 21 147 534AZ 220 79 
5340 21 147 5347Z 210 72 
5340 21 147 5347Z 215 72 
5340 21 148 534AZ 220 40 
5340 21 148 5347Z 210 69 
5340 21 148 5347Z 215 69 
5340 21 151 534AZ 220 2 
5340 21 151 5347Z 210 70 
5340 21 151 5347Z 215 70 
5340 21 152 534AZ 220 15 
5340 21 152 5347Z 210 63 
5340 21 152 5347Z 215 63 
5340 21 154-1 534AZ 220 35 
5340 21 154-1 5347Z 210 61 
5340 21 154-1 5347Z 215 61 
5340 21 160 5347Z 210 65 
5340 21 160 5347Z 215 65 
5340 21 171 534AZ 220 60 
5340 21 171 5347Z 210 37 
5340 21 171 5347Z 215 37 
5340 21 172 534AZ 220 56 
5340 21 172 5347Z 210 34 
5340 21 172 5347Z 215 34 
5340 21 173 534AZ 220 57 
5340 21 173 5347Z 210 33 
5340 21 173 5347Z 215 33 
5340 21 174 534AZ 220 55 
5340 21 174 5347Z 210 26 
5340 21 174 5347Z 215 26 
5340 21 175 534AZ 220 21 
5340 21 175 5347Z 210 12 
5340 21 175 5347Z 215 12 
5340 21 175 5347Z 365 99 
5340 21 175 5347Z 530 21 
5340 21 182 534AZ 220 50 
5340 21 182 5347Z 210 5 
5340 21 182 5347Z 215 5 
5340 21 183 534AZ 220 24 
5340 21 183 5347Z 210 13 
5340 21 183 5347Z 215 13 
5340 21 220 5347Z 210 67 
5340 21 511 5347Z 210 76 
5340 21 511 5347Z 215 76 
5340 21 520 534AZ 220 99 
5340 21 520 5347Z 210 74 
5340 21 520 5347Z 215 74 
5340 21 520Z 534AZ 220 
5340 21 520Z 5347Z 210 
5340 21 520Z 5347Z 215 
5340 21 530 534AZ 220 94 
5340 21 530Z 534AZ 220 
5340 21 550-2 5347Z 210 87 
5340 21 550-2 5347Z 215 87 
5340 21 560 534AZ 220 39 
5340 21 560 5347Z 210 102 
5340 21 560 5347Z 215 102 
5340 21 563 534AZ 220 83 
5340 21 563 5347Z 210 89 
5340 21 563 5347Z 215 89 
5340 21 564 534AZ 220 13 
5340 21 564 5347Z 210 92 
5340 21 564 5347Z 215 92 
5340 21 580 5347Z 210 94 
5340 21 580 5347Z 215 94 



llll 0 'II> % DC 
p A R T No 

5340 21 590 
5340 21 590 
5340 21 590 
5340 21 610 
5340 21 610 
5340 21 622 
5340 21 622 
5340 21 622 
5340 21 630 
5340 21 630 
5340 21 630 
5340 21 631-1 
5340 21 631-1 
5340 21 631-1 
5340 21 632-1 
5340 21 632-1 
5340 21 632-1 
5340 21 633 
5340 21 633 
5340 21 633 
5340 21 640 
5340 21 640 
5340 21 640 
5340 21 730 
5340 21 740 
5340 21 751 
5340 21 760-1 
5340 21 770 
5340 21 771 
5340 21 780 
5340 21 790 
5340 21 891 
5340 23 114 
5340 23 115 
5340 23 115 
5340 23 115 
5340 23 115Z 
5340 23 115Z 
5340 23 115Z 
5340 23 116-1 
5340 23 117 
5340 23 117Z 
5340 23 118 
5340 23 118 
5340 23 118 
5340 23 118 
5340 23 118 
5340 23 118 
5340 23 131 
5340 23 132 
5340 23 133 
5340 23 134 
5340 23 136 
5340 23 136 
5340 23 136 
5340 23 211 
5340 23 212' 
5340 23 231 
5340 23 231Z 
5340 23 232 
5340 23 232Z 
5340 23 233 
5340 23 235 
5340 23 237-1 
5340 23 312 
5340 23 312 
5340 24 111-1 
5340 24 111-1 
5340 24 111-1 
5340 24 112-1 
5340 24 112-1 
5340 24 112-1 
5340 24 113-1 
5340 24 113-1 
5340 24 113-1 
5340 24 121 
5340 24 121 
5340 24 121 
5340 24 122 
5340 24 122 
5340 24 122 

i!'J$-'a::-';Ji:~ 
No SECTION No 

534AZ 220 91 
5347Z 210 106 
5347Z 215 106 
5347Z 210 109 
5347Z 215 109 
534AZ 220 22 
5347Z 210 96 
5347Z 215 96 
534AZ 220 
5347Z 210 
5347Z 215 
534AZ 220 26 
5347Z 210 97 
5347Z 215 97 
534AZ 220 27 
5347Z 210 99 
5347Z 215 99 
534AZ 220 16 
5347Z 210 90 
5347Z 215 90 
534AZ 220 17 
5347Z 210 91 
5347Z 215 91 
534AZ 220 76 
534AZ 220 42 
534AZ 220 97 
534AZ 220 89 
534AZ 220 
534AZ 220 32 
534AZ 220 38 
534AZ 220 7 
5347Z 210 54 
5344Z 230 58 
5344Z 230 59 
5344Z 280 18 
5344Z 285 41 
5344Z 230 
5344Z 280 
5344Z 285 
5344Z 230 64 
5344Z 230 65 
5344Z 230 
534AZ 240 90 
534AZ 242 90 
5344Z 230 61 
5344Z 245 90 
5344Z 280 21 
5344Z 285 44 
5344Z 230 57 
5344Z 230 54 
5344Z 230 53 
5344Z 230 55 
5344Z 230 52 
5344Z 280 19 
5344Z 285 42 
5347Z 365 21 
5347Z 365 28 
5347Z 365 33 
5347Z 365 
5347Z 365 46 
5347Z 365 
5347Z 365 47 
5344Z 535 27 
5347Z 365 16 
5344Z 230 67 
5344Z 280 48 
534AZ 240 86 
534AZ 242 86 
5344Z 245 86 
534AZ 240 58 
534AZ 242 58 
5344Z 245 58 
534AZ 240 82 
534AZ 242 82 
5344Z 245 82 
534AZ 240 84 
534AZ 242 84 
5344Z 245 84 
534AZ 240 94 
534AZ 242 94 
5344Z 245 94 

CJ 
00 

PART 

llll 0 
CD 

p A R 

5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 24 
5340 29 
5340 29 
5340 29 
5340 29 
5340 29 
5340 32 
5340 32 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 
5340 36 

'I' -5 
NUMBER 

~ 'll 
INDEX 

'II> % ~"!~;~~~=~ No T No SECTION No 

123 534AZ 240 91 
123 534AZ 242 91 
123 5344Z 245 91 
124 534AZ 240 61 
124 534AZ 242 61 
124 5344Z 245 61 
131-1 534AZ 240 34 
131-1 534AZ 242 34 
140 534AZ 240 24 
140 534AZ 242 24 
140 5344Z 245 24 
150 534AZ 240 93 
150 534AZ 242 93 
150 5344Z 245 93 
161 534AZ 240 23 
161 534AZ 242 23 
161 5344Z 245 23 
162 534AZ 240 26 
162 534AZ 242 26 
162 5344Z 245 26 
163 534AZ 240 31 
163 534AZ 242 31 
163 5344Z 245 31 
164-1 534AZ 240 20 
164-1 534AZ 242 20 
164-1 5344Z 245 20 
213-1 534AZ 240 2 
213-1 534AZ 242 2 
213-1 5344Z 245 2 
215 534AZ 240 9 
215 534AZ 242 9 
215 5344Z 245 9 
221 534AZ 240 43 
221 534AZ 242 43 
221 5344Z 245 43 
266 534AZ 240 95 
266 534AZ 242 95 
266 5344Z 245 95 
267 534AZ 240 96 
267 534AZ 242 96 
267 5344Z 245 96 
344 534AZ 240 45 
344 534AZ 242 45 
344 5344Z 245 45 
541 534AZ 240 42 
541 534AZ 242 42 
541 5344Z 245 42 
550-1 534AZ 240 
550-1 534AZ 242 
550-1 5344Z 245 
561-1 534AZ 240 105 
561-1 534AZ 242 105 
561-1 5344Z 245 105 
564 534AZ 240 36 
564 534AZ 242 36 
565 5344Z 245 36 
570 534AZ 242 55 
580-1 534AZ 242 57 
580-1 5344Z 245 57 
590 534AZ 240 104 
590 534AZ 242 104 
590 5344Z 245 104 
611-3 5344Z 245 34 
620 5344Z 245 55 
235-1 5347Z 290 46 
236 5347Z 290 18 
237-1 5347Z 290 25 
238 5347Z 290 24 
241 5347Z 290 4 
714 534AZ 512 94 
714 534AZ 548 93 
210-1 5347Z 360 
220-1 5347Z 360 52 
452-1 5347Z 360 102 
515 5347Z 365 3 
516-8 5347Z 365 4 
517 5347Z 365 37 
518 5347Z 365 38 
521 5347Z 365 66 
523-1 5347Z 365 65 
530 5347Z 365 

llll 
p A 

5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 
5340 

0 'II> % -l!"J~;r~:JI=~ CD No R T No SECTION No 

36 540 5347Z 365 25 
36 550-1 5347Z 365 10 
36 555-2 5347Z 365 11 
36 561-1 5347Z 290 31 
36 562 5347Z 290 36 
36 563-1 5347Z 290 33 
51 080 5347Z 516 126 
51 080 5347Z 530 56 
51 110-1 5347Z 516 
51 131 5347Z 516 146 
51 136-1 5347Z 516 145 
51 140 5347Z 516 150 
51 140Z 5347Z 516 
51 142 5347Z 516 149 
51 150 5347Z 516 167 
51 213-1 534AZ 512 19 
51 214-1 534AZ 512 18 
51 214-1 5347Z 370 24 
51 217 534AZ 512 25 
51 219 534AZ 512 22 
51 232 5347Z 516 120 
51 232Z 5347Z 516 
51 313-1 5347Z 516 169 
51 413 534AZ 513 46 
51 421-1 534AZ 513 48 
51 422-1 534AZ 513 24 
51 423-2 534AZ 513 17 
51 423Z-2 534AZ 513 
51 425 534AZ 513 32 
51 434 534AZ 512 28 
51 435-3 534AZ 512 27 
51 436-2 534AZ 512 49 
51 440 534AZ 513 45 
51 440Z 534AZ 513 
51 442-1 534AZ 513 44 
51 451 534AZ 513 49 
51 451Z 534AZ 513 
51 500-1 534AZ 513 
51 510-2 534AZ 512 107 
51 521-1 534AZ 512 5 
51 521-1 534AZ 513 7 
51 522-2 534AZ 512 4 
51 522-2 534AZ 513 4 
51 525-1 534AZ 513 14 
51 550 534AZ 512 69 
51 550 534AZ 513 13 
51 560-1 534AZ 512 93 
51 570 534AZ 512 10 
51 590-1 534AZ 513 
51 591-1 534AZ 513 80 
51 592 534AZ 513 1 
51 700 5344Z 514 4 
51 700Z 5344Z 514 
51 720 5344Z 514 
51 721 5344Z 514 15 
51 821-1 534AZ 512 21 
51 823 534AZ 512 13 
51 840-1 5347Z 516 
51 841 5347Z 516 87 
51 842 5347Z 516 85 
51 850 5347Z 516 116 
51 860 5347Z 516 
51 870-1 5347Z 516 
51 871-1 5347Z 516 89 
52 111-1 5344Z 514 50 
52 112 5344Z 514 35 
52 117 5344Z 514 41 
52 130 5344Z 514 
52 132 5344Z 514 39 
52 141-2 5344Z 514 34 
52 161-2 5344Z 514 49 
52 302-2 534AZ 540 98 
52 302-2 534AZ 545 98 
52 303 534AZ 540 94 
52 303 534AZ 545 94 
52 500-4 534AZ 513 
52 510-1 534AZ 513 66 
52 516 534AZ 513 55 
52 517-1 534AZ 513 52 
52 518-1 534AZ 513 73 
52 519 534AZ 513 56 



~I 
PART NUMBER INDEX 

gjl 0 '11> -5 ~?Ya:.-'::5:~ 00 No p A R T No SECTION No 
$ 0 '11> -5 -I!?Va-::-':1:-\t 00 No p A R T No SECTION No 

$ 0 '11> -5 -I!?Ya-::-'$-53' 00 No p A R T No SECTION No 

5340 52 519 534AZ 828 75 5340 75 830-1 5344Z 245 97 5340 82 760 534AZ 828 2 
5340 52 519 534AZ 829 72 5340 75 833-1 534AZ 240 98 5340 82 760 534AZ 829 2 
5340 52 519 5347Z 355 17 5340 75 833-1 534AZ 242 98 5340 82 791 534AZ 828 59 
5340 52 520-2 534AZ 513 5340 75 833-1 5344Z 245 98 5340 82 791 534AZ 829 59 
5340 52 521 534AZ 513 65 5340 75 834-1 534AZ 240 99 5340 82 794 534AZ 828 60 
5340 52 522 534AZ 513 64 5340 75 834-1 534AZ 242 99 5340 82 796 534AZ 828 32 
5340 52 524-1 534AZ 513 57 5340 75 834-1 5344Z 245 99 5340 82 796 534AZ 829 32 
5340 52 530-2 534AZ 513 62 5340 75 910 534AZ 755 79 5340 83 032 5344Z 830 55 
5340 52 606 53442 521 9 5340 76 001-2 5347Z 110 49 5340 83 261 5344Z 830 8 
5340 52 606 53442 890 4 5340 82 110 534AZ 828 52 5340 83 276 5344Z 830 31 
5340 52 610-2 534AZ 520 55 5340 82 110 534AZ 829 52 5340 83 277 5344Z 830 40 
5340 52 610Z-2 534AZ 520 5340 82 120 534AZ 828 47 5340 87 117 5347Z 365 77 
5340 52 615 534AZ 520 68 5340 82 120 534AZ 829 47 5340 87 126 5347Z 365 78 
5340 52 620 534AZ 520 53 5340 82 131-2 534AZ 828 63 5340 87 127 534AZ 512 79 
5340 52 632 534AZ 520 60 5340 82 140-2 534AZ 828 61 5340 87 127 5347Z 175 78 
5340 52 640 534AZ 520 52 5340 82 160 5344Z 825 42 5340 87 213 5344Z 870 47 
5340 52 650 534AZ 520 50 5340 82 170 5344Z 825 19 5340 87 214-1 5344Z 870 41 
5340 53 161 534AZ 540 114 5340 82 181-1 534AZ 820 16 5340 87 321-1 5344Z 872 10 
5340 53 161 534AZ 545 114 5340 82 181-1 5344Z 825 62 5340 87 421-1 5344Z 860 11 
5340 53 175 534AZ 512 70 5340 82 183 5344Z 825 45 5340 87 423-1 5344Z 860 33 
5340 53 175 534AZ 513 11 5340 82 184 5344Z 825 55 5340 87 461 5344Z 860 17 
5340 53 175 534AZ 548 88 5340 82 191 534AZ 820 40 5340 87 512 5344Z 870 24 
5340 53 176 534AZ 512 70 5340 82 191 5344Z 825 3 5340 88 151 5344Z 880 1 
5340 53 176 534AZ 513 11 5340 82 251-3 5344Z 825 46 5340 88 232-1 5344Z 880 27 
5340 53 176 534AZ 548 88 5340 82 254 534AZ 820 33 5340 88 233-1 5344Z 880 26 
5340 53 274 5344Z 535 30 5340 82 254 5344Z 825 37 5340 88 234 5344Z 880 19 
5340 53 312 5347Z 320 28 5340 82 260 534AZ 820 39 5340 88 240-1 5344Z 880 
5340 53 361 53442 514 5 5340 82 260 5344Z 825 2 5340 88 241-1 5344Z 880 47 
5340 53 361 53442 535 55 5340 82 263-1 534AZ 820 72 5340 89 411 5344Z 892 49 
5340 53 420 534AZ 513 42 5340 82 263-1 5344Z 825 24 5340 89 421 5344Z 892 42 
5340 53 420Z 534AZ 513 5340 82 264 534AZ 820 31 5341 24 214 534AZ 240 8 
5340 54 113 534AZ 540 157 5340 82 264 534AZ 828 76 5341 24 214 534AZ 242 8 
5340 54 113 534AZ 545 157 5340 82 264 534AZ 829 71 5341 24 214 5344Z 245 8 
5340 54 114 534AZ 540 162 5340 82 264 5344Z 825 22 5341 35 532 5347Z 395 42 
5340 54 114 534AZ 545 162 5340 82 264 5347Z 355 63 5341 36 300 5347Z 360 
5340 54 515 534AZ 540 163 5340 82 265 534AZ 820 59 5341 36 314 5347Z 360 23 
5340 54 515 534AZ 545 163 5340 82 265 5344Z 825 10 5341 36 315 5347Z 360 20 
5340 54 516 534AZ 540 91 5340 82 266-1 534AZ 820 57 5341 36 316 5347Z 360 19 
5340 54 516 534AZ 545 91 5340 82 266-1 5344Z 825 8 5341 36 522 5347Z 365 71 
5340 54 646-1 534AZ 540 120 5340 82 266Z-1 534AZ 820 5341 36 531-2 5347Z 360 4 
5340 54 646-1 534AZ 545 120 5340 82 266Z-1 5344Z 825 5341 36 531Z-2 5347Z 360 
5340 55 114 534AZ 510 20 5340 82 267 534AZ 820 30 5341 36 573 5347Z 365 81 
5340 55 116-1 534AZ 510 12 5340 82 267 5344Z 825 20 5341 36 612 5347Z 365 88 
5340 55 117 534AZ 510 1 5340 82 301 534AZ 820 21 5341 36 613 5347Z 365 54 
5340 55 118 534AZ 510 11 5340 82 301 5344Z 825 27 5341 36 621-1 5347Z 365 97 
5340 61 161 5347Z 290 43 5340 82 310 534AZ 820 43 5341 36 632 5347Z 365 94 
5340 61 162-1 5347Z 290 50 5340 82 341 534AZ 828 41 5341 51 216 534AZ 512 26 
5340 61 164 5347Z 290 52 5340 82 341 534AZ 829 41 5341 51 300-1 534AZ 513 
5340 61 170 53472 290 5340 82 342 534AZ 828 42 5341 51 400-1 534AZ 513 
5340 61 173 53472 290 49 5340 82 342 534AZ 829 42 5341 51 410-2 534AZ 513 20 
5340 61 461 5347Z 110 40 5340 82 351 534AZ 828 5 5341 51 412 534AZ 513 21 
5340 61 645-2 5347Z 610 34 5340 82 351 534AZ 829 5 5341 52 131 5344Z 514 40 
5340 61 957-1 5344Z 830 41 5340 82 360-1 534AZ 828 40 5341 52 231 534AZ 520 35 
5340 66 111-1 5344Z 656 2 5340 82 360-1 534AZ 829 40 5341 53 271-1 5344Z 535 25 
5340 66 112 5347Z 655 1 5340 82 520 534AZ 828 55 5341 53 281-1 5344Z 535 23 
5340 71 211-1 5347Z 720 24 5340 82 520 534AZ 829 55 5341 53 340 5344Z 535 
5340 72 032 5344Z 521 17 5340 82 523 534AZ 828 56 5341 53 341 5344Z 535 21 
5340 72 032 5347Z 110 30 5340 82 523 534AZ 829 56 5341 53 414 5344Z 535 11 
5340 74 122 5347Z 710 55 5340 82 524 534AZ 828 58 5341 53 440 5344Z 535 
5340 74 122 5347Z 715 30 5340 82 524 534AZ 829 58 5341 53 441-1 5344Z 535 4 
5340 74 125 534AZ 240 73 5340 82 530-3 534AZ 828 28 5341 53 450 5344Z 535 
5340 74 125 534AZ 242 73 5340 82 530-3 534AZ 829 28 5341 53 452-1 5344Z 535 6 
5340 74 125 5344Z 245 73 5340 82 541-1 534AZ 828 20 5341 53 527 5347Z 360 118 
5340 75 117-1 534AZ 755 80 5340 82 541-1 534AZ 829 20 5341 53 610-1 534AZ 513 81 
5340 75 118-1 534AZ 755 81 5340 82 542 534AZ 828 12 5341 53 622 534AZ 513 79 
5340 75 220 534AZ 753 41 5340 82 542 534AZ 829 12 5341 56 182 5347Z 630 11 
5340 75 442 534AZ 753 47 5340 82 670 5344Z 825 5 5341 61 651-1 5347Z 290 38 
5340 75 615 534AZ 753 13 5340 82 680 5344Z 825 36 5341 71 175 5347Z 532 4 
5340 75 615 5347Z 750 29 5340 82 690 5344Z 825 41 5341 75 764 5347Z 752 74 
5340 75 615 5347Z 751 33 5340 82 713-2 534AZ 820 3 5341 75 770 534AZ 755 62 
5340 75 615 5347Z 752 26 5340 82 713-2 5344Z 825 64 5341 75 780 534AZ 755 63 
5340 75 712 534AZ 755 44 5340 82 713Z-2 534AZ 820 5341 87 429 534AZ 755 56 
5340 75 733 534AZ 755 51 5340 82 713Z-2 5344Z 825 5341 87 429 5344Z 230 21 
5340 75 820-1 534AZ 240 5340 82 714-2 534AZ 820 1 5341 87 429 5344Z 280 46 
5340 75 820-1 534AZ 242 5340 82 714-2 5344Z 825 63 5341 87 462 5344Z 860 13 
5340 75 820-1 5344Z 245 5340 82 714Z-2 534AZ 820 5341 88 113-1 5344Z 890 7 
5340 75 821-1 534AZ 240 101 5340 82 714Z-2 5344Z 825 5341 88 131 5344Z 890 9 
5340 75 821-1 534AZ 242 101 5340 82 720-1 5344Z 825 5341 88 132 5344Z 890 17 
5340 75 821-1 5344Z 245 101 5340 82 721-1 5344Z 825 72 5341 88 133 5344Z 890 25 
5340 75 830-1 534AZ 240 97 5340 82 730 5344Z 825 74 5341 88 134 5344Z 890 23 
5340 75 830-1 534AZ 242 97 5340 82 740 5344Z 825 57 5341 88 140 5344Z 890 



PART 

$ n '1lt -5 -I!"J~;I~~~ 
"" No p A R T No SECTION No 

llll n 

"" p A R 

5341 88 210-t 53442 880 37 5342 75 
5341 88 220-1 5344Z 880 32 5342 75 
5341 89 221-t 5344Z 892 10 5342 75 
5341 89 223 5344Z 892 11 5342 75 
5341 89 224 534AZ 540 89 5342 82 
5341 89 224 534AZ 545 89 5344 11 
5341 89 224 5344Z 892 14 5344 11 
5341 89 225 5344Z 892 3 5344 11 
5341 89 227 5344Z 892 2 5344 11 
5341 89 230-1 5344Z 892 7 5344 11 
5341 89 240-2 5344Z 892 6 5344 11 
5341 89 251-2 5344Z 892 28 5344 11 
5341 89 252 5344Z 892 22 5344 11 
5341 89 253 5344Z 892 29 5344 16 
5341 89 272 5344Z 892 20 5344 16 
5341 89 422 5344Z 892 37 5344 17 
5341 89 822-t 5344Z 680 8 5344 17 
5342 24 570 534AZ 240 55 5344 17 
5342 36 110 5347Z 360 5344 21 
5342 36 111 5347Z 360 41 5344 21 
5342 36 112 5347Z 360 40 5344 21 
5342 36 410 5347Z 360 5344 21 
5342 36 420 5347Z 360 58 5344 21 
5342 36 422 5347Z 360 56 5344 21 
5342 36 423 5347Z 365 104 5344 21 
5342 36 424 5347Z 365 103 5344 21 
5342 36 450-2 5347Z 360 5344 21 
5342 36 451 5347Z 360 105 5344 21 
5342 36 452 5347Z 360 106 5344 21 
5342 36 453 5347Z 360 107 5344 21 
5342 36 454 5347Z 360 104 5344 21 
5342 36 455 5347Z 360 110 5344 21 
5342 36 456 5347Z 360 114 5344 21 
5342 53 981 5347Z 532 74 5344 21 
5342 53 982 5347Z 532 75 5344 21 
5342 60 641 5347Z 840 154 5344 21 
5342 61 116 5347Z 610 29 5344 21 
5342 61 123-t 5347Z 610 48 5344 21 
5342 61 125 5347Z 615 15 5344 21 
5342 61 210-1 5347Z 615 40 5344 21 
5342 61 223-1 5347Z 615 37 5344 21 
5342 61 233-2 5347Z 615 1 5344 21 
5342 61 618 5347Z 625 13 5344 21 
5342 61 619 5347Z 610 30 5344 21 
5342 61 911 5347Z 630 10 5344 21 
5342 66 110-2 5347Z 625 5344 21 
5342 66 162-1 5347Z 625 27 5344 21 
5342 72 530-t 5347Z 710 56 5344 23 
5342 72 661-t 5347Z 720 34 5344 23 
5342 72 732-1 5347Z 720 25 5344 23 
5342 72 732-t 5347Z 725 17 5344 23 
5342 72 781-1 5347Z 725 19 5344 23 
5342 73 510-4 5347Z 710 9 5344 23 
5342 73 510-4 5347Z 715 13 5344 23 
5342 73 540-4 5347Z 715 4 5344 23 
5342 73 650 5347Z 720 14 5344 23 
5342 73 650 5347Z 725 9 5344 23 
5342 74 081-1 5347Z 610 47 5344 23 
5342 74 211 5347Z 365 91 5344 23 
5342 74 212 5347Z 365 93 5344 23 
5342 74 618-1 5347Z 710 17 5344 23 
5342 74 618-1 5347Z 715 18 5344 23 
5342 74 619-1 5347Z 710 80 5344 23 
5342 74 619-1 5347Z 715 7 5344 23 
5342 74 621-1 5347Z 710 81 5344 23 
5342 74 625 5347Z 710 35 5344 23 
5342 74 681-1 5347Z 720 26 5344 23 
5342 74 835-1 5347Z 720 36 5344 23 
5342 74 835-1 5347Z 725 34 5344 23 
5342 74 836-1 5347Z 710 85 5344 23 
5342 74 836-1 5347Z 715 61 5344 23 
5342 75 113 534AZ 755 71 5344 23 
5342 75 115 534AZ 753 37 5344 23 
5342 75 115 5347Z 350 78 5344 23 
5342 75 115 5347Z 750 20 5344 23 
5342 75 115 5347Z 751 22 5344 23 
5342 75 115 5347Z 752 25 5344 23 
5342 75 312 5347Z 751 45 5344 23 
5342 75 612 534AZ 753 22 5344 23 
5342 75 612 534AZ 755 34 5344 23 
5342 75 612 5347Z 750 9 5344 23 

:m: -l'} 
NUMBER 

* ~I 
INDEX 

'1lt -5 -1!~-:.-";r:..t$~ 
No T No SECTION No 

612 5347Z 751 9 
612 5347Z 752 9 
613 5347Z 710 73 
713 534AZ 755 53 
792 534AZ 828 64 
110-6 5347Z 110 28 
141 5347Z 110 18 
143 5347Z 110 29 
216 5347Z 110 50 
219-1 5347Z 110 38 
219-1 5347Z 290 12 
332 5347Z 110 19 
333 5347Z 110 16 
111 5347Z 170 
121 5347Z 170 67 
111-1 5347Z 170 64 
121 5347Z 175 3 
122-3 5347Z 175 86 
111 5347Z 210 44 
112 534AZ 220 63 
112 5347Z 215 44 
140 5347Z 210 
140 5347Z 215 
145 534AZ 220 107 
145 5347Z 210 55 
145 5347Z 215 55 
180 534AZ 220 
180 5347Z 210 
180 5347Z 215 
181 534AZ 220 52 
181 5347Z 210 8 
181 5347Z 215 8 
182-1 534AZ 220 49 
182-1 5347Z 210 4 
182-1 5347Z 215 4 
182-1 5347Z 365 92 
182-1 5347Z 895 53 
190 5347Z 210 
190 5347Z 215 
191 5347Z 210 105 
191 5347Z 215 105 
211-1 534AZ 220 30 
211-1 5347Z 210 103 
211-1 5347Z 215 103 
212-1 534AZ 220 8 
212-1 5347Z 210 110 
212-1 5347Z 215 110 
120-5 5344Z 230 23 
132-2 5344Z 230 22 
132-2 5344Z 280 27 
141 5344Z 230 53 
142 5344Z 230 56 
211-1 5344Z 230 28 
211-1 5344Z 280 39 
220-1 5344Z 230 45 
230-2 5344Z 230 
230-2 5344Z 280 
230-2 5344Z 285 
233-1 5344Z 230 48 
234-2 5344Z 230 16 
234-2 5344Z 280 5 
234-2 5344Z 285 15 
235 5344Z 230 73 
235 5344Z 285 53 
239 5344Z 230 77 
239 5344Z 285 55 
241-3 5344Z 230 2 
242 5344Z 230 70 
243 5344Z 230 12 
243 5344Z 280 13 
243 5344Z 285 12 
260 5344Z 230 
260 5344Z 280 
260 5344Z 285 
261 5344Z 230 31 
261 5344Z 280 43 
261 5344Z 285 32 
270 5344Z 230 
270 5344Z 280 
270 5344Z 285 
271 5344Z 230 38 

$ n '1lt -5 -l!IJV';r:.t;al:~ 
"" No p A R T No SECTION No 

5344 23 271 5344Z 280 30 
5344 23 271 5344Z 285 35 
5344 23 280 5344Z 230 
5344 23 281 5344Z 230 72 
5344 23 314-1 5344Z 230 66 
5344 23 315 5344Z 230 78 
5344 23 315 5344Z 280 49 
5344 23 315 5344Z 285 48 
5344 23 315 5347Z 365 107 
5344 24 310 534AZ 240 
5344 24 310 534AZ 242 
5344 24 310 5344Z 245 
5344 24 311 534AZ 240 76 
5344 24 311 534AZ 242 76 
5344 24 311 5344Z 245 76 
5344 24 313 534AZ 240 79 
5344 24 313 534AZ 242 79 
5344 24 313 5344Z 245 79 
5344 24 320 534AZ 240 
5344 24 320 534AZ 242 
5344 24 320 5344Z 245 
5344 24 321 534AZ 240 80 
5344 24 321 534AZ 242 80 
5344 24 321 5344Z 245 80 
5344 24 333 534AZ 240 47 
5344 24 333 534AZ 242 47 
5344 24 333 5344Z 245 47 
5344 25 111 5344Z 250 5 
5344 25 112 5344Z 250 6 
5344 25 113 5344Z 250 14 
5344 25 114-1 5344Z 250 8 
5344 25 120 5344Z 250 
5344 25 121 5344Z 250 11 
5344 25 130 5344Z 250 
5344 25 131 5344Z 250 21 
5344 25 140 5344Z 250 17 
5344 28 120-3 5344Z 280 28 
5344 28 123 5344Z 280 51 
5344 28 130-1 5344Z 280 16 
5344 28 141 5347Z 290 27 
5344 28 220-1 5344Z 280 36 
5344 28 223 5344Z 280 32 
5344 28 223 5344Z 285 33 
5344 28 235 5344Z 280 53 
5344 28 239 5344Z 280 56 
5344 28 313-1 5344Z 280 47 
5344 28 512-1 5344Z 285 18 
5344 28 521-3 5344Z 285 19 
5344 28 523-1 5344Z 285 24 
5344 28 532-1 5344Z 285 50 
5344 28 533 5344Z 285 47 
5344 28 536-1 5344Z 285 46 
5344 28 542 5347Z 290 5 
5344 28 550 5344Z 285 28 
5344 28 560 5344Z 285 9 
5344 29 121 5347Z 290 1 
5344 29 122 5347Z 290 28 
5344 29 124 5347Z 290 9 
5344 29 125 5347Z 290 7 
5344 29 126 5347Z 290 6 
5344 29 131 5347Z 290 44 
5344 29 236-1 5347Z 290 63 
5344 29 251 5347Z 290 54 
5344 29 252 5347Z 290 53 
5344 29 513-8 5347Z 290 57 
5344 29 514-4 5347Z 290 45 
5344 35 462 5347Z 340 7 
5344 35 464 5347Z 340 8 
5344 36 115 5347Z 360 48 
5344 36 210 5347Z 360 78 
5344 36 220 5347Z 360 86 
5344 36 230 5347Z 360 81 
5344 36 240 5347Z 360 87 
5344 36 314 5347Z 360 29 
5344 36 315 5347Z 360 30 
5344 36 342 5347Z 360 33 
5344 36 343 5347Z 360 31 
5344 36 454 5347Z 360 108 
5344 36 571 5347Z 365 8 
5344 36 611 5347Z 365 63 
5344 36 612 5347Z 365 51 



llll "' 1lt -5 -l!?VEJ:,.'~~ 00 Nn p A R T Nn SECTION Nn 

5344 36 620 5347Z 365 
5344 36 630 5347Z 365 
5344 36 631 5347Z 365 100 
5344 51 420 534AZ 513 
5344 51 421 534AZ 513 92 
5344 51 431 534AZ 512 52 
5344 51 510-1 534AZ 512 
5344 51 511-1 534AZ 512 75 
5344 51 512 534AZ 512 72 
5344 51 515-1 534AZ 512 61 
5344 51 520 534AZ 512 64 
5344 51 523-1 534AZ 512 106 
5344 51 526-2 534AZ 512 105 
5344 51 527-2 534AZ 512 98 
5344 51 528 534AZ 512 85 
5344 51 529 534AZ 512 83 
5344 51 531-t 534AZ 512 92 
5344 51 532-1 534AZ 512 87 
5344 51 533 534AZ 512 91 
5344 51 538 534AZ 512 102 
5344 51 539 534AZ 512 101 
5344 51 551 534AZ 512 65 
5344 51 611 5347Z 516 186 
5344 51 612 5347Z 516 239 
5344 51 613 5347Z 516 240 
5344 51 614 5347Z 516 187 
5344 51 615 5347Z 516 188 
5344 51 616 5347Z 516 189 
5344 51 617 5347Z 516 190 
5344 51 620 5347Z 516 
5344 51 621-1 5347Z 516 191 
5344 51 622 5347Z 516 192 
5344 51 623 5347Z 516 193 
5344 51 624 5347Z 516 194 
5344 51 625 5347Z 516 195 
5344 51 626 5347Z 516 196 
5344 51 627 5347Z 516 197 
5344 51 631 5347Z 516 198 
5344 51 632 5347Z 516 199 
5344 51 633 5347Z 516 200 
5344 51 634 5347Z 516 201 
5344 51 635 5347Z 516 202 
5344 51 636 5347Z 516 203 
5344 51 637 5347Z 516 204 
5344 51 641 5347Z 516 205 
5344 51 642 5347Z 516 206 
5344 51 643 5347Z 516 207 
5344 51 644 5347Z 516 208 
5344 51 645 5347Z 516 209 
5344 51 646 5347Z 516 210 
5344 51 647 5347Z 516 211 
5344 51 651 5347Z 516 220 
5344 51 671 5347Z 516 212 
5344 51 673 5347Z 516 213 
5344 51 674 5347Z 516 214 
5344 51 675 5347Z 516 215 
5344 51 676 5347Z 516 216 
5344 51 677 5347Z 516 217 
5344 51 713 5344Z 514 5 
5344 51 713 5344Z 535 55 
5344 51 715 534AZ 512 70 
5344 51 715 534AZ 513 11 
5344 51 715 534AZ 548 88 
5344 51 717-2 534AZ 512 48 
5344 51 717-2 534AZ 513 86 
5344 51 717-2 5344Z 535 86 
5344 51 740 5344Z 514 7 
5344 51 810 5347Z 516 
5344 51 811 5347Z 516 98 
5344 51 812 5347Z 516 99 
5344 51 820 5347Z 516 
5344 51 821 5347Z 516 113 
5344 51 823-1 534AZ 512 14 
5344 51 824 534AZ 512 111 
5344 51 825 534AZ 512 110 
5344 51 826 5347Z 516 110 
5344 51 830 5347Z 516 108 
5344 51 840-1 5347Z 516 96 
5344 51 850-1 5347Z 516 114 
5344 51 860-2 534AZ 512 
5344 51 871 5344Z 514 53 

PART 
ifi: -\3-

NUMBER 
* 51 

INDEX 

llll "' 1lt -5 -l!?":l'a:..'::ffl:~ 00 Nn p A R T Nn SECTION Nn 

5344 51 880 5344Z 514 52 
5344 51 938 5347Z 516 50 
5344 51 946 5347Z 516 69 
5344 51 971 5347Z 516 43 
5344 51 972 5347Z 516 41 
5344 51 974-1 5347Z 516 37 
5344 51 975 5347Z 516 38 
5344 51 976 5347Z 516 40 
5344 51 982 5347Z 516 60 
5344 51 983 5347Z 516 78 
5344 51 984 5347Z 516 76 
5344 52 210-2 534AZ 520 
5344 52 211-1 534AZ 520 42 
5344 52 220-2 534AZ 520 37 
5344 52 250-1 534AZ 520 43 
5344 52 260-1 534AZ 520 57 
5344 52 272 534AZ 520 36 
5344 52 276 534AZ 520 79 
5344 52 280 534AZ 520 58 
5344 52 310-1 534AZ 540 
5344 52 310-1 534AZ 545 
5344 52 320-1 534AZ 540 95 
5344 52 320-1 534AZ 545 95 
5344 52 330-1 534AZ 540 
5344 52 330-1 534AZ 545 
5344 52 340-1 534AZ 540 164 
5344 52 340-1 534AZ 545 164 
5344 52 410-1 534AZ 520 
5344 52 411-1 534AZ 520 13 
5344 52 412 534AZ 520 16 
5344 52 413 534AZ 512 82 
5344 52 414 534AZ 512 99 
5344 52 414 534AZ 520 2 
5344 52 415 534AZ 520 28 
5344 52 416 534AZ 520 3 
5344 52 416 5347Z 530 29 
5344 52 420-1 534AZ 520 15 
5344 52 430-1 534AZ 520 
5344 52 431 534AZ 520 10 
5344 52 432-1 534AZ 520 27 
5344 52 440 534AZ 520 5 
5344 52 450 534AZ 520 9 
5344 52 460 534AZ 520 11 
5344 52 510-1 534AZ 520 
5344 52 511-2 534AZ 520 30 
5344 52 512 5347Z 530 45 
5344 52 513 5347Z 340 76 
5344 52 513 5347Z 530 51 
5344 52 520-1 534AZ 520 31 
5344 52 530-1 534AZ 520 
5344 52 540-1 534AZ 520 29 
5344 52 611 5344Z 521 26 
5344 52 612 5344Z 521 25 
5344 52 620 5344Z 521 
5344 52 621 5344Z 521 36 
5344 52 622 5344Z 521 20 
5344 52 623 5344Z 521 18 
5344 52 630 5344Z 521 
5344 52 631 5344Z 521 21 
5344 52 635 534AZ 520 48 
5344 52 636 534AZ 520 72 
5344 52 640-1 5344Z 521 
5344 52 641-1 5344Z 521 14 
5344 52 650 5344Z 521 
5344 52 651 5344Z 521 10 
5344 52 660 5344Z 521 
5344 52 661 5344Z 521 1 
5344 52 670 5344Z 521 6 
5344 52 680 5344Z 521 33 
5344 52 710-1 534AZ 513 
5344 52 720-1 534AZ 513 75 
5344 52 810 534AZ 520 33 
5344 52 812 534AZ 520 32 
5344 52 820 534AZ 520 
5344 52 821 534AZ 520 62 
5344 52 822-3 534AZ 520 63 
5344 52 823 534AZ 520 86 
5344 52 824 534AZ 520 46 
5344 53 110-3 5347Z 530 
5344 53 111-2 5347Z 530 79 
5344 53 112-1 5347Z 530 80 

llll "' 1lt -5 i!?~a:..'=ift:-f5' 00 Nn p A R T Nn SECTION Nn 

5344 53 120-1 5347Z 530 
5344 53 121 5347Z 530 87 
5344 53 122-1 5347Z 530 85 
5344 53 130 5347Z 530 
5344 53 131 5347Z 530 90 
5344 53 186 5347Z 530 71 
5344 53 199 5347Z 530 72 
5344 53 210-2 5347Z 530 
5344 53 220-1 5347Z 530 49 
5344 53 250 5347Z 530 115 
5344 53 260 5347Z 530 
5344 53 270 5347Z 530 
5344 53 280 5347Z 530 
5344 53 281 5347Z 530 107 
5344 53 282 5347Z 530 108 
5344 53 283 5347Z 530 109 
5344 53 290 5347Z 530 
5344 53 291 5347Z 530 57 
5344 53 292 5347Z 530 66 
5344 53 293 5347Z 530 84 
5344 53 294 5347Z 530 58 
5344 53 295 5347Z 530 59 
5344 53 310-2 5347Z 530 
5344 53 320-1 5347Z 530 
5344 53 322-1 5347Z 530 39 
5344 53 330 5347Z 530 38 
5344 53 410-3 5344Z 535 
5344 53 420-3 5344Z 535 
5344 53 421-2 5344Z 535 68 
5344 53 422 5344Z 535 61 
5344 53 423 5344Z 535 78 
5344 53 430 5344Z 535 
5344 53 431 5344Z 535 79 
5344 53 432 5344Z 535 82 
5344 53 440-1 5344Z 535 72 
5344 53 442-1 5344Z 535 67 
5344 53 451-3 5344Z 535 81 
5344 53 452 5344Z 535 89 
5344 53 520 5344Z 535 
5344 53 530 5344Z 535 54 
5344 53 554-1 5344Z 535 52 
5344 53 561 5344Z 535 49 
5344 53 570-1 5344Z 535 57 
5344 53 572-1 5344Z 535 50 
5344 53 573 5344Z 535 88 
5344 53 580 5344Z 535 
5344 53 581 5344Z 535 46 
5344 53 582 5344Z 535 56 
5344 53 610-1 5344Z 535 
5344 53 611-1 5344Z 535 10 
5344 53 612 5344Z 535 8 
5344 53 613 5344Z 535 90 
5344 53 620 5344Z 535 
5344 53 621 5344Z 535 31 
5344 53 622 5344Z 535 87 
5344 53 623 534AZ 510 4 
5344 53 652 5344Z 535 3 
5344 53 653 5344Z 535 17 
5344 53 660 5344Z 514 
5344 53 670 5344Z 514 
5344 53 710-2 5347Z 530 
5344 53 711-1 5347Z 530 32 
5344 53 713 5347Z 530 46 
5344 53 714 5347Z 530 24 
5344 53 715 5347Z 530 10 
5344 53 716 5347Z 530 23 
5344 53 718 5347Z 530 11 
5344 53 720-2 5347Z 530 
5344 53 721-1 5347Z 530 50 
5344 53 722 5347Z 530 47 
5344 53 723-2 5347Z 530 33 
5344 53 724-2 5347Z 530 41 
5344 53 731 5347Z 530 35 
5344 53 732 5347Z 530 48 
5344 53 741 534AZ 513 35 
5344 53 750 5347Z 530 31 
5344 53 752 5347Z 530 42 
5344 53 753 5347Z 530 43 
5344 53 754 5347Z 530 54 
5344 53 760 5347Z 530 53 
5344 53 800 5347Z 532 



ll\l D 'ill' -5 -1:?$-'a;:..t":i:-15' co Nn p A R T Nn SECTION No 

5344 53 810 5347Z 532 17 
5344 53 811 5347Z 530 22 
5344 53 813-1 5347Z 530 17 
5344 53 814 5347Z 530 19 
5344 53 815 5347Z 530 7 
5344 53 816 5347Z 530 1 
5344 53 840 5347Z 532 29 
5344 53 852 5347Z 530 97 
5344 53 854 5347Z 530 61 
5344 53 863 5347Z 532 15 
5344 53 865 5347Z 532 14 
5344 53 890-2 5347Z 530 63 
5344 53 900 53472 532 
5344 53 912 5347Z 530 77 
5344 53 915 5347Z 530 67 
5344 53 916-2 5347Z 530 96 
5344 53 920-1 5347Z 530 70 
5344 53 971 5347Z 532 7 
5344 53 972 5347Z 532 11 
5344 53 973 5347Z 532 12 
5344 53 976 5347Z 532 6 
5344 53 981 5347Z 532 10 
5344 53 984 5347Z 532 28 
5344 54 210-3 534AZ 540 
5344 54 220-3 534AZ 540 121 
5344 54 220-3 534AZ 545 121 
5344 54 222 534AZ 540 108 
5344 54 222 534AZ 545 108 
5344 54 223 534AZ 540 146 
5344 54 223 534AZ 545 146 
5344 54 224 534AZ 540 155 
5344 54 224 534AZ 545 155 
5344 54 230-3 534AZ 545 
5344 54 231 534AZ 540 103 
5344 54 231 534AZ 545 103 
5344 54 232 534AZ 540 112 
5344 54 232 534AZ 545 112 
5344 54 233 534AZ 545 119 
5344 54 234 534AZ 540 115 
5344 54 234 534AZ 545 115 
5344 54 236 534AZ 540 113 
5344 54 236 534AZ 545 113 
5344 54 240 534AZ 540 118 
5344 54 240 534AZ 545 118 
5344 54 242 534AZ 540 134 
5344 54 242 534AZ 545 134 
5344 54 243 534AZ 540 135 
5344 54 243 534AZ 545 135 
5344 54 246 534AZ 540 171 
5344 54 246 534AZ 545 171 
5344 54 250 534AZ 540 111 
5344 54 250 534AZ 545 111 
5344 54 253 534AZ 540 149 
5344 54 253 534AZ 545 149 
5344 54 254 534AZ 540 141 
5344 54 254 534AZ 545 141 
5344 54 255 534AZ 540 116 
5344 54 255 534AZ 545 116 
5344 54 256-1 534AZ 540 79 
5344 54 256-1 534AZ 545 79 
5344 54 258 534AZ 540 131 
5344 54 258 534AZ 545 131 
5344 54 260-2 534AZ 540 
5344 54 260-2 534AZ 545 
5344 54 261-2 534AZ 540 127 
5344 54 261-2 534AZ 545 127 
5344 54 262-2 534AZ 540 133 
5344 54 262-2 534AZ 545 133 
5344 54 263 534AZ 540 136 
5344 54 263 534AZ 545 136 
5344 54 264-2 534AZ 540 129 
5344 54 264-2 534AZ 545 129 
5344 54 265-1 534AZ 540 124 
5344 54 265-1 534AZ 545 124 
5344 54 267-1 534AZ 540 75 
5344 54 267-1 534AZ 545 75 
5344 54 268 534AZ 540 169 
5344 54 269-1 534AZ 540 126 
5344 54 269-1 534AZ 545 126 
5344 54 271 534AZ 540 143 
5344 54 271 534AZ 545 143 

PART 
ill' -lY 

NUMBER 
~ 51 

INDEX 

ll\l D 'ill' -5 -\!9V;r::.-'*~ co Nn p A R T Nn SECTION Nn 

5344 54 282 534AZ 540 21 
5344 54 282 534AZ 545 21 
5344 54 283 534AZ 540 145 
5344 54 283· 534AZ 545 145 
5344 54 284-1 534AZ 540 20 
5344 54 284-1 534AZ 545 20 
5344 54 285 534AZ 540 19 
5344 54 285 534AZ 545 19 
5344 54 310 534AZ 540 
5344 54 310 534AZ 545 
5344 54 311 534AZ 540 43 
5344 54 311 534AZ 545 43 
5344 54 312-1 534AZ 540 45 
5344 54 312-1 534AZ 545 45 
5344 54 313 534AZ 540 22 
5344 54 313 534AZ 545 22 
5344 54 315 534AZ 540 9 
5344 54 315 534AZ 545 9 
5344 54 316 534AZ 540 8 
5344 54 316 534AZ 545 8 
5344 54 340-1 534AZ 540 102 
5344 54 340-1 534AZ 545 102 
5344 54 343 534AZ 540 99 
5344 54 343 534AZ 545 99 
5344 54 361-2 534AZ 540 122 
5344 54 361-2 534AZ 545 122 
5344 54 362 534AZ 548 25 
5344 54 363-1 534AZ 540 78 
5344 54 363-1 534AZ 545 78 
5344 54 364 534AZ 540 175 
5344 54 364 534AZ 545 175 
5344 54 371 534AZ 540 57 
5344 54 371 534AZ 545 57 
5344 54 372-1 534AZ 540 58 
5344 54 372-1 534AZ 545 58 
5344 54 381 534AZ 540 39 
5344 54 381 534AZ 545 39 
5344 54 410-2 534AZ 540 
5344 54 410-2 534AZ 545 
5344 54 420 534AZ 540 
5344 54 420 534AZ 545 
5344 54 421-1 534AZ 540 66 
5344 54 421-1 534AZ 545 66 
5344 54 422-4 534AZ 540 52 
5344 54 422-4 534AZ 545 52 
5344 54 423-4 534AZ 540 53 
5344 54 423-4 534AZ 545 53 
5344 54 424 534AZ 540 71 
5344 54 424 534AZ 545 71 
5344 54 425 534AZ 540 74 
5344 54 425 534AZ 545 74 
5344 54 426-1 534AZ 540 68 
5344 54 426-1 534AZ 545 68 
5344 54 427-2 534AZ 540 31 
5344 54 427-2 534AZ 545 31 
5344 54 428 534AZ 540 61 
5344 54 428 534AZ 545 61 
5344 54 429 534AZ 540 26 
5344 54 429 534AZ 545 26 
5344 54 430-1 534AZ 540 
5344 54 430-1 534AZ 545 
5344 54 431-1 534AZ 540 65 
5344 54 431-t 534AZ 545 65 
5344 54 440-2 534AZ 540 
5344 54 440-2 534AZ 545 
5344 54 441-2 534AZ 540 17 
5344 54 441-2 534AZ 545 17 
5344 54 443 534AZ 540 32 
5344 54 443 534AZ 545 32 
5344 54 450 534AZ 540 
5344 54 450 534AZ 545 
5344 54 451 534AZ 540 36 
5344 54 451 534AZ 545 36 
5344 54 452-1 534AZ 540 35 
5344 54 452-1 534AZ 545 35 
5344 54 453 534AZ 540 47 
5344 54 453 534AZ 545 47 
5344 54 470 534AZ 540 
5344 54 470 534AZ 545 
5344 54 471 534AZ 540 40 
5344 54 471 534AZ 545 40 

n 

ll\l D 'ill' -5 -\!?Ya::.-':i:~ co Nn p A R T Nn SECTION No 

5344 54 472 534AZ 540 33 
5344 54 472 534AZ 545 33 
5344 54 480-1 534AZ 540 
5344 54 480-1 534AZ 545 
5344 54 490-1 534AZ 540 
5344 54 490-1 534AZ 545 
5344 54 491-1 534AZ 540 6 
5344 54 491-1 534AZ 545 6 
5344 54 492-2 534AZ 540 1 
5344 54 492-2 534AZ 545 1 
5344 54 493-3 534AZ 540 152 
5344 54 493-3 534AZ 545 152 
5344 54 494 534AZ 540 147 
5344 54 494 534AZ 545 147 
5344 54 495 534AZ 540 150 
5344 54 495 534AZ 545 150 
5344 54 496 534AZ 540 119 
5344 54 497-1 534AZ 540 148 
5344 54 497-1 534AZ 545 148 
5344 54 498 534AZ 540 13 
5344 54 498 534AZ 545 13 
5344 54 511-1 534AZ 540 88 
5344 54 511-1 534AZ 545 88 
5344 54 512-1 534AZ 540 93 
5344 54 512-1 534AZ 545 93 
5344 54 515 534AZ 540 101 
5344 54 515 534AZ 545 101 
5344 54 625 534AZ 540 73 
5344 54 625 534AZ 545 73 
5344 54 631-1 534AZ 540 56 
5344 54 631-1 534AZ 545 56 
5344 54 634-2 534AZ 540 2 
5344 54 634-2 534AZ 545 2 
5344 54 647 534AZ 540 63 
5344 54 647 534AZ 545 63 
5344 54 911 534AZ 548 48 
5344 54 912-1 534AZ 548 42 
5344 54 913 534AZ 548 41 
5344 54 913 5347Z 340 68 
5344 54 914 534AZ 548 49 
5344 54 915-1 534AZ 548 46 
5344 54 917-2 534AZ 548 59 
5344 54 919 534AZ 548 53 
5344 54 920-3 534AZ 548 
5344 54 921-1 534AZ 548 30 
5344 54 922-2 534AZ 548 32 
5344 54 923 534AZ 548 57 
5344 54 924 534AZ 548 52 
5344 54 925-2 534AZ 548 60 
5344 54 926-1 534AZ 548 54 
5344 54 927 534AZ 548 12 
5344 54 928-1 534AZ 548 31 
5344 54 929 534AZ 548 56 
5344 54 931 534AZ 548 65 
5344 54 932 534AZ 548 64 
5344 54 934 534AZ 548 27 
5344 54 935 534AZ 548 20 
5344 54 960 534AZ 548 
5344 54 970 534AZ 548 19 
5344 54 980-2 534AZ 548 
5344 54 981-2 534AZ 548 4 
5344 54 982 534AZ 548 14 
5344 54 983 534AZ 548 11 
5344 54 984 534AZ 548 24 
5344 54 985 534AZ 548 22 
5344 54 990-1 534AZ 548 
5344 54 991-1 534AZ 548 5 
5344 55 113-1 534AZ 510 7 
5344 55 114 534AZ 510 28 
5344 55 115 534AZ 753 46 
5344 55 115 5347Z 752 64 
5344 55 116-1 534AZ 510 24 
5344 55 135-1 534AZ 510 22 
5344 55 136 5347Z 750 63 
5344 55 136 5347Z 751 65 
5344 55 136 5347Z 752 75 
5344 55 141-4 534AZ 510 15 
5344 55 142-5 534AZ 510 3 
5344 55 211-1 534AZ 510 25 
5344 55 212-1 534AZ 510 26 
5344 61 111 5347Z 610 3 



l1ll " 'lit Q t?Yll~:m~ 
"" ? Na p A R T Na SECTION Na 

5344 61 112 5347Z 610 .45 
5344 61 113 5347Z 610 5 
5344 61 114 5347Z 610 6 
5344 61 115 5347Z 610 38 
5344 61 116-1 5347Z 610 23 
5344 61 117 5347Z 610 18 
5344 61 124 5347Z 610 55 
5344 61 125 5347Z 610 57 
5344 61 126 5347Z 610 56 
5344 61 127 5347Z 610 32 
5344 61 131-1 5347Z 610 66 
5344 61 132 5347Z 610 67 
5344 61 133 5347Z 610 68 
5344 61 134 5347Z 610 69 
5344 61 212 5347Z 110 9 
5344 61 213-1 5347Z 110 7 
5344 61 234 5347Z 615 6 
5344 61 235 5347Z 615 14 
5344 61 240 5347Z 615 11 
5344 61 253-1 5347Z 615 32 
5344 61 254-1 5347Z 615 36 
5344 61 255 5347Z 615 45 
5344 61 262 5347Z 615 24 
5344 61 272-1 5344Z 830 1 
5344 61 311 5347Z 110 36 
5344 61 312 5347Z 110 37 
5344 61 321 534AZ 512 112 
5344 61 614 5347Z 610 43 
5344 61 623 5347Z 610 39 
5344 61 629 5347Z 610 28 
5344 61 632 5344Z 850 3 
5344 61 641 5347Z 615 39 
5344 61 643 5347Z 615 13 
5344 61 644 5347Z 610 27 
5344 61 651 5347Z 290 34 
5344 61 655 5347Z 290 19 
5344 61 656-1 5347Z 530 76 
5344 61 658 5347Z 530 94 
5344 61 661 5344Z 870 3 
5344 61 665 5347Z 290 55 
5344 61 666 5347Z 365 84 
5344 61 667 5347Z 710 97 
5344 61 914 5347Z 630 5 
5344 62 110-2 5344Z 850 
5344 62 111 5344Z 850 36 
5344 62 112 5344Z 850 38 
5344 62 113 5344Z 850 35 
5344 62 114 5344Z 850 37 
5344 62 120 5344Z 850 
5344 62 121 5344Z 850 11 
5344 62 122 5344Z 850 39 
5344 62 123 5344Z 850 13 
5344 62 130 5344Z 850 
5344 62 131 5344Z 850 28 
5344 62 132 5344Z 850 25 
5344 62 133 5344Z 850 31 
5344 62 134-2 5344Z 850 33 
5344 62 141 5344Z 850 8 
5344 65 121 5347Z 650 36 
5344 66 111-1 5347Z 625 55 
5344 66 112 5347Z 625 24 
5344 66 113 5347Z 625 61 
5344 66 120-1 5347Z 625 
5344 66 121-1 5347Z 625 51 
5344 66 122-1 5347Z 625 52 
5344 66 123-1 5347Z 625 48 
5344 66 124 5347Z 625 46 
5344 66 125 5347Z 625 49 
5344 66 131 5347Z 625 42 
5344 66 144 5347Z 625 56 
5344 66 161 5347Z 625 25 
5344 66 311 5347Z 516 94 
5344 66 320 5347Z 516 
5344 66 321 5347Z 516 92 
5344 66 511-2 5347Z 625 19 
5344 66 512-2 5347Z 625 20 
5344 66 520 5347Z 625 23 
5344 66 532 5347Z 625 36 
5344 66 533 5347Z 625 34 
5344 66 541 5347Z 625 39 
5344 66 551 5347Z 625 8 

0 
00 

PART 
:m: -% 

NUMBER 
* 'll 

INDEX 

$ " 'lit -5 -lr?:/'g;:/:J:~ 
"" Na p A R T Na SECTION Na 

5344 66 561 5347Z 625 1 
5344 66 576-1 5347Z 625 18 
5344 66 660-7 5347Z 625 
5344 66 661-2 5347Z 625 29 
5344 66 662 5347Z 625 26 
5344 66 670 5347Z 625 
5344 66 671 5347Z 625 2 
5344 66 802 5347Z 625 28 
5344 66 821 5347Z 625 11 
5344 71 123 5347Z 715 49 
5344 71 220 5347Z 720 
5344 71 223 5347Z 720 50 
5344 71 223 5347Z 725 41 
5344 72 113 5347Z 710 22 
5344 72 113 5347Z 715 26 
5344 72 114 5347Z 710 6 
5344 72 114 5347Z 715 16 
5344 72 119 5347Z 710 24 
5344 72 132 5347Z 710 18 
5344 72 133 5347Z 710 19 
5344 72 180 5347Z 710 
5344 72 180 5347Z 715 
5344 72 181 5347Z 710 27 
5344 72 181 5347Z 715 34 
5344 72 252-2 5347Z 710 72 
5344 72 253 5347Z 710 70 
5344 72 256 5347Z 710 71 
5344 72 423-1 5347Z 720 19 
5344 72 612 5347Z 710 67 
5344 72 612 5347Z 715 65 
5344 72 622 5347Z 710 66 
5344 72 622 5347Z 715 66 
5344 73 151 5347Z 720 2 
5344 73 151 5347Z 725 2 
5344 73 152 5347Z 710 89 
5344 73 152 5347Z 715 58 
5344 73 153 5347Z 720 4 
5344 73 153 5347Z 725 4 
5344 74 211-1 534AZ 220 46 
5344 74 211-1 5347Z 210 1 
5344 74 211-1 5347Z 215 1 
5344 74 212-1 534AZ 220 47 
5344 74 212-1 5347Z 210 2 
5344 74 212-1 5347Z 215 2 
5344 74 216-1 5347Z 895 44 
5344 74 217-1 5347Z 895 42 
5344 74 218-1 5347Z 516 105 
5344 74 219 5347Z 516 109 
5344 74 221 5347Z 516 111 
5344 74 314 5347Z 110 53 
5344 74 531 5347Z 750 46 
5344 74 531 5347Z 751 51 
5344 74 531 5347Z 752 58 
5344 74 532 5347Z 750 47 
5344 74 532 5347Z 751 52 
5344 74 532 5347Z 752 59 
5344 74 533 5347Z 750 48 
5344 74 533 5347Z 751 53 
5344 74 533 5347Z 752 60 
5344 74 534 5347Z 750 49 
5344 74 534 5347Z 751 54 
5344 74 534 5347Z 752 61 
5344 74 537 5347Z 710 86 
5344 74 537 5347Z 715 62 
5344 74 538 5347Z 720 41 
5344 74 538 5347Z 725 25 
5344 74 539 5347Z 720 42 
5344 74 539 5347Z 725 26 
5344 74 613 534AZ 753 9 
5344 74 615 5347Z 710 77 
5344 74 615 5347Z 715 67 
5344 75 211-3 5347Z 750 2 
5344 75 211-3 5347Z 751 2 
5344 75 211-3 5347Z 752 2 
5344 75 221 5347Z 710 87 
5344 75 221 5347Z 715 56 
5344 75 221 5347Z 720 5 
5344 75 221 5347Z 725 5 
5344 75 221 5347Z 750 5 
5344 75 221 5347Z 751 5 
5344 75 221 5347Z 752 5 

1 n 

$ " 'lit -5 -tr?:l',.::..-:3:~ 
"" Na p A R T Na SECTION Na 

5344 75 320 5347Z 751 46 
5344 75 330 5347Z 751 37 
5344 75 343 5347Z 751 43 
5344 75 360 5347Z 751 44 
5344 75 390 5347Z 751 40 
5344 75 411-2 5347Z 752 48 
5344 75 420 5347Z 752 52 
5344 75 430 5347Z 752 53 
5344 75 511-3 534AZ 753 32 
5344 75 590 5347Z 750 66 
5344 75 590 5347Z 751 68 
5344 75 590 5347Z 752 78 
5344 75 631-1 5347Z 750 26 
5344 75 633 5347Z 750 30 
5344 75 642 5347Z 750 34 
5344 75 642 5347Z 752 10 
5344 75 643 5347Z 750 35 
5344 75 643 5347Z 751 56 
5344 75 643 5347Z 752 11 
5344 75 645 5347Z 750 55 
5344 75 645 5347Z 751 41 
5344 75 645 5347Z 752 39 
5344 75 646 5347Z 750 62 
5344 75 646 5347Z 751 57 
5344 75 646 5347Z 752 42 
5344 75 650 5347Z 750 61 
5344 75 650 5347Z 751 49 
5344 75 650 5347Z 752 37 
5344 75 653 5347Z 750 27 
5344 75 653 5347Z 751 25 
5344 75 653 5347Z 752 14 
5344 75 654 5347Z 750 28 
5344 75 654 5347Z 751 24 
5344 75 654 5347Z 752 16 
5344 75 660 5347Z 750 56 
5344 75 660 5347Z 751 47 
5344 75 660 5347Z 752 38 
5344 75 670 5347Z 750 67 
5344 75 670 5347Z 751 69 
5344 75 670 5347Z 752 79 
5344 75 681 5347Z 751 39 
5344 75 682 5347Z 751 35 
5344 75 690 5347Z 751 38 
5344 75 722 534AZ 755 57 
5344 75 730 5347Z 752 35 
5344 75 735 5347Z 752 46 
5344 75 736 5347Z 752 47 
5344 75 737 5347Z 751 62 
5344 75 737 5347Z 752 50 
5344 75 740-1 5347Z 752 30 
5344 75 741 5347Z 752 24 
5344 75 744-1 5347Z 752 34 
5344 75 746 5347Z 752 31 
5344 75 750-1 5347Z 752 36 
5344 75 760 534AZ 755 
5344 75 761 534AZ 755 11 
5344 75 762 534AZ 755 82 
5344 75 763 534AZ 755 18 
5344 75 765-2 534AZ 755 5 
5344 75 766-2 534AZ 755 4 
5344 75 767-1 534AZ 755 17 
5344 75 767-1 5347Z 355 33 
5344 75 768 5347Z 710 90 
5344 75 768 5347Z 715 59 
5344 75 769 534AZ 755 7 
5344 75 770 534AZ 755 40 
5344 75 775 534AZ 755 6 
5344 75 776-1 534AZ 755 89 
5344 75 780 534AZ 755 
5344 75 781 534AZ 755 24 
5344 75 790 534AZ 755 23 
5344 75 811-1 534AZ 755 86 
5344 75 812-1 534AZ 755 85 
5344 75 813-2 534AZ 755 84 
5344 75 814-t 534AZ 755 83 
5344 75 821-1 5344Z 230 19 
5344 75 830 534AZ 755 77 
5344 75 840 534AZ 755 93 
5344 75 930 534AZ 755 74 
5344 75 940 534AZ 755 75 
5344 75 950 534AZ 755 73 



51 
PART NUMBER INDEX 

$ a li -5 -1!:7$/'a:-'*~ "" N• p A R T N• SECTION N• 
$ a li -5 t'J:/'g~:ifi:~ 

"" N• p A R T N• SECTION N• 
$ a li -5 -I!'J:/'g~:ifi:-¥;1' 

"" N• p A R T N• SECTION N• 

5344 75 960-1 534AZ 755 48 5344 87 112 5344Z 870 32 5347 17 115 5347Z 170 3 
5344 75 963 534AZ 755 49 5344 87 113 5344Z 870 16 5347 17 116 5347Z 170 25 
5344 75 970 534AZ 755 54 5344 87 115-1 5344Z 870 10 5347 17 117 5347Z 170 93 
5344 75 973 534AZ 755 43 5344 87 116 5344Z 870 5 5347 21 130 5347Z 210 
5344 75 974 534AZ 755 64 5344 87 117 5344Z 870 2 5347 21 130 5347Z 215 
5344 75 975 534AZ 755 65 5344 87 120-1 5344Z 870 34 5347 21 134 5347Z 210 81 
5344 75 976 534AZ 755 61 5344 87 210 5344Z 870 49 5347 21 134 5347Z 215 81 
5344 75 980 534AZ 755 58 5344 87 310 5344Z 872 5347 26 111 5347Z 260 33 
5344 75 990 534AZ 753 15 5344 87 311 5344Z 872 13 5347 26 112 5347Z 260 30 
5344 75 993 534AZ 753 12 5344 87 312 5344Z 872 14 5347 26 113 5347Z 260 31 
5344 75 994 534AZ 753 5 5344 87 320 5344Z 872 5347 26 114 5347Z 260 32 
5344 75 995 534AZ 753 14 5344 87 330 5344Z 872 22 5347 26 115 5347Z 260 29 
5344 82 110-t 534AZ 828 46 5344 87 410 5344Z 872 5347 26 116 5347Z 260 20 
5344 82 1 10-t 534AZ 829 46 5344 87 412 5344Z 872 1 5347 26 117 5347Z 260 22 
5344 82 120-t 534AZ 828 53 5344 87 423 5344Z 860 29 5347 26 118 5347Z 260 25 
5344 82 120-1 534AZ 829 53 5344 87 424 5344Z 860 31 5347 26 118 5347Z 340 62 
5344 82 130-1 534AZ 829 63 5344 87 425 5344Z 860 19 5347 26 119 5347Z 260 28 
5344 82 140-1 534AZ 829 61 5344 87 431 5344Z 860 28 5347 26 120 5347Z 260 
5344 82 151 534AZ 828 45 5344 87 432 5344Z 860 30 5347 26 121 5347Z 260 16 
5344 82 220 534AZ 820 42 5344 87 511-1 5344Z 870 25 5347 26 130 5347Z 260 43 
5344 82 261 534AZ 820 77 5344 87 522 5344Z 870 46 5347 26 161 5347Z 260 11 
5344 82 261 5344Z 825 86 5344 87 562 5347Z 290 56 5347 26 162 5347Z 260 12 
5344 82 340 534AZ 828 5344 88 11 0 5344Z 890 5347 26 163 5347Z 260 3 
5344 82 340 534AZ 829 5344 88 111 5344Z 890 3 5347 26 164 5347Z 260 13 
5344 82 350 534AZ 828 43 5344 88 120-1 5344Z 890 5347 26 170 5347Z 260 36 
5344 82 350 534AZ 829 43 5344 88 130-1 5344Z 890 12 5347 26 172 5347Z 260 37 
5344 82 390 534AZ 820 5344 88 132 5344Z 890 18 5347 29 511-2 5347Z 290 2 
5344 82 450 534AZ 820 5344 88 140 5344Z 880 5347 29 512-2 5347Z 290 37 
5344 82 511-1 534AZ 828 54 5344 88 141 5344Z 880 8 5347 31 111-2 5347Z 315 2 
5344 82 511-1 534AZ 829 54 5344 88 150 5344Z 880 34 5347 31 112-3 5347Z 315 4 
5344 82 611 534AZ 828 71 5344 88 152 5344Z 880 12 5347 31 214 5347Z 310 2 
5344 82 611 534AZ 829 65 5344 88 153 5344Z 880 43 5347 31 215 5347Z 310 1 
5344 82 612 534AZ 828 72 5344 89 110 5347Z 895 5347 31 311 5347Z 315 3 
5344 82 612 534AZ 829 66 5344 89 111 5347Z 895 19 5347 31 313 5347Z 315 7 
5344 82 620 534AZ 820 28 5344 89 112 5347Z 895 27 5347 31 314 5347Z 315 14 
5344 82 630 534AZ 820 36 5344 89 113 5347Z 895 10 5347 31 315 5347Z 315 11 
5344 82 632 534AZ 828 70 5344 89 114 5347Z 895 38 5347 31 316-1 5347Z 315 16 
5344 82 632 534AZ 829 67 5344 89 115 5347Z 895 23 5347 31 317-1 5347Z 315 17 
5344 82 633 534AZ 820 52 5344 89 121 5347Z 895 18 5347 31 411 5347Z 310 9 
5344 82 634 534AZ 820 37 5344 89 122 5347Z 895 49 5347 31 412 5347Z 310 5 
5344 82 635 534AZ 828 73 5344 89 140 5347Z 895 5347 31 413 5347Z 310 6 
5344 82 635 534AZ 829 74 5344 89 141 5347Z 895 61 5347 31 414 5347Z 310 11 
5344 82 636 534AZ 828 74 5344 89 142 5347Z 895 53 5347 32 110 5347Z 320 
5344 82 636 534AZ 829 75 5344 89 150 5347Z 895 5347 32 111 5347Z 320 17 
5344 82 640 534AZ 820 20 5344 89 160 5347Z 895 31 5347 32 113 5347Z 320 19 
5344 82 660 534AZ 820 74 5344 89 163 5347Z 895 33 5347 32 114 5347Z 320 34 
5344 82 661-1 534AZ 820 68 5344 89 164 5347Z 895 26 5347 32 115 5347Z 320 22 
5344 82 662 534AZ 820 69 5344 89 165 5347Z 895 37 5347 32 116 5347Z 320 29 
5344 82 670 534AZ 820 35 5344 89 166 5347Z 895 32 5347 32 117-1 5347Z 320 14 
5344 82 680 5344Z 825 84 5344 89 170 5347Z 895 5347 32 120 5347Z 320 
5344 82 750 534AZ 828 5344 89 171 5347Z 895 41 5347 32 121 5347Z 320 3 
5344 82 750 534AZ 829 5344 89 222 5344Z 892 8 5347 32 130 5347Z 320 9 
5344 82 770 534AZ 828 9 5344 89 310 5344Z 892 5347 32 140 5347Z 320 
5344 82 770 534AZ 829 9 5344 89 311 5344Z 892 73 5347 32 141 5347Z 320 30 
5344 82 791-2 534AZ 828 62 5344 89 320 5344Z 892 75 5347 32 143 5347Z 320 7 
5344 82 793-4 534AZ 829 51 5344 89 340 5344Z 892 5347 32 150 5347Z 320 18 
5344 82 794 534AZ 828 82 5344 89 350 5344Z 892 54 5347 32 160 5347Z 320 21 
5344 82 795-3 534AZ 829 62 5344 89 370 5344Z 892 5347 33 111 5347Z 330 46 
5344 82 796-1 534AZ 828 57 5344 89 371 5344Z 892 55 5347 33 112 5347Z 330 49 
5344 82 796-1 534AZ 829 57 5344 89 380-2 5344Z 892 72 5347 33 113 5347Z 330 48 
5344 82 797-1 534AZ 828 26 5344 89 412 5344Z 892 43 5347 33 114 5347Z 330 47 
5344 82 797-1 534AZ 829 26 5344 89 413 5344Z 892 44 5347 33 115 5347Z 330 44 
5344 82 798 534AZ 828 83 5344 89 422 5344Z 892 39 5347 33 116 5347Z 330 34 
5344 82 799 534AZ 828 10 5347 11 210-1 5347Z 110 46 5347 33 121 5347Z 330 36 
5344 82 799 534AZ 829 10 5347 11 310 5347Z 110 24 5347 33 131 5347Z 330 53 
5344 82 799 5344Z 870 51 5347 11 341 5347Z 110 25 5347 33 132 5347Z 330 51 
5344 82 800 5344Z 825 5347 11 342 5347Z 110 5 5347 33 133 5347Z 330 33 
5344 82 812 534AZ 829 45 5347 16 111 5347Z 160 7 5347 33 134 5347Z 330 13 
5344 82 820 534AZ 820 73 5347 16 112 5347Z 160 6 5347 33 135 5347Z 330 27 
5344 82 850 5344Z 825 5347 16 113 5347Z 160 1 5347 33 211 5347Z 330 8 
5344 83 030 5344Z 830 5347 16 114 5347Z 160 9 5347 33 212 5347Z 330 25 
5344 83 031 5344Z 830 28 5347 16 115 5347Z 160 11 5347 33 213 5347Z 330 30 
5344 83 032 5344Z 830 52 5347 16 120 5347Z 160 17 5347 33 214 5347Z 330 19 
5344 83 040 5344Z 830 50 5347 16 130 5347Z 160 15 5347 33 311 5347Z 330 4 
5344 83 050-1 5344Z 830 5347 16 141 5347Z 160 33 5347 34 111-3 5347Z 340 65 
5344 83 060 5344Z 830 5347 16 150 5347Z 160 21 5347 34 112 5347Z 340 16 
5344 83 272 5344Z 830 37 5347 16 200 5347Z 170 5347 34 113 5347Z 340 17 
5344 86 211-3 5344Z 860 32 5347 17 111 5347Z 170 77 5347 34 114 5347Z 340 22 
5344 86 212-4 5344Z 860 3 5347 17 112 5347Z 170 20 5347 34 115 5347Z 340 2 
5344 87 110 5344Z 870 5347 17 113 5347Z 170 16 5347 34 116 5347Z 340 6 
5344 87 111 5344Z 870 30 5347 17 114 5347Z 170 1 5347 34 117 5347Z 340 19 



$ 0 'Ill' -5 "" p A R T No 

5347 34 118-3 
5347 34 119 
5347 34 120 
5347 34 121 
5347 34 122 
5347 34 123 
5347 34 130 
5347 34 131 
5347 34 132 
5347 34 133 
5347 34 140 
5347 34 141 
5347 34 151-1 
5347 34 152-1 
5347 34 153-1 
5347 34 154 
5347 34 155 
5347 34 156-1 
5347 34 157 
5347 34 211 
5347 34 510 
5347 34 511 
5347 34 512 
5347 34 514 
5347 34 515 
5347 34 520 
5347 34 521 
5347 34 522 
5347 34 523 
5347 34 524 
5347 34 526 
5347 34 527 
5347 34 528 
5347 34 531 
5347 34 532 
5347 34 533 
5347 34 536 
5347 34 540 
5347 34 541 
5347 34 542-1 
5347 34 543 
5347 34 544 
5347 34 550 
5347 34 551 
5347 34 552 
5347 34 554 
5347 34 555-1 
5347 34 556 
5347 34 557 
5347 34 560 
5347 34 564 
5347 34 570 
5347 34 573 
5347 34 580-1 
5347 34 581-1 
5347 34 583 
5347 34 586 
5347 34 591-1 
5347 34 610 
5347 34 611 
5347 34 612 
5347 34 613 
5347 34 620 
5347 34 621 
5347 34 622 
5347 34 630 
5347 34 631 
5347 34 632 
5347 34 633 
5347 34 635 
5347 34 640 
5347 34 641 
5347 34 642 
5347 34 651 
5347 34 652 
5347 34 661 
5347 34 663 
5347 34 665 
5347 34 670 
5347 34 671 
5347 34 672 

-t!?Y3':.--:fj:~ 
No SECTION No 

5347Z 340 27 
5347Z 340 28 
5347Z 340 
5347Z 340 54 
5347Z 340 50 
5347Z 340 56 
5347Z 340 
5347Z 340 5 
5347Z 340 32 
5347Z 340 33 
5347Z 340 
5347Z 340 24 
5347Z 340 52 
5347Z 340 43 
5347Z 340 51 
5347Z 340 48 
5347Z 340 47 
5347Z 340 74 
5347Z 340 72 
5347Z 340 12 
5347Z 345 
5347Z 345 38 
5347Z 345 69 
5347Z 345 68 
5347Z 345 43 
5347Z 345 
5347Z 345 45 
5347Z 345 66 
5347Z 345 48 
5347Z 345 46 
5347Z 345 37 
5347Z 345 36 
5347Z 345 40 
5347Z 345 78 
5347Z 345 74 
5347Z 345 75 
5347Z 345 73 
5347Z 345 
5347Z 345 89 
5347Z 345 88 
5347Z 345 61 
5347Z 345 8 
5347Z 345 
5347Z 345 87 
5347Z 345 140 
5347Z 345 141 
5347Z 345 136 
5347Z 345 138 
5347Z 345 137 
5347Z 345 85 
5347Z 345 83 
5347Z 345 67 
5347Z 345 26 
5347Z 345 
5347Z 345 31 
5347Z 345 52 
5347Z 345 5 
5347Z 345 13 
5347Z 345 
5347Z 345 80 
5347Z 345 81 
5347Z 345 34 
5347Z 345 
5347Z 345 77 
5347Z 345 76 
5347Z 345 
5347Z 345 95 
5347Z 345 96 
5347Z 345 97 
5347Z 345 101 
5347Z 345 
5347Z 345 104 
5347Z 345 105 
5347Z 345 113 
5347Z 345 108 
5347Z 345 109 
5347Z 345 90 
5347Z 345 94 
5347Z 345 
5347Z 345 114 
5347Z 345 106 

C] 
00 

PART 

$ a 
"" p A R 

5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 34 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 
5347 35 

:!If -13-
NUMBER 

~ 'll 
INDEX 

'Ill' -5 -1!1~;~::--:jj:~ 
No T No SECTION No 

673 5347Z 345 107 
674 5347Z 345 122 
675 5347Z 345 123 
680 5347Z 345 
681 5347Z 345 60 
682 5347Z 345 62 
683 5347Z 345 9 
691 5347Z 345 129 
692 5347Z 345 128 
693 5347Z 345 127 
694 5347Z 345 126 
695 5347Z 345 132 
698 5347Z 345 133 
710 5347Z 345 
711 5347Z 345 12 
720 5347Z 345 144 
731 5347Z 345 110 
740 5347Z 345 
741 5347Z 345 98 
751 5347Z 345 116 
760 5347Z 345 
761 5347Z 345 39 
770 5347Z 345 
771 5347Z 345 72 
780 5347Z 345 
790 5347Z 345 35 
811 5347Z 345 3 
812 5347Z 345 2 
813-1 5347Z 345 20 
120 5347Z 350 54 
123 5347Z 350 61 
124 5347Z 350 59 
125 5347Z 350 79 
126 5347Z 350 88 
127 5347Z 350 43 
128 5347Z 350 42 
130-1 5347Z 350 41 
132 5347Z 350 57 
133 5347Z 350 1 
134 5347Z 350 2 
135 5347Z 350 3 
136 5347Z 350 4 
138 5347Z 350 40 
139 5347Z 350 36 
140 5347Z 350 
141 5347Z 350 64 
142 5347Z 350 65 
143 5347Z 350 83 
144 5347Z 350 90 
145 5347Z 350 66 
146-1 5347Z 350 82 
151-1 5347Z 350 85 
152 5347Z 350 70 
170 5347Z 350 
171 5347Z 350 63 
172 5347Z 350 69 
180 5347Z 350 
181 5347Z 350 19 
190 5347Z 350 6 
195 5347Z 350 17 
196 5347Z 350 27 
210 5347Z 350 8 
214 5347Z 350 22 
220 5347Z 350 28 
222 5347Z 350 24 
225 5347Z 350 23 
226 5347Z 350 16 
227 5347Z 350 21 
231 5347Z 350 46 
240 5347Z 350 
241 5347Z 350 51 
250 5347Z 350 
261 5347Z 355 61 
262 5347Z 355 69 
263 5347Z 355 65 
264 5347Z 355 36 
265 5347Z 355 35 
266 5347Z 355 62 
270 5347Z 355 
280 5347Z 355 
311 5347Z 355 105 

1 2 

$ 
p A 

5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 
5347 

0 'Ill' -5 -1!1~;~::--:jj:~ 
"" R T No SECTION Nn No 

35 320-1 5347Z 355 
35 321 5347Z 355 73 
35 322-1 5347Z 355 80 
35 323 5347Z 355 81 
35 330-1 5347Z 355 84 
35 353 5347Z 355 119 
35 354 5347Z 355 120 
35 355 5347Z 355 123 
35 360 5347Z 355 
35 361 5347Z 355 28 
35 362 5347Z 355 27 
35 371 5347Z 355 39 
35 372 5347Z 355 40 
35 373 5347Z 355 51 
35 380 5347Z 355 55 
35 390 5347Z 355 
35 391 5347Z 355 71 
35 392 5347Z 355 50 
35 393 5347Z 355 46 
35 410 5347Z 355 
35 411 5347Z 355 126 
35 420 5347Z 355 
35 421 5347Z 355 127 
35 430 5347Z 355 90 
35 432 5347Z 355 92 
35 433 5347Z 355 83 
35 440 5347Z 355 
35 441 5347Z 355 104 
35 450 5347Z 355 
35 451 5347Z 355 94 
35 460 5347Z 355 
35 461 5347Z 355 97 
35 471 5347Z 355 1 01 
35 472 5347Z 355 98 
35 561 5347Z 355 75 
35 562 5347Z 355 79 
35 620 5347Z 355 
35 621 5347Z 355 115 
35 622 5347Z 355 117 
35 623 5347Z 355 116 
35 710 5347Z 355 
35 711 5347Z 355 22 
35 712 5347Z 355 21 
35 713 5347Z 355 16 
35 714 5347Z 355 18 
35 715 5347Z 355 4 
35 716 5347Z 355 31 
35 717 5347Z 355 32 
35 721 5347Z 355 9 
35 722 5347Z 355 6 
35 723 5347Z 355 19 
35 811-1 5347Z 355 113 
35 812 5347Z 355 110 
35 813 5347Z 355 88 
35 814 5347Z 355 86 
35 815 5347Z 355 106 
35 818-1 5347Z 355 130 
36 310 5347Z 360 
36 311 5347Z 360 18 
36 313 5347Z 360 27 
36 330 5347Z 360 13 
36 344 5347Z 360 35 
36 370 5347Z 360 28 
36 380 5347Z 360 66 
36 411 5347Z 360 1 
36 412 5347Z 360 74 
36 413 5347Z 360 70 
36 415 5347Z 360 63 
36 416 5347Z 360 68 
36 417 5347Z 360 112 
36 418 5347Z 360 71 
36 510-1 5347Z 365 35 
36 524 5347Z 365 41 
36 571 5347Z 365 74 
36 572 5347Z 365 75 
36 573 5347Z 365 73 
36 574 5347Z 365 72 
36 575 5347Z 365 87 
36 581 5347Z 365 82 
37 110-2 5347Z 370 
37 111-1 5347Z 370 27 



$ 0 'II> -15- -l!9Ya~:ffi:~ 
"" p A R T Nn SECTION Nn 

5347 37 112 5347Z 370 
5347 37 120-1 5347Z 370 
5347 37 130 5347Z 370 
5347 37 131 5347Z 370 
5347 37 132 5347Z 370 
5347 37 140 5347Z 370 
5347 37 141 5347Z 370 
5347 37 211 5347Z 370 
5347 37 212 5347Z 370 
5347 37 213 5347Z 370 
5347 37 214 5347Z 370 
5347 37 215 5347Z 370 
5347 37 216 5347Z 370 
5347 37 217 5347Z 370 
5347 37 310 5347Z 370 
5347 37 311 5347Z 370 
5347 37 312 5347Z 370 
5347 37 313 5347Z 370 
5347 37 315 5347Z 370 
5347 37 316 5347Z 370 
5347 37 317 5347Z 370 
5347 37 321 5347Z 370 
5347 37 322 5347Z 370 
5347 37 323 5347Z 370 
5347 39 111 5347Z 390 
5347 39 112 5347Z 390 
5347 39 113 5347Z 390 
5347 39 114 5347Z 390 
5347 39 115 5347Z 390 
5347 39 116 5347Z 390 
5347 39 117 5347Z 390 
5347 39 118 5347Z 390 
5347 39 119 5347Z 390 
5347 39 120 5347Z 390 
5347 39 121 5347Z 390 
5347 39 122 5347Z 390 
5347 39 123 5347Z 390 
5347 39 124 5347Z 390 
5347 39 125 5347Z 390 
5347 39 130 5347Z 390 
5347 39 131 5347Z 390 
5347 39 140 5347Z 390 
5347 39 141 5347Z 390 
5347 39 150 5347Z 390 
5347 39 151 5347Z 390 
5347 39 152 5347Z 390 
5347 39 153 5347Z 390 
5347 39 210 5347Z 390 
5347 39 211 5347Z 390 
5347 39 212 5347Z 390 
5347 39 213 5347Z 390 
5347 39 214 5347Z 390 
5347 39 215 5347Z 390 
5347 39 216 5347Z 390 
5347 39 217 5347Z 390 
5347 39 220 5347Z 390 
5347 39 221 5347Z 390 
5347 39 311 5347Z 390 
5347 39 510 5347Z 395 
5347 39 511 5347Z 395 
5347 39 520 5347Z 395 
5347 39 530 5347Z 395 
5347 39 531 5347Z 395 
5347 39 532 5347Z 395 
5347 39 533 5347Z 395 
5347 39 534 5347Z 395 
5347 39 535 5347Z 395 
5347 39 541 5347Z 395 
5347 39 542 5347Z 395 
5347 39 544 5347Z 395 
5347 39 550 5347Z 395 
5347 39 551 5347Z 395 
5347 39 552 5347Z 395 
5347 39 553-1 5347Z 395 
5347 39 560 5347Z 395 
5347 39 561 5347Z 395 
5347 39 570 5347Z 395 
5347 39 572 5347Z 395 
5347 39 581 5347Z 390 
5347 39 591 5347Z 395 
5347 39 592 5347Z 395 

Nn 

17 
25 

20 
18 

4 
5 

31 
32 
37 
34 
38 
33 

36 
41 

2 
35 
40 
46 
12 

9 
7 

62 
24 
59 

7 
60 

4 
6 
2 

48 

61 
18 
14 
15 
10 

12 

8 

23 
21 
16 

64 
40 
65 
44 
49 
42 
39 

47 
1 

8 
19 

23 
22 

4 
32 
33 
45 
28 
27 

30 
31 
47 

40 
51 
49 
36 
29 

7 

Cl 
00 

PART 

$ 0 

"" p A R 

5347 39 
5347 39 
5347 39 
5347 39 
5347 39 
5347 39 
5347 39 
5347 53 
5347 53 
5347 53 
5347 53 
5347 53 
5347 61 
5347 61 
5347 61 
5347 61 
5347 61 
5347 61 
5347 61 
5347 61 
5347 61 
5347 61 
5347 61 
5347 61 
5347 61 
5347 61 
5347 61 
5347 61 
5347 61 
5347 61 
5347 61 
5347 61 
5347 61 
5347 65 
5347 71 
5347 71 
5347 71 
5347 71 
5347 71 
5347 71 
5347 71 
5347 71 
5347 72 
5347 72 
5347 72 
5347 72 
5347 72 
5347 72 
5347 72 
5347 72 
5347 72 
5347 72 
5347 72 
5347 72 
5347 72 
5347 72 
5347 72 
5347 72 
5347 72 
5347 72 
5347 72 
5347 72 
5347 72 
5347 72 
5347 72 
5347 72 
5347 73 
5347 73 
5347 73 
5347 73 
5347 73 
5347 73 
5347 73 
5347 74 
5347 74 
5347 74 
5347 74 
5347 74 
5347 74 
5347 74 
5347 74 

ill= -13-
NUMBER 

* 51 
INDEX 

* -15- ~?$";~:;/*~ 
Nn T Nn SECTION Nn 

610 5347Z 390 52 
613 5347Z 390 54 
614 5347Z 390 53 
620 5347Z 390 
621 5347Z 390 66 
631 5347Z 395 34 
632 5347Z 395 41 
141 5347Z 530 69 
142 5347Z 530 81 
143 5347Z 530 82 
144 5347Z 530 64 
820 5347Z 532 20 
121 5347Z 610 52 
122 5347Z 610 63 
141 5347Z 610 1 
142 5347Z 610 2 
143 5347Z 610 72 
144 5347Z 610 73 
145 5347Z 610 82 
220 5347Z 615 38 
225 5347Z 615 47 
230 5347Z 615 2 
275 5347Z 615 16 
315 5347Z 355 133 
611-2 5347Z 610 
615-1 5347Z 610 70 
617 5347Z 610 78 
642 5347Z 615 5 
791 5347Z 330 31 
792 5347Z 350 10 
793 5347Z 370 13 
805-2 5347Z 610 37 
921 5347Z 630 8 
231 5347Z 652 3 
110 5347Z 710 79 
120-t 5347Z 715 43 
130-1 5347Z 715 31 
211 5347Z 720 40 
212 5347Z 720 29 
221 5347Z 720 45 
224 5347Z 720 46 
231 5347Z 725 29 
121 5347Z 710 23 
121 5347Z 715 28 
141 5347Z 715 37 
211 5347Z 710 34 
220-1 5347Z 710 33 
311 5347Z 710 29 
331 5347Z 720 38 
371 5347Z 725 27 
411 5347Z 720 30 
421 5347Z 720 33 
422-1 5347Z 720 11 
423 5347Z 720 55 
611-1 5347Z 710 30 
621-t 5347Z 710 4 
631-1 5347Z 715 29 
641-1 5347Z 715 11 
651 5347Z 720 52 
652 5347Z 720 48 
654 5347Z 725 21 
655 5347Z 725 40 
671 5347Z 720 37 
671 5347Z 725 24 
681 5347Z 725 22 
691 5347Z 725 15 
611 5347Z 720 53 
611 5347Z 725 38 
613 5347Z 720 54 
613 5347Z 725 39 
642 5347Z 750 57 
642 5347Z 752 43 
643 5347Z 751 50 
111 5347Z 720 39 
121 5347Z 710 36 
122 5347Z 720 56 
123 5347Z 710 21 
123 5347Z 715 27 
124 5347Z 725 18 
411 5347Z 710 98 
412 5347Z 715 70 

$ 
p A 

5347 
5354 
5354 
5354 
5354 
5354 
5354 
5354 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5430 
5480 
5480 
5480 
5480 
5480 
5480 
5480 
5480 
5480 

0 'II> -15- ~?$";~:;/::£:~ 

"" Nn R T Nn SECTION Nn 

74 413 5347Z 715 71 
35 521 534AZ 540 80 
35 521 534AZ 545 80 
55 346-1 5347Z 516 238 
55 371 5347Z 516 219 
59 121 5347Z 395 35 
61 226 5347Z 615 50 
61 765 5347Z 350 32 
11 411 5347Z 110 23 
14 111 5347Z 170 17 
14 112 5347Z 170 68 
14 116 5347Z 170 40 
14 117 5347Z 170 70 
14 431 5344Z 830 24 
14 433-1 5344Z 830 23 
14 437 5344Z 830 13 
14 438 5344Z 830 25 
14 450 5344Z 830 
14 451 5344Z 830 36 
14 452 5344Z 830 32 
14 453 5344Z 830 34 
14 454 5344Z 830 35 
14 460 5344Z 830 21 
14 470-1 5344Z 830 20 
21 214 5347Z 390 20 
21 518-1 534AZ 820 48 
21 518-1 5344Z 825 47 
22 217 534AZ 512 97 
22 217 5347Z 360 119 
24 124-1 534AZ 240 5 
24 124-1 534AZ 242 5 
24 124-t 5344Z 245 5 
24 125 534AZ 240 4 
24 125 534AZ 242 4 
24 125 5344Z 245 4 
24 131 534AZ 520 4 
24 131 5347Z 355 57 
32 815 5344Z 830 5 
33 116 5344Z 514 26 
33 116 5344Z 535 38 
33 122 534AZ 520 34 
33 324 534AZ 548 44 
34 326 534AZ 755 39 
35 312 5347Z 530 12 
35 314 5344Z 892 23 
35 314 5347Z 516 247 
35 314 5347Z 530 15 
36 622-1 5347Z 355 37 
36 623-1 5347Z 355 54 
36 711 5347Z 355 72 
38 414 534AZ 820 60 
38 414 5344Z 825 11 
39 118 5344Z 830 12 
44 154 534AZ 755 2 
51 127 5347Z 350 71 
51 537 5347Z 516 144 
52 415 534AZ 548 63 
52 415 5347Z 350 26 
53 225 5347Z 260 7 
54 672-1 534AZ 540 3 
54 672-1 534AZ 545 3 
78 294-3 5347Z 650 37 
83 100-2 5347Z 650 
83 111-1 5347Z 650 33 
83 115-1 5347Z 650 35 
83 210-4 5347Z 650 
83 213-3 5347Z 650 28 
83 214-1 5347Z 650 30 
83 215-1 5347Z 650 32 
83 216-3 5347Z 650 29 
83 217 5347Z 650 31 
83 218 5347Z 650 26 
14 428-1 5344Z 830 6 
23 222 5344Z 230 10 
23 222 5344Z 280 12 
23 222 5344Z 285 11 
23 222 5347Z 365 7 
23 223 5347Z 365 6 
23 224-1 5347Z 365 29 
25 418 534AZ 755 46 
51 712 5344Z 521 45 



$ 0 'lit 0 -t!'JYa~11i:~ 
"" "5 No p A R T No SECTION No 

5480 53 126 534AZ 820 61 
5480 53 126 5344Z 825 12 
5480 56 138 5347Z 350 89 
5481 93 162 534AZ 520 24 
5481 93 162 5344Z 892 80 
5486 14 412 5347Z 110 21 
5486 25 423 534AZ 820 10 
5486 25 423 5344Z 825 65 
5486 37 136 5347Z 350 9 
5486 42 153-1 5347Z 895 57 
5486 44 174 534AZ 520 51 
5486 61 643 53472 715 46 
5486 76 517 534AZ 755 38 
5486 76 517 5347Z 170 26 
5486 76 521 5347Z 365 62 
5486 78 275-2 5347Z 725 10 
5486 84 151-1 5347Z 650 9 
5510 57 550 534AZ 220 109 
5510 57 550 5347Z 210 47 
5510 57 550 5347Z 215 47 
5510 57 550 5347Z 360 100 
5510 57 560 534AZ 220 69 
5510 57 560 5347Z 210 51 
5510 57 560 5347Z 215 51 
5511 27 131-1 534AZ 540 69 
5511 27 131-1 534AZ 545 69 
5511 27 151 53472 360 79 
5512 11 111 53472 110 45 
5512 11 116 5347Z 110 27 
5512 21 130-1 534AZ 220 
5512 21 134-1 534AZ 220 80 
5512 21 540 5347Z 210 
5512 21 540 5347Z 215 
5512 21 560-1 534AZ 220 
5512 21 560-1 5347Z 210 
5512 21 560-1 5347Z 215 
5512 21 562-1 534AZ 220 88 
5512 21 562-1 5347Z 210 88 
5512 21 562-1 53472 215 88 
5512 21 720 534AZ 220 
5512 21 750 534AZ 220 
5512 23 213 5344Z 230 15 
5512 23 213 5344Z 280 7 
5512 23 213 5344Z 285 4 
5512 23 214-2 5344Z 230 3 
5512 23 214-2 5344Z 280 14 
5512 23 214-2 5344Z 285 8 
5512 23 217 5344Z 230 34 
5512 23 217 5344Z 280 10 
5512 23 217 5344Z 285 17 
5512 23 218 5344Z 230 7 
5512 23 218 5344Z 280 1 
5512 23 218 5344Z 285 1 
5512 29 147 534AZ 755 76 
5512 42 130 5347Z 895 
5512 42 131 5347Z 895 56 
5512 42 133 5347Z 895 50 
5512 42 134-2 5347Z 895 59 
5512 42 135-2 5347Z 895 58 
5512 42 140 5347Z 895 
5512 42 141 5347Z 895 60 
5512 42 183-1 5347Z 895 39 
5512 46 214 5344Z 250 13 
5512 47 117 5347Z 345 21 
5512 47 117 5347Z 625 50 
5512 51 116 5347Z 355 109 
5512 51 141-1 534AZ 513 82 
5512 53 120 5347Z 625 54 
5512 54 154 534AZ 510 13 
5512 54 173 5347Z 516 103 
5512 54 258 534AZ 548 7 
5512 55 193 5347Z 895 29 
5512 57 532 5344Z 521 35 
5512 57 570 5344Z 521 
5512 57 571 5344Z 521 43 
5512 57 573 5344Z 521 41 
5512 57 584 5347Z 360 92 
5512 57 585 5347Z 210 112 
5512 62 113 5347Z 355 107 
5512 71 114 5347Z 710 5 
5512 71 114 5347Z 715 1 

a 
00 

PART 
til= ~ 

NUMBER 
* 51 

INDEX 

$ 0 'lit -5 -I!?V:.~>'i:-% "" No p A R T No SECTION No 

5512 71 114 5347Z 720 12 
5512 71 114 5347Z 725 11 
5512 71 122 5347Z 365 69 
5512 71 222 534AZ 520 65 
5512 71 222 5347Z 720 31 
5512 71 225 5347Z 710 57 
5512 71 227 5347Z 710 64 
5512 71 253 5347Z 720 32 
5512 71 253 5347Z 725 23 
5512 71 262 5347Z 710 58 
5512 75 132 534AZ 512 59 
5512 75 567-1 534AZ 755 22 
5520 71 142 5347Z 720 10 
5520 74 114-1 5347Z 340 66 
5521 55 142 5347Z 516 118 
5521 55 143 5347Z 516 117 
5521 57 444 5347Z 345 44 
5521 65 125 5347Z 350 84 
5522 25 170 5347Z 650 
5522 27 114-1 5344Z 250 4 
5522 29 172 534AZ 520 23 
5522 29 172 5344Z 892 78 
5522 34 231-2 5347Z 340 3 
5522 34 231-2 5347Z 345 58 
5522 43 138 5347Z 530 102 
5522 45 126 5344Z 870 17 
5522 46 243-1 5344Z 250 7 
5522 71 116 5347Z 110 47 
5522 71 116 5347Z 710 11 
5522 71 116 5347Z 715 6 
5522 71 116 5347Z 720 7 
5522 71 116 5347Z 725 7 
5523 36 131 534AZ 512 96 
5523 36 150 5347Z 260 
5523 36 151 5347Z 260 6 
5523 37 523-1 5347Z 355 125 
5524 21 231-1 5347Z 365 76 
5524 53 142 5347Z 340 59 
5524 61 932 5347Z 532 50 
5524 61 933 5347Z 532 49 
5524 61 934 5347Z 532 46 
5524 61 935 5347Z 532 48 
5524 61 936 5347Z 532 45 
5524 61 937 5347Z 532 52 
5524 61 938 5347Z 532 51 
5524 61 939 5347Z 532 47 
5524 61 941 5347Z 532 54 
5524 61 942 5347Z 532 53 
5524 61 943 5347Z 532 55 
5524 61 944 5347Z 532 56 
5524 61 945 5347Z 532 57 
5524 61 947 5347Z 532 78 
5524 61 988 5347Z 532 73 
5524 61 989 5347Z 532 
5524 61 992 5347Z 532 77 
5560 12 104 5344Z 656 3 
5560 43 235 5347Z 530 2 
5560 43 235 5347Z 752 72 
5560 54 143 534AZ 512 113 
5562 28 126 534AZ 755 25 
5562 57 415 5344Z 285 51 
5562 57 415 5347Z 340 14 
5562 57 415 5347Z 530 101 
5562 57 415 5347Z 710 61 
5640 07 082 5344Z 521 16 
5640 07 082 5344Z 892 57 
5640 23 136 534AZ 540 54 
5640 23 136 534AZ 545 54 
5640 23 136 5347Z 516 246 
5640 24 132 534AZ 540 168 
5640 24 132 534AZ 545 168 
5640 25 121-3 5347Z 650 21 
5640 33 655 5347Z 365 50 
5640 35 624 5344Z 830 58 
5640 36 216 5347Z 710 91 
5640 36 216 5347Z 715 60 
5640 36 216 5347Z 720 1 
5640 36 216 5347Z 725 1 
5640 36 234-1 534AZ 755 41 
5640 38 230 5347Z 310 8 
5640 38 255 5344Z 880 20 

1 A 

$ 0 'lit -5 -I!?V:.~>-:ffl:~ "" No p A R T No SECTION No 

5640 42 135 5347Z 895 48 
5640 48 107 5344Z 870 48 
5640 54 116 534AZ 548 15 
5640 56 111 5344Z 250 25 
5640 57 124 534AZ 512 80 
5640 57 124 5347Z 715 72 
5660 25 113-1 5344Z 250 31 
5660 53 624 5347Z 532 13 
5660 61 114 5347Z 615 43 
5660 61 621 5347Z 610 26 
5663 24 123 5347Z 365 68 
5663 27 215 5347Z 350 13 
5663 52 242 534AZ 548 58 
5663 73 148 534AZ 755 91 
5663 74 141-1 5347Z 355 122 
5664 16 121 5347Z 170 23 
5664 26 740 5347Z 355 13 
5664 53 627 5347Z 355 7 
5664 53 975 5347Z 532 58 
5664 53 977 5347Z 532 2 
5664 73 641 5347Z 340 39 
5722 29 169 5347Z 350 53 
5722 40 144 534AZ 520 56 
5722 76 152 5347Z 350 47 
5722 76 152 5347Z 750 4 
5722 76 152 5347Z 751 4 
5722 76 152 5347Z 752 4 
5722 76 164 5347Z 340 18 
6514 66 210 5347Z 625 
6514 66 221 5347Z 625 72 
6514 66 231 5347Z 625 71 
6514 66 232 5347Z 625 64 
6514 66 233 5347Z 625 66 
6514 66 234 5347Z 625 70 
6514 66 235 5347Z 625 69 
6514 66 236 5347Z 625 63 
6520 14 121-3 5347Z 175 16 
6520 14 123 5347Z 175 19 
6520 61 931 5347Z 532 
6520 65 151 5347Z 652 4 
6520 65 152 5347Z 652 5 
6520 73 243 534AZ 548 100 
6532 59 455 5347Z 516 218 
6532 59 464 5347Z 516 182 
90101 5347Z 170 36 
90103008 5344Z 250 22 
90106036 5347Z 390 58 
90106037 5347Z 340 61 
90117002 5347Z 390 35 
90164 5347Z 390 5 
90178 534AZ 540 51 
90178 534AZ 545 51 
90179 5344Z 230 13 
90179 5344Z 280 8 
90179 5344Z 285 5 
90179 5347Z 365 31 
90200 5347Z 360 14 
90200 5347Z 516 161 
90201 5347Z 530 88 
90202 5347Z 360 3 
90203 534AZ 520 21 
90203 5344Z 872 16 
90204 5347Z 350 25 
90204 5347Z 895 55 
90205 5344Z 514 3 
90206 5347Z 345 17 
90211 5347Z 260 18 
90211 5347Z 355 99 
90211 5347Z 390 51 
90214 5344Z 880 25 
90214 5344Z 892 13 
90214 5347Z 260 5 
90214 5347Z 840 44 
90218 5347Z 355 56 
90222 5347Z 370 22 
90230 534AZ 512 51 
90230 534AZ 513 38 
90241 534AZ 540 64 
90241 534AZ 545 64 
90242 534AZ 520 8 
90242 5344Z 890 5 



llfl " ill' ~ -t!?Ya:..-:ffi:~ 

"" Nn p A R T Nn SECTION Nn 

90244 534AZ 520 41 
90244 5347Z 895 20 
90249 5347Z 840 12 
90280 534AZ 548 8 
90293 5344Z 870 12 
90296 5347Z 170 94 
90301005 5347Z 350 92 
90302 53472 840 54 
90302004 5347Z 365 58 
90302012 5347Z 390 45 
90315 5344Z 870 43 
90315 5347Z 340 53 
90315 5347Z 345 29 
90316003 534AZ 540 41 
90316003 534AZ 545 41 
90317 5344Z 250 24 
90318 534AZ 512 9 
90318 5347Z 355 26 
90318 5347Z 360 60 
90318 5347Z 840 112 
90319 534AZ 220 31 
90319 5347Z 210 104 
90319 5347Z 215 104 
90324041 5344Z 230 5 
90324041 5344Z 280 4 
90324041 5344Z 285 16 
90324050 5347Z 355 93 
90329009 534AZ 548 47 
90329012 5347Z 355 96 
90331 5347Z 516 148 
90336001 534AZ 548 62 
90336006 5347Z 345 65 
90336006 5347Z 350 49 
90336008 534AZ 548 3 
90337001 534AZ 540 15 
90337001 534AZ 545 15 
90337008 534AZ 540 142 
90337008 534AZ 545 142 
90337010 5347Z 345 41 
90337011 5347Z 350 60 
90343005 5347Z 395 2 
90343006 5347Z 395 6 
90351004 5347Z 345 25 
90351004 5347Z 350 80 
90351018 5347Z 390 17 
90351018 5347Z 395 12 
90351019 5347Z 345 55 
90352 5347Z 360 49 
90355006 5347Z 370 19 
90355011 5347Z 516 86 
90364 5344Z 514 38 
90368 534AZ 540 83 
90368 534AZ 545 83 
90371 5347Z 345 22 
90381 5347Z 516 93 
90408 5347Z 650 27 
90441 5344Z 230 39 
90441 5344Z 280 31 
90441 5344Z 285 34 
90441 5347Z 365 45 
90441 5347Z 370 39 
90443 534AZ 520 14 
90447 5347Z 840 106 
90461 5344Z 535 53 
90470 5344Z 230 42 
90470 5344Z 280 37 
90470 5344Z 285 29 
90473 5347Z 345 42 
90473 5347Z 350 45 
90477 534AZ 240 71 
90477 534AZ 242 71 
90477 5344Z 245 71 
90479 534AZ 540 86 
90479 534AZ 545 86 
90480 534AZ 540 84 
90480 534AZ 545 84 
90481 534AZ 540 46 
90481 534AZ 545 46 
90502 5347Z 170 51 
90502001 5344Z 656 4 
90502001 5347Z 655 15 

~ -13-
PART NUMBER 

* 'll 
INDEX 

llfl " ill' 0 -l!'J~;~Y~.Jg-

"" ? Nn p A R T Nn SECTION Nn 

90502003 5347Z 655 2 
90504 5347Z 345 33 
90505 5344Z 830 9 
90506006 5347Z 655 47 
90507 5347Z 345 100 
90510 5344Z 830 46 
90511 5344Z 830 10 
90512 534AZ 828 35 
90512 534AZ 829 35 
90532001 5347Z 650 40 
90580 5344Z 250 3 
90581 5344Z 521 32 
90593 5347Z 390 11 
90598 5347Z 350 52 
90601 534AZ 512 67 
90601 534AZ 513 9 
90601 5344Z 892 40 
90602 534AZ 512 71 
90609 5344Z 830 22 
90610 534AZ 513 29 
90610 5344Z 535 14 
90620 5347Z 360 111 
90626 5344Z 521 29 
90627 5347Z 516 147 
90628 534AZ 220 105 
90628 534AZ 520 75 
90628 5344Z 890 60 
90628 5347Z 210 48 
90628 5347Z 215 48 
90628 5347Z 360 96 
90628 5347Z 516 139 
90629 534AZ 828 15 
90629 534AZ 829 15 
90640 5344Z 825 33 
90643 5347Z 365 2 
90643 5347Z 710 47 
90643 5347Z 715 45 
90644 534AZ 240 108 
90644 534AZ 242 108 
90644 5344Z 245 108 
90644 5344Z 880 39 
90652 534AZ 828 65 
90652 5347Z 355 128 
90652 5347Z 710 42 
90652 5347Z 715 2 
90652 5347Z 720 16 
90652 5347Z 725 13 
90669 5347Z 350 31 
90675 534AZ 820 13 
90675 5344Z 825 60 
90678 5347Z 365 101 
90679 5347Z 340 20 
90680 5344Z 680 11 
90685 5347Z 395 5 
90688 534AZ 240 83 
90688 534AZ 242 83 
90688 5344Z 245 83 
90688 5347Z 516 104 
90692 534AZ 220 14 
90692 5344Z 890 24 
90692 5347Z 210 62 
90692 5347Z 215 62 
90699 5344Z 230 4 
90699 5344Z 280 15 
90699 5344Z 285 7 
90699 5347Z 365 9 
90700 534AZ 240 74 
90700 534AZ 242 74 
90700 5344Z 245 74 
90700 5347Z 340 67 
90700 5347Z 395 56 
90701 534AZ 513 28 
90703 534AZ 540 167 
90703 534AZ 545 167 
90703 534AZ 820 58 
90703 5344Z 825 9 
90720 534AZ 540 81 
90720 534AZ 545 81 
90721 534AZ 540 82 
90721 534AZ 545 82 
90722 5344Z 250 16 

llfl " ill' ~ -l!'J~;~Y~13' "" Nn p A R T Nn SECTION Nn 

90723 5344Z 250 15 
90730 534AZ 240 59 
90730 534AZ 242 59 
90730 5344Z 245 59 
90741 5347Z 355 38 
90752 534AZ 755 3 
90770 5344Z 880 49 
90813 5347Z 360 46 
90813 5347Z 710 92 
90813 5347Z 715 63 
90852 5347Z 895 24 
90853 5344Z 872 3 
90856 5344Z 880 28 
90868 5347Z 650 20 
90878 534AZ 540 128 
90878 534AZ 545 128 
90880 534AZ 540 144 
90880 534AZ 545 144 
90880 5347Z 895 7 
90889 5347Z 840 96 
90890 534AZ 820 56 
90890 5344Z 825 6 
90890 5344Z 892 56 
90897 5347Z 360 22 
90900 534AZ 240 69 
90900 534AZ 242 69 
90900 5344Z 245 69 
90900 5347Z 260 34 
90900 5347Z 340 57 
90900 5347Z 355 103 
90900 5347Z 370 28 
90902068 5347Z 355 14 
90903003 5347Z 175 37 
90903004 5347Z 175 36 
90903020 5347Z 175 20 
90903033 5347Z 175 21 
90903036 5347Z 175 22 
90903037 5347Z 175 8 
90903039 5347Z 175 102 
90903052 5347Z 355 15 
90903063 5347Z 175 98 
90903083 5347Z 330 42 
90903106 5347Z 175 101 
90903111 5347Z 175 34 
90904 5347Z 170 32 
90904004-1 5344Z 830 19 
90904043 5347Z 175 15 
90904044-1 5347Z 175 74 
90904045-1 5347Z 175 14 
90904046 5347Z 175 87 
90904092 5347Z 175 40 
90904099 5347Z 175 73 
90904100 5347Z 345 4 
90904103 5347Z 175 38 
90905001 5347Z 175 6 
90905004 5347Z 175 29 
90906006 5347Z 175 35 
90906008 5347Z 330 1 
90911012 5347Z 170 69 
90911015 5347Z 330 40 
90911017 5347Z 175 30 
90911017 5347Z 330 54 
90911026 5347Z 170 21 
90911026 5347Z 330 17 
90911026 5347Z 895 47 
90911044 5344Z 850 12 
90911044 5347Z 170 73 
90911046 5347Z 895 46 
90911054 5347Z 175 47 
90911055 5347Z 175 51 
90911056 5347Z 175 44 
90911068 5347Z 170 22 
90911071 5347Z 330 9 
90911072 5347Z 330 43 
90911073 5347Z 330 35 
90911074 5347Z 330 38 
90911075 5347Z 395 26 
90911076 5347Z 395 37 
90913007 5347Z 532 27 
90913012 5347Z 170 24 
90913020 5347Z 160 4 



$ " 'I' 15- 4z?~;:~~::at-i5' DD Mn p A R T Mn SECTION Mn 

90913020 5347Z 175 17 
90913020 5347Z 532 5 
90914012 5347Z 170 80 
90914014 5347Z 170 81 
90914015 5347Z 170 82 
90914022 5347Z 170 83 
90914025 5347Z 170 84 
90914049 5347Z 170 85 
90917003 5344Z 850 2 
90943 5347Z 895 8 
90950 5347Z 345 56 
90981 5347Z 350 67 
91040 5347Z 365 48 
91060 5344Z 656 28 
91060 5347Z 655 22 
91062 5347Z 175 2 
91067 5344Z 656 7 
91080 5347Z 170 86 
91081 5347Z 170 87 
91100-2 5347Z 170 
91101017 5347Z 330 15 
91101035 5347Z 330 11 
91101059 5347Z 330 16 
91119 5347Z 170 88 
91124 5347Z 170 89 
91137 5347Z 655 60 
91150 5347Z 170 52 
91160 5344Z 656 9 
91160 5347Z 655 3 
91161 5344Z 656 10 
91161 5347Z 655 4 
91162 5344Z 656 11 
91162 5347Z 655 5 
91165 5347Z 175 42 
91165 5347Z 290 65 
91165 5347Z 655 6 
91166 5347Z 175 1 
91 166 5347Z 655 24 
91167 5347Z 175 43 
91167 5347Z 655 23 
91169 5344Z 656 12 
91169 5347Z 655 7 
91170 534AZ 220 84 
91170 5347Z 210 93 
91170 5347Z 215 93 
91170 5347Z 655 25 
91172 5344Z 656 14 
91172 5347Z 655 8 
91173 5344Z 656 15 
91173 5347Z 655 9 
91180 5344Z 656 16 
91180 5347Z 655 10 
91181 5347Z 175 49 
91186 5344Z 656 17 
91186 5347Z 655 26 
91190 5344Z 830 15 
91190 5347Z 160 16 
91190 5347Z 330 32 
91190 5347Z 395 36 
91192 5344Z 850 9 
91200 5347Z 170 42 
91203 5344Z 656 18 
91203 5347Z 655 11 
91211 5347Z 160 24 
91211 5347Z 170 15 
91211 5347Z 330 12 
91211 5347Z 395 55 
91213 5347Z 170 19 
91213 5347Z 330 18 
91213 5347Z 532 1 
91222 5347Z 170 72 
91232 5347Z 170 41 
91234 5347Z 170 39 
91235 5344Z 830 17 
91235 5347Z 330 10 
91236 5347Z 170 45 
91237 5347Z 170 44 
91238 5344Z 830 16 
91238 5347Z 330 52 
91240 5347Z 170 38 
91251 5347Z 170 49 

~ -lj-
PART NUMBER 

'* ~I 
INDEX 

$ " 'I' 15- -t!?V;~Y*-!3-DD Mn p A R T Nn SECTION Nn 

91258 5344Z 830 18 
91258 5347Z 175 91 
91280 5344Z 830 38 
91298 534AZ 240 68 
91298 534AZ 242 68 
91298 5344Z 245 68 
91301007 5347Z 516 226 
91303002 5347Z 516 221 
91303008 534AZ 548 90 
91303010 5347Z 365 12 
91303010 5347Z 516 222 
91303011 5347Z 516 223 
91303014 5347Z 516 224 
91303015 5347Z 516 225 
91310006 534AZ 753 23 
91310006 534AZ 755 92 
91310006 5347Z 710 63 
91310006 5347Z 750 8 
91310006 5347Z 751 8 
91310006 5347Z 752 8 
91314006 5347Z 652 6 
91316001 5347Z 715 41 
91316005 5347Z 625 33 
91330017 5347Z 355 89 
91331 5344Z 656 27 
91331 5347Z 655 12 
91331024 5347Z 530 16 
91331030 5347Z 530 68 
91331031 5347Z 530 106 
91331052 5347Z 345 14 
91331053 5347Z 516 237 
91335 5344Z 656 5 
91341003 5347Z 260 52 
91343008 534AZ 828 77 
91343008 534AZ 829 68 
91375 5347Z 655 16 
91379 5344Z 656 6 
91384 5347Z 655 57 
91400 5347Z 650 16 
91401 5347Z 650 17 
91402 5347Z 650 19 
91410 5347Z 650 38 
91420 5347Z 650 11 
91421 5347Z 650 12 
91422 5347Z 650 13 
91423 5347Z 650 14 
91429 5347Z 650 7 
91431 5347Z 650 6 
91442 5347Z 650 24 
91452 5347Z 650 5 
91470 5347Z 625 22 
91508001 534AZ 540 44 
91508001 534AZ 545 44 
91531 5347Z 650 8 
91532-2 5347Z 650 25 
91551 5344Z 680 3 
91609 5347Z 895 30 
91620 534AZ 240 89 
91620 534AZ 242 89 
91620 5344Z 245 89 
91621 5344Z 230 60 
91621 5344Z 280 20 
91621 5344Z 285 43 
91622 534AZ 240 25 
91622 534AZ 242 25 
91622 5344Z 245 25 
91623 534AZ 240 85 
91623 534AZ 242 85 
91623 5344Z 245 85 
91624 534AZ 240 32 
91624 534AZ 242 32 
91624 5344Z 245 32 
91625 534AZ 520 61 
91625 5344Z 514 27 
91625 5344Z 535 29 
91626 534AZ 512 24 
91628 534AZ 240 29 
91628 534AZ 242 29 
91628 5344Z 245 29 
91629 534AZ 240 28 
91629 534AZ 242 28 

1 R 

$ " 'I' 15- -tt?VaY:m=-ij-DD Nn p A R T Mn SECTION Nn 

91629 5344Z 245 28 
91630 5347Z 365 19 
91632 534AZ 540 109 
91632 534AZ 545 109 
91633 534AZ 540 156 
91633 534AZ 545 156 
91638 5347Z 530 37 
91704006 5347Z 390 3 
91704008 5344Z 535 84 
91705003 5347Z 345 84 
91705004 5347Z 370 21 
91706 5347Z 516 88 
91710001 534AZ 520 73 
91710001 5347Z 210 50 
91710001 5347Z 360 98 
91710003 534AZ 828 21 
91710003 534AZ 829 21 
91815 5347Z 160 10 
91832 5347Z 170 78 
91833 5344Z 850 10 
91925 5344Z 870 8 
92101005 5347Z 530 55 
92109009 5344Z 230 35 
92109009 5344Z 280 44 
92109015 5344Z 285 40 
92302030 5347Z 710 99 
92303017 5347Z 330 2 
92303017 5347Z 345 112 
92303018 5347Z 330 3 
92303018 5347Z 345 111 
92310004 534AZ 753 44 
92310004 5347Z 750 52 
92310004 5347Z 751 63 
92310004 5347Z 752 65 
92310008 5347Z 710 46 
92310008 5347Z 715 40 
92310008 5347Z 750 65 
92310008 5347Z 751 67 
92310008 5347Z 752 77 
92310009 5347Z 710 12 
92310009 5347Z 715 21 
92310016 5347Z 750 31 
92312008 5344Z 880 48 
92312016 5347Z 310 12 
92314012 534AZ 540 165 
92314012 534AZ 545 165 
92314022 534AZ 753 30 
92314022 5347Z 751 27 
92314022 5347Z 752 32 
92314028 5347Z 355 91 
92314037 5347Z 365 55 
92314054 5347Z 625 74 
92503003 5347Z 650 41 
92504025 5347Z 345 79 
92504026 5347Z 345 79 
92701006 5347Z 650 18 
92701014 5347Z 650 15 
92701015 5347Z 650 39 
94206 5347Z 175 39 
94209 5347Z 175 18 
95103048-2 5347Z 110 8 
95110025 5344Z 521 38 
95111025 5347Z 610 24 
95111026 5344Z 521 40 
95111029 5347Z 610 81 
95111031 5347Z 610 80 
95118 534AZ 520 82 
95118 5347Z 710 65 
95119008 5347Z 530 112 
95119009 5347Z 530 92 
95119010 5347Z 530 113 
95123009 5347Z 625 4 
95123028 5347Z 610 44 
95123029 5347Z 355 121 
95151 5347Z 160 8 
95151 5347Z 170 27 
95151 5347Z 175 89 
95151 5347Z 330 14 
95152 5347Z 330 39 
95312003 534AZ 220 104 
95312003 5347Z 215 57 



l1!l " 111' -1§- -1!9:':1a::.-'#.li5' 00 No p A R T No SECTION No 

95501010 5347Z 625 31 
95501011 5347Z 615 46 
95503005 5347Z 110 15 
95511014-1 5347Z 610 15 
96522 5347Z 615 3 
96589 5347Z 615 48 
96606 5347Z 615 35 
96613-1 5344Z 892 26 
96622 5347Z 615 20 
97054 5347Z 170 33 
97061-1 5344Z 250 29 
97065 5347Z 170 79 
97125 5347Z 610 9 
97192 5347Z 610 42 
97253 5347Z 610 10 
97303 534AZ 240 37 
97303 534AZ 242 37 
97303 534AZ 520 81 
97303 5344Z 245 37 
97313 5344Z 880 40 
97380 534AZ 240 38 
97380 534AZ 242 38 
97380 5344Z 245 38 
97381 5344Z 880 41 
97604-1 5347Z 160 29 
97606-2 534AZ 520 76 
97606-2 5347Z 516 140 
97630-1 5344Z 890 62 
97630-1 5347Z 360 93 
97632-1 5347Z 210 57 
97657-3 534AZ 828 17 
97657-3 534AZ 829 17 
97739 5347Z 610 49 
97837 534AZ 512 114 
98102011 5347Z 610 58 
98102015 5347Z 610 61 
98102037 5347Z 610 64 
98102038 5347Z 610 62 
98103019 5347Z 610 59 
98103042 5347Z 610 79 
98111004 5347Z 610 41 
98111013 5347Z 610 40 
98191 5347Z 630 4 
98303002-1 534AZ 512 58 
98303004 5347Z 710 78 
98304004 5344Z 892 35 
98305002 534AZ 753 10 
98305002 534AZ 755 68 
98305002 5347Z 340 36 
98305002 5347Z 350 75 
98305002 5347Z 710 75 
98305002 5347Z 715 77 
98305002 5347Z 750 11 
98305002 5347Z 751 16 
98305002 5347Z 752 19 
98322001 5347Z 615 22 
98322003 5347Z 615 25 
98322006 5347Z 615 28 
98322007 5347Z 615 27 
98322008 5347Z 615 21 
98322010 5347Z 615 26 
98332009 5347Z 615 4 
98332016 5347Z 615 33 
98338003 53472 615 34 
98343001 5347Z 615 23 
98343006 53442 830 4 
98351002 5347Z 615 19 
98351003 5347Z 615 18 
98501 534AZ 240 40 
98501 534AZ 242 40 
98501 534AZ 520 67 
98501 5344Z 245 40 
98501 5344Z 880 45 
98504003 5347Z 610 22 
98504005 5347Z 610 21 
98504009 5347Z 610 20 
98504010 5347Z 625 17 
98505022 5347Z 610 74 
98705030 5347Z 610 7 
98705032 5347Z 610 8 
98705033 5347Z 625 3 

'lfl: -% 
PART NUMBER 

* ~I 
INDEX 

l1!l " 111' -1§- t'J$.'a:t':i:.f1' 00 No p A R T No SECTION No 

98705051 5347Z 110 41 
98721020 5347Z 625 15 
98805 5344Z 656 8 
98805 5347Z 355 78 
98809 5347Z 160 2 
98809 5347Z 175 28 
98809 5347Z 290 60 
98809 5347Z 395 52 
98809 5347Z 532 8 
98809 5347Z 630 14 
98823 5347Z 625 37 
98890 5347Z 532 3 
98933 5347Z 610 60 
98935025 5347Z 610 76 
98935034 5347Z 610 17 
98935054 5347Z 625 12 
98943012 5347Z 532 21 
98945011 534AZ 753 28 
98945011 534AZ 755 69 
98945011 5347Z 340 41 
98945011 5347Z 350 86 
98945011 5347Z 710 74 
98945011 5347Z 715 76 
98945011 5347Z 750 10 
98945011 5347Z 751 10 
98945011 5347Z 752 15 
98945012 5347Z 625 38 
98949008 5347Z 615 9 
98949009 5347Z 615 10 
98949010 5347Z 345 121 
98949011 5347Z 345 120 
99103009 5347Z 320 24 
99103014 5347Z 345 93 
99103020 5347Z 355 76 
99105005 5347Z 610 77 
99301004 5347Z 610 11 
99301004 5347Z 625 16 
99303002 5347Z 610 12 
99303003 5347Z 625 6 
99305012 5347Z 615 12 
99305015 5347Z 610 75 
99307001 5347Z 610 16 
99307005 5347Z 110 10 
99307008 5347Z 610 54 
99308006 5347Z 610 53 
99711017 5347Z 625 35 
99768 5347Z 625 14 
99779 5347Z 610 31 
99928 5347Z 610 14 
99953-1 5347Z 110 32 
99960 5347Z 290 40 
99962 5347Z 610 13 
99991 5347Z 610 33 

l1!l " 111' -1§- ~?$/;:t~:Ji:~ 00 
p A R T No. SECTION No No 









~03000 
(Control No.; M5347 03 00-1) 

A.B.DICK COMPANY 
WORLDWIDE HEADQUARTERS 

7400 CALDWELL AVENUE 
NILES, ILLINOIS 60714 

(800) 752-5139 (847) 779-2894 
FAX: (847) 588-1715 

Rev.1/Sept.'03 MP223460 


